1. This parts catalog is the 2nd revised of Yanmar crawlier back-hoe B22-28.

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y00K3450 Jul., 1997 Disuse old edition
1st revised 000Y00K3451 Nov., 1998 Disuse old edition
2nd revised 000Y00K3452 Jan., 2000
3. Model name
SECTION | Column Model name M/# Manufactured

(A) B22-2B C(R)JP
(B) B22-28 P(R)JP
I (Vehicle) © B22-2B C(R)AS 60501 ~ 1997/6 ~
(D) B22-2B P(R)AS

(3] B22-2B (L)
I (Engine) (A 3TNE78A-B1 13276 ~ 1997/5 ~

(NOTE) C:cabin, P:.canopy, R:rubbercrawler, JP.Japan, AS:Australia,
EX:Export except Europe, U.S.A. & Australia, L->»al:Lotus root spec.

4. Your understanding is asking that this parts catalog is not a technical data manual setting forth
as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in repairing

causes such as an early breakage, for instance.




SPECIFICATIONS

Model B22-2B
fron crawler Rubber crawler
Spec
Canopy Cabin Canopy Cabin

Model Vertical 3-cylinder water-cooled diesel
Engine

Type 3TNE78A-B1

Transport length mm 4120
Dimensions | Transport width mm 1400 1445

Transport height mm 2340 2390
Std. bucket capacity m? 0.066
Std. bucket width (Outside) mm 490 (W/Side cutter)
Max. digging depth mm 2360 (Blade 2500)
Max. cutting height mm 4185 3745 4185 3745
Max. dump height mm 2965 2575 2965 2575
Max. reach at ground level mm 4040
Min. swing radius (Swing) mm 1515 (1160) 1770 (1345) 1515 (1160) 1770 (1345)
Boom swing angle degree Left 50 & Right 70
Max. digging force (Std. bucket) kN(kgf) 18.6 (1900)
Travel speed kmvh 23 24
Gradability degree 30
Average ground pressure kPa(kgf/cm?)| 285 (0.291) 30.4 (0.310) 27.5(0.28) 29.8 (0.304)
Track shoe width (Std.) mm 210 280

Width x height mm 1360 x 300
Blade

Capacity m3 0.123
Machine mass kg 2200 2350 2150 2300




Y00K3452

‘] Fﬁﬁiﬁé] J

( .
PAINTED COLOR LISTI

[ Fv/Ea8 ]
[ CANOPY SPEC. 1

(4)(D )

OO

D i
1 2
[ vk |
[ CABIN SPEC. 1
1 1 3
1 N __
I AN N
h HOONE
:~ AR AN
L J) NLRER
Q[DEJ- ) %
)
\Q E:'.,:"
1 \
2 2 2
=mAr| =R AL PAINTED COLOR %L%?
PART| DESCRIPTION v EILEE MUNSEL No. QoL
S | PYv—E—Tvsgu—y YANMAR PEACOCK GREEN
O NN (5785565 31,0 15| 5 bebes 31ve 15 97
C) ) | Py Y—H T —T U= YANMAR NEW DEEP GREEN 88
0.6B2.2/4.2 0.682.2/4.2
PUT—UNSRTY— YANMAR CITRUS GREEN 96
4. 84GY8. 42./6. 99 | 4.84GY8. 42/6. 99
P I——AU—TFL— | YANMAR DARK OLIVE GRAY o
5.39Y2.92,0.78 | 5.39Y2.92/0.78




Y00K3452

[2MBnES]
[PAINT PART No.]
2B mES
BRAT B PAINT PART No.
PART PAINTED COLOR 16eE 22 0=
162CAN 49CAN SPRAY

rye—tE—avwod)—>

YANMAR PEACOK GREEN 981101-09597

977620-40970 |977620~-30971

b= HFA =TT =

YANMAR NEW DEEP GREEN 981101-09588

977620-40880 {977620-30881

PoI—IKNSRT -2

YANMAR SITRUS GREEN 981101-09599

977620-40990 |977620-30991

Y9 —H—=DAV=TITL—
YANMAR DARK OLIVE GRAY

977620-40720 [TOR-90460003

O ®©O

[(2EERRMOE
[EXPRESSION F PAINTED PARTS]
%5 EZR 5tk RIEE
FRES o PART NAME PAINTED COLOR
. 1080 (WU—-y) (87) vrv—E—2woT)—2
172141-821031—4 | Zam 080 16ReEN; (85) YANMAR PEAGOGK GREEN
GE) BRBFKED () RlFBEEERT,
(NOTE) { Yat the end of part name shows Pa nt Color.
(FEBRO2EE]
[COLOR OF MAIN PARTS]
A RS -
PART PAINTED COLOR E b MAIN PARTS
S0 BOOM
L ARM
F—LoUvy BOOM CYL [NDER
NI ARM CYL INDER
® pyT—E—TyHTU— Kowksuos | BUCKET CYLINDER
YANMAR PEACOK GREEN TTAN BUCKET
vy CABIN
$EE DL — 1 TURNING FRAME
U= CYL INDER COVER
gt ay CANOPY POLE
5—5527h1t— | WORK LAMP COVER
$o0—5 IRON CRAWLER
FL—K BLADE
FU—ksuvs | BLADE GYLINDER
@) | TrrET—TI— 2175055 | SHING CYLINDER
5 e CABIN DOOR.
YANMAR NEW DEEP GREEN hoom—mT4 | GOUNTER WEIGHT
(ST, ENGINE SURROUND [NGS
Y TRAVEL CONNECTION
. Rz uh BONNET
@ yA/t\l;ARJ(‘;[jT;U%JGREEN o FUEL TANK
By o HYD. OIL TANK
P v—H—p A —T T —
@ | Vanwan omek OLIVE GRAY i OPTIONAL PART




Y00K3452

PAINTE
[ +v/ 48 ]
[ CANOPY SPEC. 1]
D@ @ 2 Q 6 1
1 .
oy S R
4
3
5 2 2 1
[ v ]
[ CABIN SPEC. 1]
; 1 3 1 ® 1
‘ |
N
NN =3 st NN
&&\\\\\\ Ve SRS easesnese AN
5 2 2 1
AT TR pasE PAINTED COLOR BED
PART| DESCRIPTION v tzILEES MUNSEL No. GODE
Y OHN—VHRY A TO— | YANMAR NEW PERMANENT YELLOW| g
5.2Y8.5/11 5.2Y8.5/11
PP FA =TT U= YANMAR NEW DEEP GREEN 88
0.6B2.2/74. 2 0.6B2.2/4.2
PUI—FILA w27~ | YANMAR NEW GRAYISH GREEN 86
2.9BG4.8/3.0 2.9BG4.8/3.0
YUI—F—DAU—~TL— | YANMAR DARK OLIVE GREY 75
5.39Y2.92/0.78 5.39Y2.92/0.78
oY —F v A—LTL— YANMAR CHARCOAL GRAY 71

N2. O

N2.0




Y00K3452

[(2HBRES]
[PAINT PART No.]
B RES
ZLAf R PAINT PART No
PART PAINTED COLOR 162& 490F 27—
162CAN 40CAN SPRAY

PUV—FHN—VRN1IO—
YANMAR NEW PERMANENT YELLOW

981101-09519

977620-40870

977620-30871

R P e
YANMAR NEW DEEP GREEN

981101-09588

977620-40880

977620-30881

PoV-FHILAYvIaTU-

981101-09616

977620-40860

977620-30861

YANMAR NEW GRAYISH GREEN

PV FV-TIL—
YANMAR DARK OLIVE GRAY

977620-40720

TOR-90460003

Y —F v =L L—

@B OO

MR gl 981101-09516 | 977620-40710 | 977620-30371
[2RERRDRE]
[EXPRESSION OF PAINTED PARTS]
WRES R e
PART NO. PART NAME PAINTED COLOR
7—4. 1080 (/X0-) (87)] P2 v—%/\—v% > N1 TO—
172141-821 031-2 /)\RM, 1080 (GREEN) (85) YANMAR NEW PERMANENT YELLOW

(GF) BRBEXED () RIIBEEERT,
(NOTE) ( )at the end of part name shows Pa nt Color.

(FEFROZREE]
[COLOR OF MAIN PARTSI
7% e 227
PART PAINTED COLOR E7E8 MAIN PARTS
T—1 BOOM
P—L ARM
T—LIUVH BOOM CYL INDER
(D) | Fresvisbhazo- ok onoy | Ao R s
INTybkhoUy
YANMAR NEW PERMANENT YELLOW | 11725 BUCKET oY
tERm Y~ HYD.OIL TANK
ROz h BONNET
=052 T HI— WORK LAMP COVER
ISy N BUCKET
;l/—'l:’ s BLADE ]
. ~ . L—KoUY BLADE CYLINDER
C) PIV-HTA~T T - AT SWING CYLINDER
YANMAR NEW DEEP GREEN FrPURT CABIN DOOR
AovH—s T4 | COUNTER WEIGHT
IOUVAED ENGINE SURROUND INGS
TR TRAVEL CONNECTION
#v% CAB]NY
PUV—FILA Y2y v CANOP
2597 STEP
ST A~ CYL INDER COVER
PV —F =D A U—T T —
@ YANMAR DARK OLIVE GRAY BRiF OPTIONAL PART
PYV—FrA-LIL—
@ YANMAR CHARCOAL GRAY ®o0-35 [RON CRAWLER




Y00K3452

BEX (1) - -
PICTURESQUE

[NDE

Cee e EZO
X (1) ---MAIN PARTS

$i-FIG. 1 ~ 6
LABEL

IE-FIG.8 5I% (#7yav) ~F]G. 20
TOOL RADIO (OPTIONAL)
ReMR-FIG. 7 Fro-F1G. 44, 45
SAFETY LABEL CABIN
PTO*yh~FIG. 113 FvEYRP-F1G. 46
P.T.0.KIT CABIN DOOR
*v/E~F1G. 47
CANOPY

HEATER & DEFROSTER
SEAT & SEAT MOUNT

SEAT MOUNT {AS)

E—5&77025-F 1G.
I—=N&Y=bYOUN-F[G. 41
y—hvyuh (AS) ~F1G. 42

19

ERESEEA-FIG. 9

INLET HOSE & EXHAUST PIPE
IVIUIOUN-FIG. 11
ENGINE MOUNT
SYT-HE&IIVA-FIG. 12
RADIATOR & MOUNT

BRI VOEBER(T-FIG. 13
FUEL TANK & FUEL PIPE
Rrxyh~F]G. 43

BONNET
BERT7BRFF[G. 48, 49
HYD.OIL PUMP & JOINT

72el-F1G. 10
ACCELERATOR

VTV T-F1G. 79, 80, 81
REMOTE CONTROL VALVE

Brm-F1G.15,16,17
ELECTRIC PART

HEEE-F[G. 84 ~ 97
HYA.OIL PIPING

9=-957+F[G. 18
WORK LAMP
J7-L&7-L-F1G. 102,103, 104

BOOM & ARM

7-L¥Yy5-F[G. 650,51, 52
BOOM_CYL INDER

7P=LyYrY-~F1G. 53

ARM CYLI

NDER

rykyuy4d-F1G. 64
BUCKET CYL INDER

A\A
BUC

\

yh-F1G. 105 ~
KET

249UV 9-FG. 55
SWING CYLINDER

TL=K-F1G. 110,111
BLADE

7b—x9uy7mFle.56]
BLADE CYLINDER

BERE-F]G. 24 ~ 35

CONTROL EQUIPMENT

DIE—2UY» (#723V) ~FIG. 112
D-PATTERN LINK (OPTIONAL)

fremo2-F1G. 83
HYD. |

ROLLER & ADJUST
)0-5-FI[G. 23
CRAWLER

OIL TANK

&!/;

TEFE—5-F1G. 57, 58
TRAVEL MOTOR

| S —
A797-F1G. 40
STEP

O—-3&7J%AN-FIG. 21, 22

Ny7U-FI1G. 14
BATTERY

FRAME COVER
EEE-9-F1G. 59
TURNING MOTOR
SWIVEL JOINT
CONTROL VALVE
PTO/LT-FIG. 78
P.T.0.VALVE

ROTARY VALVE (FRONT

CONTROL PIPING

IL-L&ARPYYF [ G. 36, 37
FRAME & TURNING BEARING
IL=Ln/t—-F[G. 38, 39

AARLT31h-F1G. 60, 61
IyhA=-LILTF1G. 62 ~ 76

aO—-9Y—/\L7 (7aVkvALF) ~F1G. 82
avhO-ALEE-FI1G. 98, 99, 100

MULT])

TV-¥7-F1G. 101
GREASING
A=N{SLT~F1G. 77
LOW-HIGH VALVE




Y00K3452

AR (2) « v v v v e e e < HERER
PICTURESQUE [NDEX (2) - --HYDRAULIC SECTION

EEE-%-F[G. 59
frgmo0-F[G. 83 TURNING MOTOR

HYD.OIL TANK
RERJERET-F 10 48, 19
TS ToU P -FIG 55 D.OIL PUMP & JOINT
SWING CYLINDER
T Lo 9-F1G. 50.51.52 //////////

BOOM_CYL INDER

7=LYUVH-F1G. 63
ARM_CYL INDER

#HIt-5-F[G. 57,58
TRAVEL MOTOR

\\\\,///// O-A{/LT—-F1G. 77
: LOW-HIGH VALVE

Iy hoUs5--F1G. 54
BUCKET CYLINDER

avybO-LIWT-F1G. 62 ~ 76

CONTROL VALVE

TL=KJUY5-F|G. 56
BLADE CYLINDER

ZARNLII(1/NF[G. 60, 61
SWIVEL JOINT




Y00K3452

BEX (3)
PICTURESQUE [NDEX (3)

EE A

FIGURE 1710

Fig. 1 ﬁ\%EGHt'/) (JP)

L (CABIN) (JP}

T R #& (¥v/E) (EX)
Fig. LABEL (CANOPY) (EX)

T @) BRELRED
Fig. INLET HOSE
& EXHAUST PIPE

#ik (¥vE>) (EX)

Fi 0.2 LABEL (CABIN) (EX)

o B BEFe/E) (AS)
Fig. LABEL (CANOPY) (AS)

e 10 728

FpY) S)
Fi 0-3 ﬁge(L (CAB/!N) ((//‘:‘5)

IVIINIVN
FHI.1 1 ENGINE MOUNT

/E
Fia.4 iR (¥v/E) (JP)

LABEL {CANOPY) (JP)

SII-RE&IIUN
Fia.1 2 RADIATOR & MOUNT




Y00K3452

2/10

&7T% AN

ROLLER & ADJUST

RE

U
ro.2 1

- BEA
FlG

SQUE INDEX(3) -« ---

0-3

{LOTUS ROOT SPEC.)

, 0-5&PY+ Ak
Fi 022 (Lyavii)
ROLLER & ADJUS

205
CRAWLER

F10.23

RERE

(LIS=2FVR&ANYN)

CONTROL EQUIPMENT

rio2b

ER)

(LEVER STAND & STOPP

= = -

= —

s % A
Ne NZ s e
A=< N3 oy a

a o I
ry Dy ™ AbX=)
# | & I =
~— [=] o3 ==

o« [BE wi ne
cmm O A3
i | = N
5 0 = =
N~ Lo 1]

- N

- o w

i .

& o= < a

(- % ~ DO. ~— T
no o= —~ =
=g > w3 Yz
zoe e NEZ ~. L2
xis T w._m.nm P
b ~ a= HZC

M .\MM V.Cm\v - =
= = ®= Neg
P o € PTRat
wr - . "o %WM

-]
@ i i ()
L A aan g
o = o
i uw i




Y00K3452

AR (3)

E)

PICTURESQUE [NDEX(3) :----- FIGURE 3/10
2B | [ agummen, . | [, 88 e

CONTROL EQUIPMENT
(LEVER STAND & LEVER}
(FRONT MULTI)

CONTROL EQUIPMENT (CUT
OFF LEVER. SIDE) (AS}

RExd
m.ZB (LI=252K) (AS)
CONTROL EQU|PMENT
(LEVER STAND) (AS)

BRER (212Y)
Fia.30 CONTROL EQ% Wﬁg;

Bg¥a (PTOaYMO-N)
CONTROL EQUIPMENT
{P.T.0.CONTROL)

Fi 9.3

2 7 BEKR (7-L8&/T9N)
Fig. CONTROL EQUIPMENT
(BOOM & BUCKET)

fo3 1

RERE (TL-K)
CONTROL EQUIPMENT
(BLADE)

Riia
Fi 0-3 5 (PTOIYRO-N) (&%)

CONTROL EQUIPMENT
(P. T.0.CONTROL)
{CONFLUENCE)

BeRdE (7—L850)
Fi 0.2 8 CONTROL, EQUPE

Fi0.9

BREEB (hubhATL/-)
(20 VLF)
CONTROL EQUIPMENT
(CUT OFF LEVER)
(FRONT MULTI)

2L =L EERPYSY
Fi 038 FRAME &
TURNING BEARING




Y00K3452

4710

(W]
ac
=)
oQ
()
1=
KL
.2
. ><
., Wwd
o
s Z
¢ ud
« D
]
—~~N
ool
-~ O
"
K=

¥v/E
CANOPY

ﬁmél7'

Flg. 4 8 BEA T AWBF

HYD.OIL PUMP & JOINT

Flm‘l1

—hvorh (AS)
EAT MOUNT (AS)

rod2 %

RIRYN

BONNET

riod3

TL~L&BEERP YUY
TURNING BEARING

FRAME &

Fo 1

K= (FvEV)
COVER (CABIN}

L—=4L%
RAME

r088 4

— (4% /F)
ER (CANOPY)

Vv

=LAt
ME CO

A

.88 A

A7y7

STEP

r0.40




Y00K3452

5/10

- - 5
-FIGURE

PICTURESQUE INDEX (3) - - - -

BER (3) + » v v - -
1.4 0 HER T8RES

B
o«
o N & « L
=) T e =
= NO— o Nz
& g = /l.m
| @ -2 oo m=
> o 2] 3
== o = =0
= Lo = =W
L K> = (=G <>
7 =29 =2 =
H—= " o
© @ 10 o
=
i 10 : ©
L~ ] .
o — o
o u i
&
& @
i 2 w «
ne nZ =) w
= 3 =z e
NZ Ng? Rz =)
D Y 25 ./U
> N 3 2
NG ‘- Y =¥
- %
3 215 2 NS
V2 DNy [ L
< [*] A=
A< > N~z | a
0 o
T : 0
i = - 2
[ P =
==
24 -
SmM = = —
~S= o o
- bm o2 Z
hed > N =
2a 3 ] (3 g
=203 ] N —
It 2 &5 VES
Laz RZ g NOZ (|
53 = 2 W™ =<
N o N o= L2\
g-=icc 5 N &5
o -
~not N Q! Q&
s a4z NO A ©
T (S = g -3
= Ak '8 2
Na @

r0.80

Flu.5‘

D@7




Y00K3452

BER (3) - -

PICTURESQUE I[NDEX

(3) «vvvv FIGURE

6/10

Fig B 1 ZARVI 3k

(Lyavis)
SWIVEL JOINT
{(LOTUS ROOT SPEC.)

aVRR-VILT
Fiﬂ-es (T=L&NITYR) FN-B

CONTROL VALVE
(BOOM & BUCKET)

IVMO~LILT (P-L&
o G
SWING) (FRONT hﬁﬁﬁ}#l)&

AyhO~-L/IILT (PR=K)

CONTROL VALVE (P PORT)

AVROA=LIWT (=4
&/ yN) (JOYRNYLF)
CONTROL VALVE (BOOM &
BUCKET) (FRONT MULTD)

avsa-LILVT (GEF) . ts
CONTROL VALVE (TRAVEL)|{  {Fig.

O~ LT (PH~K)

%D/WM) Fi0.7 1

TROL VALVE (P PORT)
ONT MULTDH

MO~/ T (REBIS
TL-F) (FOUNILF)
CONTROL VALVE (TURNING
& BLADE) (FRONT MULTD

ayhO-MIT
(P=L&2RAVY)
CONTROL VALVE
(ARM & SWING)

F:.88

)
AVRO-AILT (EfF) 7

(708 VLF) Fig.
CONTROL VALVE (TRAVEL)
(FRONT MULTH)

2 avsO=-LIWT

(P=K) (AS)

CONTROL VALVE
(P PORT) (AS)




’ Y00K3452
‘ *%EgZK (Eg) ............ IEE%EU
PICTURESQUE INDEX(3) -+~ FIGURE 7710

ayso-Ln7 O-AA/LT (Lyavitsg) YEIVNLT (K) (AS)
Fiq.73 (#f7) (AS) Fis-7 LOW-HIGH VALVE Fiu.81 REMOTE CONTROL VALVE

CONTROL VALVE {LOTUS ROOT SPEC.) (LEFT) (AS)
(TRAVEL) (AS)

avea-iw7 PTORLT a-5unrn7
Fla.74 (P—L&Z21%7) (AS) Flu.78 P.T.0. VALVE m.82 (70821 F)

CONTROL VALVE ROTARY VALVE

(ARM & SWING) (AS) (FRONT MALTD)

aykNo=nin7 YEAVIWT
Fiﬂ-75 (F=L&/TyR) (AS) Fi0-79 (20N 9LF)

CONTROL VALVE REMOTE CONTROL VALVE
(BOOM & BUCKET) (AS}) (FRONT MULTD

aykO=-LIWT UEIVILT (B) (AS) HERS

Fln.78 (EE&7L—K) (AS) Fio.ao REMOTE CONTROL VALVE Fia.84 (9 9~RT~1NNT)
CONTROL VALVE (RIGHT) (AS) HYD.OIL PIPING
(TURNING & BLADE} (AS) {TANK~PUMP~VALVE)




Y00K3452

ﬁgm (3) ............ IEEBIJ

PICTURESQUE INDEX(3) «--:-- FIGURE 8/10
HERE . HEEH (U9->) HERE
Fia.as HUn~RIT~INT) Fuc.89 HYD.OIL PIPING m.93
A (RETURW w0 o1 Fip iy B
HYD.OIL PIPING (P. 7.0, VALVE)

(TANK~PUMP~VALVE) (CONFLUENCE)
(LOTUS ROOT SPEC.)

HEEE HEEE (Usy-) AE
FWBB (T ~E~H~T=1) Fiu-go {Laviti) Fla.94 HYDiE(ﬁL(%PﬁI:;

|
HYD.OIL PIPING HYD.OIL_P|PING (RETURN) (T
(VALVE~MOTOR~BOOM} (LOTUS ROOT SPEC.)

. HERE . HERE (Uy-v) HERE (E7)
Flo-87 (W T~2ARW~AA V) F'9-91 (70890 F) (AS Fia-gs (LYavi§)

(AS)
HYD.OIL PIPING HYD.GIL PIPING (RETURN) HYD. OIL_PIPING (TRAVEL)
(VALVE~SWIVEL~SWING) (FRONT MULTI) (AS) (LOTUS ROOT SPEC.)

—

. HERE . HEEE
Fi 0-8 8 (VT ~ZARN~R{ ) Fi 0-9 2 (PTORLT~TL—A)

(Lravi) HYD.OIL PIPING
HYD. OIL PIPING {P. T. 0. VALVE~FRAME)
(VALVE~SWIVEL~SWING)
{LOTUS ROOT SPEC.)




Y00K3452

PICTURESQUE INDEX (3) -

ER (3)

9/10

Ik
BUCKET

r. 108

BUCKET (750}
(LOTUS ROOT SPEC.)

ro. 108 777" (0

107 7700,

Fig.

(LOTUS ROOT SPEC.)

BUCKET (1000)

Iyl (PAYFAVN)
BUCKET (ATTACHMENT)

..108

[
® oo & 2
" & H @
Re 9= AN N5
A5 = N3 N
=~w = | == | Tz
G [<] e o0 ~
| o5 D s
- R& 2 == % 28
8 L gz L 82
o - N o= ~n 8=
- u g
=2 < Q o
w
- - —
b S
w w
Z a8 o o= W A= PR
N 3% 35 RE &5 s 2
H = UW D =20 o5 NI
- DNeLoST= s+ == 25
_MWAA P ANZT W SBNG? T - BEHN|n:c
B=o HMNHOa=23 } T OZwa= hlow
Oa. ™. B2 N— <& HNOdNa Dz SA\ago
| aeptand A ) oz = L~ — =i = Q
a . 2?2 oo -] a>z> | X
Q.o Y TS 2N S ame
— armn 248 LM gwo ave
ﬁho L W — [ @ &= =
. NS =Zud < H b= << 1=
Wumw a< 3¢ Nk zX S
~ © o
)
i

Fia.97

F:.88

re. 1007




Y00K3452

BER (3)

oooooooooooo

PICTURESQUE INDEX (3)

. 109 7t S$9147
Fig. (PHYFAVN)
BUCKET S-~TYPE
(ATTACHMENT)

o118

PTO#y
P.7.0.K

ra. 110 &d e ”

. 1 1 TL-K(1150)
Fig. (PHYFAUN)

re. 1120770350

D-PATTERN LINK
(OPTIONAL)

BEA
FIGURE

10710



Y00K3452

rEY ()
ABIN (STANDARD)

[
WIRING DIAGRAM ,? ___________________

N S 5257 2966
PURL sEnson B0OM Thie  ioni SuiTon VIPER VoToR UL _,_ HEATERHIPER
< AYRSST w—1i5>> RELAY HEATER SWITCH SWITCH
HEAD LANP ROOM LANP

HEE

i i
—_— NIRD T—=LSANRAYF
FQ I 00 NIX BOOM LIGHT SWITCH
g Ll -] 1 1
: ]
: [ 2! 3}
e =[5zl A4
Eorc 1 PO X—f—
HOUR METER
519 Aty ra el
TIMER %;:’: l o R RESYT
LIGHTING LAMP
, = = A5 —
yL— il Biss AscaeR” o UEL METER
RELAY |=—. | fiee it £ .. s
X ; ARGE
= AN
= ol
S.! m
o gse 2o®  re e sem . WATER TEMP
HALINYSyH— et e sen T—how
CURRENT T KT . i
LIMITER| & —ase —
L L
e se2 L 6N 2552
el XL - O STARTING SWLToH
RTET) LS I
.8 Y Y
S la {2y
(Y : 228 Y\ %I $8
q o | -~ :; - 7‘}"
< . b b =/ BUZZER
l l I 0.5 VB 0.5R "577*1‘9’7_
famm Jel.] = LAMP CHECKER
I‘/J/Zlvyj’ X 25 ] . (P—2)EARTH)
DLIAK =4 A (29-7429249%) (STARTING SWITCH)
ENGINE—-STOP X el ¥E] (F+~27)(CHARGE)
SOLENOID R Jalala S or (FY¥—)BUZZER)
{2 X0 (A1 )OIL)
. (KEB)WATER TEMP.)
RI—=F A1 I FEPRE (x7-)AIR)
19[130j17]|50][AC =i =f [t.2s0 ;s;f "::s'"“ = Ve
HEAT] === 0 put 2 b o Bl o o bl i 30y 1.2501 158
OFF S 1ugE -g[ l 1] [ xR
—% DB 4
ON x o STARTING MOTOR B s '
r—IA VT~ — XY
B1AR =0 I% che. INDTCATOR LT ) Fise 6by 22
Y[R tetier LR ste A fE e oo {88 cism minefar {TL~ eny Z1
10 {RE vottor stacd Lo [ BB wiee muine {ay [ KR noa vetiecfon |BE cioom nee :. ALY oreme IPE—% XA 9F SAFETY RELAY
[ R&veriwnes ([ RBrwsned frx]88 wemin b {8 i o jE Sren AIR HEATER WATER TEMP. SWITCH
v [RA vorier tive 10 | NE pive Bises Ju |88 weeniect fox [BE g100r nee AANTL Yo+ XA
5 8 v [co [ RM v orees [sa {88 aos sires fon |38 wrecs s FX~H O1L PRESSURE SW(TCH
v (B8 wareo wnee [ 1o BT votes teoreds {B  wen  Jain| T2 O, ALTERNATER




Y00K3452

N g A=A YF A ~F—%
3 e BOOM AP UL REATER #1PER
FUEL SENSOR 4145 M AP e JORN SHITOH f1PER MOTOR o RECAY k=2 SHITGH SHiTCH
HEAD LANP ROOM LANP - x
= | o |
' e i T F—LSARZAT9F
] L j] ) o BOOM LIGHT SWITCH
;’: 1.28n
1 a0
1)
Bt i (N -
K ‘ 3 ‘ PO e by —
osTm)T | HOUR ‘METE
. < : :
S{v— R En < I%"@' - 35>
TIMER ey “%E '..u _ lLIGHTlNG LAMP
0 I '
oot I fem)\ ] 1 BHA~-5—
UL— [l E Lo IR & [_'_... / IFUEL METER
RELAY |zl | BH4E e 1 o Fy—
Jls 4 59 vy .5 B o.8]0 1 CHA GE
AT nes xan ve VA
Aargmu g U I;’J;
.5 8
SRt | WATER TEMP.
Be. gy + 3 7] EXN R ] 12 1 |
HAUVRUS 95— — A s '
GURRENT 3 - 310Y
LIMITER I
L o iamm ““—_
W a5 LA 00 2Y—H249F
Sy so A5 o) STARTING SHITCH
_imr—_ 3.0 RN
IR 1.25 VI
.8 Y [N}
: ::: - 1.25 V) 0.5 [ XX ]
= S Ftf—
‘7"” = = BUZZER
‘] (XA 0.8 R SUTFTwH—
n o LAMP CHECKER
- s o 2 : s eea @] (P—X)(EARTH)
I‘/y’/l!\ v . sy 200 ': d C I XA 5.5V 0% (25-F19249%F) (STARTING SWITCH)
L/ AR A ey Tuldote 1) | (F9—)(CHARGE)
ENGINE=STOP 200 9 (v J sual o5 (F¥—Y(BUZZER)
SOLENOID - < ol Jevoy® | (44010
i wra ity | (KEIWATER TEMP.)
@ 1 (zr-)AlIR)
25— R1 Y FERE "
19]30[17]60]AC o 5| o bess 1 N e
HEAT] o= =0 . p o KA :::tu T4
OFF S &
ON ) L
. Fp—J a—=XRwoR
ISTART] = 50/ OHG- INDICAT FURE B0
Y[R veriew LK oo (N ™ E 88 wen maig uldw.c:.' ., 9 _}SVL‘;]GH VALVE
TP ol e o B 10 oy ATRHEATER  WATER TEMP. syITo
AANTL YD v AA 9 F
e e e ol e e OILPRESSURE SW1 o
w5 |68 wntee wiact § Lo LY Torng tereda & Grome e T




1,1,,772429-03100, ,"LABEL ASSY",1,,.,.55555535335535
1A,1,,772452-03100, ,"LABEL ASSY",,,..1,,555355535535>5
2,2,,172429-03110, ,"LABEL, SPECIFICATION",1,,,,5555553555535
2-1,2,,172429-03111, ,""LABEL, SPECIFICATION",1,,,,,,S,3,,M/#60655,,,,,,,,
2A,2,,172452-03110, ,"LABEL, SPECIFICATION",,,,,1,,..55555555>5
3,2,,172165-03130, ,""LABEL ,GREASE FEED",1,,,,1,,.5535555555>»
4,2,,172171-03151, ,LABEL,1,,,,1,,,,,.555555>
5,2,,172519-03150, ,"LABEL, ACCEL",1,,,,1,,,5535555555>»
6,2,,172171-03161, ,LABEL,1,,,,1,,,,,.555555>5
7,2,,172141-03170, ,""LABEL, RESTART",1,,,,1,,.:555555535
8,2,,172171-03170, ,"LABEL, OIL/WATER",1,,,,1,,5555553535525
8A,2,,172452-03120, ,"LABEL, OIL/WATER",,,,,1,.55555553555>5
9,2,,172162-03180, ,""LABEL ,HEATER SWITCH",1,,,,1,,,.555555535
10,2,,172162-03190, ,"LABEL,WIPER SWITCH",1,,,.,1,,,5555555555
11,2,,172168-03211, ,LABEL,1,,,,1,,,,,.5555555
12,2,,172141-03202, ,"LABEL ,,CAUTION",1,,,,1,,,,.55555555
13,2,,172165-03220, ,"LABEL, GREASE",1,,,,1,,,.,555555535
14,2,,172165-03240, ,LABEL,1,,,,1,,,,,.:55555>
15,2,,172155-03310, ,"LABEL, OILING",1,,,,1,,,,555535555
16,2,,172171-03261, ,"'LABEL,BOOM™,2, ,,.,2,,.55553522535
17,2,,172519-04180, ,"LABEL ,WARNING",1,,,.1,,.,..5355554
18,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,1,,.555555555>5
19,2,,172142-03302, ,""LABEL ,,CAUTION",1,,,,1,,,.,555555535
20,2,,172428-03170, ,"LABEL,CAB",1,,,.,1,,.,:555555535
21,2,,172165-03311, ,LABEL,1,,,,1,,,,.,,55555>
22,2,,172428-03150, ,LABEL ,1,,,,1,,,,,55555555
23,2,,172141-03360, ,"LABEL, START SWITCH",1,,,,1,,,,555555554
24,2,,172141-03372, ,LABEL,2,,,,2,,,,,,,55555
25,2,,172183-03250, ,LABEL,1,,,,1,,.,,,,555555
26,2,,172165-03460, ,"LABEL, PATERN A",1,,,.1,,....555555>5
27,2,,172183-03280, ,"LABEL,LOCK",2,,,.2,,,555353553
28,2,,172964-03610, ,"LABEL A™,1,,,,1,,,,,55555555
29,2,,172165-03661, ,"LABEL ,DANGER" ,1,,,,1,,,.555535555
30,2,,172183-03210,,LABEL,1,,,,1,,.,.,,555555
31,2,,172164-03510, ,LABEL,1,,,,1,,,,,,,5,555>
32,2,,172164-03520, ,"LABEL ,DANGER",1,,,,1,,,55555355555
33,2,,172164-03540, ,LABEL ,1,,,,1,,,,,5,55555>
34,2,,172964-03370, ,LABEL,1,,,,1,,.,,,,555555
35,2,,172519-04290, ,"LABEL ,WARNING",1,,,.,1,,,:555555555
36,2,,172519-04300, ,LABEL,1,,,,1,,,,,,,55555>
37,2,,172964-03390, ,"LABEL ,ADJUST",1,,,,1,,,55555352555
38,2,,172156-03280, ,LABEL ,1,,,,1,,,,,5555555>
39,2,,172964-03481, ,LABEL,1,,,,1,,.,,,,555555

40,2, ,172164-03530, ,""LABEL ,WARNING" ,2,,,,,,535555355535
40-1,2,,172164-03531, ,"LABEL ,WARNING",2,,,,2,,S,, ,M/#60618,,,,,,,,
41,2,,172164-03500, ,LABEL,1,,,,1,,,,,,555555>
42,2,,172173-03250, ,LABEL ,1,,,,1,,,,,5555555>
43,2,,172428-03160, ,LABEL,1,,,,1,,,,,:5:5555>
45,1,,172168-03410, ,LABEL,1,,,,,,,1,,.,,.5.,>
46,1,,172168-03250, ,LABEL,1,,,,,,,1,,,,,.,,,,
47,1,,172168-03260, ,""LABEL, PATTERN D",1,,,,.,551:555555555
48,1,,172165-03231, ,"LABEL, P.T.0.",1,,,,,551.,3555555>
49,1, ,172168-03301, ,"LABEL, SELECT",1,,,..,.:2,52555355>5



YOO0K3452

, SR (FrEY)
Fig. | LABEL (CABIN) (JP)

BHUNO. 1. BHUNoO. 2H543%8#»ZY.
linec.2 ~ 43

422’_.-—23

ARG LA U F
STARTER SWTCH

i "’-“15

PTO (&)
P T.0. {CONFLUENCE)

#is, MSNo . RS

MACHINE SERIAL No. & WEN o . TS
ENGINE SERIAL _NO. MACHINE SERI[AL No.
1S STAMPED [NTO [S STAMPED INTO
THIS LOCATION THIS LOCATION

RN BED
IN THE OPERATION
MANUAL CASE



»»(72191-03140, ,"LABEL ASSY™,1,,,,,.5555555553>
,»,933112-52100, ,"LABEL, FUEL",1,,,,,,.5555555555
,»,172191-03140, ,LABEL,1,,,,,,,.55555555>

,,172171-03151, ,LABEL,1,,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,1,,,,,,:5555555555
,»,172171-03161, ,LABEL,1,,,,,,5555555555>
2,,172162-03180, ,"LABEL ,HEATER SWITCH",1,,,,.555553525535
8,2,,172162-03190, ,""LABEL ,WIPER SWITCH",1,,,,5555535555555>»
9,2,,172168-03211, ,LABEL,1,,,,,,.5555555555
10,2,,172171-03261, ,"LABEL ,BOOM™,2,, ,,,,,,:.5555555
11,2,,172171-03261, ,"LABEL ,BOOM™,1, ,,,,,:5555555555
12,2,,172168-03270, ,LABEL,1,,,,,,,5555555555
13,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,5555553555535
14,2,,172165-03301, ,"LABEL,CAB™,1, ,,,,,.5555555555
15,2,,172165-03311, ,LABEL,1,,,,,,,,55555555>
16,2,,172165-03321, ,LABEL,1,,,,,,:555555555>5
17,2,,172141-03360, ,""LABEL, START SWITCH",1,,,,5555553555535
18,2,,172171-03400, ,PLATE,1, ,,,,,.5555555555
19,2,,172141-03440, ,LABEL,1,,,,,,,,55555555>
20,2,,172165-03460, ,"LABEL, PATERN A",1,,,.,,.5555552955>5
21,2,,172165-03500, ,"LABEL,GREASE FEED",1,,.,.55553553533>»
22,2,,172171-03510, ,"LABEL, GREASE",1,,,,,5555535535535
23,2,,172171-03520, ,"LABEL, OIL/WATER™,1,,,,5555535552355>5
24,2,,172171-03700, ,LABEL,1,,,,,,:5555555555
25,2,,172171-03710, ,LABEL,1,,,,,,,555555555>
26,2,,172171-03720, ,LABEL,1,,,,,,,5555555555
27,2,,172171-03730, ,LABEL,2, , ,,,,.5555555555
28,2,,172171-03740, ,LABEL,1,,,,,,.5555555555
29,2,,172171-03750, ,LABEL .2, ,,,,,..555555555
30,2,,172171-03760, ,LABEL,1,,,,,,,555555555>
31,2,,172171-03770, ,LABEL,1,,,,,,.5555555555
32,2,,172171-03780, ,LABEL,1,,,,,5.5555555555
33,2,,172155-03790, ,"LABEL ,RE-FUELING",1,,,,,5555535533553
34,2,,172171-03790, ,"LABEL, RADIATOR",1,,,,5555355535533523
35,2,,172171-03800, ,LABEL,1,,,,,,,555555555>
36,2,,172171-03810, ,LABEL,1,,,,,,,5555555555
37,2,,172125-03950, ,"LABEL, AIR CLEANER",1,,,,,.5535553555553
38,2,,121120-44800, ,"LABEL, RADIATOR",1,,,,555555535533523
39,2,,124764-44810, ,"LABEL, SUB-TANK",1,,,,55555555535525
40,2, ,124764-44920, ,"LABEL, ANTI-FREEZING"™,1,,,,:55535555335553
41,2,,172183-03280, ,"LABEL,LOCK™,2,,,,555553555535 55
42,2,,172165-03231, ,"LABEL, P.T.0.",1,,,,,,,,,55555555
43,2,,172168-03301, ,"LABEL, SELECT",1,,,555555535335535

1,1
2,2
3,2
4,2
5,2
6,2
7



YO0K3452

$hig (FvE>) (EX)

Fig.
AHUNo. TR BHUNoO. 21543 883F7.
linc.2 ~ 43
|
30 L@
26 33
HE83 | e=ie
C‘%E\?&%FROM@
I‘=..—“ 9
5 43

19 8
DBERS
G%EWED FROM ©

@\?EEWED FROM ©

. @mN o . TRl

MACHINE SERIAL No. & 25
ENGINE SERIAL NO.
IS STAMPED INTO

—5 A1y F
STARTER SWTCH

FrEUNTAR
CABIN DOOR [NSIDE

LABEL {CABIN) (EX)

MENo . XU
MACHINE SER|AL No.

THIS LOCATION

31 28
Ihf,"?‘_if—‘

35

=)
G?IEWED FROM ©

’tll \\\\\\\\\\\\\\\\\

lf %ﬂﬂ - RN \\\\'Q\‘
7

IHIN—8
DETAIL STAND COVER

34

1S STAMPED INTO
THIS LOCATION

o<

—18

RRSUANAIES
IN THE OPERAT!ON
MANUAL




»»(72191-03260, ,"LABEL ASSY"™,,.1,,,.5,55555555>
,»,933112-52100, ,"LABEL, FUEL",,.,1,,,,.,.:5555555
,»,172191-03140, ,LABEL,,.,1,,,,,.5.555555>
,,172171-03151, ,LABEL,,,1,,,,,,55555555>
»»,172519-03150, ,"LABEL, ACCEL™,,.1,,,,..555555555
,»,172171-03161, ,LABEL,,,1,,,,,,,.555555>
2,,172162-03180, ,"LABEL ,HEATER SWITCH",,,1,,,,55555555535
8,2,,172162-03190, ,""LABEL ,WIPER SWITCH",,,1,,,,55535555555>»
9,2,,172168-03211, ,LABEL, ,,1,,,,.,.55555555
10,2,,172171-03261, ,"'LABEL,BOOM™, ,.,2,,,4,,55555335554
11,2,,172171-03261, ,""LABEL ,BOOM™, , ,1,,,,55535555555>»
12,2,,172168-03270, ,LABEL, ,,1,,,,,,.55555555
13,2,,172137-03301, ,"LABEL, TURNING LOCK",,,1,,,5555535555535
14,2,,172165-03301, ,"LABEL,,CAB", ,,1,,,,.5555555555
15,2,,172165-03311, ,LABEL,,,1,,,,,,55555555>
16,2,,172165-03321, ,LABEL, ,,1,,,,,5555555555
17,2,,172141-03360, ,""LABEL, START SWITCH",,,1,,,,.5555555535
18,2,,172171-03400, ,PLATE, ,,1,,,,,5.55555555
19,2,,172141-03440, ,LABEL,,.1,,,,,,55555555>
20,2,,172165-03460, ,"LABEL, PATERN A", ,,1,,,.5555555955>5
21,2,,172165-03500, ,"LABEL ,GREASE FEED",,.,1,,..55535535533>»
22,2,,172171-03510, ,"LABEL, GREASE",,.,1,,,..55535555535
23,2,,172171-03520, ,"LABEL, OIL/WATER™,,.,1,,.555535555355>5
24,2,,172171-03700, ,LABEL ,,.,1,,,,..5.5555555
25,2,,172171-03710, ,LABEL,,,1
26,2,,172171-03720, ,LABEL,,,1
27,2,,172171-03730, ,LABEL, ,,2
28,2,,172171-03740, ,LABEL, ,,1,,,,.,555555555

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

29,2,,172171-03750, ,LABEL, ,,
30,2,,172171-03760, ,LABEL, ,,
31,2,,172171-03770, ,LABEL, ,,
32,2,,172171-03780, ,LABEL, ,,1,,,,.5555555555
33,2,,172155-03790, ,"LABEL ,RE-FUELING", ,,1,,,.,..53555355>»
34,2,,172171-03790, ,"LABEL, RADIATOR", ,,1,,,.5555555355>5
35,2,,172171-03800, ,LABEL ,,,1,,,,,5555555555
36,2,,172171-03810, ,LABEL,,,1,,,,,555555555>
37,2,,172125-03950, ,"LABEL, AIR CLEANER",,,1,,,.,555553555553
38,2,,121120-44800, ,"LABEL, RADIATOR", ,,1,,,.5555555355>5
39,2,,124764-44810, ,"LABEL, SUB-TANK",,,1,,,.:555555355>5
40,2, ,124764-44920, ,"LABEL, ANTI-FREEZING",,.,1,,,,,55555335553
41,2,,172183-03280, ,"LABEL,LOCK", ,,1,,,5555355553555>5
42,2,,172165-03231, ,"LABEL, P.T.0.",,,1,,,,,,,55555555
43,2,,172168-03301, ,"LABEL, SELECT",,.1,..,5355553555535



Y00K3452

Y SR (FvY) (AS)
Fig. LABEL (CABIN) (AS)

BHUNo. 1id. BHUNo. 2154388 »%7.,
linec.2 ~ 43

) e
=% B

[}
) %
oRD
@?[EWED FROM © L]l

2
37 40 38
o
Iro)—+ SIUT—4
AIR CLEANER RADJATOR
Ry NAE
BONNET INSIDE
—_— 42 Z9—5AA Y F

STARTER SWTCH

] .
' 11 =1
Ho83 ~E
41 ((\?[Evﬁso FROM © @lewbso FROM B 9
36

Brz82 5 43
{EWED FROM

@KEWED FrROM (D

2212rg i e
Tl 13 =g

FPEVKT7RE
-—B ?lEWED FROM ®  CABIN DOOR [NSIDE

19
BiE MENo . THIUR
e
[S STAMPED INTO @ror3d Rt ,?A%mﬁg ?Ewglﬁf No 28 4
THIS LOCATION VIEWED FROM @ CABIN INSIDE |5 STAMPED INTO
24 31 28 25 35 34 THIS LOCATION
7 - ‘Rb
, 0o \\\\\\\\\ \\\\\ N
” l'/ \\\\\\Qﬁ\\\‘ﬁ l_ 18
llm'r HE 0 PEI?ATION
TeR3 /N — S M
@15%0 FrRoM (B DETAIL STAND COVER MANUAL CASE




,1,,772429-03110, ,"LABEL SET",,1,,,,,,5555555555
,2,,172429-03110, ,""LABEL, SPECIFICATION", ,1,,,,,.555555555>5
-1,2,,172429-03111, ,"LABEL, SPECIFICATION",,1,,,,,S,4,,,,M/#60655,,,,,,
,2,,172165-03130, ,"LABEL ,GREASE FEED",,1,,,..,5555535555
,2,,172165-03141, ,"LABEL ,FRONT", ,1,,,,,.5555555555
5,2,,172171-03151, ,LABEL,,1,,,,,,,55555555>
6,2,,172519-03150, ,"LABEL, ACCEL™,,1,,,,,5555555555>5
7,2,,172171-03161, ,LABEL,,1,,,,,,.55555555>
8,2,,172141-03170, ,"LABEL, RESTART",,1,,,.555355535555
9,2,,172171-03170, ,"LABEL, OIL/WATER",,1,,,.5555555353525
10,2,,172168-03211, ,LABEL, ,1,,,,,,5555555555
11,2,,172141-03202, ,"LABEL ,,CAUTION", ,1,,,,555555355553
12,2,,172165-03220, ,"LABEL, GREASE",,1,,,,5553555355555
13,2,,172165-03240, ,LABEL ,,1,,,,,,,55555555>
14,2,,172155-03310, ,"LABEL, OILING™,,1,,,,55555555955>5
15,2,,172171-03261, ,""LABEL ,BOOM™, ,2, ,,55555355535555»

16,2, ,172519-04180, ,"LABEL ,WARNING", ,1,,,,5555553555553
17,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,555553555535
18,2,,172142-03302, ,"LABEL,CAUTION", ,1,,,,555535555355>5
19,2,,172141-03360, ,""LABEL, START SWITCH",.,1,,..,05555525535
20,2,,172141-03372, ,LABEL, ,2,,,,,,5555555555
21,2,,172183-03250, ,LABEL, ,1,,,,,.5555555555
22,2,,172151-03540, ,"LABEL,PATTERN A", ,1,,,,.55555355553
23,2,,172183-03280, ,"LABEL,LOCK", .2, ,,,,535555355335
24,2,,172183-03210, ,LABEL,,1,,,,,,,555555555
25,2,,172964-03610, ,"LABEL A™,,1,,,,,5,55555555>
26,2,,172165-03661, ,"LABEL ,DANGER", ,1,,,,,.5535555555>»
27,2,,172164-03510, ,LABEL, ,1,,,,,.5555555555
28,2,,172164-03520, ,"LABEL ,DANGER", ,1,,,,.5555555355>5
29,2,,172164-03540, ,LABEL,,1,,,,,,,:5555555>
30,2,,172964-03370, ,LABEL, ,1,,,,,,5555555555
31,2,,172519-04290, ,"LABEL ,WARNING" ,,1,,,,555553555535
32,2,,172519-04300, ,LABEL , ,1,,,,,:5555555555
33,2,,172964-03390, ,"LABEL ,ADJUST", ,1,,,,:5555525355>5
34,2,,172964-03481, ,LABEL,,1,,,,,,,:55555555
35,2,,172156-03280, ,LABEL, ,1,,,,,,555555555>
36,2,,172164-03500, ,LABEL, ,1,,,,,.,555555555
37,2,,172173-03250, ,LABEL , ,1,,,,,:5555555555
38,1,,172141-03160, ,""LABEL, OPERATION(C)",.1,,.,,51.555555545
39,1,,172141-03390, ,LABEL, ,1,,,,,,1,,,,5,555>
40,1,,172165-03231, ,"LABEL, P.T.0.",,1,,,,,,1,,,,.,.,,,
41,1,,172168-03401, ,LABEL,,1,,,,,,1,,,,,.,.,,
42,1,,172168-03301, ,"LABEL, SELECT",.1,,..,.2,,2555255>5
43,1, ,172511-03250, ,"LABEL, LEVER LOCK",.2,,,,,.3,,.555255>5
44,1, ,172151-03550, ,""LABEL,PATTERN B",,1,,,,.,.3,.5,555554

1
2
2
3
4



YG0K3452

A BE (R /E) (JP)
Fig. LABEL (CANOPY) (JP)

SHUNo. 1. BHUNo. 2B 37823%37.
line.2 ~ 37

28 22,38,39 iz‘l 11

19 “d
<) 25 36
25 —5 21 yF ¢ =
ES STARTER SWTCH iy g @%vﬁ??nw@
Sone? 1 etoe
[ SEiN 6 42 26_ 18 14
PBEE [3§§3 l D
40 Q\?IEWED FROM (&) i)z =0
PTO (&%) - =
P.T.0. (CONFLUENCE) 51 @
i [[sea 4
8 .
583
@IEWED F

Wik, #ENo . THIE

MACHINE SERIAL No. & MENo . TR
ENGINE SERTAL NO. MACHINE SER!IAL No
1S STAMPED [NTO S STAMPED [NTO
THIS LOCATION THIS LOCATIGON

20




»»(72434-03100, ,"LABEL ASSY",,1,,,,,5555555553>
,»,172165-03141, ,"LABEL ,FRONT", ,1,,,,,.,,:5555555
,,172434-03110, ,LABEL, ,1,,,,,,,5.555555>

,,172171-03151, ,LABEL,,1,,,,,,,55555555>

»»,172519-03150, ,"LABEL, ACCEL™,.1,,,,,..:55555555
,»,172171-03161, ,LABEL,,1,,,,,,,55555555>
2,,172168-03211, ,LABEL,,1,,,,,,,55555555>
8,2,,172171-03261, ,"LABEL ,BOOM™, ,2, ,,,,,,,.555555>
9,2,,172168-03301, ,"LABEL, SELECT",,1,,,55555355535533>5
10,2,,172164-03180, ,"MARK,NO.1",,1,,,,,,5555555555
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,555553525535
12,2,,172141-03360, ,"LABEL, START SWITCH",,1,,,,5555535555535
13,2,,172171-03400, ,PLATE, ,1,,,,,,5555555555
14,2,,124764-44920, ,""LABEL, ANTI-FREEZING",,1,,,,5555355535532>5
15,2,,172183-03450, ,"LABEL ,FUEL", ,1,,,,,,,:55555555
16,2,,172141-03440, ,LABEL, ,1,,,,,,5555555555
17,2,,172165-03500, ,"LABEL ,GREASE FEED",,1,,,,5555535555535
18,2,,172171-03510, ,"LABEL, GREASE",,1,,,,5555553555553
19,2,,172171-03520, ,"'LABEL, OIL/WATER",,1,,,555555552335>5
20,2,,172151-03540, ,"LABEL,PATTERN A", .,1,,,,.5555555355>5
21,2,,172171-03700, ,LABEL, ,1,,,,,,5555555555
22,2,,172171-03710, ,LABEL, ,1,,,,,.5555555555
23,2,,172171-03720, ,LABEL, ,1,,,,,.,555555555
24,2,,172171-03730, ,LABEL, ,2,,,,,..:.5555555
25,2,,172171-03740, ,LABEL,,1,,,,,,,:55555555
26,2,,172171-03750, ,LABEL, ,2,,,,,,5555555555
27,2,,172171-03760, ,LABEL, ,1,,,,,.,555555555
28,2,,172171-03770, ,LABEL, ,1,,,,,.:5:5555555
29,2,,172171-03780, ,LABEL ,,1,,,,,..555555555
30,2,,172155-03790, ,"LABEL ,RE-FUELING", ,1,,,,.5555555955>5
31,2,,172171-03790, ,"LABEL, RADIATOR",,1,,...55555353554
32,2,,172171-03800, ,LABEL, ,1,,,,,.5555555555
33,2,,172171-03810, ,LABEL , ,1,,,,,,5555555555
34,2,,172125-03950, ,"LABEL, AIR CLEANER",,1,,,,5555555535523
35,2,,121120-44800, ,"LABEL, RADIATOR",,1,,,,25555555955>5
36,2,,124764-44810, ,"LABEL, SUB-TANK",,1,,,,.55555553555>5
37,2,,172183-03280, ,"LABEL,LOCK", ,2,,,55555553553523
38,2,,172165-03231, ,"LABEL, P.T.0.",,1,,.,.:.55555535355

1,1
2,2
3,2
4,2
5,2
6,2
7



YO00K3452

, SR (Fv/E) (
Fig.«d LABEL (CANOPY)

RHUNo. 1(&. BHUNo . 2/538%&»&7.

EX)
(EX)

linc.2 ~ 38
1
t4 35 U[E/
AIR ‘CLEANER
SUT—4
RADIATOR ®rs ﬂ '_K o4
— 22 EWED FROM ® £
23 30
:‘ = () SN -
21 o
HEE3
@lEv?ED FROM (B) : ® <

o

[=) nERS
10 fom X %EWED FROM @
S A
18 Eﬁ’_'==ji
| —

T
S

W&, #MENo . 1TRGUR 26 4
f/RJ#Wﬂ
TR AL BONNET INSIDE ?g%ﬁiﬁﬁpgg??g;;No.
[S STAMPED [NTO
THIS LOCAT [ON 31 32 THIS LOCATION .
5
’//’/’ |“\‘\§§Q§sﬁ:_ — ] 3
/?””/ EASSINS
‘@)*'2 lf// //// TRRME
7 IN THE OPERATION
2P—2 2y F IH/ — 8 MANUAL CASE

STARTER SWTCH DETAIL STAND COVER




»»(72434-03100, ,"LABEL ASSY",,,.1,,.,5,55555555>
,»,172165-03141, ,"LABEL,FRONT", ,,,1,,,,,,,5555555
,,172434-03110, ,LABEL,,,,1,,,,,5.555555>
,,172171-03151, ,LABEL,,,,1,,,,,,.555555>
»»,172519-03150, ,"LABEL, ACCEL™,,,,1,,,.,,..5555555
,»,172171-03161, ,LABEL,,,,1,,,,,,.555555>
2,,172168-03211, ,LABEL,,,,1,,,,,5.555555>
8,2,,172171-03261, ,"LABEL,BOOM™, , ,.2,,,,,,.555555>
9,2,,172168-03301, ,"LABEL, SELECT",,,.1,,..555555255>5
10,2,,172164-03180, ,"MARK,NO.1", ,,,1,,,,,.55555555
11,2,,172137-03301, ,"LABEL, TURNING LOCK",,,,1l,,5555535555535
12,2,,172141-03360, ,""LABEL, START SWITCH",,,.,1,,,,55535555535
13,2,,172171-03400, ,PLATE, ,,.,1,,,,5.55555555
14,2, ,124764-44920, ,"'LABEL, ANTI-FREEZING",,,.1,,.,.555555255>5
15,2,,172183-03450, ,"LABEL,FUEL", ,,.,1,,.,555553535554
16,2,,172141-03440, ,LABEL, ,,,1,,,,,,5555555>
17,2,,172165-03500, ,"LABEL ,GREASE FEED",,,,1,,,,55535555535
18,2,,172171-03510, ,"LABEL, GREASE", ,,,1l,,,555553555555
19,2,,172171-03520, ,"LABEL, OIL/WATER",,,,1,,.55555553555
20,2,,172151-03540, ,"LABEL,PATTERN A", ,,.1,,.:555555355>5
21,2,,172171-03700, ,LABEL, ,,,1,,,,,.:5555555
22,2,,172171-03710, ,LABEL,,,,1
23,2,,172171-03720, ,LABEL,,,,1
24,2,,172171-03730, ,LABEL,,,,2
25,2,,172171-03740, ,LABEL, ,,,1,,,,,..5555555

2

1

1

1,1
2,2
3,2
4,2
5,2
6,2
7

26,2,,172171-03750, ,LABEL,,,,
27,2,,172171-03760, ,LABEL,,,,
28,2,,172171-03770, ,LABEL, ,,,1,,,.,,.:5555555
29,2,,172171-03780, ,LABEL ,,,,1,,,,.:.5555555
30,2,,172155-03790, ,"LABEL ,RE-FUELING", ,,.1,,...55555555>5
31,2,,172171-03790, ,"LABEL, RADIATOR",,,.1l,.,.:5555355554
32,2,,172171-03800, ,LABEL, ,,,1,,,,,,:5555555
33,2,,172171-03810, ,LABEL ,, ,,1,,,..:.5555555
34,2,,172125-03950, ,"LABEL, AIR CLEANER",,.,.,1,.,.:555555535
35,2,,121120-44800, ,"LABEL, RADIATOR",,,.1,,.5555555955>5
36,2,,124764-44810, ,"LABEL, SUB-TANK",,,.,1,,.55555553555>5
37,2,,172183-03280, ,"LABEL,LOCK", ,,.2,,555355535535553
38,2,,172165-03231, ,"LABEL, P.T.0.",,,.1,,,.:.55555555



Y00K3452

R BE ($v/E) (AS)
Fig. LABEL (CANOPY) (AS)

BHUNoO. 14, Eg:leo 2B 38RABET.

line.2 ~ 3 ME]
27
‘ * 3 ':'/ @/

IPoU—F IEWED FROM ® [ (= ) l
A1R CLEANER SRRy b -
22 BONNET INS{DE 95 14 s
0 Q;
/ ®
—T s
* SUT—4 nt
RADIATOR
25 28 15

PERS 7

@IEwbéD FROM &) 87

PE8E3
G\%EWED FROM B

» \ 1Y
@l EWED FHOM @ ﬁb

24 <
16 5 9 ¢

il

- ‘ el )
P55 F FINE
] CEJDIE\VED FROM © L

\

7

Brsr3
%EV;%D FROM ®
38 1719 20 3

Wi, #ENo . THRUER
MACHINE SERIAL No. &
ENGINE SER[AL NO.

IS STAMPED INTO
THIS LOCATION

WENo. manm | 26 4
MACHINE SERIAL No.
1S STAMPED INTO
THIS LOCATION

aP<

¥ 77 \\\\\\\\\\\\\\\\\-

cl /’"ﬁ RS \\ | l

[ﬁlngE OPE;IFATION]
AF—=B A wF IH/-B M MANUAL CASE
STARTER SWTCH DETAIL STAND COVER

—13




,»,172964-03610, ,"LABEL A",1,1,,,1,,,,,5555555>
,»,172164-03500, ,LABEL,1,1,,,1,,,,,,,5.555>
,»,172164-03540, ,LABEL,1,1,,,1,,,,,,,5.555>
,,172964-03370, ,LABEL,1,1,,,1,,,,,,5:5555>
,»,172164-03510, ,LABEL,1,1,,,1,,,,,,555555>
,,172164-03520, ,"LABEL ,DANGER™,1,1,,,1,,,,,,5555545
1,,172964-03390, ,""LABEL ,ADJUST",1,1,,,1,,,,555555555
8,1,,172519-04180, ,"LABEL ,WARNING",1,1,,,1,,,,55555555>»
9,1,,172519-04290, ,"LABEL ,WARNING",1,1,,,1,,,.555555555
10,1,,172519-04300, ,LABEL,1,1,,,1,,,,,,555555>
11,1,,172156-03280, ,LABEL ,1,1,,,1,,,,,:5555555
12,1,,172165-03661, ,""LABEL ,DANGER™,1,1,,,1,,,,555555535
13,1,,172142-03302, ,""LABEL,,CAUTION",1,1,,,1,,,555555555>»
14,1,,172141-03202, ,"'LABEL,CAUTION" ,1,1,,,1,,,.555555555
15,1,,172141-03372, ,LABEL,2,2,,,2,,,,,,,:,555>

16,1, ,172164-03530, ,"LABEL ,WARNING",2,,,.,2,,,5553555535
17,1,,172964-03481, ,LABEL,1,1,,.,1,,,,,:5555555

RPRR R R R

1
2
3
4
5
6
7



YOOK3452

REHR
Fig. 7 SAFETY LABEL

13 i 2 9 3 5

COUNTRY | JP JAS|EX

APPL! - -
CATION O|—

/ 15

ANS !

BEUEHBEEAL AR SR - R BRARC RS
TR §. MRS Tder,

N b
N X & ALY
:M-‘%“ T,
ey

-

AR LAS NS 1GPLITEIET,

B
i RRTeATATy R
PR AREYL T
EYALTEMAR L yinesT TR RDT SR
aminiy Jy nrrivhrert e RS
NN LY O b el Mgl
LA™ ARLTERETARNSAILY, QM Tr oAbl
AN AL LARERL T LN W,
Raak tai o W NESRTI LR T
Lra s T o,
LAV L ma Neteivopimintemty. NI g

A BR
ROH TARE

AR B

DREY L OORBOEN? D
MUBTL AU ERELTL
2,

[ubes + 3 50 JREE. - 15

« Ry TEPODULTENE
Tammp e e v

o TrEMN

P

13 14

l !

BeAr S e gy AN

o oMy & 2
g LTSI,
AR REPUmRET. e
][22 @ S| ) | X &7 8w
P KRBT 1, X UAWAT " y AN
A e |+ by i
e REARATES
QELTTER LA IN THE OPERATION
Tame R MANUAL CASE



1,1,,772141-05100, ,"TOOL SET",1,1,1,1,1,,,,.455555555
2,2,,933110-90000, ,"BAG, TOOL",1,1,1,1,1,,,,,5555555>»
3,2,,172614-38300, ,"PIN 5X45, LOCK",4,4,4,4,,,,,55352523
3-1,2,,172614-38300, ,""PIN 5X45,
Lock",2,2,2,2,2,,K,, ,M/#60623, ,M/#60623, ,M/#60623, ,M/#60623, ,
4,2,,104200-92350, ,"DRIVER, SCREW",1,1,1,1,1,,,,,5555555>»
5,2,,119640-92750, ,""WRENCH, FILTER",1,1,1,1,1,,,,,5555555>»
6,2,,933171-00470,,"PLIERS 200",1,1,1,
7,2,,28110-080100, ,"WRENCH 8X10",1,1,1,1,
8,2,,28110-120140, ,"WRENCH 12X14",2,2,2,2,

9,2,,28110-170190, ,"WRENCH 17X19",1,1,1,1,

10,2,,28110-220240, ,""WRENCH 22X24",1,1,1,1,1,,,,.,55555555
11,2,,28110-270300, ,"WRENCH 27X30",1,1,1,1,1,,,,.55555555
12,2,,172122-05101, ,NOZZLE,1,1,1,1,1,,,,,.55545 5>
13,2,,28150-080000, ,""BAR WRENCH 8',1,1,1,1,1,,,,,.555555>
14,2, ,28227-271400, ,""BOX WRENCH 27X140",1,1,1,1,1,,,,.55555554
15,2,,28230-120250, ,"TURNING HANDLE",1,1,1,1,1,,,,,5555555>»
16,2,,933110-09701, ,""HOSE, GREASE"™,1,1,1,1,1,,,,.,55555555
17,2,,933110-09801, ,""GUN 800, GREASE™,1,1,1,1,1,,,,,,5555555
19,1,,172176-07330, ,"'BAG, MANUAL",1,1,,.1,,,..,.555555>
20,1,,172119-68600, ,BUCK, , ,1,1,,,,1,,,,,,,,,,
21,1,,22117-080000, ,"WASHER 8",,,2,2,,,,1,,,.555545
22,1,,26116-080202, ,""BOLT M 8X 20 PLATED",,.2,2,,,,1,,,.555545
23,1, ,26716-080002, ,"NUT M 8",,,2,2,,,,1,,,,,.5,5>



YOOK3452

T8
Fig. TOOL

BHUNo. Tk, ﬁﬁib?\éo ere 1 72T,
iine.2 ~ 17




,,172171-11300, ,"PIPE TAIL",1,1,1,1,1,,,,.55555554
,,119831_13580,,CLAMP,l,l,l,l,l,,,,,,,,,,,,,
,,22117-080000, ,"WASHER 8",1,1,1,1,1,,,,,55555555

,,22217-080000, ,"'SPRING WASHER 8',1,1,1,1,1,,,,,,5555555
,,26106-080552, ,""BOLT M 8X 55 PLATED",1,1,1,1,1,,,,.55555555
,»,26706-080002, ,"NUT M 8",1,1,1,1,1,,,,,55555555
,»,172171-11500, ,""HOSE,AIR CLEANER",1,1,1,1,1,,,,,5555555>

, »23000-070000, ,"CLAMP 70",1,1,1,1,1,,,,,5555555>»
,»,194250-51660, ,""BAND 250",1,1,1,1,1,,,,,.555555>

O©CoOoO~NOOUTAWNER

1
1
1
1
1
1
1
1
1



Y00K3452

& EXHAUST PIPE

REFER TO ENGINE Fig.5

©
o
w

w
z

(U]
z

w
o
[
o«
w
w
m
o




,»,172165-12100-1, ,""LEVER ASSY,ACCEL.(73",1,1,,,,555555533325
,1,,172165-12101-1, ,""LEVER ASSY,ACCEL.",1,1,,,1,,R,, ,M/#60623, ,M/#60623, ,,,,,
,,172165_12140,,GRIP(RED,l,l,,,1,,,,,,,,,,,,,

,,172137-12270,,"JOINT, CABLE™,1,1,1,1,1,,,,,,5555555
,,172141-12280, ,""CLAMP, ACCEL WIRE™,1,1,1,1,1,,,,,.,555555>
»»,172113-12521, ,"PIN, CABLE™,1,1,1,1,,,,,,,5555555

-1,1,,172113-12522, ,PIN,1,21,1,1,1,,N,, ,M/#60666, ,M/#60666, ,M/#60666, ,M/#60666, ,

,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",2,2,2,2,2,,,,535535535>»

,1,,1A1040-56900, ,"PIN 6X 17',1,1,1,1,1,,,,,,5555555

8,1,,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,1,1,1,,,,,.555455>

9,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,2,,,,,53555535

10,1, ,22217-080000, ,""SPRING WASHER 8",2,2,2,2,2,,,,535535535>»

11,1,,26013-100302, ,""BOLT M10X 30",2,2,2,2,2,,,,355535535523

12,1,,26116-080162, ,""BOLT 8X16",2,2,2,2,2,,,,,2555355>5

13,1,,172179-12100, ,"LEVER,ACCEL",,,1,1,,,.,1,,,.,,..55>

14,2,,172165-12140, ,GRIP(RED, ,,1,1,,,,1,,,555555>

15,1,,172168-12100, ,""CABLE F,ACCELERATOR",1,1,,,1,,,,5553555555

16,1,,172168-12110, ,""CABLE,ACCEL(S)",,,1,1,,,.1,,,,,.555>

1,1
1-1
2,2
3,1
4,1
5,1
5-1
6,1
7



YOOK3452

7orl
ACCELERATOR

fe. 10

JP, EX

AS



,»»196420-02310, ,""ABSORBER, SHOCK",2,2,2,2,2,,,,553523553
,,172146-13101, ,BRACKET,1,1,1,1,1,,,,,5555555>»

,,172168-13101, ,""MOUNT(R), ENGINE™,1,1,1,1,1,,,,555555555
,,172146-13111, ,BRACKET,1,1,1,1,1,,,,,55535535>»

,»»,172168-13120, ,""MOUNT(L), ENGINE™,1,1,1,1,1,,,,,55555595
,,172168-13150, ,BRACHET ,2,2,2,2,2,,,,,35535535>»
1,,172168-13181, ,""BRACKET COMP.,ENGINE",2,2,2,2,2,,,,.,553555553
8,1,,172162-13200, ,"BOLT M10X30",8,8,8,8,8,,,555555555>»
9,1,,172124-13230, ,"'STOPPER, ENGINE',3,3,3,3,3,,,.:555555555
10,1,,172131-37170, ,""BOLT M12X 30",6,6,6,6,6,,,,,5555555>5
11,1,,172137-46040, ,""SEAT, SPRING",8,8,8,8,8,,,,.55555554
12,1,,22217-100000, ,""SPRING WASHER 10",8,8,8,8,8,,,555555555>»
13,1,,22217-120000, ,""SPRING WASHER",6,6,6,6,6,,,,555555555
14,1,,22217-120000, ,"SPRING WASHER",8,8,8,8,8,,..,,.555555>
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",6,6,6,6,6,,,55555535555
16,1, ,26013-120302, ,""BOLT W/WASHER M12X30",8,8,8,8,8,,,555553535555
17,1,,26716-120002, ,"'NUT 12",8,8,8,8,8,,,555555555>»
18,1,,172168-13250, ,""ABSORBER,SHOCK 180',2,2,2,2,2,,,,55355555135

RPRR R R R

1
2
3
4
5
6
7



Y00K3452

. LML PIN
rie. 11 &élie MOUNT




,»,172171-13300, ,""MOUNT(R), RADIATOR",1,1,1,1,1,,,,,55535355>
,,172122-13310, ,""MOUNT, RADIATOR",4,4,4,4,4,,,,,,3555535
,,172171-13330, ,"PLATE, RADIATOR",1,1,1,1,1,,,,,,5555535
,,172171-13340, ,""MOUNT L CMP,RADIATOR"™,1,1,1,1,1,,,,,,5555555
,,172171-13410, ,BRACKET,1,1,1,1,1,,,,,.555555>
,,172124-14650, ,""HOSE L=1100, FUEL™,1,1,1,1,1,,,,.,5555545
1,,172171-13461,,"HOSE 7.5X13",1,1,1,1,1,,,,,5555555>»
8,1,,121468-44510, ,"SUB-TANK ASSY",1,1,1,1,1,,,,,55555535
9,2,,121470-44521, ,"'BODY,SUB-TANK",1,1,1,1,1,,,,,.,55555>
10,2,,121450-44531, ,CAP,1,1,1,1,1,,,,,,555555>
11,2,,121468-44540, ,"PLUG, SUB-TANK",1,1,1,1,1,,,,,5555555>»
12,2,,124450-44560, ,CLAMP,1,1,1,1,1,,,,,5555555>»
13,2,,121470-44581, ,GASKET ,1,1,1,1,1,,,,,55555555

14,2, ,23065-070130, ,"PIPE 7X 130",1,1,1,1,1,,,,,.555555>
15,1,,121470-44540, ,"'LABEL, SUB-TANK",1,1,1,1,1,,,,,,5555555
16,1, ,119831-44551, ,RADIATOR,1,1,1,1,1,,,,,5555555>»
17,2,,124450-44590, ,""CAP, RADIATOR™,1,1,1,1,1,,,,,55555535
18,1,,119831-44571, ,"NET, WIRE",1,1,1,1,,,,,,5555555>
19,1,,119831-49010, ,"PIPE (A), C. WATER",1,1,1,1,1,,,,,55555545
20,1,,119831-49020, ,PIPE(B)C.WATER, ,1,,1,,,,55555555135
21,1,,119831-49040, ,PIPE(B)C.WATER,1,,1,,1,,,5555553555>
22,1,,119831-49050, ,PIPE(B)C.WATER,1,,1,,1,,,,555555355
23,1,,121450-49110, ,""COCK ASSY, 3-WAY",1,1,1,1,1,,,,.,55555555
25,2,,121250-49121,,PLUG,1,1,1,1,1,,,,,,5555555
26,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,1,1,1,,,,,.555455>
27,1,,124766-59050, ,"CLAMP 12",4,4,4,4,4,,,,,:5235533>»
28,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,2,2,2,,,,,35535535>»
29,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,,,,,35535533>»
30,1,,23010-038000, ,"CLAMP 38",4,4,4,4.,4,,,,,.555255>»
31,1,,26013-060202, ,"BOLT M 6X 20",2,2,2,2,2,,,,53552355>5
32,1,,26013-080162, ,"'BOLT W/WASHER M8X16',4,4,4,4,4,,,,,55333525
33,1,,26013-080162, ,""BOLT W/WASHER M8X16™,2,2,2,2,2,,,,535555355>»
34,1,,26013-100202, ,""BOLT W/WASHER M10X20',4,4,4,4,4,,,,,,532355»
35,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,2,2,2,,,,55555353>»
36,1,,26051-080002, ,""NUT M 8",8,8,8,8,8,,.,,5555555>»
37,1,,933168-55770, ,""BAND 146",1,1,1,1,1,,,,,.555555>
38,1,,121250-44590, ,CLAMP,2,2,2,2,2,,,,3:553533523

39,1, ,1A1380-58050, ,"GROMMET 16X20X4.5",2,2,2,2,2,,,,3555335224
40,1, ,933152-09280, ,""BAND 170",1,,1,.,1,,..,.555455>

41,1, ,933152-09280, ,""BAND 170",,1,,1,,,.5555522925
42,1,,172434-13400, ,WIRENET, , ,,,1,,.,,,.5555555

RPRR R R R

1
2
3
4
5
6
7



YOOK3452

1 2 SII-H&ITUN
Fig. RADIATOR & MOUNT

19 37 Fv /EHB
30 CANOPY SPEC.

REFER TG Fig.19




1,1,,772171-14101-4, ,""TANK ASSY",1,1,,.1,,..,2555555>»
1A,1,,772171-14101-1, ,"TANK ASSY",,.,1,1,,,,:.55555555>5
2,2,,104200-11920,,C0CK,1,1,1,1,1,,,,,:5555555
3,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,1,1,1,,,,,,5555555
4,2,,172162-14200, ,GASKET,1,1,1,1,1,,,,,.555555>»
6,3,,172171-14150, ,"RUBBER,SEAL",1,1,1,1,1,,,,,5555555>»
7,3,,172171-14210,,"SEAL A,CR SPONGE™,1,1,1,1,1,,,,,55555535
8,3,,172171-14220, ,"SEAL B,CR SPONGE",1,1,1,1,1,,,,,55555535
9,3,,172168-14240, ,"'SEAL B,CR SPONGE",1,1,1,1,1,,,,,.555555>
10,2,,172141-14260, ,FLOAT,1,1,1,1,1,,,,,55555555
11,2,,172122-14301, ,"CAP, FUEL TANK",1,1,1,1,1,,,.,5555555>
12,3,,172122-14350, ,GASKET ,1,1,1,1,1,,,,,55555555
13,2,,26557-050122, ,""SCREW M 5X 12",5,5,5,5,5,,,,555555535
14,2,,172142-14421, ,"'"HOSE, FUEL GAUGE",1,1,1,1,1,,,.,,..55555>
15,2,,172183-14250, ,"FILTER (FUEL™,1,1,1,1,1,,,,,55553555>

16,2, ,22217-050000, ,""SPRING WASHER 5",5,5,5,5,5,,,,,5555555>5
17,2,,23010-014000, ,"CLAMP 14",2,2,2,2,2,,,5535535533»
18,1,,172142-14320, ,""GAUGE, FUEL",1,1,1,1,1,,,,,5555555>»
19,1,,194145-04810, ,"WASHER 10",6,6,6,6,6,,,,,5555555>
20,1,,22217-100000, ,"SPRING WASHER 10'",6,6,6,6,6,,,,55555455>
21,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,1,1,1,,,.,2555555>»
22,1,,26116-100252, ,""BOLT M10X 25 PLATED",6,6,6,6,6,,,,555555555
23,1,,172171-14600, ,""HOSE 800" ,1,1,1,1,1,,,,,5555555>»
24,1,,172171-14600, ,""HOSE 800",1,1,1,1,1,,,,,..55455>
25,1,,129335-55700, ,""SEPARATOR, WATER™,1,1,1,1,1,,,.,,.555455>
26,2,,104200-55321, ,"VALVE, TAPER",1,1,1,1,1,,,..,3555545
27,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,1,1,1,,,,.,55555554
28,2,,104200-55341, ,""HANDLE, COCK™,1,1,1,1,1,,,,,,5555535
29,2,,124064-55510, ,"BOWL, FUEL STRAINER",1,1,1,1,1,,,.,..55555>
30,2,,102103-55520, ,0-RING,1,1,1,1,1,,,,,.555455>
31,2,,110250-55610, ,"RING, RETAINING",1,1,1,1,1,,,..,:555545
32,2,,121257-55720, ,"SPRING, SCREEN",1,1,1,1,1,,,,.,55555554
33,2,,121257-55731, ,FLOAT,1,1,1,1,1,,,,,.:55455>
35,2,,101720-55750, ,"PLUG 6",2,2,2,2,2,,,.:33333215
36,2,,104200-55750, ,"SCREW M 4",1,1,1,1,1,,,,.455535554
37,2,,171081-55910, ,SCREEN,1,1,1,1,1,,,,,.555555>
38,2,,23418-060000, ,"GASKET 6, NYLON",2,2,2,2,2,,,,5535555535
39,2,,24311-240100, ,"0-RING 1A P-10A",1,1,1,1,1,,,,,.555555>
40,1, ,124766-59050, ,""CLAMP 12",6,6,6,6,6,,,,555535555

41,1, ,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,.55535554
42,1, ,26116-080652, ,""BOLT M 8X 65 PLATED",1,1,1,1,1,,,,,.555555>
43,1,,194440-51620, ,"CLAMP, WIRE HARNESS™,1,1,1,1,1,,,,,,5555555
44,1,,172171-14610, ,""HOSE 260,FUEL",1,1,1,1,1,,,,.,5555555

45,1, ,172171-14300, ,W-CLAMP,1,1,1,1,1,,,,,,5555555

46,1, ,172126-16540, ,""CLAMP 10X70",1,1,1,1,1,,,,,.555455>
47,1,,172168-14270,,"COVER ASSY",,,1,1,,,,1,,,,.545555

48,1, ,22217-080000, ,"SPRING WASHER 8",,.2,2,,,,1,,,.555545
49,1, ,26116-080162, ,""BOLT 8X16",,.2,2,,,,1,,..,5.55>



YOUK3452

. 1 3 Y0 BB
Fig. FUEL TANK & FUEL PIPE

BHUNo. 1, ﬁtﬂb_yf\lo. (1) 51 7REHET.

{
tine. (1) 1
‘ % }-H
L -

ASH#
AS SPEC.




,»,172170-16100, ,""CORD(+), BATTERY",1,1,1,1,1,,,,,55555535
,,172168-16101, ,BATTERY,1,1,1,1,1,,,,,5555555>»
,,172142-16110, ,""CORD(-), BATTERY",1,1,1,1,1,,,,555552555
,»194432-51550, ,"COVER, BATTERY",1,1,1,1,1,,,,,55555555
,»,22137-100000, ,""WASHER 10,POLISHED",1,1,1,1,1,,,,,.555555>
,,22217-080000, ,"SPRING WASHER 8",1,1,1,1,1,,,,,5555555>»
1,,22217-100000, ,"SPRING WASHER 10',1,1,1,1,1,,,,,,5555555
8,1,,26716-080002,,"NUT M 8",1,1,1,1,1,,,,,55555555
9,1,,26716-100002, ,"NUT 10",1,1,1,1,1,,,,555555555
10,1,,172168-16300, ,"'CLAMP, BATTERY",1,1,1,1,1,,,,.55555555
11,1, ,22157-080000, ,"WASHER 8",2,2,2,2,2,,,,.55353553

12,1, ,26716-080002, ,""NUT M 8",4,4,4,4,4,,,,,553553525
13,1,,933171-15710, ,"'ROD(B), BATTERY FIX",2,2,2,2,2,,,55535552335

RPRR R R R

1
2
3
4
5
6
7



YO0K3402

Fig. 1 4 QA‘;WI'?EURY




,,172168-16501, ,""HARNESS A,WIRE",1,1,,.,1,,,.,555555555
,,172168-16512, ,""HARNESS B,WIRE",1,1,,,1,,,,555555555
,,172428-16520, ,""HARNESS (C), WIRE™,1,1,,,1,,,.5555355555
,,172122-79890, ,""CLAMP 350",1,1,,,1,,,.,555535555
,,172126-16540, ,""CLAMP 10X70",3,3,,.3,.,:55555535555
,,172183-16540, ,"LINK,FUSIBLE",1,1,,,1,,,,,,5555545
1,,194250-51660,,"BAND 250",1,1,,,1,,,,,,,55555>
8,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,1,,,,555555553
9,1,,22137-100000, ,"WASHER 10,POLISHED",1,1,,.,1,,,,,.555555>
10,1,,22137-120000, ,""WASHER 12,POLISHED",2,2,,,2,,,5535555355>5
11,1, ,22217-100000, ,"'SPRING WASHER 10',2,2,,,2,,,5535555555>»
12,1,,22217-100000, ,""SPRING WASHER 10",1,1,,,1,,,,55555555>»
13,1,,22217-120000, ,""SPRING WASHER",2,2,,,2,,,55355535535>»
14,1,,26116-100162, ,""BOLT M10X 16 PLATED",1,1,,.1,,...,.:555555>
15,1,,26116-100162, ,"'BOLT M10X 16 PLATED",2,2,,,2,,,,535555355>5
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",2,2,,,2,,5,555353553
17,1,,29311-515000, ,""GROMMET 51X5",1,1,,,1,,,,555555535
18,1, ,933168-55770, ,""BAND 146',3,3,,,3,,,55355535535>»
19,1,,933171-15801, ,"WIRE, EARTH",1,1,,,1,,,,555555555
20,1,,172162-17101,,"BOX ASSY, INDICATOR",1,1,,,1,.,,.555535554
21,2,,172162-17270, ,""COVER, FRONT",1,1,,.1,.,...2555555>»
24,2,,172162-17240, ,"METER ASSY, FUEL",1,1,,,1,,,,.55555555
25,2,,172162-17250, ,HARNESS,1,1,,,1,,,,5553555554
26,2,,172162-17130, ,HOURMETER,1,1,,,1,,,.,555535555
27,2,,172162-17120, ,VALVE 4,4, ,.4, ,,,,,,:5555>
28,1,,172168-17100, ,""BRACKET ASSY, ELEC.",1,1,,.1,.....3555545
29,1,,172168-17120-4, ,""BRACK ET ASSY,TIMER",1,1,,,1,,,,5553555554
30,1,,172141-17141, ,""UNIT, CHECKER",1,1,,,1,,,,555555555
31,1,,172141-17150, ,BUZZER,1,1,,,1,,,,,55555555
32,1,,172141-17161,,"BOX, FUSE",1,1,,.1,,..,5555355>5
33,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",5,5,,,5,5555555353535
34,1,,172141-17190, ,"SWITCH, WORK LAMP",1,1,,,1,,,..55555535
35,2,,172141-17230, ,"BULB 24V- 6W",1,1,,,1,,,.555555555
36,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,,.,1,,.,.5.5555555
37,2,,29220-788200, ,BULB,1,1,,,1,,,,,,,55555>
38,1,,119247-77100, ,"RELAY, SAFETY",1,1,,.1,,,.,55553555>
39,1,,119653-77710, ,"LIMITTER, CURRENT",1,1,,,1,,,.555555535
40,1, ,119650-77910, ,"RELAY, GROW",1,1,,,1,,,.555555555
43,1,,119632-77922, ,TIMER,1,1,,,1,,....,.55555
44,1, ,22137-060000, ,""WASHER 6, POLISHED",2,2,,,2,,,.3555535554
45,1, ,22137-060000, ,""WASHER 6, POLISHED",1,1,,,1,,,55555355555
46,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,2,,,535553555554
47,1, ,933168-55770, ,""BAND 146",1,1,,.1,,,..,.555455>
48,1, ,22217-080000, ,"SPRING WASHER 8",2.,2,,.2,,,,,:555355>5
49,1, ,22217-080000, ,"SPRING WASHER 8",2.2,,.2,,,,535555255>5
50,1,,22217-100000, ,"SPRING WASHER 10",3,3,,.,3,,.5555555555
51,1,,26013-060122, ,""BOLT M 6X 12",2,2,,,2,,,553523533>»
52,1,,26022-050162, ,"SCREW M 5X 16",2,2,,.2,,,553555355>5
53,1, ,26022-060122, ,"SCREW M 6X 12",1,1,,,1
54,1,,26022-060122, ,"SCREW M 6X 12",1,1,,.,1,,,..,.555455>5
55,1,,26022-060122, ,"SCREW M 6X 12",2,2,,,2,,55535552355>5

1

1

RPRR R R R

1
2
3
4
5
6
7

56,1,,26022-060162, ,""'SCREW M 6X 16',1,1,,,
57,1,,26022-060162, ,"SCREW M 6X 16",1,1,,.1,,,..,.555555>
58,1,,26022-060252, ,"SCREW M 6X 25",2,2,,.2,,,.535555355>5

59,1, ,26589-040202, ,""SCREW M4 ,BINDING",4,4,,.,4,,.,:553535223
60,1,,26116-080162, ,"BOLT 8X16",2,2,,,2,,55535555355>5
61,1,,26116-080162, ,"BOLT 8X16",2,2,,,2,,,5553525535

62,1, ,26716-100002, ,"NUT 10%,3,3,,,3,,,5,55555555
63,1,,172428-17100, ,"SWITCH ASSY, STARTER",1,1,,.,1,,.,...5555555
64,2,,172165-16530, ,""HARNESS D",1,1,,.1,,..,.555455>»
65,2,,933110-00301, ,"KEY ASSY",1,1,,,1,,,5555555335
65A,2,,172187-17080, ,""COVER M5",3,3,,,3,,,55535555535
65B,2,,172187-17090, ,""COVER M4",2.2,,.2,,,,,3555255>5

===



66,1,,933110-05300, ,HORN,1,1,,,,,,,555555555
66-1,1,,933110-05301, ,HORN,1,2,,,1,,N,, ,M/#60638, ,M/#60638, ,,,,,
67,1,,172190-16500, ,HARNESS, ,1,,,,,51,,,5555555
68,1,,172164-17140, ,SWITCH, ,1,,,,,,1,,,,,.5,5>
69,1,,194464-52190, ,"SWITCH, SAFETY START",,1,,,.,.-1,..,.55555
70,1,,26776-160002, ,"'LOCK NUT M16 PLATED",.,1,,,...1,.55555555
71,1,,26776-180002, ,""NUT M18,LOCK",,1,,,,5,51,,55555555
72,1,,172452-16510, ,HARNESS, , ,,,1,,.,,,555555

73,1, ,172452-45600, ,BRACKET, , ,,,1,,,,55555555>
74,1,,172452-17230, ,COVER, , ,,,1,,,,,.555555>
75,1,,172454-17230, ,COVER, ,,,,1,,,,,:5555555
76,1,,172452-17240, ,SLIDER, ,,,,1,,,,,,,555555
77,1,,172452-17250, ,SHAFT, ,,,.,1,,.,5:5555555
78,1,,172452-17260, ,SPRING, ,,,,1,,,,,,,555555

79,1, ,172452-17300, ,BO0TS, , ,,,1,,,,,.5555555
80,1,,172068-28490, ,"SPRING 8",,,,,2,,,,,5555555>
81,1,,172165-46230, ,"'SHAFT, SWING",,,,,1,,,5535555555>»
82,1,,194464-52190, ,"SWITCH, SAFETY START",,,,,1l,.5535553555555
83,1,,22351-040020, ,"SPRING PIN 4X20",,,,.1,,..,5555355>5
84,1,,26455-040142, ,"BOLT 4X14",,,,.3,,0355532223
85,1,,26756-080002, ,"LOCK NUT M 8 PLATED",.,..,.2,:.5553525533
86,1,,172112-42090, ,"WASHER, STOPPER",,,,,1l,.55555555555
87,1,,22137-080000, ,"WASHER 8, POLISHED",,,,,1,,5,35553555553



Y00K3452

BEm (+
Fig. 1 5 ELECTRI
COUNTRY [ JP [AS[EX

Fig.No. |15 16115

4
REFER TO Fig.27

84 Lo asiis
74:@ LOTUS ROCT SPEC.

v FEHE
CANOPY SPEC.




,,172168-16501, ,""HARNESS A,WIRE™,,,1,1,,,,,555555555
,,172168-16512, ,""HARNESS B,WIRE",,,1,1,,,,,555555555
,,172428-16520, ,""HARNESS (C), WIRE",,,1,1,,,,55355553555>5
,,172428-17100, ,""SWITCH ASSY, STARTER",,.1,1,,...55555555>5
»»,172165-16530, ,"HARNESS D", ,,1,1,,,,,,,555555>
,»,172187-17080, ,"COVER M5™,,,3,3,,,,,,55555555
2,,172187-17090, ,"COVER M4™,,.,2,2,,,,,,,,5.555>5
8,2,,933110-00301, ,"KEY ASSY",,,1,1,,,.5.55555555
9,1,,22137-100000, ,"WASHER 10,POLISHED",,.,1,1,,,,5555555555
10,1,,22137-120000, ,""WASHER 12,POLISHED™",,.2,2,,,,5555555535
11,1, ,22217-100000, ,""SPRING WASHER 10", ,,2,2,,,,.,553555535
12,1,,22217-100000, ,""SPRING WASHER 10", ,,1,1,,,,,555555535
13,1,,22217-120000, ,""SPRING WASHER", ,,2,2,,,,55535555535
14,1,,26116-100162, ,"'BOLT M10X 16 PLATED",,.,1,1,,...55555355>
15,1,,26116-100162, ,"'BOLT M10X 16 PLATED",,.2,2,,.,5555555355>5
16,1, ,26116-120162, ,""BOLT M12X 16 PLATED",,.2,2,,,.55355535535>5
17,1,,29311-515000, ,""GROMMET 51X5",,,1,1,,,,,5553555555

18,1, ,933168-55770, ,""BAND 146",,,3,3,,,,55535555535
19,1,,933171-15801, ,"WIRE, EARTH",,,1,1,,,,,55555555>
20,1,,172162-17101, ,"BOX ASSY, INDICATOR",,,1,1,,,..53555955>5
21,2,,172162-17240, ,"METER ASSY, FUEL",,.1.,1,.....:2555555>»
22,2,,172162-17250, ,HARNESS, ,,1,1,,,,.5535555535
23,2,,172162-17270, ,""COVER, FRONT",,,1,1,,,,.5535555535
26,2,,172162-17130, ,HOURMETER, ,,1,1,,,.,52555555>»
27,2,,172162-17120, ,VALVE, , ,4,4,,,,,,,,5:555>
28,1,,172141-17161,,"BOX, FUSE™,,,1,1,,,,,.:5555555
29,2,,29411-150000, ,"FUSE (15A),CARTRIDGE",,.,5,5,,4555555535525
30,1,,172126-16540, ,""CLAMP 10X70",,,3,3,,,555355535533>»
31,1,,172141-17190, ,"SWITCH, WORK LAMP™,,.,1,1,,,..:555555555
32,2,,172141-17230, ,"BULB 24V- 6W",,,1,1,,,,.:555355554
33,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",,.,1,1,,...455355553
34,2,,29220-788200, ,BULB, ,,1,1,,,,,,,5555555
35,1,,119247-77100, ,""RELAY, SAFETY",,,1,1,,.,..555535532>5
36,1,,119653-77710, ,"LIMITTER, CURRENT",,.,1,1,,,.,.555555555
37,1,,172183-16540, ,"LINK,FUSIBLE", ,,1,1,,,,.5555355555
38,1,,119650-77910, ,""RELAY, GROW",,,1,1,,,,,55555355>
41,1,,119632-77922, ,TIMER, , ,1,1,,,,,,5,555555

42,1, ,22137-060000, ,""WASHER 6, POLISHED",,.,2,2,,,.,53555355>5
43,1, ,22137-060000, ,""WASHER 6, POLISHED",,,1,1,,,.,52555555>
44,1, ,22137-060000, ,""WASHER 6, POLISHED",,,2,2,,,.,55555355>5
45,1, ,194250-51660, ,""BAND 250", ,,1,1,,,55555553555>5
46,1,,933168-55770, ,""BAND 146",,,1,1,,,,,555555554

47,1, ,22217-080000, ,""SPRING WASHER 8",,.2,2,,,.,:5553555535
48,1, ,22217-080000, ,""SPRING WASHER 8",,.2,2,,,,:5553555535
49,1, ,22217-100000, ,"SPRING WASHER 10",,.3,3,.,.:5553555535
50,1,,26013-060122, ,"BOLT M 6X 12",,,2,2,,,,53555532523

1,1
2,1
3,1
4,1
5,2
6,2
7

51,1,,26022-050162, ,""'SCREW M 5X 16",,,2,2,,,,55355535553>5
52,1,,26022-060122, ,"SCREW M 6X 12",,,1,1,,,,5555555535
53,1,,26022-060122, ,"SCREW M 6X 12",,,1,1,,,,5555555535
54,1,,26022-060122, ,"SCREW M 6X 12",,.2,2,,,.,355552523
55,1,,26022-060162, ,""SCREW M 6X 16",,,1,1,,,,5555555555
56,1,,26022-060162, ,""'SCREW M 6X 16",,,1,1,,,,.,5555555>»

57,1, ,1A1380-58050, ,"GROMMET 16X20X4.5",,.,1,1,,,.:5553555535
58,1,,26022-060252, ,"SCREW M 6X 25",,.,2,2,,,,35555355235
59,1, ,26589-040202, ,""SCREW M4,BINDING",,,4,4,,,,.:55232524
60,1,,26116-080162, ,"BOLT 8X16",,,2,2,,,55555552325
61,1,,26116-080162, ,""BOLT 8X16",,,2,2,,,553555553524

62,1, ,26716-100002, ,"NUT 10%,,,3,3,,,,,5:555555>

63,1, ,933110-05300, ,HORN, , ,1,1,,,,,,.5555555
63-1,1,,933110-05301, ,HORN, ,,1,1,,,N,,,,,, ,M/#60638, ,M/#60638, ,
64,1,,172165-16560, ,"HARNESS (G)",,,1.1,,,.:.555552555
65,1,,172164-17140, ,SWITCH, , ,1,2,,,,,,,,,55555
66,1,,172141-17141,,"UNIT, CHECKER",,,1,1,,,.,.:55555555



67,1,,26776-160002, ,"'LOCK NUT M16 PLATED™,,.,1,2,,.,:5555355555
68,1,,172141-17150, ,BUZZER, ,,1,1,,,,,,,5555555
69,1,,172142-16550, ,CLAMP, , ,1,1,,,,,,5555555>5
70,1,,22217-060000, ,"SPRING WASHER 6",,,1,1,,,,,.:55535555
71,1,,26116-060122, ,"BOLT 6X12",,,1,1,,,,555555555>
72,1,,172168-17100, ,""BRACKET ASSY, ELEC.",,,1,1,,,.,5553555555
73,1,,172168-17120, ,""'BRACKET ASSY, TIMER",,,1,1,,,,,555555555
74,1,,172122-79890, ,""CLAMP 350",,,1,1,,,,5555555555



YOOK3452

_ 1 6 BEG (FvEY, Fv/E) (AS)
Fig. ELECTRIC B

COUNTRY [ JPIASIEX
Filg.No. 15 (16 15

14-—§
12 ——tp
Qo

i NG
R

CANOPY SPEC. Cf’
RN T
4754

33




»»,172137-16000, ,WIRE,1,,1,,1,,,,,,5555555

,,172165-16541, ,""HARNESS E",1,,1,,1,,,,,55555535
»»172165-16550, ,"HARNESS (F)",1,,1,,1,,,,.5:55554>
»»,172122-16590, ,"BAND 200F",2,,2,,2,,,,,,,555555
,,172137-62970, ,""GROMMET 16",2,.,2,,2,,,355553525535
,,172122-79890, ,"CLAMP 350",1,,1,,1,,,,.,5555555
1,,22857-400120,,"SCREW 4X12",2,,2,,2,,,3,553533523
8,1,,26022-050202, ,""SCREW M 5X 20",1,,1,,1,,,,,5555555>5
9,1,,933168-55770, ,"BAND 146",1,,1,,1,,,,,,5:5555>

10,1, ,22857-400100, ,"'SCREW 4X10",2,,2,,2,,5555552355>5
11,1,,933113-05150, ,"LAMP, ROOM™,1,,1,,1,,,,,5555555>»
12,2,,933113-05160, ,"'BULB (12V5W)",1,,1,,1,,,55555355555
13,1,,172734-17070, ,""BLADE 450, WIPER",1,,1,,1,,,,,5555555>»
14,1,,172165-17130, ,ARM,1,,1,,1,,,,,,555555>
15,1,,172312-17250, ,ASHTRAY ,1,.,1,,1,,,.555555535
16,1,,172151-17300, ,COVER,1,,1,,1,,,,,,5555555
17,1,,172162-17330, ,"SWITCH,WIPER",1,,1,,1,,,,,55555535
18,1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,1,,1,,,,55555555>5
19,1, ,22867-400100, ,"'SCREW 4X10",3,.,3,.3,,.555555355>5
20,1,,26013-060122, ,"BOLT M 6X 12",3,.,3,.3,,.355555553
21,1,,172165-16200, ,""MOTOR 520A, WIPER™,1,,1,.1,,,...3555545
22,1,,119247-77100, ,""RELAY, SAFETY",1,,1,,1,,,,555555555
23,1,,26022-060122, ,""'SCREW M 6X 12",1,,1,,1,,,,555555554
24,1,,22137-060000, ,"WASHER 6, POLISHED",1,,1,.1,,..,,.555455>

RPRR R R R

1
2
3
4
5
6
7



YOOK3462

, 1 B&p (FrEy)
Fig. ELECTRIC P




1,,172137-16560, ,BAND,5,5,5,5,5,,,5,5555555>5

1,,172141-16561, ,"WIRE, LAMP",1,1,1,1,1,,,,,55555555
1,,172141-17201, ,"LAMP, WORK"™,1,1,1,1,1,,,,.,55555555
4,2,,172141-17211,,"BULB 12V55W",1,1,1,1,1,,,,,5555555>»
5,1,,172137-17401-4, ,""COVER, WORK LAMP",1,1,,.,1,,,,,.555555>5
5A,1,,172137-17401, ,""COVER (YELLOW:=87)",,,1,1,,,.5555525535
6,1,,26013-120252,,"BOLT M12X 25",1,1,1,1,1,,,,.,55555555
7,1,,933152-03700, ,"WASHER, SIDE CLUTCH",1,1,1,1,1,,,,,5555555>
8,1,,22137-130000, ,"WASHER 13",2,2,2,2,2,,,,,2555255>5

15
21
31



YOOK3452

rio. 18 font 1




,,172171-17601, ,""HEATER ASSY",1,,1,,1,,,,2553555554
,,172165-17601, ,""HEATER ASSY",1,,1,,1,,,,555555555
,,172168-17600, ,""CONNECTOR PT3/8-M16",1,,1,,1,,,,555553555>5
,,172171-17600, ,"'STAY COMP.,CLAMP",1,,1,.,1,,,,,.555555>
,,172162-17610, ,""SWITCH,HEATER",1,,1,,1,,,.,5555355555
,,172168-17640, ,""HOSE ASSY, HEATER"™,1,,1,.1,,,.,.,3555545
,,172312-17620, ,""HOSE, HEATER™,1,,1,,1,,,,,55555535
,»,172168-17650, ,""CORRUGAT 22X2000",1,,1,,1,,,,555555555
,2,,172124-17630, ,""VALVE, MINIATURE",1,,1,,,,,55535555535
9-1,2,,172425-17630, ,"'VALVE ASSY, HEATER",1,,1,,1,,S,,,M/#60576, ,,,M/#60576, ,,,
10,2,,172137-17630, ,""JOINT, HEATER™,1,,1,.1,,..,5555555>»
11,2,,172124-17640, ,"" JOINT 3/8",2,,2,,55533223332225
11-1,2,,172124-17640,,"JOINT 3/8",1,,1,,1,,K,, ,M/#60576, ,, ,M/#60576, ,,,
12,2,,172171-17620, ,""HOSE COMP. ,HEATER",1,,1,,1,,,...5555555
13,3,,172171-17630, ,""TUBE,CORRUGATED",1,,1,,1,,,,,5555555>»
14,3, ,172122-17840, ,""HOSE, HEATER"™,1,,1,.,1,,.,..,5555545
15,2,,124465-44950, ,""GASKET 16",2,,2,,2,,553553533523

16,2, ,194250-51660, ,""BAND 250",2,,2,,2,,,535553533523
17,2,,22137-100000, ,""WASHER 10,POLISHED",4,.,4,.4,,,,,:555255>5
18,2,,23000-022000, ,""CLAMP 22".,4,.,4,,4,,,,355535224
19,2,,23010-038000, ,""CLAMP 38".,2,.,2,.,2,,.4553523533>»
20,2,,26013-100202, ,"BOLT W/WASHER M10X20",4,,4,,4,,.5553552335
21,2,,26013-100202, ,"BOLT W/WASHER M10X20",2,,2,,2,,35553552335
22,2,,933152-09280, ,"BAND 170",5,.,5,,5,,.35553555235
23,2,,933171-15680, ,"GROMMET 40X13",2,,2,,2,,:555552355>5
24,2,,172141-13490, ,J0INT,1,,1,,1,,,,,,5.55555
25,1,,772165-17700, ,"DEFROSTER ASSY",1,,1,,1,,.,1,,.,.55555>
26,2,,172122-16590, ,"BAND 200F",2,,2,,2,,,.5535555135
27,2,,172165-17701, ,""BRACKET COMPL.",1,,1,,1,,.,,.555555>
28,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,,1,.,1,,,,,5555455>
29,2,,172122-17730, ,""COVER, DEFROSTER™,1,,1,,1,,.,255355554
30,2,,172165-17800, ,HOSE, 1, ,1,,1,,,,,,,55555>
31,2,,22857-400120, ,"SCREW 4X12",2,,2,.2,,,552525255>5
32,2,,26013-080202, ,""BOLT W/WASHER M8X20",2,,2,,2,,,:555555523
33,2,,26557-050102, ,""SCREW M 5X 10",2,,2,,2,,:555552355>5



Y00K3462

7 IO

=57
PREVIOUS

11




»»(72165-17800, ,"RADIO ASSY™,1,,,,1,,,,.:5555555
,»,172122-16590, ,"BAND 200F",2,,,,2,,,,,,555555>
,,172112-17190, ,""ANTENNA (NCP-314)",1,,,,1,,,,535555355>5
,»,172162-17800, ,RADIO,1,,,,1,,,,,,,5:5555
,»,172165-17820, ,"COVER ASSY",1,,,,1,,,,,55555555
»»,172165-17850, ,HARNESS,1,,,,1,,,,,:5555555
2,,172165-17860, ,""STAY ASSY, RADIO",1,,,,1,,,555555555>5
8,2,,22857-400120, ,"SCREW 4X12",2,,,,2,,553553533523
9,2,,22857-500120, ,""SCREW 5X12",2,,,,2,,,355535533
10,2,,26023-050122, ,""'SCREW M 5X 12",10,,,,10,,,,55555555>5
11,2,,933168-55770, ,"BAND 146",1,,,.1,,,,553555535
12,2,,933168-56000, ,""GROMMET 17X 9",2,,,.,2,5,555535535513

1,1
2,2
3,2
4,2
5,2
6,2
7



YDQK3452

(A TaVv)
O (OPTIONAL)

e
Nz

A

re.20

fHUNo. 1l BHUNO. 2451 288387,

COUNTRYIJPITASIEX
C) S

APPLI

CATION

g
%

12

linc. 2 ~




,,(72141-37101, ,IDLER,2,2,2,2,,,,,,,,,5555>
,,(72146-37101,,1DLER,2,2,2,2,,,,1,,,,,,,,,,

,»,172141-99490, ,"IDLER KIT, FRONT",2,2,2,2,,,,.,5535525535
,,172141-37130, ,"'SHAFT, IDLER",2,2,2,2,,,,,35553553223
,,172141-37140, ,"'SEAL 357220",4,4,4,4,,,,.23552355>5
,,22242-000300, ,"CIRCLIP 30",2,2,2,2,,,45553555333595
3,,22252-000720, ,"CIRCLIP 72" ,4,4,4,4,,,,,555553555
8,3,,24101-062074, ,""BALL BEARING",4,4,4,4,,,,,,3555533>»
9,2,,172141-37100, ,"IDLER 280",2,2,2,2,,,,,535555355>»
10,2,,172146-37100, ,"IDLER 280",2,2,2,2,,,,1,,.,,55355>
11,2,,172141-37111, ,"FORK(L), IDLER",2,2,2,2,,,,5555533535
12,2,,172141-37121, ,""FORK(R), IDLER",2,2,2,2,,,,,535555355>5
13,1,,933171-13691, ,"'PLUG PT1/8",2,2,2,2,,,5553555335>5
14,1,,772142-37300, ,"ROLLER ASSY, TRACK",6,6,6,6,,,,,,5555555>
16,2,,172146-37310, ,"'SHAFT, ROLLER",6,6,6,6,,,,555555555>5
17,2,,172141-37320, ,""SPACER 75X2.6',12,12,12,12,,,,,,35535535>»
18,2, ,1A1030-48250, ,""SEAL QLF30621218,01L",12,12,12,12,,,,,,53555535
19,2,,22252-000620, ,""CIRCLIP 62(H)",12,12,12,12,,,,553555535 55
20,2,,22252-000750, ,"CIRCLIP 75",12,12,12,12,,,,5535553233>5
21,2,,933111-73800, ,BEARING,12,12,12,12,,,,,,.555355>»
22,1,,172113-36050, ,"'BOLT, ROLLER ADJUST",6,6,6,6,,,.:535555555>»
22-1,1,,172162-82980, ,""BOLT M16X
35",12,12,12,12,,,S, , ,M/#60576, ,M/#60576, ,M/#60576, ,M/#60576, ,
23,1,,22217-160000, ,"SPRING WASHER 16",6,6,6,6,,,,,55555555>5
23-1,1,,22217-160000, ,"'SPRING WASHER
16',12,12,12,12,,,K,, ,M/#60576, ,M/#60576, ,M/#60576, ,M/#60576, ,
24,1,,26657-160002, ,""CAP NUT
Mmi6',6,6,6,6,,,Z,,,M/#60576, ,M/#60576, ,M/#60576, ,M/#60576, ,
25,1,,172146-37700, ,SPRING,2,2,2,2,,,,,532555355»
26,1,,172141-37801, ,"PISTON, ADJUST",2,2,2,2,,,,2355232224
27,1,,172122-37843, ,""VALVE ASSY, NIPPLE",2,2,2,2,,..,.553525533
28,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,,,,2553523553
29,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE',2,2,2,2,,,,555555353>5
30,1,,172141-37850, ,"RING G35, BACK UP",2,2,2,2,,,.,.52555255>5
31,1,,24325-000350, ,"0-RING 1B G 35.0",2,2,2,2,,,,555525355>5
32,1,,26013-100402, ,"BOLT M10X 40",8,8,8,8,,.,:5555553555>5
33,1,,933126-34300, ,""SEAL 3547710",2,2,2,2,,,553553533523
34,1,,172141-29110, ,SPROCKET ,2,2,2,2,,,,53555335254
35,1,,26013-120302, ,"'BOLT W/WASHER M12X30",18,18,18,18,,,,.,555555545

1,1
2,1
3,2
4,3
5,3
6,3
7



YOOK3452

I=Fid
PREVIQUS

TLZ0—5HH
RUBBER CRAWLER SPEC.




., (12422-37101, ,"IDLER ASSY,295",,,,.2,,,555353553
,,172175-99490, ,"IDLER KIT, FRONT",,,,.2,,55553555535
,,172175-37130, ,""SHAFT, IDLE",,,,.2,,,,,,5555555
»»,22242-000300, ,"CIRCLIP ~ 30™,,,,,2,,,,,,5555555
»»,22252-000800, ,"CIRCLIP ~ 80™,,,,.,4,,,,,,5555555
,,172164-37120, ,""SEAL 45 85 8.5 19",,,,.4.,.5535535533>»
3,,172631-37150, ,""COLLER 35X45X34", ,,,.2,,55535335533>»
8,3,,172631-37160, ,""COLLER 35X45X22.5",,,,.,4,,555535235235
9,3,,24101-062074, ,"'BALL BEARING", ,,,.4,,.555555355>5
10,2,,172422-37101, ,"IDLER 295", ,,,.2,,,5535555355>5
11,2,,172141-37111, ,"FORK(L), IDLER",,,,.2,,,,,,,55555>
12,2,,172141-37121, ,""FORK(R), IDLER™,,,,,2,,55555535555
13,2,,194630-42120, ,"'PLUG PT1/8",,,.,,2,55535553332225
14,1,,933171-13691, ,"PLUG PT1/8",,,,.2,,,55533555575
15,1,,772422-37300, ,""ROLLER ASSY, TRACK",,,,.,6,,,55555355554
17,2,,172422-37310, ,SHAFT, ,,,,6,,,,,55555555
18,2,,172141-37320, ,""SPACER 75X2.6",,,,,12,,,,5535555535
19,2, ,1A1030-48250, ,""SEAL QLF30621218,0IL",,,,,12,,,,5553555555
20,2,,22252-000620, ,""CIRCLIP 62(H)",,.,,12,,,5555553555
21,2,,22252-000750, ,"CIRCLIP 75", ,.,,12, 00555553595
22,2,,933111-73800, ,BEARING, ,,,,12,,,.25355553
23,1,,172162-82980, ,"'BOLT M16X 35",,,,,12,,,,5535555535
24,1,,22217-160000, ,"SPRING WASHER 16",,,,.,12,,,,55555555>»
25,1,,172146-37700, ,SPRING, ,,,,2,,,,555355555
26,1,,172452-37800, ,"PISTON ASSY, ADJUST",.,,.:2,.5555525355>5
27,1,,172122-37843, ,""VALVE ASSY, NIPPLE",,...2,.:.255353554
28,2,,24315-000140, ,"0-RING 1B P-14.0",,,,.2,55555352553
29,2,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,,:2,:55535555355>5
30,1,,172141-37850, ,"RING G35, BACK UP",,,..2,.,,.555535555
31,1,,24325-000350, ,"0-RING 1B G 35.0",,,.,,2,.5555552955>5
32,1,,26013-100402, ,"BOLT M10X 40",,,,.8...553523533>»
33,1,,933126-34300, ,"'SEAL 3547710",,,,,2,55553533533>»
34,1,,172141-29110, ,SPROCKET, , ,,.,2,,55555355535
35,1,,26013-120302, ,""BOLT W/WASHER M12X30",,,,,18,,,.:55555545
36,1,,772116-37502, ,""ROLLER ASSY, CARIA",...,.2,,.:555352335
38,2,,172146-37510, ,""SHAFT, CARIA ROLLER",,,,.2,,55555553555>5
39,2,,172116-37540, ,""COVER, BLIND",,,,.2,,.5535555535>»

40,2, ,1E6140-73420, ,""SEAL QLF255218, OIL",,,..2,,..53525355>5
41,2, ,22252-000520, ,"CIRCLIP 52", ,...4, 000050035004

42,2, ,24101-062054, ,""BEARING #6205",,,,.,4,,23555322235

43,2, ,24311-000460, ,"0-RING 1A P-46.0",,,,,2,4555555532523
44,1,,22451-160170, ,"WIRE 1.6X170",,,,,2,5553555353523

45,1, ,933110-21600, ,"BOLT M 8X 18",,,..2,,,5355535555

1,1
2,2
3,3
4,3
5,3
6,3
7



YOOK3452




,,172141-38101, ,""CRAWLER 270 ASSY",2,2,2,2,,,,:553533553
,,172141-38231, ,"'SHOE 270,CRAWLER",72,72,72,72, ,, 4553533533523
,,172141-38150, ,"LINK ASSY, CRAWLER",2,2,2,2,,,,.,55355235535
,,172141-38200, ,BUSH,72,72,72,72,,,,553555255 5
,,172141-38210, ,"PIN, CRAWLER",70,70,70,70,,,,.555535554
,,172141-38220, ,"PIN, MASTER",2,2,2,2,,,,.55355553
1,,172614-38300, ,"PIN 5X45, LOCK",2,2,2,2,,,,5,5535235235
8,1,,172141-38241, ,"TRACK 270, MASTER",2,2,,,,552,3553553523
9,1,,172141-38610, ,"CRAWLER, RUBBER",2,2,2,2,,,,,555535555
10,1,,172141-38111, ,""CRAWLER 320 ASSY",2,2,,,,.51,..,535555
11,2,,172141-38150, ,"LINK ASSY, CRAWLER,2,2,,,,5:555535235535
12,3,,172141-38200, ,BUSH, 72,72, ,,,,,,,55555555
13,3,,172141-38210, ,"PIN, CRAWLER",70,70,,,,555535555535>5
14,2,,172072-13791, ,""PLATE,SHOE" , 72,72, ,,,2555352223 55
15,1,,172141-38251, ,""TRACK, MASTER ASSY",2.2,,,,,.3.55555355>5
16,1,,172141-38121, ,""CRAWLER 350, TRIANGLE™,4,4,,,,,.1,,,.555545
17,2,,172141-38130, ,"LINK ASSY, CRAWLER,4,4,,,,,,5553525535
18,3,,172141-38200, ,BUSH, 72,72, ,,,,.,,,5555555
19,3,,172141-38210, ,""PIN, CRAWLER",68,68,,,,,.,355553555535
20,2,,172614-38550, ,""SHOE, TRIANGLE"™,72,72,,,.255355332524
21,1,,172141-38220, ,"PIN, MASTER",4.4,.,...553523533>»
22,1,,172614-38300, ,"PIN 5X45, LOCK",4,4,,,,.55355353523
23,1,,172141-38260, ,""TRACK 350, MASTER"™,4.,4,,,,,,3,.53555535
24,1,,172141-37500, ,PLATE 4.4, ,,,,.1,,.,,..,.,,
25,1,,26013-100302, ,"BOLT M10X 30",8,8,,,.551.555555555
26,1,,172452-38600, ,"'"RUBBER CRAWLER™,,,.,.2...5535553553>»

1,1
2,2
3,2
4,3
5,3
6,1
7



Y00K3452

0.8 3 Giantn

A
REPAIR PART

8

A7 a3 F T a3
OPT[ONAL Py OPTIONAL RAG
P0—3 (ZHYa2—) REPAIR PART
CRAWLER (TRIANGLE ™ SHOE)

16 1/
s %
20 23




»»,194300-21450, ,"CAP 20",1,1,,,1,,,,,.555555>
,»,194145-04810, ,"WASHER 10",2,2,,,2,,,5553555535
,»,172165-45420, ,COVER,1,1,,,1,,,,,,,55555>

»»,172168-45450, ,"SUPPORT L",1,1,,,1,,,,,,,5,5555
»»,172168-45550, ,""SUPPORT R™,1,1,,,1,,,,,,,555555
»»,172168-45600, ,"COVER L",1,1,,,1,,,,,55555555
1,,172165-45620, ,""COVER, SUPPORT",1,1,,,,555535555555>5
8,1,,172168-45620,,"COVER R",1,1,,,1,,,,,5555555>
9,1,,172171-45450, ,SUPPORT,1,1,,,1,,,.555555555

10,1, ,194630-62360, ,GROMMET ,4,4,,.,3,,.,55553552535
11,1,,172519-63240, ,"BOLT 8X 16",8,8,,,8,,,,555355554
12,1,,172519-63240, ,"BOLT 8X 16",5,5,,,5,,555553555555
13,1,,172519-63240, ,"BOLT 8X 16",2,2,,,2,,553555353523

14,1, ,22217-100000, ,"SPRING WASHER 10",7,7,,.,7345553552335554
15,1,,172168-46760, ,"'BOLT M10X20",8,8,,,.8,,:555555355>5

16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",5,5,,.,5,.,55555355554
17,1, ,933170-01490, ,""SPRING 12" ,4.,4,,,4,,,,35535533523
18,1,,26116-100902, ,""BOLT M10X 90 PLATED",2,2,,,2,,5535553533553
19,1,,172171-45800, ,""ARM, LOCK",2,2,,,2,,,355553555235
20,1,,172141-42701, ,"LINK, LOCK",4,4,,.,4,,..535552355>5
21,1,,172141-42750, ,"'BOLT, STOPPER",8.,8,.,.,8,..,:55355554
22,1,,172168-45770, ,"PIPE, LOCK",2,2,,,2,,,5535535533>»
23,1,,172171-45900, ,"LEVER(L), LOCK™,1,1,,,1,,,,555553555>
24,1,,172171-45920, ,"LEVER(R), LOCK"™,1,1,,.,1,,,,55553355>5
25,1,,172116-46630, ,""KNOB, LOCK LEVER",2,2,,.,2,,.:555355335
26,1,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",4.,4,,.4,,.,...352552
27,1,,22137-120000, ,"WASHER 12,POLISHED",4,4,,,4,,,,3:55353523
28,1,,26756-080002, ,"LOCK NUT M 8 PLATED",8,8,,.8,,,55535555535
29,1,,26756-120002, ,"LOCK NUT 12",4,4,,,4,,,.,355235224
30,1,,933110-54100, ,"PIN 4.75X14",4,4,,,4,,,.355232224

RPRR R R R

1
2
3
4
5
6
7



YO0K3452

D 4 BREE (/25K 0
Fig. CONTROL EQUIPMENT (LEVER STAND & STOPPER)

COUNTRY [P JASTEX
APPLI -
CATION O]— O

REFER TO Fig.27




»»,194145-04810, ,"WASHER 10",,2,,,,,,5555555555
»»,194300-21450, ,"CAP 20", ,1,,,,,.555555555
»»,172151-45010, ,"BOOT P,LEVER™,.2,,,,,,,,.555555>
»»,172165-45301, ,SUPPORT, ,1,,,,,,,55555555>
»»,172151-45320, ,"'PLATE,BOOT", ,2,,,,,,,555555555
»»,172165-45420, ,COVER, ,1,,,,,,555555555>

1,,172165-45450, ,"COVER(R), SUPPORT",,1,,,5555555532555
8,1,,172165-45470, ,""COVER(L), SUPPORT",,1,,,5555535555355>5
9,1,,172165-45620, ,""COVER, SUPPORT",,1,,,.555355535555

10,1, ,194630-62360, ,GROMMET, ,4,,,,,,,55555555>
11,1,,172519-63240, ,"BOLT 8X 16",,2,,,,5553553535553
12,1,,172519-63240, ,""BOLT 8X 16",,8,,,,55535553535523
13,1,,172519-63240, ,""BOLT 8X 16",,5,,,,555355535353523

14,1, ,22217-100000, ,"SPRING WASHER 10", .,7,,,,55555555355>5
15,1,,26013-080162, ,"'BOLT W/WASHER M8X16",,8,,,45555553535255 75
16,1, ,26116-100202, ,""BOLT M10X 20 PLATED",.,4,,..:555535235535
17,1, ,26116-100504, ,""BOLT M10X 50 PLATED",,1,,,.555553555535
18,1, ,26116-100902, ,""BOLT M10X 90 PLATED",,2,,,5555553525535
19,1,,26716-100002, ,"NUT 10%,,1,,,,,,555555555>
20,1,,172165-45000, ,"LEVER L CMP",,1,,,,55555555955>5
21,1,,172165-45030, ,LEVER(R),.1...5552555352535
22,1,,172165-45071, ,"KNOB (L) ASSY",.1,,,,,.::5255253>
23,1,,172165-45081, ,"'"KNOB R COMPL.",,1,,,,5555535535535
24,1,,26587-040062, ,"SCREW M 4X 6",,2,,,.555355235223

25,1, ,26736-140002, ,"NUT M14™,.2,,,,,,,,,5:5555>
26,1,,933168-55770, ,"BAND 146",,2,,,,,,5555555555

RPRR R R R

1
2
3
4
5
6
7



YOOK3452

2 BEKE (L/1-29VR&L/=) (JOVRMYLF)
Fig. CONTROL EQUIPMENT (LEVER STAND & LEVER)
(FRONT MULTI

)

COUNTAY | JP A S

EX

APPLI -
CATION O ——"




»»,172146-41320, ,GROMMET, , ,1,1,,,,,,,5,55555
,»,194145-04810, ,"WASHER 10",,,2,2,,,,,,,555555>
»»,172165-46401, ,SUPPORT, , ,1,1,,,,,,,5.55555
»»,172165-46660, ,COVER, , ,1,1,,,,,,55555555

,,172165-47100, ,"'STAND R, LEVER",,,1,1,,,,.5555355555
2,,172141-41370, ,"BUSH 2015",,.,2,2,,,55555353553
8,2,,24550-025150, ,"BUSH 25X15",,,2,2,,,55355535535523
9,1,,172165-47300, ,""STAND L, LEVER",,,1,1,,,,,55555555>5
10,2,,172141-41370, ,""BUSH 2015",,.,2,2,,,,.3555335255
12,2,,24550-025150, ,""BUSH 25X15",,.,2,2,,,.5555355253>
13,1,,172165-47730, ,"GUIDE, HOSE",,,1,1,,,..,5555555>»
14,1,,172165-47770, ,""BRACKET, ACCEL",,,1,1,,,.,,55555555>5
15,1,,172165-47900, ,"BRACKET R",,,1,1,,,,555555555>5
16,1,,172165-47930, ,"BRACKET L",,,1,1,,,,,555535555
17,1,,172165-47960, ,"BOLT M 8",,,4,4,,,,,,,,555555

18,1, ,26116-100504, ,""BOLT M10X 50 PLATED",,.,4.,4,...5535535535>5
19,1,,172165-47980, ,""SHIM 42X25.5X0.5",,,4,4,,,,:553533523
20,1,,172151-53430, ,GROMMET, ,,2,2,,,555535555535
21,1,,172165-47990, ,WASHER, ,,2,2,,,,,,,5:5555>
22,1,,26716-100002, ,"NUT 10%,,,4,4,,,,,,,,:.555>
23,1,,22217-100000, ,"SPRING WASHER 10", ,.,7.,7,353553223533>»
24,1,,22242-000250, ,"CIRCLIP 25S",,.2,2,,,,5535535533>»

25,1, ,24761-020000, ,"NIPPLE PT1/8,GREASE", ,.,4,4,,,5553555335>5
26,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,4,4,,,,:355552225
27,1,,26013-080202, ,"'BOLT W/WASHER M8X20",,,4,4,,,,35555555335
28,1,,26013-100202, ,""BOLT W/WASHER M10X20",,,2,2,,555555552535
29,1,,26116-100202, ,"'BOLT M10X 20 PLATED™,,.,4.,4,,,:,3:55353555
30,1,,26116-100902, ,""BOLT M10X 90 PLATED™,,.2,2,,,55355535555
31,1,,194630-62360, ,GROMMET, ,,4,4,,,.:555355335
32,1,,172519-63240, ,"BOLT 8X 16",,,8.8,,...555553555>5
33,1,,22217-080000, ,"SPRING WASHER 8",,.4.4,..,.:525535533>»
34,1,,24311-000340, ,"0-RING 1A P-34.0",,.,4.,4,,,.,5535535532>»
35,1,,172165-47720, ,"GUIDE COMP.,HOSE",,,1,1,,,,,555535555
36,1,,194300-21450, ,''CAP 20",,,1,1,,,W,,,,,,,M/#60666, ,M/#60666, ,

1,1
2,1
3,1
4,1
5,1
6



YOO0K3452

Fi9.2

COUNTRY

AS

EX

APPLI -
CATION

O

BitxE (L/\-292R) (AS)
CONTROL EQUIPMENT (LEVER STAND) (AS)




,,172151-45010, ,"BOOT P,LEVER",1,1,,.1,,,,.55555545
,»,172165-45081, ,"'"KNOB R COMPL.",1,1,,,1,,,,555555555
,»,172168-45740, ,LEVER,1,1,,,1,,,,,,,5.555>

»,172168-46750, ,J0INT,1,1,,,1,,,,,,555555>

,»,24761-050000, ,""NIPPLE C,GREASE"™,1,1,,.1,,,.,.555555>
,,26587-040062, ,""'SCREW M 4X 6",1,1,,,1,,,,.55355554
1,,194150-24270,,"SCREW CAP 13",2,2,,,2,,55355353523
8,1,,172141-41490, ,"LINK(B), BUCKET",1,1,,,1,,,,555553555>5
9,1,,172168-45270, ,SHAFT,1,1,,,1,,,,,,,555555
10,1,,172168-45280, ,"LINK W/BUSH, BOOM",1,1,,,1,,,,55555555>5
11,2,,172141-41370, ,"BUSH 2015",1,1,,,1,,,,555555554
12,1,,172142-45340, ,"LINK(A)ASSY, BACKET",1,1,,,1,,,,555553555>5
13,1,,172122-45720, ,""ROD-END 14",2,2,,,2,,,553553533>»
14,1,,172124-46200, ,""0-RING 27X5.7",4,4,,,4,,,:55332223
15,1,,22137-140000, ,""WASHER 14,POLISHED",2,2,,,2,,:5535555355>5
16,1, ,22157-120000, ,"WASHER 12",2,2,,,2,,,53553533553

17,1, ,22217-140000, ,""SPRING WASHER 14',2,2,,,2,,,5535555533>»
18,1, ,22351-050036, ,""SPRING PIN 5X36",2,2,,,2,,,5553555535
19,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,,.1,,,.,,.555255>
20,1,,26716-140002, ,"NUT M14",2,2,,,2,,,2355235224
21,1,,26756-140002, ,"LOCK NUT M14 PLATED",1,1,,.1,.....3525545
22,1,,172168-45650, ,R0D,2,2,,,2,,,,,,5555555
23,1,,172146-45691, ,""ROD(C), SPOOL™,2,2,,,2,,55535555335>5
24,1,,172122-46590, ,"ELBALL 8",2,2,,.,2,,,:5553555335
25,1,,172122-46590, ,"ELBALL 8",2,2,,.,2,,,:555552335
26,1,,172122-46590, ,"ELBALL 8",2,2,,,2,,.,255353524
27,1,,22137-080000, ,"WASHER 8, POLISHED",6,6,,,6,,55555555554
28,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,,2,,,55535255135
29,1,,26051-080002, ,"NUT M 8',12,12,,,12,,,,,.555255>»
30,1,,933110-54100, ,"PIN 4.75X14",2,2,,,2,,,2355332224

RPRR R R R

1
2
3
4
5
6
7



YOOK3452

CONTROL EQUIPMENT (BOOM & BUCKET)

Fig 27 BilxE (T-L&/1TYN)

O1—l0O

CATION

COUNTRY|JPIASEX

APPL]

1T
BUCKET

27
22

, i —"“""'29

%;;! é!
29— L83

27
22-

BOOM

LI

e

’<
Q -
1 ~,

1 ~




,,172151-45010, ,"BOOT P,LEVER",1,1,,.1,,,,.55555545
,,172165-45071, ,"KNOB (L) ASSY",1,1,,,1,,,55555355525
,»,172168-45700, ,LEVER,1,1,,,1,,,,,,,55555>

»,172168-45730, ,"LINK L",1,1,,,1,,,,,.5555555
,»,172168-46750, ,J0INT,1,1,,,1,,,,,,555555>

,,24311-000160, ,"0-RING 1A P-16.0",1,1,,,1,,,,.55555554
1,,24761-050000, ,"NIPPLE C,GREASE™,1,1,,,1,,,,5535555535
8,1,,26587-040062, ,""SCREW M 4X 6",1,1,,,1,,,,55555555>»
9,1,,26756-080002, ,"LOCK NUT M 8 PLATED",1,1,,.1,,.,,.555555>
10,1,,26979-080162, ,""'SCREW M 8X16",1,1,,,1,,,.555535555
11,1,,172168-45220, ,SHAFT,1,1,,,1,,,,,55555555
12,1,,172168-45240, ,"LINK ASSY, ARM",1,1,,,1,,,,555555555
13,2,,172141-41370, ,""BUSH 2015",2,2,,,2,,,53555353523
14,1,,172142-45360, ,"LINK ASSY, TURNING",1,1,,.1,,,.,,.555555>
15,2,,172141-41370, ,"'BUSH 2015",2,2,,,2,,,35555355223

16,1, ,172124-46200, ,""0O-RING 27X5.7",3,3,,.3.,5553553533>»
17,1, ,24761-050000, ,""NIPPLE C,GREASE",2,2,,,2,,,55535535535
18,1,,26013-100252, ,"'BOLT W/WASHER M10X25",1,1,,,1,,,55555352555
19,1,,172146-45600, ,""ROD(L), LINK™,1,1,,,1,,,,,55555545
20,1,,172146-45740, ,""ROD(D), SPOOL™,2,2,,,2,,55555535353>5
21,1,,172122-46590, ,"ELBALL 8",2,2,,,2,,.,2553533524
22,1,,172122-46590, ,"ELBALL 8",2,2,,,2,,5535553553523
23,1,,172122-47250, ,""BALL 8, LINK",2,2,,,2,,,55355535535>»
24,1,,22137-080000, ,"WASHER 8, POLISHED",1,1,,.1,,..,,.555455>
25,1,,22137-080000, ,"WASHER 8, POLISHED",4.,4,,.4,...52555255>5
26,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,.2,,,2553523553
27,1,,26051-080002, ,"NUT M 8",3,3,,.,3,,,,,.555555>
28,1,,26051-080002, ,"NUT M 8",8,8,,.,8,,,,,.555555>
29,1,,933110-54100, ,"PIN 4.75X14",2,2,,,2,,,23522335224
30,1,,172165-45490, ,CUSHION,1,1,,.1,,,,,.555555>»
31,1,,172168-46910, ,R0D,1,1,,,1,,,,.55555555
32,1,,172168-46940, ,SPACER,1,1,,,1,,,,.55555535
33,1,,22137-080000, ,"WASHER 8, POLISHED",1,1,,.1,,..,,.:555455>
34,1,,22252-000280, ,"CIRCLIP  28",1,1,,.,1,,,..55555535
35,1,,26013-080452, ,"BOLT M 8X 45",1,1,,,1,,,.555555935
36,1,,26979-050052, ,""SCREW M 5X 5",1,1,,,1,,,5555555535

RPRR R R R

1
2
3
4
5
6
7



YOOK3452

hE@)

&
EQUIPMENT (ARM & TURNING)

=L
U

rio.2 8 Bhiol

COUNTRY | JPIASIEX




,,172141-41340, ,B00TS,2,2,2,2,2,,,,,,,555555

,,172164-45951, ,"GRIP L, DRIV.",1,1,1,1,1,,,,,5555555>»
,,172164-45961, ,"GRIP R, DRIV.",1,1,1,1,1,,,,,5555555>»
,,172168-45101, ,"LEVER L COMP.,TRACK",1,1,1,1,1,,,,.55555555
,,172141-41370, ,""BUSH 2015",2,2,2,2,2,,,,,5555355>5
,,172168-45121, ,"LEVER R COMP.,TRACK",1,1,1,1,1,,,,,455555554
2,,172141-41370, ,"BUSH 2015",2,2,2,2,2,,,,3,553553523
8,1,,172124-46200, ,"0-RING 27X5.7",3,3,3,3,3,,,.55355255135
9,1,,24761-020000, ,""NIPPLE PT1/8,GREASE"™,2,2,2,2,2,,,,55555355>5
10,1,,26116-100504, ,"'BOLT M10X 50 PLATED",4,4,4,4,4,,,.5535552235
11,1, ,26716-100002, ,""NUT 10",4,4,4,4,4,,,,,325535535>»

12,1, ,26756-100002, ,"'LOCK NUT M10 PLATED",2,2,2,2,2,,,55355535535>»
13,1,,172168-45200, ,""SHAFT, TRACK",1,1,1,1,1,,,,.55555555

14,1, ,26013-100252, ,""BOLT W/WASHER M10X25",2,2,2,2,2,,,,555553555
15,1,,172165-46100, ,""PEDAL L ASSY",1,1,1,1,1,,,,,.555555>5

16,1, ,172165-46150, ,"PEDAL R COMP",1,1,1,1,1,,,,.455555554

17,1, ,26013-060302, ,""BOLT M 6X 30",4,4,4,4,4,,,,,553553523
18,1,,172168-45940, ,""ROD 200",2,2,2,2,2,,,,3553533523
19,1,,172122-46590, ,"ELBALL 8",2,2,2,2,2,,,,,.555255>5
20,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,2,,,,5535552335
21,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,2,2,2,,,.,455352552
22,1,,26051-080002, ,"NUT M 8",4,4,4,4,4,,,,,,3535535
23,1,,933110-54100, ,"PIN 4.75X14",2,2,2,2,2,,,,3553533523

1,1
2,1
3,1
4,1
5,2
6,1
7



¥00K3452

2 BB GEfT)
Fig. CONTROL EQUIPMENT (TRAVEL)




1,1,,1A1040-45890, ,"WASHER 10 36 4.5",1,1,1,1,1,,,,,,5555545
2,1,,172124-46200, ,"0-RING 27X5.7",2,2,2,2,2,,,,553525213
3,1,,172165-46300, ,"LINK W/BUSH",1,1,1,1,,,,,5555355555
3-1,1,,172165-46301, ,"LINK
w/BUSH",1,1,1,1,1,,N,, ,M/#60623, ,M/#60623, ,M/#60623, ,M/#60623, ,
5,2,,172141-41360, ,""BUSH 1415",2,2,2,2,2,,,,,35535533>»
6,1,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,1,,,,,5555555>
7,1,,172146-41910,,"PIN 14-100",1,1,1,1,1,,,,,,5555535
8,1,,172168-46800, ,"LINK W/BUSH, SWING",1,1,1,1,1,,,,,,5555545
10,2,,172141-41370, ,""BUSH 2015",2,2,2,2,2,,,,53555355>5
11,1,,172168-46820, ,SHAFT,1,1,1,1,1,,,,,5555555>»
12,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,2,,,5535535533>»
13,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,1,1,1,1,1,,,,4555555355
14,1, ,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,1,,,,,,5555555
15,1,,26051-080002, ,""NUT M 8",7,7,7,7,7,, 33553322235

16,1, ,26013-100202, ,""BOLT W/WASHER M10X20",2,2,2,2,2,,,5555533535
17,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,2,2,2,,,553555355 5
18,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,1,1,1,,,,,5555555>»
19,1,,172068-28490, ,"'SPRING 8",4,4,4,4.4,,,,,.555255>5
20,1,,172157-45990, ,"BOOTS, PEDAL™,1,1,1,1,1,,,..,,.555455>
21,1,,172165-46230, ,"'SHAFT, SWING",2,2,2,2,1,,,.:5352553
22,1,,172165-46261, ,""COVER, PEDAL™,2,2,2,2,1,,,,553525535
23,1,,172165-46281, ,""PEDAL ASSY, SWING",1,1,1,1,1,,,,,,5555545
24,1,,172165-46340, ,B0LT,2,2,2,2,2,,,,55335233»
25,1,,22137-080000, ,"WASHER 8, POLISHED,2,2,2,2,1,,,.5553552535
26,1,,22351-040020, ,"SPRING PIN 4X20",2,2,2,2,1,,,.25352552
27,1,,26116-080304, ,""BOLT M8 X 30 PLATED",2,2,2,2,2,,,,3:55353523
28,1,,26716-080002, ,"NUT M 8",2,2,2,2,2,,,,553555535
29,1,,26716-080002, ,"NUT M 8",4,4,4,4.4,,,,,.555255>»
30,1,,172122-46590, ,"ELBALL 8",3,3,3,3.,3,,...5555355>5
31,1,,172168-46840, ,"'ROD 240",1,1,1,1,1,,,..,3555545
32,1,,172168-46860, ,"'ROD 100',1,1,1,1,1,,,,,,5555535
33,1,,172122-47250, ,""BALL 8, LINK",1,1,1,1,1,,,,,55555535
34,1,,22137-080000, ,"WASHER 8, POLISHED",4,4,4,4,4,,,.,,:355235
35,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,1,,,,,.555455>
36,1,,22351-040032, ,"SPRING PIN 4X32",1,1,1,1,1,,,,,5555355>



YOOK3452

.3 fesE 2
Fig. CONTROL EQUIPMENT (SWING)




,»,172165-45100, ,"LEVER ASSY, BLADE™,1,1,,.,,.55555355554
,»,172165-45270, ,"LEVER ASSY, BLADE S",,.,1,1,,,,,55555555>5
,,22351-050032, ,"SPRING PIN 5X32",1,1,1,1,,,,,555555555
,»,172165-45140, ,"LINK, BLADE",1,1,1,1,,,,,555555535
,,172165-45181, ,""BRACKET ASY",1,1,1,1,,,,,55555355>
,,172141-41360, ,"BUSH 1415",2,2,2,2,,,,5535535535>»
1,,24311-000210,,"0-RING 1A P-21.0",2,2,2,2,,,55355353523
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20",3,3,3,3,,5555535552335
9,1,,26116-100354, ,""BOLT M10X 35 PLATED",2,2,2,2,,,,.355535255
10,1,,26716-100002, ,""NUT 10",2,2,2,2,,,,5535555355>5
11,1,,172141-42950, ,""CABLE, BLADE",1,1,1,1,,,,,,5555555>»
12,1,,172141-42960, ,""JOINT, CABLE",1,1,1,1,,,,,,5555555>»
13,1,,172168-45140, ,"'SUPPORT ,BR CABLE",1,1,1,1,,,,,5535555535
14,1,,172142-45670, ,"'ROD, SPOOL"™,1,1,1,1,,,,,,5555555>
15,1,,172122-46590, ,""ELBALL 8",1,1,1,1,,,,5555555535

16,1, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,,5555555>»
17,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,2,2,,,555535552335
18,1, ,26051-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>»
19,1,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,,:55535555
20,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,.,:555355252>
21,1,,22351-030032, ,"SPRING PIN 3X32",1,1,1,1,,,.,255353554
22,1,,172164-45970, ,"GRIP, BLADE",1,1,1,1,,,,,,5555555>»

1,1
2,1
3,1
4,1
5,1
6,2
7



Y0O0K3452

CONTROL EQUIPMENT (BLADE)

BitxE (TL—N)

0.9 1

REFER TG Fig. 41

o
<
o)
Lt
o
-
Y
w
1
L
o

REFER TO Fig.28




,,172164-17150, ,""BRACKET, SWITCH",,1,,.,,555555355555
,»,172165-45800, ,"LEVER R ASSY,CUT-OFF",,1,,,,5555355535555>5
,»,172165-45841, ,"LEVER L ASSY,CUT-OFF",,1,,,,5555355535555>5
,»,172165-45880, ,SHAFT, ,1,,,,,,,55555555>

,»,172165-45900, ,""BRACKET R ASSY",,1,.,,.:5553555355>5
2,,172141-41360, ,"BUSH 1415",,1,,,,,,555555555>5
8,1,,172165-45930, ,""BRACKET L COMP",,1,,,,555553555535
9,2,,172141-41360, ,"BUSH 1415",,1,,,,,,555555555>5
11,1,,172165-45970, ,SPRING, ,1,,,,,,55555555 55
12,1,,172165-45980, ,"'BOLT 10X65",,1,,,:55535555335554
13,1,,172116-46630, ,"KNOB, LOCK LEVER",,2,,,,.553555355553
14,1, ,22137-080000, ,""WASHER 8, POLISHED",.,2,,,,,555355535555>5
15,1, ,22217-100000, ,""SPRING WASHER 10", ,1,,,,5555553555553
16,1,,22351-050025, ,"'SPRING PIN 5X25",.,2,,,,,535555525235
17,1,,26013-080202, ,""BOLT W/WASHER M8X20",,2,,,5555553535255 5
18,1,,26013-100252, ,""BOLT W/WASHER M10X25",,2,,,5555535352225
19,1,,26716-100002, ,"NUT 10™,,4,,,,,,.55555555>5

1,1
2,1
3,1
4,1
5,1
6



YOUK3452

Fig.3

BREE (HyhATL/IA-) (2OVRPILF)
CONTROL EQUIPMENT (CUT OFF LEVER) (FRONT MULTD)

COUNTRY [ JP

AS

EX

APPLT -
CATION O

g

REFER TC Fig. 4!




,,172164-17150, ,""BRACKET, SWITCH",,,1,2,,,,.553555535
,»1D4070-23580, ,"GRIP,RED ROUND™",,,1,2,,,,,555555555
,,172124-46200, ,"0-RING 27X5.7",,,2,4,, 553553535213
,,172165-47500, ,""ARM ASSY, LOCK",,.,1,2,,,,5555535555
,»,172165-47550, ,BUSH, ,,1,2,,,,,,,,:5555>

,,172165-47621, ,""GUIDE (L) ASSY, LOCK",,,1,1,,,.,5555555535
1,,172165-47680, ,"LEVER L",,,1,1,,,,,,,5555555
7-1,1,,172165-47681, ,"LEVER L",,,1,1,,,N,,,,,,,M/#60608, ,M/#60608, ,
8,1,,172165-47801, ,"'SPRING,GAS", ,.,1,2,,,,3555355533
9,1,,1A1380-56661, ,"'SPRING,ROTARY RETURN", ,,1,2,,,,.55555355>
10,1, ,22137-080000, ,""WASHER 8, POLISHED",,.,2,4,,,,55535235535
11,1,,22137-080000, ,""WASHER 8, POLISHED",,,2,4,,,,5553555535
12,1,,22272-000070, ,"CIRCLIP E- 7",,,1,2,,,,,3555353523
13,1,,22351-035040, ,"SPRING PIN 3.5X40",,,1,2,,,,,355535555
14,1, ,22351-060040, ,"'SPRING PIN 6X40",,,1,2,,,,5535555955>5
15,1, ,22417-200200, ,""COTTER PIN 2.0X20",,,2,4,,,.5535535535>»
16,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,2,4,,,55535555355>5
17,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,,2,4,,.55535555355>5
18,1,,172165-47601, ,""GUIDE R ASSY, LOCK",,,,1,,.,,.555535555
19,1,,172168-47700, ,LEVER, ,,.,1,,,,,5,555555>
19-1,1,,172168-47701, ,"LEVER R CMP.,EP LOCK",,,,1,,,N,,,,,,,,,M/#60608, ,
20,1,,172165-47970,,BAR, ,,1,,,,.,555555555

21,1,,22137-080000, ,"WASHER 8, POLISHED",,.,2,,,.5535553555553
22,1,,22417-200200, ,"COTTER PIN 2.0X20",,.2,,.:55535555335224

RPRR R R R

1
2
3
4
5
6
7



EVER, SIDE) (AS)

AS)

) (
FL

8 meFer TO Fig. 26

COUNTRY|JPIASIEYX

BREB (hyhATL /=, H4K
CONTROL EQUIPMENT (CUT OF

F10.83

*o UL

YOOK3402

REFER TO Fig.26

REFER _TQ Fig. 26

CANOPY SPEC.
E Rl - ]
CABIN SPEC.




,»,172191-74600, ,"P.T.0. KIT(FRAME END",1,1,,,,,51,,5555355>
,,172141-42960, ,""JOINT, CABLE™,1,1,1,1,,,,,555555555
,»,172151-45650, ,CABLE,1,1,1,1,,,,,,,5.55555

,,172142-45670, ,""ROD, SPOOL",1,1,1,1,,,,,55555955>
,,172157-45990, ,""BOOTS, PEDAL™,1,1,1,1,,,,,.55555555
,,172168-46250, ,SUPPORT,1,1,1,1,,,,,555555535
2,,172165-46281, ,""PEDAL ASSY, SWING",1,1,1,1,,,,,,5555555>»
8,2,,172165-46340, ,B0LT,2,2,2,2,,,,,,,,555555
9,2,,172165-46350, ,""BRACKET, PEDAL",1,1,1,1,,,..,,5555355>
10,2,,172146-41910, ,"PIN 14-100",1,1,1,1,,,,,52555955>
11,2,,172165-46450, ,""LOCK CMP*",1,1,1,1,,,,,5553555554
12,2,,172165-46480, ,B0LT,1,1,1,1,,,,,,,5.55555
13,2,,172165-46490, ,SHIM,5,5,5,5,,,,,,5555555
14,2,,172122-46590, ,""ELBALL 8",1,1,1,1,,,,:555555555
15,2,,172165-46600, ,"LINK, PEDAL",1,1,1,1,,,,,.55555555

16,3, ,172141-41360, ,"BUSH 1415",2,2,2,2,,,,553553533>»
17,2,,172168-46870, ,BRACKET,1,1,1,1,,,,,555555555
18,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,2,2,,,,,355535535523
19,2,,22351-040032, ,"'SPRING PIN 4X32",1,1,1,1,,,,,5:55535555
20,2,,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,53555955>
21,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,2,2,,,,2553523552
22,2,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,,,,,5553555553
23,2,,26013-100162, ,""BOLT M10X 16",2,2,2,2,,,553555353523
24,2,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,2,2,,,55555523535
25,2,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,2,2,,,555553533525
26,2,,26051-080002, ,"NUT M 8",1,1,1,1,,,.,255353554
27,2,,26116-080304, ,""BOLT M8 X 30 PLATED",2,2,2,2,,,,5535535533>»
28,2,,26716-080002, ,""NUT M 8",2,2,2,2,,,553553533523
29,2,,26716-080002, ,"NUT M 8",2,2,2,2,,,,35535325335
30,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,,,:55555593>
31,2,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,.,.,25535354
32,2,,1C6141-35370, ,""SPRING,LOCK",1,1,1,1,,,,,55555555>»

1,1
2,2
3,2
4,2
5,2
6,2
7



YOOK3452

EF. Neo.1 ~ 21

]

34 REF. No.2 ~ 32

EF. No.

KT (FRAME END)
1=74600}

R

Fig.

Fig.92 B

Qfuk (F—ALITUK)

P
P.T.0
{17218
Fig.34

T
T
T

9.
ne.

}
i
i

1

1

REFER TO Fig.682

REFER TO Fig.24, 258,




,,172168-74620,,"P.T.0. KIT(FR, UNITE",1,1,,,,,51,,5555355>
,,172141-42960, ,""JOINT, CABLE™,1,1,1,1,,,,,555555555
,,172142-45670, ,""ROD, SPOOL™,1,1,1,1,,,,,555555555

, »1A1040-45890, ,""WASHER 10 36 4.5",1,1,1,1,,,,,.55535555
,»,172312-45930, ,"'SPRING 13X1.2X70",1,1,1,1,,,,,555535554
,»»,172116-45940, ,""KNOB (C), LEVER",1,1,1,1,,,,55535555555
2,,172168-46100, ,BRACKET,1,1,1,1,,,,,555555555
8,2,,172168-46160, ,"'LINK W/BUSH",1,1,1,1,,,,,5555355555
9,3,,172141-41370, ,"'BUSH 2015",2,2,2,2,,,,,535555255>»
10,2,,172168-46190, ,LEVER,1,1,1,1,,,,,555555555
11,2,,172124-46200, ,""0O-RING 27X5.7",2,2,2,2,,,553553233523
12,2,,172168-46231, ,""CABLE, 3RDV",1,1,1,1,,,,,5535555535
13,2,,172122-46590, ,"ELBALL 8'",1,1,1,1,,,,,5553555555
14,2,,22217-100000, ,"'SPRING WASHER 10",4,4.,4,4,,,,.5553555235
15,2,,22351-080020, ,"'SPRING PIN 8X20",1,1,1,1,,,,,5555355555
16,2, ,22417-160160, ,"COTTER PIN 1.6X16",1,1,1,1,,,,,,5555555>»
17,2, ,24761-050000, ,"NIPPLE C,GREASE™,1,1,1,1,,,,,55555555>»
18,2,,26051-080002, ,"NUT M 8",1,1,1,1,,,,,55555555>»
19,2,,26116-100202, ,""BOLT M10X 20 PLATED",3,3,3.,3,.,.,5555535555
20,2,,26116-100602, ,"BOLT M10X 60 PLATED",1,1,1,1,,,.:555552525
21,2,,933110-54100, ,"PIN 4.75X14",1,1,1,1,,.,...2525593>»
22,2,,933168-28480, ,"WASHER 20X9X3.2",1,1,1,1,,,,,555555553
23,2,,172165-62810, ,"GROMMET 10",1,1,,,,5555535555535
24,2,,172168-63200, ,"PANEL(L),INST",1,1,,,.,55555553353>5
25,2,,172168-03301, ,"LABEL, SELECT",1,1,1,1,,,..55555955>

1,1
2,2
3,2
4,2
5,2
6,2
7



YOOK3462

CONTROL EQUIPMENT (P.T.0.CONTROL) (CONFLUENCE)

7 PTOIYNO-N) (A
Figas%ﬁﬁﬁ( v ) (B)

TOFvh (&)

. T.0.K1T {CONFLUENCE)
72168-74620)

g

n

0
21
3

P
P
{
F

!
78 REF. Neo.} ~ 25
Fig.93 REF. Ne.1 ~ 22

ig.

F

.35 REF. Ng.
inc, Fig.35 REF. No.2 ~ 25

!
4
1

14

!

3g. 41

REFER TO F

e

\
o

REFER TO Fi

16



»1,,172141-37501, ,PLATE,4,4,4,4,,,,,,,,,:555>
,1,,26013-100302, ,""BOLT M10X 30",8,8,8,8,,,.5535555555>»
,1,,172141-50103, ,""FRAME ASSY, LOWER",1,1,1,1,,,,,,5555555>5
,1,,172141-50750, ,"COVER, MOTOR",2,2,2,2,,,,.53555355>5
,1,,172141-50761-1, ,""COVER,UNDER",1,1,1,1,,,,,55555955>5
-1,1,,172141-50762-1, ,"COVER,
UNDER",1,1,1,1,,,N,, ,M/#60633, ,M/#60633, ,M/#60633, ,M/#60633, ,
6,1,,172141-50890, ,GROMMET ,2,2,2,2,,,553555353523
7,1,,22217-100000, ,"SPRING WASHER 10",6,6,6,6,,,,55553555555
8,1,,22217-120000, ,"'SPRING WASHER",4,4,4,4,,,,.:32552355>5
9,1,,26116-100202, ,"BOLT M10X 20 PLATED",6,6,6,6,,,,55535555555
10,1, ,26116-120252, ,""BOLT M12X 25 PLATED",4,4,4,4,,,,,55353355135
11,1,,172730-05250, ,"WASHER 12",12,12,12,12,,,,,.553553553
12,1,,172141-50901, ,""GUARD, SHOE",4,4,4.4,,,,.,:555335555
13,1,,26013-120452, ,""BOLT M12X 45",12,12,12,12,,,,,555355533
14,1, ,172730-05250, ,"WASHER 12",9,9,9,9,,,..,55535555>»
15,1,,172131-37170, ,""BOLT M12X 30",7,7,7,7, 3535535335335

16,1, ,172168-53300, ,"WEIGHT L",1,1,1,1,,,,,555555555
17,1,,172171-53310, ,"WEIGHT ,CENTER",1,1,1,1,,,,.,5555555>»
18,1,,172171-53340, ,"WEIGHT,SIDE(L)",1,1,1,1,,,,,55555555>
19,1,,172141-53350, ,""GROMMET 26'"",6,6,6,6,,,553555355554
20,1,,172168-53350, ,"WEIGHT R",1,1,1,1,,,,.,555555535
21,1,,172171-53350, ,"WEIGHT,SIDE(R)",1,1,1,1,,,,,555555555
22,1,,172168-53450, ,"BOLT 12X70",2,2,2,2,,,,5355235224
23,1,,22217-120000, ,"SPRING WASHER™,11,11,11,11,,,,,,2555455>»
24,1,,26116-120552, ,""BOLT M12X 55 PLATED",2,2,2,2,,,.:52553533>»
25,1,,172171-54102-4, ,""FRAME, TURNING(GREEN",1,1,,,,,55553555233>
25A,1,,172171-54102, ,""FRAME W/BUSH, TURNING™,,,1,1,,,,5555552555
26,2,,172171-54750, ,"BUSH 50X65",2,2,2,2,,,,.355535254
27,2,,172165-81760, ,""SEAL 50X60X4, DUST",2,2,2,2,,,,2355235224
28,1,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,.,255353554
29,1,,194940-24350, ,"PIN 10X28,STRAIGHT",4,4,4,4,,,,.,553523553
30,1,,172141-57601, ,"BEARING, SWING",1,1,1,1,,,,,.5.555555
31,2,,172141-57610, ,"SEAL KIT",1,1,1,1,,,,,555555535
32,3,,172141-57620, ,"SEAL, UPPER™,1,1,1,1,,,,.555555535
33,3,,172141-57630, ,"SEAL,,LOWER™,1,1,1,1,,,,,555555555
34,1,,172141-57650, ,"BOLT M12X 55 PLATED",38,38,38,38,.,,,,555555554



YOOK34582

36 JL—LRREANT U Y
Fig. FRAME & TURNING BEARING




,,172141-50762-1, ,""COVER, UNDER",,,,.1,,,.555555535
»»,172141-50890, ,GROMMET, , ,,,2,,,,,55555555
,,22217-100000, ,"SPRING WASHER 10",,,,.8,,,55535555535
,,22217-120000, ,""SPRING WASHER", ,,.,.4,..555555355>5
,»,26116-100202, ,"'BOLT M10X 20 PLATED™,,,,.,8,.,55555335555
,,26116-120252, ,""BOLT M12X 25 PLATED"™,,,.,.4,..5553525535
1,,172730-05250, ,"WASHER 12",,,,.,9,,,,,.555555>
8,1,,172131-37170,,"BOLT M12X 30",,,,:7555355535335535
9,1,,172168-53300, ,"WEIGHT L™, ,,,,1,,,,5:555555>
10,1,,172171-53340, ,"WEIGHT,SIDE(L)",,,551,555555555535
11,1,,172141-53350, ,""GROMMET 26",,,,.6,555535555555>5
12,1,,172168-53350, ,"WEIGHT R",,,,,1,,,,,5,555555
13,1,,172171-53350, ,"WEIGHT ,SIDE(R)",,,,515555555532555
14,1,,172168-53450, ,"BOLT 12X70",,,,.,2,55535555335255
15,1,,22217-120000, ,"'SPRING WASHER",,,,,11,,,.,:55555555
16,1, ,26116-120552, ,"BOLT M12X 55 PLATED",,,.,.1l,...5535555535
17,1, ,24761-040000, ,""NIPPLE B,GREASE", ,,,,1,,.5535555535>5
18,1, ,194940-24350, ,"PIN 10X28,STRAIGHT", ,,,.4,,555355535535>5
19,1,,172141-57601, ,""BEARING, SWING",,,,.,1,,,,555535555
20,2,,172141-57610, ,"SEAL KIT",,,,,1,,,,,5.555555
21,3,,172141-57620, ,"'SEAL, UPPER",,.,.1,.,.553555535
22,3,,172141-57630, ,"'SEAL,LOWER", ,,,,1,,55555555554
23,1,,172141-57650, ,""BOLT M12X 55 PLATED",,,.,.38,,,,:55555554
24,1, ,172452-50100, ,FRAME, , ,,,1,,..,.5555555
25,1,,172148-61100, ,"COVER, TRAVEL", ,,..1,,..55555355>5
26,1,,172172-53310, ,"WEIGHT ,CENTER", ,,.,.1,...55355554
27,1,,172452-54100, ,"FRAME ASSY",,,..,1,.55555553553
28,2,,172168-54750, ,""BUSH 60X70", ,,,,2,555355535533523
29,2,,172168-54760, ,""SEAL 60X70X4 DUST",.,,..2,..53555335223
30,1, ,172452-54250, ,STOPPER, , ,,,1,,,,55555555>
31,1,,22137-120000, ,"WASHER 12,POLISHED", ,,..2,.:5355353554
32,1,,22217-120000, ,"SPRING WASHER",,,,.2,:55553555535
33,1,,26116-120252, ,"BOLT M12X 25 PLATED",.,..2,.:555525355>5

RPRR R R R

1
2
3
4
5
6
7



YGOK3452

. L—L&BERRPUYYT (LY AVHHE)
F:g.37 FRAME & TURNING BEARING (LOTUS ROOT SPEC.)




1,1,,172732-11510, ,GROMMET,1,,1,,1,,,,,.555555>
2,1,,172165-61190-4, ,COVER(GREEN:97),1,,,,1,,,.535555355>5
2A,1,,172165-61190-3,,"COVER R™,,.1,,,,,,55555555>
3,1,,172171-61300-4, ,COVER(A),1,,,,1,,.5555555535
3A,1,,172171-61300, ,COVER(A),,,1,.5555555352535
4,1,,172168-61350-4, ,COVER,1,,,,1,,,,,5555555>
4A,1,,172168-61350, ,COVER, ,,1,,,,,,55555555>
5,1,,172165-61450-4, ,COVER,1,,,,1,,,,,,5555555
5A,1,,172165-61450-3, ,""COVER I, EV",,.1,,..,.555535555
6,1,,172168-61500-4, ,"PLATE A (GREEN:97)",1,,,,1,,55555535352>
6A,1,,172168-61500, ,"PLATE A (GREEN:86)",,.1,.,..:5555552555
7,1,,172168-61510-4, ,"PLATE B (GREEN:97)",1,,,,1,,,,535555355>5
7A,1,,172168-61510, ,"PLATE B (GREEN:86)",,,1,,,5555535552335
8,1,,172171-61520-4, ,"PLATE C",1,,,,,,,5555555555
8A,1,,172171-61520, ,"PLATE,C",,.,1,,,,5,55555555>
9,1,,172171-61530-4, ,"PLATE D COMPL.",1,,,..555555355553
9A,1,,172171-61530, ,"'PLATE D COMPL.",,,1,,,.55535555553>5

10,1, ,172428-61550, ,"PLATE F",1,,1,,1,,,,,55555535
11,1,,172171-61550-4, ,"PLATE E",1,,,,1,,,.555535555
11A,1,,172171-61550, ,"PLATE E",,.1,,,,,5555555555
12,1,,172168-61560-4, ,""PLATE G (GREEN:97)",1,,,,1,,,55535555525
12A,1,,172168-61560, ,"PLATE G (GREEN:86)",,,1,,5555535555355>5
13,1,,172165-61650, ,""COVER, FRONT",1,,1,,1,,,,.55555535
14,1,,172165-61701, ,""COVER ASSY, BL LINK",1,,1,.1,,..,,.:.5555>
15,1,,172165-61720, ,RUBBER,1,,1,,1,,,.5555355555
16,1,,172165-61740-4, ,COVER,1,,,,1,,,,,.555555>
16A,1,,172165-61740-3, ,""COVER M", ,,1,,,,55555535535>»
17,1,,172165-61780-4, ,""BRACKET ASSY",1,,,,1,,.5535555535>5
17A,1,,172165-61780-3, ,BRACKET, ,,1,,,.555555535 55
18,1,,172186-81930, ,PLUG,5,,5,,5,,,,:55555555
19,1,,172519-63240, ,"BOLT 8X 16",4,,4,,4,.,..:252353524
20,1,,172519-63240, ,""BOLT 8X 16",4,.,4,.4,,,.5535235535
21,1,,172519-63240, ,"BOLT 8X 16",1,,1,,1,.,.,555535555
22,1,,22137-100000, ,"WASHER 10,POLISHED",5,,5,.5,,.,,5555255>5
23,1,,22137-100000, ,"WASHER 10,POLISHED",9,,9,.9,,..55555355>5
24,1,,22217-100000, ,"SPRING WASHER 10',25,,25,,25,,,,5555355555
25,1,,22217-100000, ,"SPRING WASHER 10",2,,2,,2,,,,35553535523
26,1,,22217-140000, ,"SPRING WASHER 14".,2,.2,.,2,,,.55535533
27,1, ,26013-080162, ,""BOLT W/WASHER M8X16",2,,2,,2,,,:555555543
28,1,,26013-100352, ,"BOLT M10X 35",5,.,5,.5,,.:5555555535
29,1,,26116-100162, ,"BOLT M10X 16 PLATED",2,,2,,2,,,53555535525
30,1,,26116-100202, ,"'BOLT M10X 20 PLATED",25,,25,,16,,,,5535555535
31,1,,26116-140352, ,"BOLT M14X 35 PLATED".,2,.,2,.2,,,.355535254
32,1,,26367-100002, ,"U-NUT M10"™,4,.,4,.4,,.,,2555255>»
33,1,,172452-61520, ,""COVER ASSY",..,.1,,.:555555535
34,1,,172452-61530, ,""COVER ASSY",,.,,.1,,.5555552335
35,1,,26116-100302, ,""BOLT 10X30",,,,,9,5555553553554



Y00K3452

38 L—=Lhl— (v PY)
Fig. FRAME COVER (CABIN)

Lo a8
LOTUS ROOT SPEC. 34




1,1,,194145-04810, ,"WASHER 10", ,3,,3,,.,555355553
2,1,,172165-61190-4, ,COVER(GREEN:97),,1,,,55555535552335
2A,1,,172165-61190-3,,"COVER R™,,,.,1,,,,,55555555>
3,1,,172168-61350-4, ,COVER, ,1,,,,,.5555555555
3A,1,,172168-61350, ,COVER, , ,,1,,,,,,.5555555
4,1,,172171-61400-4, ,"COVER B",,1,,,,,,5555555555
4A,1,,172171-61400, ,COVER(B), ,,.1,,,,5555525555
5,1,,172165-61450-4, ,COVER, ,1,,,,,,5555555555
5A,1,,172165-61450-3, ,""COVER I, EV",,,.,1,,.,.555535555
6,1,,172168-61500-4, ,"PLATE A (GREEN:z97)",.1,,.55533523335233
6A,1,,172168-61500, ,"PLATE A (GREEN:86)",,,,1,,,555552353235
7,1,,172168-61510-4, ,"PLATE B (GREEN:Z97)",,1,,,45555535335352555
7A,1,,172168-61510, ,"PLATE B (GREEN:86)",,,,1,,5555535522335
8,1,,172171-61520-4, ,"PLATE C",,1,,,,,,5555555555
8A,1,,172171-61520, ,"PLATE,C",,,,1,,,,,5:555555>
9,1,,172171-61530-4, ,"PLATE D COMPL.",,1,,.5555555353553
9A,1,,172171-61530, ,"'PLATE D COMPL.",,,.,1,,..555555555>5
10,1,,172428-61550, ,"PLATE F",,1,,1,,,,,.55555555
11,1,,172171-61550-4, ,"PLATE E",,1,,,,,.5.55555555
11A,1,,172171-61550, ,"PLATE E",,,,1,,,,,,.5555555
12,1,,172168-61560-4, ,""PLATE G (GREEN:Z97)", .1, ..:250555555353355
12A,1,,172168-61560, ,"PLATE G (GREEN:86)",,,.,1,,555535555355>5
13,1,,172165-61600, ,""COVER,FRONT", ,1,,,,55535553555553
14,1,,172165-61701, ,""COVER ASSY, BL LINK",,1,.,1,,...,5555555>
15,1,,172165-61720, ,RUBBER, ,1,,1,,,,,5:555555>
16,1,,172186-81930, ,PLUG, ,6,,6,,,,,,5555555
17,1,,172165-61100-4, ,"COVER (L)",.1,,,,555552325555
18,1,,172519-63240, ,"BOLT 8X 16",,4,,4,,,.553553533>»
19,1,,172519-63240, ,""BOLT 8X 16",.,4,.4,,..552522255>5
20,1,,22137-100000, ,"WASHER 10,POLISHED",.,9,,9,,,5555525355>5
21,1,,22137-100000, ,"WASHER 10,POLISHED",.,9,,9,,:.5553523553
22,1,,22217-100000, ,"SPRING WASHER 10",,25,,25,,,,.5535555535
23,1,,22217-100000, ,"SPRING WASHER 10",,2,.2,,,,535555335254
24,1,,26013-080162, ,""BOLT W/WASHER M8X16',,2,,2,,,,353555555245
25,1,,26013-100352, ,"BOLT M10X 35",,9,.9,.:,5555535554
26,1,,26116-100162, ,""BOLT M10X 16 PLATED",.2,.,2,,.55535555355>5
27,1,,26116-100202, ,"'BOLT M10X 20 PLATED",,25,,25,,,.,55355535555>»
28,1,,26367-100002, ,"U-NUT M10",,4,,4,,.,.:55535233>
29,1,,172732-11510, ,GROMMET, ,,,1,,,.,1,.,.555555
30,1,,172165-61650, ,"COVER, FRONT",,,.,1,,.,1,..,..5555
31,1,,172165-61820-3, ,""COVER L",,,,1,,,,1,,,5555555



YO0K3452

r0.39

A S{Ee
AS SPEC.

IU—=hh\—= (¥ /F)
FRAME COVER (CANOPY)

A St
AS SPEC.




»»,172165-62100, ,STEP,1,1,1,1,1,,,,,,5555555
,,172171-62100-4, ,"STEP A™,1,1,,.,1,,,,,.,.5555>
»,172428-62200, ,"STEP (C)",1,1,,,1,,,,,,,55555
,,172168-62201, ,""MAT, FLOOR™,1,1,1,1,1,,,,,..55555>
,,172165-62800, ,""GROMMET 26'",1,1,1,1,1,,,,,.555555>
,»,172165-62810, ,""GROMMET 10",2,2,,,2,,,55355535535>»
1,,22217-100000, ,"SPRING WASHER 10',9,9,9,9,9,,,,555555555
8,1,,22217-100000, ,"SPRING WASHER 10',4,4,4,
9,1,,22217-100000, ,"SPRING WASHER 10",7,7,7,7,7,
10,1, ,22417-320200, ,""COTTER PIN 3.2X20",1,1,2,2,
11,1,,26116-100202, ,""BOLT M10X 20 PLATED",9,9,9,
12,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,4,
13,1,,26116-100202, ,""BOLT M10X 20 PLATED",7,7,7,

14,1, ,26647-100152, ,""WING BOLT M10X15",1,1,2,2,1,,,,,.555555>
15,1,,172122-17190, ,CLIP, ,5,.,5,,,,,5,555555>
16,1,,172122-17190, ,CLIP,,4,.,4,,,,,,,,555555

17,1, ,172157-54850, ,""GROMMET 18",,1,,1,,,,5555555555
18,1,,172151-62240, ,GROMMET, ,2,,2,,5555535335535

19,1,,172165-68250, ,"'PLUG,RUBBER", ,1,,1,,,,,55555555>»
20,1,,172165-62300, ,"STEP D",1,1,1,1,1,,,,.,055554>
21,1,,172165-62830, ,GROMMET ,1,1,,,1,,.,555355554

22,1,,26013-100202, ,""BOLT W/WASHER M10X20',3,3,3,3,3,,,5555553555>»
23,1,,172116-46630, ,"'"KNOB, LOCK LEVER"™,1,1,1,1,1,,,,,55555554
24,1,,172171-58800, ,"PIN, LOCK",1,1,1,1,1,,,,555535555
25,1,,172171-62150, ,"STEP ASSY",,.1,1,.,.1,,...5455>
26,1,,172165-62600, ,"'STEP C COMP.,SI',,,1,1,,..1,,...5545>
26-1,1,,172428-62600, ,"'STEP C ASSY,s1',,,1,1,,,S,1,,,,,,M/#60608, ,M/#60608, ,
27,1,,172165-62630, ,"'"RUBBER 90,EDGE",,,1,1,,,,1,,,.,55545

RPRR R R R

1
2
3
4,
S,
6,
7,

4,4
7,7
2,2
9,9

4
7,7



YOOK3452

r10.40 &7

A St A SR
AS SPEC. AS SPEC.




,,172212-61230, ,""FASTENER, DIAL",1,1,,.1,,,,.,3555535
,,172168-64201, ,""MOUNT, SEAT",1,1,,,1,,,,555555555
,,172165-64601, ,""COVER, MOUNT",1,1,,,1,,,,555555535
,,172165-64691, ,"PLATE, SEAT",1,1,,.1,,..,.555255>
,,172165-64770, ,NUT,2,2,,.2,,,,,,,55555>

,,22217-080000, ,"'SPRING WASHER 8",4.,4,,,4,,,,255353554
1,,26013-100202, ,"BOLT W/WASHER M10X20",4,4,,,4,,.3555352233>
8,1,,26013-100202, ,"'BOLT W/WASHER M10X20",4,4,,,4,,,33555335225
9,1,,26577-050122, ,""SCREW M 5X 12",2,2,,.,2,,,355535533
10,1,,26716-050002, ,"NUT M 5",2,2,,,2,,,,,,,,,555>
11,1,,26716-080002, ,"NUT M 8",4,4,,.,4,,,,,,,,5555>
12,1,,933110-58500, ,""GROMMET 50",1,1,,,1,,,,55555555>»
13,1,,172162-64200, ,""SEAT ,OPERATOR",1,1,,,1,,,555555535>»
14,2,,172162-64210, ,""CUSHION ASSY",1,1,,.,1,,,.,:55535555
15,2,,172162-64220, ,"'BACK ASSY",1,1,,,1,,,:555552535
16,2,,172162-64230, ,"'BACK (B) ASSY",1,1,,,1,,,,555555535
17,2,,172162-64240, ,""PANEL ,BACK",1,1,,,1,,,,55555555>»
18,3,,172162-64320, ,"RUBBER A,EDGE™,1,1,,,1,,,555555555>»
19,3,,172162-64330, ,"'"RUBBER B,EDGE",1,1,,,1,,,.555555555
20,2,,172162-64250, ,""BRACKET L,SIDE",1,1,,,1,,,,,.555555>
21,2,,172162-64260, ,"'BRACKET R,SIDE™,1,1,,.1,,,.:5355553
22,2,,172162-64270, ,ADJUSTER,1,1,,,1,,,,5535555535
23,2,,172162-64280, ,ADJUSTER,1,1,,,1,,,.,5535555535
26,2,,172162-64310, ,"SCREW M5X10,TAPPING",3,3,,.3,.,5555535554
27,2,,26013-080202, ,""BOLT W/WASHER M8X20",8,8,,,8,,,5555555555
28,2,,26022-080162, ,""'SCREW M 8X 16",4.,4,,,4,...:255353524
29,1,,22137-080000, ,"WASHER 8, POLISHED",6,6,,,6,,55555555554
30,1,,22217-080000, ,"SPRING WASHER 8",4.,4,,,4,,,,3:553533523
31,1,,26716-080002, ,"NUT M 8",2,2,,,2,,,,,,5:.555>
32,1,,172111-16890, ,"GROMMET 9",3,3,,.3,,..555553555
33,1,,172312-17260, ,""GROMMET 22X2.3",1,1,,.1,.,.55352553
34,1,,172165-63201, ,""PANEL, INST",1,1,,,1,,,,555555535
35,1,,172519-63240, ,"BOLT 8X 16',10,10,,,10,,,,,.555555>»
36,1,,172165-63250, ,""PANEL(L), INSTRUMENT",1,1,,,1,,..55555355>
37,1,,172165-63280, ,COVER,1,1,,,1,,,,5,555555>
38,1,,172165-63660, ,CAP,1,1,,.,1,,,,,.555555>

RPRR R R R

1
2
3
4
5
6
7



¥00K3452

41 hevshvovh
Fig. SEAT & SEAT MOUNT

BHUNo. 1315 REUNo. 144528823 EY.

183inc. 14 ~ 28 COUNTRY

JP

AS

APPLI -
CATION

14




»»,194300-21460, ,CAP,,,1,1,,,,,,,5555555
»»172168-63100, ,""PANEL(L) , INST(EP",,,1,1,,,,,555555555
,,172519-63240, ,"BOLT 8X 16",,,16,16,,,,,5535555535
»»172165-63600, ,"COVER (R)",,,1,1,,,,,,,:55555
»,172165-63620, ,"COVER (L)",,,1,1,,,,.5532222555
,»,172165-63650, ,"PLUG 10,HOLE™,,,3,3,,,:55553555554
1,,172165-63660,,CAP,,,1,1,,,,,,5,555555
8,1,,172165-63700, ,"'PANEL(R) , INST(EP",,,1,1,,,,55355553555>5
9,1,,22137-040000, ,""WASHER 4, POLISHED",,.,4,4,,,.,:555355235
10,1,,26716-040002, ,"NUT M 4™, ,.,4.4,,,,,,,,,,,5,,
11,1,,172165-64301, ,"MOUNT A™,,,1,1,,,,,,55555555
11-1,1,,172165-64302, ,""MOUNT A ASSY,SEAT
Ep*-,,,1,1,,,N,,,,,,,M/#60582, ,M/#60582, ,

12,1,,172165-64360, ,""MOUNT B COMP.,EP",,,1,1,,,,.,5555355>
13,1,,172165-64390, ,MOUNT, , ,1,1,,,,,,5555555>

14,1, ,26013-080202, ,"'BOLT W/WASHER M8X20",,,4,4,,,553353522275
15,1, ,26013-080552, ,""BOLT M 8X 55", ,,4,4,,,,,:55353525
16,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,,4,4,,.55535555335>5

RPRR R R R

1
2
3
4
5
6
7



YOOK3452

Y=hY9UN (AS)

FEQ.42 SEAT MOUNT (AS)
1

COUNTRY | JPTASIEX
APPLT -
CATION| O|—

REFER 1O Fiyg, 28

REFER T Fig. 40




1,1,,194145-04810, ,""WASHER 10",4,4,4,4,

2,1,,194145-04810, ,""WASHER 10",6,6,6,6,

3,1,,194145-04810, ,""WASHER 10",4,4,4,4,4,,,,,3:555533>»
4,1,,172171-65100-4, ,"'BONNET (GREEN)",1,1,,,1,,,,555555545
4A,1,,172171-65100-2, ,""BONNET (YELLOW)™,,,1,1,,,,5555555595
6,2,,172171-65780, ,""RUBBER,SEAL C",1,1,1,1,1,,,,,,5555555
7,2,,172168-65790, ,RUBBER,1,1,1,1,1,,,,,55555555
8,2,,172171-65820, ,""RUBBER,SEAL D",1,1,1,1,1,,,,,,5555535
9,2,,172171-65850, ,"RUBBER,SEAL K",1,1,1,1,1,,,,,.,,5555>
10,1,,172168-65200, ,""PIPE, EXH.EXTENSION",1,1,1,1,1,,,,,,5555555
11,1,,172168-65260, ,""SPRING,GAS",1,1,1,1,1,,,,,,5555545
12,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,1,1,1,,,,.,55555555
13,1,,172734-65270, ,"'SPRING, CATCH",1,1,1,1,1,,,,,,5555555
14,1,,172171-65300-4, ,""BONNET (GREEN)",1,1,,,1,,,,,5555555>
14A,1,,172171-65300-2, ,""BONNET B (YELLOW)",,,1,1,,.55535523352>5
16,2, ,172168-65760, ,RUBBER,1,1,1,1,1,,,,,55555554
17,1,,172124-65450, ,"LEVER, LOCK",1,1,1,1,1,,,,,5555555>»
18,1,,172171-65451-4, ,"BONNET A",1,1,,,1,,,,55555555>»
18A,1,,172171-65451, ,""BONNET A CMP(EV",,.,1,1,,,,5555553555
20,2,,172168-65750, ,RUBBER,1,1,1,1,1,,,,,.555455>»
21,1,,172126-65460, ,HOOK,1,1,1,1,1,,,,,,,55555>
22,1,,172124-65480, ,CATCHER,1,1,1,1,1,,,,,5555555>»
23,1,,172124-65490, ,"PLATE,CATCH",1,1,1,1,1,,,,.55555554
24,1,,172126-65500, ,KEY,1,1,1,1,1,,,,,,5:5555>
25,2,,172126-65571, ,"WASHER LOCK",1,1,1,1,1,,,,,.555455>
26,2,,26347-100002, ,""U-NUT M10",1,1,1,1,1,,,..,5555545
27,1,,172171-65601-4, ,""DUCT ASSY",1,1,1,1,1,,,,.55555554
28,1,,172171-65650-4, ,BRACKET,1,1,1,1,1,,,,,,5555535
29,1,,172168-65740, ,SEAL,1,1,1,1,1,,,,,,,5,5555
30,1,,172171-65830, ,"RUBBER,SEAL E™,1,1,1,1,1,,,,.55535554
31,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,2,2,2,,,.,2553535>»
32,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,2,,,,535535533>»
33,1,,22137-100000, ,"WASHER 10,POLISHED",3,3,3,3,3,,.,:5553555535
34,1,,22217-080000, ,"SPRING WASHER 8',2,2,2,
35,1,,22217-080000, ,"SPRING WASHER 8',3,3,3,
36,1,,22217-100000, ,"SPRING WASHER 10',2,2,2,
37,1,,22217-100000, ,"SPRING WASHER 10",3,3,3,
38,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,
39,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,2,2,
40,1,,26013-100252, ,""BOLT W/WASHER M10X25',4,4,4
41,1,,26013-100252, ,""BOLT W/WASHER M10X25",6,6,6
42,1, ,26013-100252, ,""BOLT W/WASHER M10X25",4,4,4,4,4,,,,3,55332225
43,1, ,26013-120352, ,""BOLT M12X 35",5,5,5,5,5,,.,,555535554

44,1, ,26116-080162, ,""BOLT 8X16',3,3,3,3,3,,,:5553555535

45,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,2,2,2,,,,,3:552355>»
46,1, ,26116-100202, ,""BOLT M10X 20 PLATED,2,2,2,2,2,,,,53555355>5
47,1,,26116-100202, ,"BOLT M10X 20 PLATED",3,3,3,3,3,,,.555555535
48,1, ,933152-02900, ,WASHER,2,2,2,2,2,,,,5:55535554

49,1, ,933110-00301, ,"KEY ASSY",1,1,1,1,1,,,,.:55535555

4,4
,6 6,,,,,,,,,,,,,
4.4

2,2,
3.,3,3,
2,2,2,, 55505052395
3.3.35555532333535
:2,2,,,
:2,2,,,

6,6



Y0O0K3452

rio. B3 S




,,172165-68401-4, ,""CABIN ASSY",1,,,,1,,.,555355554
,»194080-01121, ,"KNOB 8X17X30",4,,,,4,,55355353523
,,172725-23050, ,"SPRING, RETURN™,1,,,,1,,,,555555555
,»,194150-24270, ,""SCREW CAP 13",2,,,.2,,:555555355>5
»»,194145-04810, ,"WASHER 10",3,,,.,3,,,,,.555555>
»»,172137-46210, ,SCREW, 2, ,,,2,,,,,,5555555
2,,194273-47910, ,KNOB, 1, ,,,1,,,,,.555555>
8,2,,172141-53350, ,""GROMMET 26",1,,,,1,,555553555555
9,2,,194310-61610, ,""GROMMET 9",1,,,,1,,,5:555555555
10,2,,172165-67100, ,"'FRAME UNL ASSY,GLASS",1,,,.1,....5555355>5
11,2,,172165-67170, ,"FRAME UNR ASSY,GLASS",1,,,,1,,,,555355554
12,2,,172165-67240, ,""SPRING 16",4,,,,4,,,5535535533>»
13,2,,172165-67250, ,""SPRING, DISH",2,,,,2,,,,5553555555
14,2,,172165-67350, ,SEAL,1,,,,1,,,,5:555555>
15,2,,22217-080000, ,"'SPRING WASHER 8',3,,,.3,.:.555553555>5
16,2,,172165-67370, ,"TRIM,REAR" ,1,,,,1,,,555555555>»
17,2,,172137-68120, ,PIN,2,,,.,2,,,,,.,,:555>
18,2,,172165-68400-4, ,CABIN,1,,,,1,,,,,.,,,5,5>
19,2,,172162-69050, ,"LOCK ASSY",1,,,,1,,,.555535555
20,2,,172162-69070, ,COATHANGER, 1, ,,,,:555555535 55
20-1,2,,172162-69071, ,COATHANGER, 1, ,,,1,,S,, ,M/#60568, ,,,,,,,
21,2,,172165-69090, ,COVER,1,,,,1,,,,,5.55555>
22,2,,172165-69170, ,"TRIM, ROOM™,1,,,.,1,,,,,.,5:555>
23,2,,172165-69180, ,"COLLAR 6,GLASS",2,,,.2,.,:5535552355>5
24,2,,172165-69200, ,"STOPPER R-UN",2,,,,2,,,5355535554
25,2,,172141-68270, ,"CLIP 8, TREE™,4,,,.4,...553523553
26,2,,172165-69220, ,STOPPER,1,,,.,1,,,.555555535
27,2,,172165-69230, ,"'STOPPER L-UP",1,,,,1,,,.,555555535
28,2,,172165-69240, ,COVER,1,,,,1,,.,.,,555555
29,2,,172165-69250, ,"COVER L-UP",1,,,.1,,,..,5555455>5
30,2,,172165-69260, ,LEVER,1,,,,1,,,,,5555555>
31,3,,172141-41360, ,""BUSH 1415",1,,,,1,,,,555555554
33,2,,172165-69290, ,BRACKET ,1,,,,1,,.55553555555
34,2,,172165-69320, ,"FRAME UPL,GLASS",1,,,.1,,..,.555555>
35,2,,172165-69410, ,FRAVE,1,,,,1,,,,,,,555555
36,2,,172165-69500, ,"ROLLER 35,4, ,,,4,,.,3:555552335
37,2,,172165-69510, ,ROLLER, 4, ,,.,4,,,,,,5.55555
38,2,,172165-67480, ,CLIP,1,,,,,,.,.55555555
38-1,2,,172176-68210, ,TREE-CLIP,1,,,,1,,N,,,""FROM 1ST",,,,.,..,
39,2,,172165-69530, ,SPACER,6, ,,,6,,,,5,555555>

40,2, ,172165-69540, ,FINISHER,1,,,,1,,,,,5555555>5
41,2,,172165-69550, ,SHAFT .4, ,,.,4,,,,,,,555555

42,2, ,172165-69560, ,""SHAFT 14,ROLLER",2,,..2,,,.,555535555
43,2,,172165-69570, ,SHAFT,2,,,,2,,,,,:555355>
44,2,,172165-69581, ,GLASS,1,,,,1,,,,,,555555>
45,2,,172165-69590, ,GLASS,1,,,,1,,,,5:555555>
46,2,,172165-69600, ,"ACRYL F",1,,,,1,,.,,,:5555555
47,2,,172165-69610, ,GLASS,1,,,,1,,,,,:555555>
48,2,,172165-69620, ,"GLASS L",1,,,,1,,.,,55555555
49,2,,172165-69630, ,GLASS,1,,,,1,,,,,,555555>
50,2,,172137-69651, ,""COLLAR, GLASS",10,,,,10,,,,55555555>
51,2,,172165-69661, ,""SEAL,CAB ROOF",1,,,,1,,,555555555>5
52,2,,172165-69671, ,SEAL,1,,,,1,,..,.5555555
53,2,,172165-69681, ,SEAL,1,,,,1,,,.,.5555555
54,2,,172165-69691, ,SEAL,1,,,,1,,,,,.5555555
55,2,,172165-69720, ,"SEAL ,DOOR™,1, ,,,1,,,,:55555555
56,2,,172165-69731, ,"SEAL,FRONT",1,,,,1,,,.555555535
57,2,,172165-69740, ,""RUBBER UN-R,STOPPER",1,,,.1,,,.,,.555555>
58,2,,172162-69750, ,HANDLE, 1, ,,.1,,,,,,,:.555>
59,2,,172165-69750, ,RUBBER, 1, ,,,1,,,,5,555555>
60,2,,172165-69760, ,""RUBBER UP-R,STOPPER",1,,,,1,,,,55555555>5
61,2,,172165-69770, ,RUBBER,1,,,,1,,,,,,5555555
62,2,,172165-69780, ,""RUBBER UP-R,CUSHION",1,,,.1,,,,,.555555>

1,1
2,2
3,2
4,2
5,2
6,2
7



63,2,,172165-69790, ,RUBBER,1,,,,1,,,,,:5555555
64,2,,172165-69800, ,""RUBBER UN,CUSHION",2,,,,2,,,,555555553
65,2,,172165-69811, ,RUBBER,S,,,,5,,,5555555555
66,2,,172165-69830, ,"SEAL,FRONT",1,,,.,1,,,,,5555555>»
67,2,,172137-69840, ,SCREW,10,,,,10,,,,555555555
68,2,,172165-69840, ,PACKING,1,,,.1,,,.,.55555555
69,2,,172165-69850, ,""PACKING UP-R™,1,,,,1,,,,555555535
70,2,,172165-69860, ,""PACKING UN-L",1,,,,1,,,,555555535
71,2,,172165-69870, ,"PACKING UN-R",1,,,,1,,,,555535555
72,2,,172165-69890, ,"LATCH L ASSY".,2,,,,2,5,5355332523
73,2,,172165-69960, ,"LATCH R ASSY",2,,,.2,.,55535335535
74,2,,172165-69980, ,GUARD,4,,,,4,,,,,,,555555
75,2,,26577-080122, ,""'SCREW M 8X 12",2,,,,2,,555355535533>5
76,2,,22137-060000, ,"WASHER 6, POLISHED",9,,,.9,,.,55555555>5
77,2,,22137-080000, ,"WASHER 8, POLISHED,4,,,.4,,.55552555>5
78,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,.8,,,55535555535
79,2,,22137-100000, ,"WASHER 10,POLISHED",7,,,,7
80,2,,22137-100000, ,"WASHER 10,POLISHED",8,,,,8,,,55535555535
81,2,,22137-140000, ,"WASHER 14,POLISHED",1,,,.1,,,.,,5555555>
82,2,,22157-060000, ,"WASHER 6",2,,,.,2,,.3555522335
83,2,,22157-080000, ,"WASHER 8",10,,,,10,,,,,2555555>»
84,2,,172165-67380, ,SHIM, 2, ,,.,2,,,,,,,,5555>
85,2,,22217-100000, ,"SPRING WASHER 10",2,,,,2,,555355535535>»
86,2,,22217-100000, ,"SPRING WASHER 10".,3,,,.3,..5555535555
87,2,,22217-140000, ,"SPRING WASHER 14" .2, ,.,.,2,,,2355532524
88,2,,22417-400250, ,"COTTER PIN 4.0X25",1,,.,1,..,255353554
89,2,,22867-300080, ,""SCREW 3X 8'",2,,,.,2,555553535535
90,2,,26013-080162, ,"'BOLT W/WASHER M8X16',4,,,,4,,55535555355>5
91,2,,26013-080252, ,"BOLT M 8X 25".,4,,,.,4,,,.355235254
92,2,,26013-080302, ,"BOLT M 8X 30",4,,,,4.,,5355232224
93,2,,26013-100162, ,""BOLT M10X 16",5,,,.5,..55535335535
94,2,,26013-100202, ,""BOLT W/WASHER M10X20",8,,,,8,4,555555355525
95,2,,26013-100252, ,""BOLT W/WASHER M10X25",7,,,,7,5233555552523
96,2,,26116-060122, ,"BOLT 6X12",8,,,.8,,.,:5553555535
97,2,,26116-101002, ,"BOLT M10X100",3,,,,3.555555535524

98,2, ,26450-080202, ,"BOLT M 8X 20",8,,,,8,45553555532555
99,2,,26716-100002, ,"NUT 10",2,,,.,2,,,,,5555555>
100,2,,26757-080002, ,"LOCK NUT M 8 PLATED",3,,,.3,.:.55555355>5
101,2,,26757-140002, ,"LOCK NUT M14 PLATED".,2,,.,.2,.:552555255>5
102,2,,172162-69060, ,STRIDER,1,,,,1,,,:555555555
103,2,,172165-67500, ,SEAL,1,,,,1,,,,,55555555
104,2,,172151-62240, ,GROMMET ,4, ,,.4,,.5535535533»
105,2,,172165-69490, ,PLATE,1,,,.1,,,,,,5555555
106,2,,22137-100000, ,"WASHER 10,POLISHED",2,,,.2,,,555555255>5
107,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,,,,2,,55555555533
108,2,,172165-69990, ,SHIM, 2, ,,.,2,,,,,,,.5.5,,
109,2,,172165-69521, ,"'SUSH ASSY",1,,,,1,,,55553553553
110,3,,172165-67811, ,"GLASS L440 FR",1,,,.,1,,..5553555535
111,3,,172165-67821, ,"GLASS L485 RR",1,,,.,1,,.:5553555555
112,3,,172165-67850, ,""CHANNEL CTR",1,,,.1,,..,.555455>5
113,3,,172165-67860, ,"STRIP ,WATER",1,,,,1,,,,55555355>5
114,3,,172162-69970, ,"'LOCK ASSY",2,,,,2,.553553533523
115,2,,172165-68280, ,COLLAR,1,,,,1,,,.,555535555
116,2,,933171-17770, ,"SHIM SET".,2,,.,.2,,,5355535255



YOOK3452

) 4 FrEy

Fig. CABIN
gHUNo. 1t BHUNo. 2051 1 68AHET. COUNTRYI JPIASIEX
linc.2 ~ 116 Fig.No. 144145144

REFER_TO Fig. 45

d

I
it
4

>




»»(72165-68411, ,"CABIN ASSY"™,,.1,,,,,,55555555>
,»,194080-01121, ,""KNOB 8X17X30",,,4,,,553555555523
,»,172725-23050, ,"'SPRING, RETURN",,,1,,,,.5555553555
,»»,194150-24270, ,"'SCREW CAP 13",,.2,,,.55555555593
,»,194145-04810, ,"WASHER 10", ,,3,,,,,5555555555
,,172137-46210, ,SCREW, , ,2,,,,,,,.555555>
2,,194273-47910, ,KNOB, , ,1,,,,,5,55555555
8,2,,172141-53350, ,""GROMMET 26", ,,1,,,5555533555555
9,2,,194310-61610, ,"GROMMET 9™, ,.1,,,,,,55555555>
10,2,,172165-67100, ,""FRAME UNL ASSY,GLASS™,,,1,,..5555353535255>5
11,2,,172165-67170, ,""FRAME UNR ASSY,GLASS™,,.,1,,..5555355225>5
12,2,,172165-67240, ,"SPRING 16", ,,4,,,555555523535
13,2,,172165-67250, ,"SPRING, DISH",,.,2,,,,,555355555>5
14,2,,172165-67350, ,SEAL, ,,1,,,,,,555555555
15,2,,22217-080000, ,""SPRING WASHER 8",,,3,,,55555555353>
16,2,,172165-67370, ,"TRIM,REAR™, , ,1,,,,,,5:5555555
17,2,,172137-68120, ,PIN, ,,2,,,,,,.55555555
18,2,,172165-67400, ,CABIN, ,,1,,,,,,,5.55555>
19,2,,172162-69050, ,"LOCK ASSY",,,1,,.55555555353>5
20,2,,172162-69070, ,COATHANGER, , ,1,,,555553535555 5
20-1,2,,172162-69071, ,COATHANGER, , ,1,,,.S,,,,.,,.M/#60568, ,,,
21,2,,172165-69090, ,COVER, ,,1,,,,.5,55555555
22,2,,172165-69170, ,"TRIM, ROOM™,,.,1,,,,,,.55555555
23,2,,172165-69180, ,""COLLAR 6,GLASS", ,.2,,.35555535333>5
24,2,,172165-69200, ,"'STOPPER R-UN",,,2,,,,55555555535
25,2,,172141-68270,,"CLIP 8, TREE",,.,4..,,.55555525535
26,2,,172165-69220, ,STOPPER, , ,1,,,,.5555555555
27,2,,172165-69230, ,"'STOPPER L-UP",,.1,,,,,:555555545
28,2,,172165-69240, ,COVER, ,,1,,,,.5555555555
29,2,,172165-69250, ,""COVER L-UP",,,1,,,,,55535535555>5
30,2,,172165-69260, ,LEVER, ,,1,,,,,,.55555555
31,3,,172141-41360, ,"BUSH 1415",,,1,,,,,55533535555>5
33,2,,172165-69290, ,BRACKET, , ,1,,,,5555555355>5
34,2,,172165-69320, ,""FRAME UPL,GLASS", ,.,1,,.,:5555555355>5
35,2,,172165-69410, ,FRAVE, , ,1,,,,,,:.5555555
36,2,,172165-69500, ,"ROLLER 35", ,.4,,,,,,,,555555>
37,2,,172165-69510, ,ROLLER, , .4, ,,,,,,55555555
38,2,,172165-67480, ,CLIP,,,1,,,,.,,,,555555
38-1,2,,172176-68210, ,TREE-CLIP,,,1,,,,N,,,,,,, 'FROM 1ST",,,,
39,2,,172165-69530, ,SPACER, ,,6,,,,.5555555555
40,2,,172165-69540, ,FINISHER, ,,1,,.,..5553555255>5
41,2,,172165-69550, ,SHAFT,,.,4,,,,,,5.555555>
42,2,,172165-69560, ,""SHAFT 14,ROLLER™,,.,2,,,,,55533555555
43,2,,172165-69570, ,SHAFT, , ,2,,,,.5:55555555
44,2,,172165-69581, ,GLASS, ,,1,,,,,,:55555555
45,2,,172165-69590, ,GLASS, , ,1,,,,,,555555555
46,2,,172165-69600, ,"ACRYL F",,.1,,,,,,55555555>
47,2,,172165-69610, ,GLASS, , ,1,,,,.,:55555555
48,2,,172165-69620, ,"GLASS L",,.,1,,,,.5555555555
49,2,,172165-69630, ,GLASS, ,,1,,,,,5:55555555
50,2,,172137-69651, ,""COLLAR, GLASS",,,10,,,,55555553555
51,2,,172165-69661, ,""SEAL,CAB ROOF",,.,1,,,,,5555555545
52,2,,172165-69671, ,SEAL, ,,1,,,,.,.55555555
53,2,,172165-69681, ,SEAL, ,,1,,,,.,,55555555
54,2,,172165-69691, ,SEAL, ,,1,,,,,,,55555555
55,2,,172165-69720, ,"SEAL ,DOOR™, , ,1,,,,,,55555555>5
56,2,,172165-69731, ,"SEAL ,FRONT", ,,1,,,,,,.55555555
57,2,,172165-69740, ,""RUBBER UN-R,STOPPER",,.,1,,,,,5555555545
58,2,,172162-69750, ,HANDLE, , ,1,,,,,,,,,555555
59,2,,172165-69750, ,RUBBER, ,,1,,,,,,,55555555

60,2, ,172165-69760, ,""RUBBER UP-R,STOPPER",,.,1,,,,,5555555555
61,2,,172165-69770, ,RUBBER, ,,1,,,,,,,5,55555
62,2,,172165-69780, ,""RUBBER UP-R,CUSHION", ,.,1,,,,,.555555545

1,1
2,2
3,2
4,2
5,2
6,2
7



63,2,,172165-69790, ,RUBBER, ,,1,,,,,,,55555555
64,2,,172165-69800, ,""RUBBER UN,CUSHION", ,,2,,,,55535555555>»
65,2,,172165-69811, ,RUBBER, ,,3,,,,,,55555555>5
66,2,,172165-69830, ,"SEAL,FRONT" , ,,1,,,,.5555555535
67,2,,172137-69840, ,SCREW, , ,10,,,,,5,55555555
68,2,,172165-69840, ,PACKING, ,,1,,,,,,555555555
69,2,,172165-69850, ,"PACKING UP-R",,,1,,,,55535555535>5
70,2,,172165-69860, ,""PACKING UN-L",,,1,,,,55535555555>»
71,2,,172165-69870, ,""PACKING UN-R",,,1,,,,:.555555255>5
72,2,,172165-69890, ,"LATCH L ASSY",,.2,,.:55533552355>5
73,2,,172165-69960, ,"LATCH R ASSY",.,.,2,,:55553533533>5
74,2,,172165-69980, ,GUARD, , ,4,,,,,,,55555555
75,2,,26577-080122, ,""'SCREW M 8X 12",,,2,,,5555535535535
76,2,,22137-060000, ,"WASHER 6, POLISHED",,.9,,,,.355553555535
77,2,,22137-080000, ,"WASHER 8, POLISHED",,.,4,,,,.5555555535
78,2,,22137-100000, ,"WASHER 10,POLISHED",,.,8,,,.55555355554
79,2,,22137-100000, ,"WASHER 10,POLISHED",,,7
80,2,,22137-100000, ,"WASHER 10,POLISHED",,.,8,,,.555553555553
81,2,,22137-140000, ,"WASHER 14,POLISHED",,.,1,,,,.55553555535
82,2,,22157-060000, ,"WASHER  6",,,2,,,,,,55555555>
83,2,,22157-080000, ,"WASHER 8",,,10,,,.,553555353554
84,2,,172165-67380, ,SHIM, , .2, ,,,,,,.555555>
85,2,,22217-100000, ,"SPRING WASHER 10",,.,2,,,555553525535
86,2,,22217-100000, ,"SPRING WASHER 10", ,.,3,.,,.:555555355>5
87,2,,22217-140000, ,"SPRING WASHER 14", ,.,2,,,.:555552355>5
88,2,,22417-400250, ,""COTTER PIN 4.0X25",,,1,,.55553523533>»
89,2,,22867-300080, ,""'SCREW 3X 8", ,.,2,,,555555355353523
90,2,,26013-080162, ,""BOLT W/WASHER M8X16™,,,4,,5555535253555
91,2,,26013-080252, ,"BOLT M 8X 25", ,,4,,,.:553552255>5
92,2,,26013-080302, ,"BOLT M 8X 30", ,.,4,,.:5555552355>5
93,2,,26013-100162, ,"BOLT M10X 16",,.,5,,..55535235533>»
94,2,,26013-100202, ,""BOLT W/WASHER M10X20™,,,8,,,5555555535 55
95,2,,26013-100252, ,""BOLT W/WASHER M10X25",,,7,,,55353552555223
96,2,,26116-060122, ,"BOLT 6X12",,.8,,,,.5355535254
97,2,,26116-101002, ,""BOLT M10X100",,,3,,,:5555555355>5

98,2, ,26450-080202, ,"BOLT M 8X 20™,,,.8,,,555535555355>5
99,2,,26716-100002, ,"NUT 10", ,,2,,,,,,555555555
100,2,,26757-080002, ,"LOCK NUT M 8 PLATED",,.,3,.,,.5555555355>5
101,2,,26757-140002, ,"LOCK NUT M14 PLATED",..,2,.,.,.5555552355>5
102,2,,172162-69060, ,STRIDER, ,,1,,,,,5555535555
103,2,,172165-69490, ,PLATE, ,,1,,,,,555555555>
104,2,,22137-100000, ,""WASHER 10,POLISHED",,.2,,,5555535555535
105,2,,26013-100202, ,""BOLT W/WASHER M10X20",,.,2,,,,553555552523
106,2,,172165-69521, ,"SUSH ASSY",,.1,,...5555535255
107,3,,172165-67811, ,"GLASS L440 FR",,.,1,,..,.555532524
108,3,,172165-67821, ,"GLASS L485 RR™,,,1,,,,55555532553
109,3,,172165-67850, ,""CHANNEL CTR™,,,1,,.555555535555>»
110,3,,172165-67860, ,"STRIP ,WATER", ,,1,,,.:55555525 55
111,3,,172162-69970, ,"LOCK ASSY",,.2,,.:.5355535254
112,2,,172151-62240, ,GROMMET , ,,4,,.5553555535524
113,2,,172165-67500, ,SEAL , ,,1,,,,,,55555555>
114,2,,172165-69990, ,SHIM, , .2, ,,,,,,,,5.5555
115,2,,172165-68280, ,COLLAR, ,,1,,,,,,5:555555>
116,2,,933171-17770, ,"SHIM SET",,.2,,,.:553555255>5



¥00K3452
v (AS)
Fi 9.4 CABIN (AS)

BHUNo. 1. BHUNo. 22511 6RBHEY,
linc.2 ~ 1186 COUNTRY | JP JASTEX

Fig.No. 1441458144




1,1,,772165-69000-2, ,"'SIDE DOOR ASSY",1,,.,,1,.,:55555355554
1A,1,,772165-96010, ,""SIDE DOOR ASSY",,,l,,,5555535555535
2,2,,172165-69000-2, ,""DOOR ASSY (GREEN)",1,,1,,1,,,5555552335
3,3,,172137-69410-2, ,""HINGE (GREEN)",2,,2,,2, 5335553352335
5,4,,172137-66650-2, ,""HINGE (B) (GREEN)",2,,2,,2,,,55533555575
6,4,,172122-69390, ,HINGE, 2, ,2,,2,,,,,,,,,,,5
7,2,,26757-100002, ,"LOCK NUT M10",2,,2,,2,,,55535555535
8,2,,172165-69141, ,""COVER, DOOR",1,,1,,1,,,,55555555>»
9,2,,172165-69190, ,RUBBER, 2, ,2,,2,,,,,,5:5555>
10,2,,172162-69460, ,"'"KEY ASSY, CYLINDER",1,,1,.,1,,,.,.555555>
11,2,,172162-69480, ,""LOCK ASSY",1,,1,,1,,,,5553555555
12,2,,172162-69490, ,PIN,1,,1,,1,,,,,,,5.555>
13,2,,172162-69500, ,SPRING,1,,1,,1,,,,,55555535
14,2,,172162-69510, ,""HANDLE ASSY",1,,1,.1,,..,.555555>
15,2,,172162-69520, ,COVER,1,,1,,1,,,,,,555555>
16,2,,172162-69530, ,""ROD ASSY",1,,1,.,1,,,.,5555555>»
17,2,,172162-69541, ,""HANDLE,,OUTER",1,,1,,1,,,,,55555555
18,2,,172162-69550, ,HOOK,1,,1,,1,,,,,.,,5555>
19,2,,172122-69620, ,"'"KNOB, DOOR"™,1,,1,,1,,,,,.555555>
20,2,,172165-69640, ,"GLASS UP,DOOR"™,1,,1,,1,,,.,5555555>5
21,2,,172165-69650, ,GLASS,1,,1,,1,,,,,,5555555
22,2,,172165-69701, ,"'SEAL UP,DOOR"™,1,,1,,1,,,,,5555555>»
23,2,,172165-69711, ,SEAL,1,.,1,,1,,,,,5,55555>
24,2,,172165-63650, ,"PLUG 10,HOLE",5,,5,.,5,,,5555555535
25,2,,22137-100000, ,"WASHER 10,POLISHED",4,.,4,.,4,,..53555255>5
26,2,,22217-050000, ,"SPRING WASHER 5",8,.,8,.,8,..,255355554
27,2,,22217-060000, ,"SPRING WASHER 6'",8,,8,,8,,,,5553555554
28,2,,26013-100252, ,"BOLT W/WASHER M10X25",4,,4,,4,,,555355233>
29,2,,26557-060102, ,""SCREW 6X10",2,,2,,2,,,,535555355>5
30,2,,26557-060162, ,""SCREW M 6X 16" ,7,,7,,7, 55535523355
31,2,,26559-050162, ,SCREW, 8, ,8,,8,,,,,,5555555
32,2,,26559-050202, ,SCREW, 4, ,4,.,4,,,,,,,,55555
33,2,,22217-100000, ,"SPRING WASHER 10",2,.2,.,2,,,:5553555335
34,2,,26716-100002, ,"NUT 10%,4,,4,.,4,,,,,,,555555
35,2,,22137-050000, ,"WASHER 5, POLISHED",8,.,8,.8,,.,535555555>5
35A,2,,172162-69590, ,"PLATE, LOCK",1,,,,1,,W,,,M/#60526,,,,,,,,
35B,2,,26013-080202, ,""BOLT W/WASHER m8Xx20",1,,,,1,,W,,,M/#60526,,,,,,,,
35C,2,,26716-080002, ,"'NUT M 8",1,,,,1,,W,, ,M/#60526,,,,,,,,
36,1,,933110-00301, ,"KEY ASSY",1,.,1,.,1,,,.555555535



YO0K3452

FrEIRY
Fi g,4 CABIN DOOR

REFER 17O Fig. 44, 45

REIUNo. 1{&. BHUNo. 2535883 F7.
tinc.2 ~ 3b

EAL




1,1,,772165-68100-4, ,""CANOPY ASSY",.,l1,.,.55553553533>5
1A,1,,772165-68100-3, ,""CANOPY ASSY",,,,1l,,.55555353553
2,2,,172165-68100-4, ,""POLE ASSY,CANOPY R",,1,,,.5555535555535
2A,2,,172165-68100-3, ,""POLE, CANOPY R",,,.1,,...55555355>5
3,2,,172165-68110-4, ,""POLE ASSY,CANOPY L",,1,,,,55555525355>5
3A,2,,172165-68110-3, ,"POLE, CANOPY L",,.,,1,,5:55553525535
4,2,,172429-68300, ,""ROOF,CANOPY™, ,1,,,,,.5555552555
4A,2,,172165-68301, ,""ROOF, CANOPY",,,,1,,.55555555555
5,2,,22217-140000, ,"SPRING WASHER 14",.8,.8,,,..55555355>5
6,2,,26013-120402, ,""BOLT M12X 40",,6,,6,,,5555555355>5
7,2,,172165-68180, ,""BOLT, M14X 35",.,8,.,8,,.,5553555535
8,1,,172165-68200-4, ,"CANOPY F",.1,,,,,,,55555555>
8A,1,,172165-68200-3, ,""CANORY F",,,,1,,,5555535535525
9,1,,26013-120352, ,"BOLT M12X 35",.,2,,2,,,,5535555355>5



ri0. 8T Ghos

HHUNo. 1. RHUNo. 25 7883%7.




,,172168-71101, ,"COVER,FLYWHEEL",1,1,,.,1,,,.,555555555
,,26013-100302, ,"BOLT M10X 30",8,8,,,8,,,55535555535
,»,172165-71200, ,COUPLING,1,1,,,1,,,,,.555555>
,»,26450-120402, ,""BOLT M12X 40",3,3,,.3,,..55555355>5
,,26013-120352, ,""BOLT M12X 35",2,2,,,2,,,5535555355>5
,,172171-73201, ,""PUMP ASSY, 3-THROW",1,1,,.,,.,5553555535
2,,172168-71200, ,""SHAFT ASSY, ROCKER",1,1,,,,555553525535
8,3,,172168-71310, ,SHAFT, 1,1, ,,,,.,,,:5555555
9,3,,172168-71320, ,"'SEAL CASE",1,1,,,.,,,53555535555
10,3,,172168-71330, ,BEARING,1,1,,,,,,5555535555
11,3,,172164-73170, ,""SEAL ASSY",1,1,,,.,55535535533>5
14,3, ,22242-000250, ,"CIRCLIP 25S8",2,2,,,,55553553533>»
15,3, ,22252-000620, ,""CIRCLIP 62(H)",1,1,,,5555555532525
17,2,,172168-71340, ,0-RING,1,1,,,,,,,5:555555>
18,2,,172168-71550, ,COVER,1,1,,,,,,555555555>
22,2,,26450-060162, ,"'BOLT M 6X 16",4,4,,,,:55553533553
23,2,,172175-73111, ,"'ROTARY COMP.",1,1,,,,5555535535535
24,2,,172171-73220, ,""COVER ASSY,GEAR CASE",1,1,,,,555553555535
25,3,,172175-73150, ,"PLATE, CONTROL",1,1,,,,.5555555355>5
26,3,,172168-71360, ,""GASKET, BONNET",1,1,,,,.5555555955>5
27,3,,172164-73660, ,FILTER,1,1,,,,,,,5:5555555
30,3,,172168-71560, ,BEARING,1,1,,,,,,5555555535
31,3,,172164-73670, ,CIRCLIP,1,1,,,,,,5555555535
32,3,,172165-73580, ,0RIFICE,3,3,,,.,,.55553555335
33,3,,172142-74650, ,"PLUG 1/8",3,3,,,,555535335235575
34,3,,22312-060140, ,"PARALLEL PIN 6X14",2,2,,.,.553553533524
35,3,,24315-000080, ,"0-RING 1B P-8.0",4,4,,,,:5555352553
36,3, ,26450-100302, ,""BOLT M10X 30",3,3,,,55555535535535
37,3,,26450-100502, ,"BOLT 10X 50",1,1,,,,.5559555255>5
38,3, ,26450-100552, ,"BOLT M10X 55",1,1,,,.555555535554
39,2,,172168-73220, ,SPRING,1,1,,,,,,,,:5555555
40,3,,172168-71380, ,RETAINER,1,1,,,,,5535553555553
41,3,,172168-71390, ,RETAINER,1,1,,,,.5555555955>5
42,3,,172164-73720, ,COVER,1,1,,,,,,,55555355>
43,3,,172175-73450, ,SPRING, 1,1, ,,,,,,5555555 5>
44,3,,172168-73230, ,SPRING,1,1,,,,,,5555552555
45,3,,172168-71430,,0-RING,1,1,,,,,,,55555555>
46,3,,172168-71440, ,SHIM, 2,2, ,,,,,,,.:.55555
47,3,,172168-71450, ,SHIM, 2,2, ,,,,,,..:.55555
48,3,,172168-71460, ,SHIM, 2,2, ,,,,,,,,5.555 5>

49,3, ,172165-73640, ,""ADJUST SCREW",1,1,,,,,55555552335
50,3,,172165-73670, ,"NUT M 6",1,1,,,,,,,.55555555
51,3,,26450-080302, ,"BOLT M 8X 30",2,2,,,.555355535254
52,2,,172171-73230, ,"PISTON ASSY, CONTROL",1,1,,,.,..5555535255
53,3,,172168-71470, ,CYLINDER,1,1,,,,.5555555955»
54,3,,172171-73270, ,PISTON,1,1,,,,,,,55555555>
55,3,,172168-71490, ,""PARALLEL PIN",2,2,,,,.555535535535
56,3,,172168-71500, ,"PARALLEL PIN",1,1,,,,,,.555535555
57,3,,172168-71510, ,0-RING,1,1,,,,,,,5:555555>
58,3,,172168-71520, ,""CONICAL SPRING",4,4,,,,.:555552255>5
59,3,,172168-71530, ,RETAINER,1,1,,,,.5555555355 5
60,3,,172165-73790, ,0-RING,1,1,,,,,,,,,555555>
61,3,,172143-74220, ,0-RING,1,1,,,,,,,55555555>
62,3,,26450-080252, ,"BOLT M 8X 25",2,2,,,.5.53555335254
63,2,,172171-73240, ,"PUMP, HYD. OIL",1,1,,,,.,:555552955>5
64,3,,172164-73750, ,"FRAME, FRONT",1,1,,,.,555555532555
65,3,,172141-73220, ,PLATE, 4,4, ,,,,,,.5555555>5
66,3,,172141-73230, ,GUIDE,2,2,,,,,,,,,555555>
67,3,,172141-71520, ,RING,2,2,,,,,,,,.:55555>
68,3,,172141-71550, ,0-RING,2,2,,,,,,,,,555555>
69,3,,172141-71560, ,RING,2,2,,,,,,,,,5.55555
70,3,,172141-73240, ,""PIN, PARALLEL",2,2,,,,,555355535533>5
71,3,,26450-100252, ,"BOLT M10X 25",2,2,,,.:.5355535254

RPRR R R R

1
2
3
4
5
6
7



72,3,,172147-73650, ,0-RING, 2,2, ,,,,,,,,,,55555
73,3,,172164-73830, ,COUPLING,1,1,,,,5555553535553
74,3,,172164-73840, ,BUSH,1,1,,,,,,,555555555
75,3,,172164-73850, ,""HEX_.HEAD BOLT",4.,4,,,,,.555535533
76,3,,172164-73880, ,0-RING,1,1,,,,,,,,,555555>
77,3,,172164-73890, ,0-RING,1,1,,,,,,,,:5555555

78,3, ,24315-000100, ,"0-RING 1B P-10.0",3,3,,,55555355535535>»
80,1,,172164-73110,,VALVE,1,1,,,,,,,,5555555>
81,1,,172452-73100, ,"PUMP ASSY",,...1l.,...555535555



Y00K3452

MERT
Fig.4 MERY T QB F

HYD.OIL PUMP & JOINT

COUNTRY [JP[ASTEX
APPLI -
CATION QOl—]0




,,172168-71101, ,"COVER,FLYWHEEL",,1,1,1,,,,,555555555
,,26013-100302, ,"BOLT M10X 30",,8,8,8,,,,55535555535
»»,172165-71200, ,COUPLING, ,1,1,1,,,,,,5555555>
,»,26450-120402, ,""BOLT M12X 40",,3,3,3,,,..55555355>5
,»,172164-73110, ,VALVE, ,1,1,1,,,,,,,5:5555>
,,26013-120352, ,"BOLT M12X 35",.,2,2,2,,,,555355553
1,,172171-73212,,"PUMP ASSY, 4-THROW",,1,1,1,,,,,555555535
8,2,,172168-71200, ,""SHAFT ASSY, ROCKER™,,1,1,1,,,,.555555535
9,3,,172168-71310, ,SHAFT, ,1,1,1,,,,,,,,55555>
10,3,,172168-71320, ,"'SEAL CASE",,1,1,1,,,,5555555535
11,3,,172168-71330, ,BEARING, ,1,1,1,,,,,,5555555>»
12,3,,172164-73170, ,""SEAL ASSY",,1,1,1,,,,,3553555555

15,3, ,22242-000250, ,"CIRCLIP 25S8",,2,2,2,,,5535553533523
16,3, ,22252-000620, ,"CIRCLIP 62(H)",,1,1,1,,,,,555555545
21,2,,172168-71340, ,0-RING, ,1,1,1,,,,,,55555555
22,2,,172168-71550, ,COVER, ,1,1,1,,,,,,,555555>
23,2,,26450-060162, ,""BOLT M 6X 16",,4,4,4,,,,553555533>5
24,2,,172175-73111, ,"'ROTARY COMP.",,1,1,1,,,,,55555555>»
25,2,,172164-73410, ,"COVER, AIR CLEANER",,1,1,1,,,..,,5555255>
27,3,,172175-73150, ,"PLATE, CONTROL"™,,1,1,1,,,.,55555955>»
28,3,,22312-060140, ,"PARALLEL PIN 6X14",.2,2,2,,,,:5535235522
29,3,,26450-100302, ,""BOLT M10X 30",,3,3,3,,,55555535553>5
31,3,,172165-73580, ,0RIFICE, ,3,3,3,,,,,555355553
32,3,,172168-71560, ,BEARING, ,1,1,1,,,,,,.555555>»
33,3,,172142-74650, ,"PLUG 1/8",,4,4,4,,,,,333525575
34,3,,24315-000080, ,"0-RING 1B P-8.0",,5,5.5,,,.5535535533>»
35,3,,172168-71360, ,""GASKET, BONNET",,1,1,1,,,,.,5535555535
36,3,,172164-73660, ,FILTER, ,1,1,1,,,,.,555555535
37,3,,172164-73670, ,CIRCLIP, ,1,1,1,,,.,,.555555>»

38,3, ,26450-100502, ,"BOLT 10X 50", ,1,1,1,,,,.555535555
39,3,,26450-100552, ,""BOLT M10X 55",,1,1,1,..,...3555555>»
41,2,,172168-73220, ,SPRING, ,1,1,1,,,,,,5555555>»
42,3,,172168-71380, ,RETAINER, ,1,1,1,,,,,..,555555
43,3,,172168-71390, ,RETAINER, ,1,1,1,,,,,.5.535555
44,3,,172164-73720, ,COVER, ,1,1,1,,,,,,,5.5555>

45,3, ,172165-73640, ,""ADJUST SCREW",,1,1,1,,,,555555355>5
46,3,,172175-73450, ,SPRING, ,1,1,1,,,,,,5555555>»

47,3, ,172168-73230, ,SPRING, ,1,1,1,,,,,,5555555>»
48,3,,172168-71430, ,0-RING, ,1,1,1,,,,,,55555555

49,3, ,26450-080302, ,"BOLT M 8X 30",,2,2,2,,,:555555955>5
50,3,,172165-73670, ,"NUT M 6",,1,1,1,,,,,,,555555>
51,3,,172168-71440,,SHIM, ,2,2,2,,,,,,,,5.555 5
52,3,,172168-71450, ,SHIM, ,2,2,2,,,,,,,,55555>
53,3,,172168-71460, ,SHIM, ,2,2,2,,,,,,,,55555
54,2,,172171-73230, ,"PISTON ASSY, CONTROL",,1,1,1,,,.,:555555525
55,3,,172168-71470, ,CYLINDER, ,1,1,1,,,,,55555355>5
56,3,,172171-73270, ,PISTON, ,1,1,1,,,,,555555535
57,3,,172168-71490, ,""PARALLEL PIN",,2,2,2,,,,5535555533>»
58,3,,172168-71500, ,""PARALLEL PIN",,1,1,1,,,,,55555555>»
59,3,,172164-73220, ,"0-RING ASSY",,1,1,1,,,,.:55535555
63,3,,172168-71520, ,"CONICAL SPRING",,4,4,4,,,,,53552355>5
64,3,,172168-71530, ,RETAINER, ,1,1,1,,,,,553555535

65,3, ,26450-080252, ,"BOLT M 8X 25",,2,2,2,,,,:55535523
66,2,,172175-73440, ,"PUMP ASSY, GEAR",,1,1.,1,,.,.,.:55535555
73,3,,172141-71550, ,0-RING, ,2,2,2,,,,,,,,555555
74,3,,172141-71560, ,RING, ,2,2,2,,,,,,,,55555>
76,3,,172141-73210, ,CIRCLIP,,1,1,1,,,,,,553555555
77,3,,172141-73220, ,PLATE, ,3,3,3,,,,,5:555555>
78,3,,172141-73230, ,GUIDE, ,2,2,2,,,,,,,,:5555>
79,3,,172141-73240, ,"'PIN, PARALLEL",,4,4,4,,,,,3:55353225
80,3, ,172147-73650, ,0-RING, ,2,2,2,,,,,,,,,55555
82,3,,172141-73240, ,"PIN, PARALLEL",,1,1,1,,,,,555555555
83,3,,26450-080402, ,"BOLT 8X40",,4,4.,4,,,.,.2555255>»

RPRR R R R

1
2
3
4
5
6
7



87,3,,172164-73770, ,"'"FRAME, MIDDLE",,1,1,1,,,,,555555554
88,3,,172164-73830, ,COUPLING, ,1,1,1,,,,,5535555535
89,3,,172164-73840, ,BUSH, ,1,1,1,,,,,,5555555>
90,3,,172164-73850, ,""HEX_HEAD BOLT",,4,4.,4,,.,...:555355>5
91,3,,172164-73870, ,COUPLING, ,1,1,1,,,,,52555555>5
92,3,,172165-73870, ,0-RING, ,1,1,1,,,,,,5555555>
93,3,,172164-73880, ,0-RING, ,1,1,1,,,,,,,,55555>
94,3,,172164-73890, ,0-RING, ,1,1,1,,,,,,5555555>

95,3, ,24315-000100, ,"0-RING 1B P-10.0",,3,3,3,,,.5555355553
96,3, ,26450-100252, ,"BOLT M10X 25",,2,2,2,,,,5555555535
98,2,,172164-73461, ,VALVE, ,1,1,1,,,,,,,5.5555>
99,3,,172164-73010, ,"SOLENOID (A)",,1,1,1,,,,5555552335
100,3,,172164-73020, ,"SOLENOID (B)",,1,1,1,,,.,5555552355
101,3,,172164-73030, ,COVER, ,1,1,1,,,,,555555555
102,3,,172164-73040, ,BAND, ,2,2,2,,,,,,,555555>
103,3,,172162-74820, ,SPRING, ,2,2,2,,,,5535535533»
104,3,,172162-74860, ,BOLT, ,4,4,4,,,,,,,5:5555
105,3,,24311-000160, ,"0-RING 1A P-16.0",,4,4,4,,,,,5535235535
106,3,,26450-080252, ,"BOLT M 8X 25",,2,2,2,,,,:555325235
107,2,,172164-73470, ,"VALVE ASSY, RELIEF",,1,1,1,,..,.5555955>
110,3,,172164-73380, ,"'SPRING, RETERN™,,1,1,1,,,,.25355554
111,3,,172164-73390, ,NUT, ,1,1,1,,,,,55555555>
112,3,,172164-73990, ,SHIM, ,1,1,1,,,,,,,,,55555
113,3,,172141-74430, ,0-RING, ,1,1,1,,,,.55555555
116,2,,172164-73490, ,CLAMP, ,1,1,1,,,,.:55555555
117,2,,172164-73500, ,WASHER, ,1,1,1,,.,..,2555555>»
118,2,,172162-74860, ,BOLT, ,1,1,1,,,,,.,5555555



Y00K3452

4 MERY T REEF (JOVNILF)
Fig. HYD.OIL PUMP & JOINT (FRONT MULTI) (AS)

74

777873
L L

(AS)

COUNTRY

AS

EX

APPLI -
CAT[ON

%@

|
917687829
A S ]




1,1,,172141-71701-4, ,"CYLINDER,BOOM(GREEN)"",1, ,,,55535555252535
1A,1,,172141-71701-2, ,"CYLINDER,BOOM(YELLOW™, ,,1,,,5555555352555
1B,1,,172160-72202, ,""CYLINDER,BOOM C(GREE",,,,,1,,5555555355>5
2,2,,172141-71711-4, ,"TUBE,BOOM C (GREEN)",1,,,,,5535555555523
2A,2,,172141-71711-2, ,""TUBE W/BUSH (YELLOW)",,,1l,,,55555353522333
2B,2,,172160-72212, ,"TUBE,BOOM C (GREEN)",,,.51,.55555233525
3,3,,172143-72331,,"BUSH 38 50",1,,1,,,,555553555555
3A,3,,172168-72400, ,"'BUSH 45X55X40",,,,,1,,,.5535555535
4,3,,172168-81270, ,"SEAL,,DUST 38X50X4",2,,2,,,,535555352335
4A,3,,172168-81410, ,""SEAL 45X55X4, DUST",,,.,.1,...50555955>5
5,2,,172141-72322, ,"ROD COMP™,1,,1,,,,,,,55555555
5A,2,,172160-72161, ,"'ROD COMP.,BOOM P",,,,.1,,,.555555535
6,3,,172143-72331,,"BUSH 38 50",1,,1,,1,,,,555555535
7,3,,172168-81270, ,"'SEAL,,DUST 38X50X4",2,.,2,,2,,,35553535523
8,2,,172141-72140, ,""HEAD 75 40",1,,1,,1,,,,,2555355>
9,3,,933135-14600, ,""BUSH 40 30, ROD",1,,1,,1,,,,:55555555
11,2,,172141-99350, ,""CYLINDER KIT, BOOM™,1,,1,,1,,,,,5555555>5
12,3,,172141-71880, ,""SEAL SET, HEAD",1,,1,,1,,,,555555555
18,3,,172141-72190, ,""WASHER 75",1,,1,,1,,,..55555535
19,3,,172141-71911, ,""SEAL SET, PISTON",1,,1,,1,,,.:55555554
23,3,,22252-000561, ,"CIRCLIP 56",1,.,1,.1,,...5555595>5
24,3,,933111-26600, ,"RING 55, SPRING",1,,1,,1,,,,,5555555>
25,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",1,,1,,1,,,,,5555555>»
26,2,,172141-72250, ,"U-NUT M27",1,,1,.1,,,.,,5555255>»
27,2,,172137-72730, ,"RING 44B, CUSHION",1,,1,.,1,,,,,.555455>
28,2,,172141-73051, ,"PISTON 75 27 A",1,.,1,.1,,.,...3525535
29,2,,172141-73061, ,"PISTON 75 27 B",1,,1,,1,,,,553555535
30,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,,2,,2,,,53555335225
31,1,,172141-72592-4, ,""COVER,SLIDE",1,,,,.5.5355535555
31A,1,,172141-72592-2, ,""COVER SLIDE",,.,1,,,,.35555555535
31B,1,,172172-72150, ,""COVER COMP.,SLIDE", ,,..,1,..,255355554
32,1,,172162-61770, ,""GUIDE,SLIDE",2,,2,,2,,,,553555535
33,1,,22217-100000, ,"SPRING WASHER 10",1,,1,.,1,,.,...5555555
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,.,1,.1,..,.:55535555
35,1,,933147-03400, ,"WASHER, BRAKE ARM™,1,.,1,.,1,,,,,.555455>5
36,1,,933168-14170, ,"SPRING 16",2,,2,,2,,,5535555355>5



VOOoK24872

50 T=LIUH (£4EV)
Fig. BOOM CYLINDER (CABIN)

REUNo. 1{&. RHUNo. 2/0B30823%73,
tine.2 ~ 30




1,1,,172141-72273-4,,"CYLINDER,BOOM(GREEN)"", ,1,,,535553352233333
2,2,,172141-72140, ,"HEAD 75 40",,1,,,,,,555555525>5
3,3,,933135-14600, ,""BUSH 40 30, ROD™,,1,,,,55555555555>5
5,2,,172141-99350, ,"CYLINDER KIT, BOOM™,,1,,,,,,5555535555
6,3,,172141-71880, ,"'SEAL SET, HEAD",,1,,,.555555535555

12,3, ,172141-72190, ,"WASHER 75" ,,1,,,,555553533553
13,3,,172141-71911, ,""SEAL SET, PISTON",,1,,,.5555553555553
17,3, ,22252-000561, ,""CIRCLIP 56" ,,1,,,5555355535553
18,3,,933111-26600, ,""RING 55, SPRING"™,.,1,,,,,.55553555535
19,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",,1,,,,.5555555355>5
20,2,,172141-72250, ,"U-NUT M27",.1,,,,,,,55555555>
21,2,,172141-72282-4, ,""TUBE,BOOM P (GREEN)",,1,,,,5555535552335
22,3,,172143-72331, ,""BUSH 38 50", ,1,,,,5555555535553
23,3,,172168-81270, ,"SEAL,,DUST 38X50X4",,2,,,:5553552335223
24,2,,172141-72322,,"ROD COMP™, ,1,,,,,,5555555555
25,3,,172143-72331, ,"BUSH 38 50", ,1,,,,5553555353554
26,3,,172168-81270, ,"SEAL ,DUST 38X50X4", .2, ,,:555535535533>»
27,2,,172137-72730, ,""RING 44B, CUSHION",,1,,,,,.555555555>5
28,2,,172141-73051, ,"PISTON 75 27 A", .1, ,..,55555325235
29,2,,172141-73061, ,"PISTON 75 27 B",.,1l,,..555555322332

30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",,2,,,555355555523135
31,1,,172141-72592-4, ,""COVER,SLIDE" ,,1,,,,555553555535
32,1,,933147-03400, ,"WASHER, BRAKE ARM™,.,1,,,...555555555>5
33,1,,26116-100162, ,"BOLT M10X 16 PLATED",.1,.,.,,.5555525355>5
34,1,,22217-100000, ,"SPRING WASHER 10",,1,,,..5555555355>5
35,1,,933168-14170, ,"'SPRING 16",.2,,,..5553553533>»
36,1,,172162-61770, ,"GUIDE,SLIDE", ,2,,,,555553555535



Y00K3452

5 1 —LIYUS (F¥+ /E)
Fig. BOOM CYLINDER (CANOPY)

BHUNoO. 1iE. REHUNo. 2453082+ 7,
linc.2 ~ 30

EX
51

. COUNTRY | JP
) " No. 15 ]
-~ 4




,»,172141-71701-2, ,""CYLINDER,BOOM(YELLOW", ,,,1, 5555555533535
,,172141-71711-2,,""TUBE W/BUSH (YELLOW)™,,,,1,,.55555332335
,»,172143-72331, ,"BUSH 38 50",,,,1,,,5,55555555>
,,172168-81270, ,""SEAL,DUST 38X50X4", ,,.2,,.5555555355>5
,,172141-72322, ,"ROD COMP™, ,,,1,,,,,,.5555555
»»,172143-72331, ,"BUSH 38 50", ,,,1,,,5,55555555>
3,,172168-81270, ,""SEAL ,DUST 38X50X4",,,.,2,,55553523533>5
8,2,,172141-72140, ,"HEAD 75 40",,,.,1,,,,,55555555>
9,3,,933135-14600, ,""BUSH 40 30, ROD",,,,1,,,.55553555535
11,2,,172141-99350, ,"'CYLINDER KIT, BOOM™,,,,1,,,,.5555355555
12,3,,172141-71880, ,""SEAL SET, HEAD",,,,1l,,.,5553555535
18,3,,172141-72190, ,"WASHER 75", ,,,1,,5555535535535
19,3,,172141-71911, ,""SEAL SET, PISTON",,,,1,,,55555555553
23,3,,22252-000561, ,"CIRCLIP  56",,,.,1,,,..55555255>5
24,3,,933111-26600, ,"RING 55, SPRING",,,,1,,,:555555955>5
25,2,,172141-72220, ,"'PLUNGER 44C, CUSHION",,,.,1,,,.,5553555554
26,2,,172141-72250, ,"U-NUT M27",,,.1,,,,,5.55555>
27,2,,172137-72730, ,""RING 44B, CUSHION",,,,1,,,,555555555>5
28,2,,172141-73051, ,"PISTON 75 27 A", ,,.,1,,,.55553555235
29,2,,172141-73061, ,"PISTON 75 27 B",,,,1,.,03555535593

30,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE", ,,,2,,5555555553135
31,1,,172141-72592-2, ,""COVER SLIDE",,,,1,,,,55535555535
32,1,,172162-61770, ,""GUIDE,SLIDE", ,,,2,,,,5553555535
33,1,,22217-100000, ,"SPRING WASHER 10", ,,.1,,...53555355>5
34,1,,26116-100162, ,"BOLT M10X 16 PLATED",,,.l,,.:555525955>5
35,1,,933147-03400, ,"WASHER, BRAKE ARM™,,,.1,....52555535>5
36,1,,933168-14170, ,"SPRING 16",,,.2,,,555355535535>»

1,1
2,2
3,3
4,3
5,2
6,3
7



YOOK3452

B9 Zohsuy et (AS)
Fig. BOOM CYL INDER (CANOPY) (AS)

RHUNe, 1. RHUNo. 245308 a35$3.
linc.2 ~ 30

COUNTRY

Flg.No.




1,1,,172141-72351-4, ,"CYLINDER,ARM (GREEN)",1,1,,,,5555555555135
1A,1,,172141-72351-2, ,"CYLINDER ,ARM(YELLOW)™,,,1,1,,,,55553355335
1B,1,,172160-72251, ,""CYLINDER, ARM(GREEN)",,,,.1,,555553355325
2,2,,172141-99380, ,""CYLINDER KIT, ARM",1,1,1,1,1,,,,,55555555
3,3,,172141-71890, ,"'SEAL SET, CYL.HEAD",1,1,1,1,1,,,,.55535555
8,3,,172141-72190, ,"WASHER 75",1,1,1,1,1,,,,,5555555>»
9,3,,933111-26600, ,""RING 55, SPRING",1,1,1,1,1,,,,.,55555555
10,3,,172148-72930, ,""SEAL SET, PISTON",1,1,1,1,1,,,,,5555555>»
13,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,,,,,..55455>
14,2,,172141-72361-4, ,"TUBE,W/BUSH (GREEN)',1,1,,,,55355555555135
14A,2,,172141-72361-2, ,""TUBE W/BUSH (YELLOW)",,.,1,1,,.5553552333535
14B,2,,172160-72261, ,""TUBE W/BUSH (GREEN)",,,,,1,,5555535233525
15,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,1,,,,,55555535
16,3,,172168-81270, ,""SEAL,DUST 38X50X4'",2,2,2,2,2,,,,,2555255>5
17,2,,172141-72381, ,""ROD W/BUSH, ARM™,1,1,1,1,,,,,5555535555
17A,2,,172160-72281, ,"'ROD COMP. ,ARM",,,,.1,,,.555555535
18,3,,172171-72150, ,""BUSH 38X50X40",1,1,1,1,1,,,,,55555535
19,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,2,,,,355353523
20,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,1,1,1,,,,,,5555545
21,3,,933135-14600, ,"BUSH 40 30, ROD",1,1,1,1,1,,,,,.555455>
23,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,2,,,.4553523552
24,2,,172175-72470, ,"PISTON 75",1,1,1,1,1,,,



YOOK34562
P=LIUs
Fig. 53 ARM CYLINDER

RHUNo. 1{&. BHUNo. 2B 245883F7.
linec.2 ~ 24




1,1,,172141-72451-4, ,"CYLINDER,BUCKET(GREE",1,1,,,,555555555535
1A,1,,172141-72451-2, ,"CYLINDER,BUCKET(YELL",,,1,1,,,.5555552355
1B,1,,172160-72301, ,""CYLINDER,BUCKET(GREE", ,,,,1,,55555553555>5
2,2,,172141-72461-4, ,""TUBE W/BUSH (GREEN)",1,1,,,,.55555553555
2A,2,,172141-72461-2, ,""TUBE W/BUSH (YELLOW)",,,1,1,,,555555535555
2B,2,,172160-72311, ,"TUBE W/BUSH (GREEN)",.,.,51..5553552333535
3,3,,172141-72561, ,"BUSH 35 40 A, PIN",1,1,1,1,,,,,555555535
3A,3,,172168-72240, ,"'BUSH 38X50X40",,,,,1,,,.5535555535
4,3,,172171-81280, ,"SEAL 35X45X4",2,2,2,2,,,55523522235>5
4A,3,,172168-81270, ,""SEAL ,DUST 38X50X4",,.,.2,,55555352335
5,2,,172141-72511, ,"ROD, BUCKET",1,1,1,1,,,,.555555535
5A,2,,172160-72361, ,"'ROD COMP. ,BUCKET",,,,.1,,555535555535
6,3,,172141-72561,,"BUSH 35 40 A, PIN",1,1,1,1,,,,,555555535
6A,3,,172168-72240, ,"BUSH 38X50X40",,,,,1,,,5555535555
7,3,,172171-81280, ,"'SEAL 35X45X4",2,2,2,2,,,,3555322232
7A,3,,172168-81270, ,"SEAL ,DUST 38X50X4™,,,.,.2,,5553553533>»
8,2,,172141-72540, ,""HEAD 6035, CYLINDER",1,1,1,1,1,,,,,5555555>
9,3,,933111-01600, ,"BUSH 35 30, ROD",1,1,1,1,1,,,,.,55555555
11,2,,172171-72120, ,PISTON,1,1,1,1,1,,,,,55555555
12,2,,172149-99380, ,"'CYLINDER KIT, BUCKET",1,1,1,1,1,,,,,.555555>
13,3,,172141-71900, ,""SEAL SET, HEAD",1,1,1,1,1,,..,2555555>»
18,3, ,933125-59600, ,""WASHER 60 B, LOCK",1,1,1,1,1,,,,.,55555555
19,3,,172141-73090, ,"RING 50, SPRING™,1,1,1,1,1,,,,,,5555555
20,3,,172137-72452, ,"SEAL SET 60A, PISTON",1,1,1,1,1,,,,,...5555>
23,2,,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,1,,,,,.555455>
24,2,,172171-72130, ,""U-NUT M24",1,1,1,1,1,,,...2555545



Y0OK3452

5 RrybhyU>d
Fig. BUCKET CYLINDER

BHUNo. 1 BHUNo . 2H8 2453337,
tine.2 ~ 24




1,1,,172171-72200, ,"CYLINDER COMP.,SWING",1,1,1,1,1,,,,,5555555>»
2,2,,172141-71880, ,""SEAL SET, HEAD",1,1,1,1,1,,,,,5555555>»
8,2,,172141-72250, ,"U-NUT M27",1,1,1,1,1,,,,,5555535>»
9,2,,172141-72190, ,"WASHER 75",1,1,1,1,1,,,,,.:55455>
10,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,1,1,1,1,,,,555555535
11,2,,172137-72720, ,""COLLAR 40A, CUSHION",1,1,1,1,1,,,,,5555555>»
12,2,,172137-72730, ,""RING 44B, CUSHION",1,1,1,1,1,,,,,55555555
13,2,,172171-72210, ,"" TUBE W/BUSH, SWING",1,1,1,1,1,,,,555555555
14,3,,172168-72240, ,"'BUSH 38X50X40',1,1,1,1,1 233399395
15,3,,172168-81270, ,"'SEAL ,DUST 38X50x4",2,2
16,2,,172141-71921, ,""SEAL SET,PISTON",1,1,1
21,2,,172171-72350, ,""ROD ASSY, SWING",1,1,1
22,3,,172168-72240, ,""BUSH 38X50Xx40',1,1,1,1
23,3,,172168-81270, ,"SEAL ,DUST 38X50X4",2,2,
24,2,,172141-72140, ,""HEAD 75 40',1,1,1,1,1,,
25,3,,933135-14600, ,""BUSH 40 30, ROD',1,1,1,

28,2,,172137-72700, ,"'RING 40A, CUSHION",1,1,1,1,1,,,,,,5555555
29,2,,172141-72930, ,"PLUGER 44, CUSHION",1,1,1,1,1,,,,,,5555555
30,2,,172141-73051, ,"PISTON 75 27 A",1,1,1,1,1,,,,,,555594>
31,2,,172141-73061, ,"PISTON 75 27 B",1,1,1,1,1,,,,.455355554
32,2,,172142-72810, ,"CIRCLIP 22",1,1,1,1,1,,,,,5555555>»
33,2,,22252-000561, ,"CIRCLIP 56",1,1,1,1,1,,,,,,5555535
34,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE™,1,1,1,1,1,,,,,,552355>
35,1,,172171-72260-4, ,""COVER ASSY, SWING",.,1,,,,.5555525955>5
35A,1,,172171-72260-1, ,"'COVER,SWING (GREEN)",,,1,1,,,555555353525
36,1,,933147-03400, ,"WASHER, BRAKE ARM™,,1,1,1,,,,.555555535
37,1,,26116-100162, ,""BOLT M10X 16 PLATED",1,1,1,1,1,,,,.55555555
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,1,1.,1,,,.,,...5555>
39,1,,933168-14170, ,"SPRING 16",,2,2,2,,,,555552255>»
40,1,,22157-100000, ,"WASHER 10",1,,,.1,..,..5355553



Y00K3452

A TS
Fi 9.5 5 SWING CYLINDER

+v /e (JP, AS, EX) FrEvH# (UP) (EX)

CANOPY SPEC. (JP, AS, EX) GABIN SPEC. (JP) {EX)

Fritvas (AS) BRHUNo. 1.

CABIN SPEC. (AS) RHULNo. 263488537,
§—37 1inc.2 ~ 34
®—38
&—40

o

—13




1,1,,172141-72601, ,"CYLINDER ASSY, BLADE",1,1,1,1,,,,.,5535555555
2,2,,172141-71890, ,""SEAL SET, CYL.HEAD",1,1,1,1,,,,,555555555
7,2,,172141-72190, ,"WASHER 75" ,1,1,1,1,,,,,5535555535
8,2,,172141-72250, ,""U-NUT M27",1,1,1,1,,,,,,5555255>»
9,2,,172141-72611, ,""TUBE ASSY, BLADE",1,1,1,1,,,,.:555555555
10,3, ,172168-72240, ,""BUSH 38X50X40",1,1,1,1,,,,,5553555554
11,3,,172168-81270, ,""SEAL ,DUST 38X50X4",2,2,2,2,,,,553533533>»
12,2,,172141-72671, ,""ROD, BLADE"™,1,1,1,1,,,,,.55555555
13,3,,172168-72240, ,"'BUSH 38X50X40",1,1,1,1,,,.,,55555355>
14,3,,172168-81270, ,"'SEAL ,DUST 38X50X4'",2,2,2,2,,,5553552335>5
15,2,,172141-72690, ,""HEAD 75 40 W/BUSH",1,1,1,1,,,,555355555>5
16,3, ,933135-14600, ,""BUSH 40 30, ROD"™,1,1,1,1,,,,,55555555>»
18,2,,933111-26600, ,"RING 55, SPRING",1,1,1,1,,,,,,5555555>
19,2,,172148-72930, ,"'SEAL SET, PISTON",1,1,1,1,,,,5555555555
22,2,,172175-72470, ,"PISTON 75",1,1,1,1,,,,,52555355>



Y00K3452

TL—KyU>s
Fi9.56 BLADE CYLINDER

RHUNo. 11F. RHUNO. 20522883 %7.
linc.2 ~ 22

|




,»,172141-73351, ,""MOTOR ASSY, DRIVE™,2,2,2,2,,,,5535535535>»
,»,172141-70030, ,"BEARING, ANGULAR",2,2,2,2,,,,5,553525535
,»,172141-70040, ,"NUT, RING",2,2,2,2,,,,,,,,,,5,5,
,»,172141-70060, ,""GEAR(B), PLANETARY",8,8,8.,8,,,,:555555535
,,172141-70070, ,""CAGE & ROLLER",8,8,8,8,,,,:555555555
8,3,,172141-70080, ,COLLAR,8,8,8,8,,,,,,5555555
9,3,,172141-70090, ,""WASHER, THRUST",8,8,8,8,,,,.5535555535
10,3,,172141-70100, ,"PLATE, THRUST",2,2,2,2,,,,5355535535523
11,3,,172141-70110, ,SCREW,8,8,8,8,,,,.555535555
12,3,,172141-70120, ,""GEAR, SUN",2,2,2,2,,,,5535552355>5
13,3,,172141-70130, ,HOLDER,2,2,2,2,,,,5535535535»
14,3,,172141-70140, ,""GEAR(A) , PLANETARY",6,6,6,6,,,555355553555>5
15,3,,172141-70150, ,""CAGE & ROLLER",6,6,6,6,,,55555555555
16,3,,172141-70160, ," INNER LACE",6,6,6,6,,,,,,5555555>
17,3,,172141-70170, ,""GEAR, DRIVE",2,2,2,2,,,,5355532523
18,3,,172141-70180, ,""PLATE(T1.8), THRUST",2,2,2,2,,,,1,,55555535
19,3,,172141-70190, ,"'PLATE(T2.3), THRUST",2,2,2,2,,,,1,,55555355
20,3,,172141-70200, ,"PLATE(T2.8), THRUST",2,2,2,2,,,,1,,,555355>»
21,3,,172141-70210, ,COVER,2,2,2,2, ,,,555535533
23,3,,172141-70230, ,WIRE,2,2,2,2,,,,,,,,:5555>
24,3,,172122-73430, ,PLUG,4,4,4,4, ,,,,,,5555555
25,3,,22242-000350, ,"CIRCLIP  35",2,2,2,2,,,553555353523
26,3,,22351-050016, ,"'SPRING PIN 5X16",6,6,6,6,,,5535553555554
27,3,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,4.,4,,,,,:55552223
28,3,,23871-030000, ,"PLUG PT3/8,SCREW",4,4,4,4,,,,,555555333
29,3, ,24190-050001, ,"BALL 5/32",262,262,262,262,,,,55555553135
30,2,,172142-73591, ,"'SHAFT ASSY",2,2,2,2,,,,2553533553
31,3,,172171-70360, ,SHAFT,2,2,2,2,,,,3.553533553
32,3,,172638-73540, ,"SEAL, OIL",2,2,2,2,,,,,52555255>5
33,2,,172141-70290, ,""HOLDER, SPRING",4,4,4.4,,,,.:55232524
34,2,,172141-70300, ,SPRING,2,2,2,2,,,,,3255353554
35,2,,172141-70310, ,"'SNAP RING",2,2,2,2,,,,5535535533>»
36,2,,172141-70320, ,PIN,6,6,6,6,,,,,,,,5,5555
37,2,,172141-70330, ,""HOLDER, RETAINER",2,2,2,2,,,,:55355335235
38,2,,172141-70340, ,"PLATE, RETAINER",2,2,2,2,,,,.55555553
39,2,,172141-70360, ,"PLATE, VALVE",2,2,2,2,,,,5535555355>5
42,2,,172171-70320, ,PLUNGER,2,2,2,2,,,,,535535535»
43,2,,172141-70410, ,""VALVE, CHECK",4,4,4.4,,,,.,,.555255>»
44,2,,172171-70330, ,SPRING,4,4,4.,4,,,.,,,:555255»
45,2,,172141-70430, ,PLUG,4,4,4,4, ,,,,,.,,.55555

46,2, ,172171-70340, ,0RIFICE,4,4,4,4,,,,.355532553
47,2,,172141-70450, ,"SEAT, SPRING",4,4,4,4,,,,,55352553

48,2, ,172141-70460, ,SPRING,4,4,4.,4,,,,,,:555255»
49,2,,172141-70470,,CAP,4,4,4,4,,,,,,.,::555>
50,2,,172141-70480, ,PIN,2,2,2,2,,,,,,,,5,555>
51,2,,172141-70490, ,PIN,4,4,4,4,,,,,,,,,.555>
52,2,,172141-70540, ,"CYLINDER BLOCK S/A™,2,2,2,2,,,533555332225
55,2,,23871-020000, ,"PLUG PT1/4,SCREW",8,8,8,8,,,,.:55555545
56,2,,24101-060024, ,"BALL BEARING",2,2,2,2,,,,,535555255>5
57,2,,26450-080202, ,"BOLT M 8X 20",12,12,12,12,,,,,,355555>»
58,2,,24101-060040, ,"BALL BEARING",2,2,2,2,,,,5535555355>5
59,2,,172141-70500, ,"SEAL ASSY",2,2,2,2,,,,5535235533>»
60,3,,172141-70510, ,"SEAL SET, REDUCTION",2,2,2,2,,,,:5553555535
63,3,,172141-70520, ,"SEAL SET, MOTOR",2,2,2,2,,,,:5553555535
66,3,,172141-70530, ,""SEAL SET, BASE PLATE",2,2,2,2,,,.555522255>5
69,2,,172141-70260, ,PLATE,2,2,2,2,,,,5553355233
70,2,,172141-70270, ,PIN,2,2,2,2,,,,,,,,5.555
71,1,,26013-120302, ,"BOLT W/WASHER M12X30',18,18,18,18,,,,,.:55555545

1,1
4,3
5,3
6,3
7,3



Y00K3452

EIE-=%
Fig. 5 TRAVEL MOTOR




,»,172452-73300, ,""MOTOR ASSY, TRAVEL",,,..,2,.55555355554
,,172147-70220, ,PLUG, ,,,.8,,,,,,5555555
,,172122-70410, ,PIN,,,,.,4,,,,,.5555555
»,172122-70440, ,SPRING, ,,,,4,,,,,55555555
»»,172147-70490, ,SPRING, ,,,,2,,,,,55555555
»»,172147-70500, ,PLUG, ,,,,4,,,,,:5555555
2,,172122-70540, ,"BOLT, SOCKET",,,,,12,,,,555555555
8,2,,172168-71950, ,SPRING, ,,,.,4,,,,,,5555555
9,2,,172452-73310, ,REDUCTION, , ,,,2,,,55553555535
10,3,,172141-70030, ,""BEARING, ANGULAR",,,.,.2,.5555555355>5
11,3,,172141-70040, ,"NUT, RING",,,,,2,,,,,,5,5555>
12,3,,172141-70100, ,"PLATE, THRUST",,,,,2,55535553535523
13,3,,172141-70110, ,SCREW, ,, ,,8,,,5,55555555
14,3,,172141-70230, ,WIRE, ,,,,2,,,,,55555555
15,3,,172122-70350, ,BALL, ,,,,264,,,,,,5:.5555>
16,3,,172450-73330, ,PLUG, , ,,.,4,,,,55555555>

17,3, ,172450-73350, ,""GEAR B, PLANETARY",,,,.8,.,5555555535
18,3, ,172450-73360, ,""BEARING, NEEDLE",,,,.,8,,.,555555555>5
19,3,,172450-73370, ," INNER LACE",,,,.8,,,5555535555
20,3,,172452-73370, ,HOLDER, ,, ,,2,,,,,55555555
21,3,,172450-73380, ,"WASHER, THRUST",,,.,.8...:535555553>»
22,3,,172452-73380, ,""PLANETARY, GEAR",,,,,6,.555553555554
23,3,,172450-73390, ,"GEAR, SUN",,,,.2,,,,,.555555>
24,3,,172450-73420, ,""BEARING, NEEDLE",,,,.6,.,...,5555555>
25,3,,172122-73430, ,PLUG, ,, ,,4,,,,.55555555
26,3,,172450-73430, ," INNER LACE",,,..6,.55555353554
27,3,,172450-73450, ,""PLATE, THRUST",,,,.2,,,1,,5555555>
28,3,,172450-73460, ,""PLATE, THRUST",,,,.2,,.1,,5555555>
29,3,,172450-73470, ,"PLATE, THRUST",,,..2,,,1.,.,.555555
30,3, ,172450-73480, ,COVER, , ,,,2,,,,55555555>
31,3,,172452-73490, ,"GEAR, DRIVE™,,,,.2,,,,,.:5:555>
32,3,,172183-73770, ,PLUG, , ,,,4,,,,5,.555555
33,3,,22242-000350, ,"CIRCLIP 35", ,,..2,,.553555255>5
34,2,,172452-73320, ,"SEAL KIT", ,,,.2,,,,,55555555
47,2,,172452-73330, ,""BASE PLATE KIT",,,..2,.5555555355>5
51,2,,172638-73330, ,PLATE, ,,,.2,,,,:.5555555
52,2,,172173-73400, ,"PLATE,SWASH", ,,,.2,555553555535
53,2,,172452-73440, ,"SEAT, SPRING",,,..4,...52555255>5
54,2,,172452-73450, ,"SEAT, SPRING",,,..4,...52555255>5
55,2,,172452-73460, ,SPRING, ,,,,4,,,,.55555555
56,2,,172122-73470,,PIN,,,,.2,,,,,.5555555
57,2,,172452-73470,,CAP, ,,,.,4,,.,,.:555555
58,2,,172452-73480, ,PLUG, ,,,,4,,.,.55555555
59,2,,172450-73510, ,"STEEL BALL",,.,,.4,,.:555555235
60,2,,172450-73550, ,"PISTON ASSY", ,,..4,.:5555522555
61,2,,172450-73620, ,"CYLINDER BLOCK KIT",,,,.2,,55555552335
71,2,,172183-73670, ,SHAFT, ,,,.2,,,,,:5555555
72,2,,172183-73770, ,PLUG, ,,,,4,,.,.55555555
73,2,,172183-73770, ,PLUG, ,,,,4,,.,.55555555
74,2,,172312-74790, ,0RIFICE, , ,,.4,,,,,,,:.555>
75,2,,172312-74790, ,0RIFICE, ,,,.8,,,,,,,:5555>
76,2,,24101-060024, ,"BALL BEARING", ,,,.2,,,55355535535>»
77,2,,24101-060044, ,"BALL BEARING 6004, ,,..2,,,55555335555
78,1, ,26013-120302, ,""BOLT W/WASHER M12X30",,,,,18,,,.555555545

1,1
2,2
3,2
4,2
5,2
6,2
7



YO0K3492

Fig.s

ETT—9 (LyIiER)
TRAVEL MOTOR (LOTUS ROOT SPEC.)

©
A EE

5753

¢

P

1]

T1

" ol i ——

R e Ty

im-,!- s-?ﬁ-:'.? :_“’
-

|

), \ ‘-?1::1:
i~ )

L_ATL?

UNo. 9ff,
LNo. 10#533%aa27.
ne. 10 ~ 33 )
=
47
| 69 60 8 34
< 28
3 7 52 77 \ 2516 2026 24 2229 25 14
e ‘.-‘

-

=30

32
h ™
b= -
A / \33
58 23
76/ !"" AR 1 3
51 e 12
56 17
674 (1) 101511 2118 18




,,172171-73311, ,""MOTOR ASSY, SWING™,1,1,1,1,1,,,,,,5555555
,,172171-73321, ,"VALVE CMP.",1,1,1,1,1,,,,,,5555535
,,172168-73340, ,"VALVE BODY",1,1,1,1,1,,,,,,5555535
,,172171-73350, ,""CARTRIDGE ASSY",2,2,2,2,2,,,,,:555355>5
,,172168-73360, ,""SEAL KIT",1,1,1,1,1,,,,,,5555555
,»,172168-73370,,BOLT,6,6,6,6,6,,,,,,,,5,5,>
2,,172171-73401, ,""MOTOR ASSY,SWING",1,1,1,1,1,,,,,5555555>»
8,3,,172137-70490, ,PLUG,1,1,1,1,1,,,,,,555555>
9,3,,172137-70490, ,PLUG,1,1,1,1,1,,,,,,,.55555
10,3,,172137-70570, ,PIN,2,2,2,2,2,,,,,,,,,5,5>
11,3,,172137-70580, ,SPRING,2,2,2,2,2,,,,,55353554
12,3,,172137-70590, ,PLATE,1,1,1,1,1,,,,,5555555>»
13,3,,172137-70600, ,VALVE,1,1,1,1,1,,,,,5555555>»

14,3, ,172148-73350, ,""PLATE, VALVE",1,1,1,1,1,,,,,5555555
15,3,,172171-73410, ,HOUSING,1,1,1,1,1,,,,,.,555555>»

16,3, ,172171-73420, ,PINION,1,1,1,1,1,,,,,455555554
17,3,,172171-73430, ,""BALL BEARING",1,1,1,1,1,,,,,55555555
18,3,,172171-73440, ,""BALL BEARING",1,1,1,1,1,,,,,55555555
19,3,,172171-73460, ,"RETAINING RING",1,1,1,1,1,,,,.55555555
20,3,,172171-73481, ,"PLATE,WEAR",1,1,1,1,1,,,,,,555555>
21,3,,172171-73491, ,DRAIVE,1,1,1,1,1,,,..,:555545
22,3,,172171-73501, ,""HOUSING, VALVE",1,1,1,1,1,,,,.55555554
23,3,,172171-73511, ,BOLT,4,4,4,4,4,,,,,,353553
24,3,,172171-73521, ,"SEAL KIT",1,1,1,1,1,,,,,5555535>»
34,3,,172168-73580, ,BALL,2,2,2,2,2,,,,555552335
35,3,,172168-73590, ,PLAG,2,2,2,2,
36,3,,172168-73600, ,SPRING,2,2,2,2,2,,,,55355553
37,3,,172141-77250, ,ROLLER,1,1,1,1,1,,,,,,5555545
38,3,,172141-77260, ,""VALVE DRIVE",1,1,1,1,1,,,,,5555555
39,1,,26013-120402, ,""BOLT M12X 40",4,4,4,4.,4,,,,.:552255>5

1,1
2,2
3,3
4,3
5,3
6,3
7

2!!!!!!!!!!111
2



Y00K3452

REEE—%
Fi 9.5 9 TURNING MOTOR

REUNo. 2iF. RBHUNO. 3n56&BHET.
2inc.3 ~ 6

8HUNo. 7i&. RHUNo. 8253 8EBHET.
7inc.8 ~ 38

)| -

/'/ I/

é——lg £ 14|
S5

S




,,172141-73800, ,""JOINT, SWIVEL",1,1,
,»,194630-31910, ,"LINER 22.5X40X2",1,
,,172141-73810, ,""SHAFT, SWIVEL",1,1,
,,172131-73830, ,"FLANGE,SWIVEL",1,1,1,
,,172141-73830, ,"'"HUB, SWIVEL",1,1,1,1,,
,,172137-73860, ,"'SPACER, SWIVEL",1,1,1,
2,,172141-73890, ,""SEAL SET, SWIVEL",1,1,
8,3,,24311-000750, ,"0-RING 1A P-75.0",1,1,

9,3,,172142-73800, ,"0-RING 55.76X5.7",8,8, 2333333333399
10,3, ,24321-000700, ,""0O-RING 1A G-70.0",1,1,1,1,,,,5555355553>
11,2,,22242-000451, ,"CIRCLIP  45",1,1,1,1,,,,,,3555535>»
12,2,,23871-020000, ,""PLUG PT1/4,SCREW",6,6,6,6,,,,5555555555
13,2,,26013-100252, ,"'BOLT W/WASHER M10X25",3,3,3,3,,,555535552335
14,1,,26013-100302, ,"'BOLT M10X 30",4,4,4,4,,,.,:555325235

1,1
2,2
3,2
4,2
5,2
6,2
7



Y00K3452

_ PG VERMIY
FIQ-BO SWIVEL JOINT
RHUNO. 1{&. RHUNo. 251 32839,
tinc.2 ~ 13

\

12—=% I/%
—f5=




,»,172168-73800, ,"JOINT COMP.,SWIVEL", ,,,,1,,:,5553555554
,,172148-73810, ,""SHAFT, SWIVEL",,,,,1,,,5555555555
,,172148-73830, ,"FLANGE, SWIVEL",,,,.,1,,,.555555535
,»,172148-73840, ,"HUB, SWIVEL",,,,,1,,,,,,,5,5555
,,172137-73860, ,"'SPACER, SWIVEL",,,,.1,,...5555555>5
,,172168-73880, ,"'SEAL SET, SWIVEL",,,,.1,.,.553555555
3,,172142-73800, ,""0-RING 55.76X5.7",,,,.8,55555355355135
8,3,,172148-73870, ,"LING EL, BUCK UP",,,,,1,,555553555555
9,3,,24311-000750, ,""0-RING 1A P-75.0",,,,.1,....5555355>5
10,3, ,24321-000700, ,""0-RING 1A G-70.0",,,,.1,,..55555955>5
11,2,,22242-000451, ,"CIRCLIP 45", ,,,.1,,..,5555555>»
12,2,,23871-020000, ,""PLUG PT1/4,SCREW", ,,,,7 5355535523355
13,2,,26013-100352, ,"BOLT M10X 35",,,,.3,.555355535555>»
14,1,,26013-100402, ,""BOLT M10X 40", ,,,.4,,:555555255>5

1,1
2,2
3,2
4,2
5,2
6,2
7



YO0K3452

_ ARV (LyTy
m.S SHivel 0T Lotis Ry SPEC.)




,»,172165-45490, ,CUSHION, 7,7, ,,7,,,,,55555555
,»,172168-45800, ,PLATE,1,1,,,1,,,,,5,55555>

,,22252-000280, ,"CIRCLIP  28",7,7,,.7,5535535335235
,»,26106-100352, ,""BOLT M10X 35 PLATED",7,7,,.7,:555352255>5
,»,26013-100302, ,""BOLT M10X 30",3,3,,.3,,:555555955>5
1,,26716-100002,,"NUT 10",1,1,,,1,,,,555555555
7,1,,172171-74110, ,"VALVE ASSY,CONTROL™,1,1,,,,,51,,55555555
8,1,,172171-74130, ,""VALVE ASSY, CONTROL",1,1,,,,,52,5553555555
8A,1,,172172-74110, ,"VALVE COMP.,CONTROL",,,,.1,,.4,,.555255>
9,2,,172112-06490, ,0-RING,2,2,,,2,,,,,,,,5555>
10,2,,172171-72500, ,""SECTION KIT,INLET",1,1,,,,,5555555555>»
10A,2,,172168-72500, ,"'SECTION KIT, INLET",,,,.1,,,55535555535
11,3,,172171-72630, ,"'VALVE 175/25,RELIEF",1,1,,,,.55535555355>5
11A,3,,172168-72680, ,""VALVE 185/33, REFIEF",,,,.1,,,.555555545
12,4,,172116-74150, ,0-RING,1,1,,.,1,,,,,,5.5555>
13,3,,172116-74150, ,0-RING,1,1,,,1,,,,,.555555>
14,3,,172116-74320, ,PLUG,1,1,,,1,,,,,.5.5555>
15,3,,172122-74520, ,""SECTION, INLET",1,1,,,1,,,,555555555
16,4,,172823-74270, ," INLET HOUSING",1,1,,,,,,5555535555
16A,4,,172122-74590, ,""HOUSING, INLET",,.,,.1,,.:555555555
17,4,,933171-80590, ,0-RING,1,1,,,1,,,,,.555555>
18,2,,172171-72510, ,""SECTION KIT,INLET",1,1,,,,,5555555555>»
18A,2,,172168-72510, ,"'SECTION KIT, INLET",,,,.1,.,.5535555535
19,3,,172171-72640, ,""VALVE 160/24 ,RELIEF",1,1,,,,,,5553555555
19A,3,,172168-72690, ,""VALVE 160/27, REFIEF",,,,.,1,,,.555555533
20,4,,172116-74150, ,0-RING,1,1,,,1,,,,,5555555>
21,3,,172122-74520, ,"'SECTION, INLET",1,1,,.1,,,.,555555535
22,4,,172823-74270, ," INLET HOUSING",1,1,,,,,555535555335
22A,4,,172122-74590, ,""HOUSING, INLET",,,.,.1,.....555555>
23,4,,933171-80590, ,0-RING,1,1,,,1,,,,,,,555555
24,2,,172171-72570, ,"'SECTION KIT, SPACER"™,1,1,,...553555353554
24A,2,,172168-72570, ,"SECTION KIT, SPOOL",,,,.1,,,.5535555535
25,3,,172112-06480, ,PLUG,1,1,,,1,,,,,,,555555
26,3,,172112-06490, ,0-RING,1,1,,,1,,,,,,,555555
27,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,1,,,,,.55555555195
27A,3,,172168-72680, ,"'VALVE 185/33, REFIEF",,,,.,1,,,55555555135
28,4,,172116-74150, ,0-RING,1,1,,,1,,,,,,,5.555>
29,3,,172168-72740, ,"PLUG ASSY",1,1,,.1,,..,.555255>5
30,3,,172146-74680, ,"SECTION ASSY, SPACER",1,1,,.1,,..:.5555555
31,4,,172122-73430, ,PLUG,1,1,,,1,,,,,,,555555
32,4,,172146-74750, ,SPACER,1,1,,,1,,,5555555535
33,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,1,,,5555552555
34,4,,933171-80590, ,0-RING,1,1,,,1,,,,,55555555
35,2,,172168-72620, ,"SECTION ASSY.,SPACER",1,1,,.,1,,.,.5.5555555
36,3,,172122-73430, ,PLUG,1,1,,,1,,,,,,,555555
37,3,,172142-74900, ,SPACER,1,1,,,1,,,5555555555
38,2,,172151-74110, ,TIE-ROD,2,2,,,2,,,,3555353523
39,2,,172151-74120, ,TIE-ROD,1,1,,.1,,,.,,.555455>
40,2,,172116-74150, ,0-RING,2,2,,,2,,,,,,,555555
41,2,,172116-74320, ,PLUG,2,2,,,2,,,,,,,:.555>
42,2,,26716-080002, ,"NUT M 8",4,4,,.,4,,,,,,,.55555
43,2,,26716-100002, ,"NUT 10",2,2,,,2,,,,,,5555555
44,2,,172112-06480, ,PLUG,2,2,,,2,,,,,,555355>
45,2,,172171-72700, ,""SECTION KIT,SPACER",1,1,,,,,53,55.535554
46,3,,172171-72630, ,""VALVE 175/25,RELIEF",1,1,,,,,,3,,555335555
47,4,,172116-74150, ,0-RING,1,1,,,,,,3,,,,555555
48,3,,172146-74680, ,"SECTION ASSY, SPACER",1,1,,,,,.,3,.55555555
49,4,,172122-73430, ,PLUG,1,1,,,,,,3,,.,:.555>
50,4,,172146-74750, ,SPACER,1,1,,,,,.,3,.,5555535
51,4,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,,,3,,5555555>5
52,4,,933171-80590, ,0-RING,1,1,,,,,,3,,,,,55555
53,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,,,,,,3,,5555555>»
54.,4,,172116-74150, ,0-RING,1,1,,,,,,3,,,,555555

1,1
2,1
3,1
4,1
5,1
6



55,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,..3,,5555555>»



Y00K3452

A8O-LILT (PR=N)
Fi Q.B 2 CONTROL VALVE (P PORT)

) BT (4)
PUMP {4)

. . AT
CONTRY[JPTASTEX] FxhO-LALTASSY g )
APPL] - O —|O| tr21i71-74110)

CATION Fig.62 REF. No.7

inc. Fig.62 REF. No.

Fig.63 REF. No.

Fig.564 REF. No.

Fig, 65 REF. No.

43 Fig.66 REF. No.

Ry (2)

wT (3)
PUMP {3)

[
[N S A ¢

PO LI NND B
o O =] P L

w7 (1)
PUMP (1)
41
i i i ] 46
d 2 R (4)
27¥ ; ;QO . 25 26 29 e
28 33 34 31 32 18
F—_—t——“—‘l
21 19
. ) 23 22 ’jgi;éggig
i HUT (2)
PUMP (2)
AT (2) 4
29#2;%;; 8 gﬁﬁ;ﬂég)
P.T.0.SPEC. 45 ARO—LISLTASS
, : . T YAt Y5, ASST(P.T.0.
{63 48 % Fig'szﬁREFézNﬁéé No.9 ~ 23,35 ~ 55
LA ) ) ; y ine. ig. . 0. ad N e
47 51 52 4950 | 55 54 Y 885 REF. No | ~ 5
Fig.64 REF. No.1 ~ 38,58 ~ 73
Fig. 65 BREF. No.1 ~ 36 4
Fig.66 REF. No.1 ~ 27 8A
I K€ AVRO—=NIUTASSY (L)
/) CONTROL VALVE ASSY (LOTUS ROGT SPEC.)
N {172172-74110}
i Fig.62 REF. No. 8A
: inc. Fig.82 REF. No.G ~ 44
n Fig.63 REF. No. 1A ~ 22
Fig.64 REF. No.!A ~ 57
Fig.85 REF. No. 1A ~ 3%
Fig.66 REF. No.l1A ~ 27




1,2,,172171-72580, ,"SPOOL SECTION ASSY",1,1,,,.,555355535555>5
1A,2,,172168-72580, ,""SECTION ASSY, SPOOL",,,,.,1,,,55535555535
2,3,,172122-74050, ,SPRING,1,1,,,1,,,,,,5555555
3,3,,172151-74060, ,""BOLT, SOCKET HEAD",2,2,,.,2,,.,35555355235
4,3,,172116-74190, ,"PLATE, SEAL",2,2,,,2,,,5355232523
5,3,,172116-74220, ,SCREW, 2,2, ,,2,,,,,,,55555>
6,3,,933166-80520, ,WIPER,2,2,,,2,,,,,,,55555
7,3,,933166-80530, ,CAP,1,1,,,1,,,,,.,55555>
8,3,,933166-80550, ,"'SCREW, CAP",1,1,,.1,,..,,.555555>
9,3,,933171-80510, ,"SEAT, SPRING",2,2,,,2,,,.355535523
10,3,,933171-80590, ,0-RING,1,1,,,1,,,,,.,5:555>
11,3,,933171-80610, ,0-RING,2,2,,,2,,,,,,555555
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",1,1,,,,5555355535535>5
12A,2,,172168-72640, ,"SECTION ASSY, SPOOL",,,.,.1,.,..,5555555>5
13,3,,172122-74050, ,SPRING,1,1,,,1,,,.,5555355555

14,3, ,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,.,2,,,55535235535
15,3,,172116-74190, ,"PLATE, SEAL",2,2,,,2,,55355353523
16,3,,172116-74220, ,SCREW,2,2,,,2,,,,,,5:55555
17,3,,933166-80520, ,WIPER,2,2,,,2,,,,,,,:5555>
18,3,,933166-80530, ,CAP,1,1,,,1,,,,5,555555>

19,3, ,933166-80550, ,""SCREW, CAP",1,1,,.1,.,..,2555555>»
20,3,,933171-80510, ,"SEAT, SPRING",2,2,,,2,,,5535535533>»
21,3,,933171-80590, ,0-RING,1,1,,,1,,,,,,,5.555>
22,3,,933171-80610, ,0-RING,2,2,,,2,,,,,55555555



YO0K3452

INO-W/T GET)
Fi 963 CONTROL VALVE (TRAVEL)

COUNTRY | JPIAS|E X
APPLY - L

CATION O O
DNO-LINLTASSY

CONTROL VALVE ASSY
(172171-74110)

Fig

in

i,

.62 REF. Ho.7

¢. Fig.62 REF. No.
Fig.63 REE. No.
Fig.84 REF. No.
Fig.65 REF. No.
Fig.86 REF. No.

it ok wens Y
et
[SLATOT S-S
~dED 1P b

4

>

IR O-LIGLTASSY (Lravdi)
CONTROL VALVE ASSY (LOTUS ROQT SPEC.)
(17217274110}
Fig. 62 REF. No.B8A
inc. Fig.62 REF. No.§8

Fig. 83 REF. Neo.!
4 Fig. 64 REF. No.!

Fig.65 REF. No.l

Fig. 66 REF. Neo.!

EfT (|)
TRAVEL (RIGHT)

4

IVRO-LALTASSY (PTOHS
CONTROL VALVE ASSY (P.T.0.SPEC.)
(172171=-74130)

Fig. 82 REF. No.8

inc. Fig.82 REF. No.§ ~ 23,35 ~ 55
Fig.63 REF. No.1 ~ 22
Fig.64 REF. No.! ~ 38.58 ~ 73
Fig.B55 REF. No.1 ~ 38
£ig.66 REF. No.1 ~ 27



1,2,,172171-72520, ,"SECTION KIT, SPOOL",1,1,,,.,555355535535>5
1A,2,,172172-72500, ,""SECTION KIT, SPOOL",,,,.1,,.555555555>5
2,3,,172168-72590, ,""SECTION ASSY, SPOOL",1,1,,,,,555535555535
2A,3,,172172-72520, ,"SECTION KIT, SPOOL",,,,.1,,.55553555535
3,4,,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,.,1,,,,,5555555>5
4,4,,172168-72760, ,""SPRING, SPOOL™,1,1,,,1,,.,.55555555>
5,4,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,2,,5535553553523
6,4,,172122-74130, ,POPPET,1,1,,,1,,.,,,5555555
7,4,,172116-74190, ,""PLATE, SEAL",2.,2,,.2,,,,53555255>5
8,4,,172116-74220, ,SCREW,2,2,,,2,,,,,,,5,555>
9,4,,933166-80520, ,WIPER,2,2,,,2,,,,,,,55555>

10,4, ,933166-80530, ,CAP,1,1,,,1,,,,,5555555>

11,4, ,933166-80550, ,""SCREW, CAP",1,1,,,1,,,,55555555>»
12,4,,933171-80510, ,"SEAT, SPRING",2,2,,,2,,,,355535555
13,4,,933171-80590, ,0-RING,1,1,,.,1,,,,,,,,5555
14,4,,933171-80610, ,0-RING,2,2,,,2,,,,,,555555>
15,3,,172171-72660, ,"'VALVE 210/25,RELIEF,1,1,,,,555535555355>5
15A,3,,172168-72720, ,VALVE, , ,,.,1,,,,,.:55555>
16,4,,172116-74150, ,0-RING,1,1,,,1,,,,,.555555>
17,3,,172310-79180, ,VALVE,1,1,,,1,,,,,,555555>
18,4,,172116-74150, ,0-RING,1,1,,,1,,,,,.5.5555>
19,2,,172171-72530, ,""SECTION KIT, SPOOL"™,1,1,,,,5555535555535
19A,2,,172168-72530, ,"'SECTION KIT, SPOOL",,,,.1,,,.5535555535
20,3,,172171-72590, ,"SECTION ASSY.,SPOOL",1,1,,,,.5555555255>5
20A,3,,172168-72600, ,""SECTION ASSY, SPOOL"™,,,.,.1,...55555955>5
21,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,,1,,.,.455355554
22,4,,172122-74050, ,SPRING,1,1,,,1,,,,,5,55555
23,4,,172151-74060, ,"BOLT, SOCKET HEAD",1,1,,,1,,,.555555535
24.,4,,172122-74130, ,POPPET,1,1,,.,1,,,.4555555555
25,4,,172116-74190, ,"PLATE, SEAL",2,2,,,2,,,2355232223
26,4,,172116-74220, ,SCREW,2,2,,,2,,,,,,5555555
27,4,,172146-74740, ,WASHER,1,1,,,1,,,.,.55555535
28,4,,933166-80520, ,WIPER,2,2,,,2,,,,,,,:5555>

29,4, ,933166-80530, ,CAP,1,1,,,1,,,,,.5555555

30,4, ,933166-80550, ,""SCREW, CAP",1,1,,.1,,...,.555555>
31,4,,933171-80510, ,"SEAT, SPRING",2,2,,,2,,.55535552335
32,4,,933171-80590, ,0-RING,1,1,,,1,,,,,,,5.555>
33,4,,933171-80610, ,0-RING,2,2,,,2,,,,,55555555
34,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",1,1,,,.,..5555535255
35,4,,172116-74150, ,0-RING,1,1,,,,,,,5,555555>
36,4,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,55553552355>5
37,3,,172146-74730, ,"VALVE ASSY",1,1,,.2,,,553555533>5
38,4,,172116-74150, ,0-RING,1,1,,,2,,,,,,5555555
39,2,,172168-72540, ,"SECTION KIT, SPOOL"™,1,1,,.1,,..,.555455>
40,3,,172112-06480, ,PLUG,2,2,,,2,,,,,,,:5555>
41,3,,172112-06490, ,0-RING,2,2,,,2,,,,,,,5,5555
42,3,,172168-72610, ,"'SECTION ASSY, SPOOL"™,1,1,,,1,,,.,.55555535
43,4,,172168-72750, ,""SPRING,CHECK VALVE",1,1,,.,1,,,.,555535555
44,4, ,172168-72760, ,"'SPRING, SPOOL"™,1,1,,.1,,,.,.555555>
45,4, ,172151-74060, ,""BOLT, SOCKET HEAD",2.,2,,.2,,.,53555355>5
46,4, ,172122-74130, ,POPPET,1,1,,,1,,,,,5555555>5
47,4,,172116-74190, ,"PLATE, SEAL"™,2,2,,.,2,,,:5535535535
48,4,,172116-74220, ,SCREW,2,2,,,2,,,,,.5555555

49,4, ,933166-80520, ,WIPER,2,2,,,2,,,,,.:,5555>

50,4, ,933166-80530, ,CAP,1,1,,,1,,,,,,555555>
51,4,,933166-80550, ,"SCREW, CAP",1,1,,,1,,,,,5555355>
52,4,,933171-80510, ,"SEAT, SPRING",2,2,,,2,,,5535535533>»
53,4,,933171-80590, ,0-RING,1,1,,,1,,,,,,,,,5555
54,4,,933171-80610, ,0-RING,2,2,,,2,,,,,5,555555
55,3,,172146-74720, ,"VALVE ASSY, SHUT-OFF",2,2,,.,2,,.,:5553552535
56,4,,172116-74150, ,0-RING,2,2,,,2,,,,,,,,,5555
57,4,,24311-240100, ,"0-RING 1A P-10A",2,2,,.,2,,,5535535533>»
58,2,,172168-72610, ,"SECTION ASSY, SPOOL",1,1,,,,.,.1,.....5.55



59,3,,172168-72760, ,"'SPRING, SPOOL",1,1,,,,,.,1,.,55555554
60,3,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,,,51,,55555535
61,3,,172116-74190, ,""PLATE, SEAL",2,2,,,,,51,,,5555535
62,3,,172116-74220, ,SCREW, 2,2, ,,,,,1,,,,,.5,5>
63,3,,933166-80520, ,WIPER,2,2,,,,,,1,,,,,,,,,,
64,3,,933166-80530, ,CAP,1,1,,,,,,1,,,5,55555
65,3,,933166-80550, ,"SCREW, CAP,1,1,,,,,,1,,.555555>
66,3,,933171-80510, ,"SEAT, SPRING",2,2,,,,,51,,5555555>5
67,3,,933171-80590, ,0-RING, 1,1, ,,,,,1,,,,,,5555
68,3,,933171-80610, ,0-RING, 2,2, ,,,,,1,,,,,,,555
69,3,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,,,,.,1,.,.5555554
70,3,,172122-74130, ,POPPET,1,1,,,,,51,,,5555545
71,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF',2,2,,,,,,1,,5555555>
72,3,,172116-74150, ,0-RING, 2,2, ,,,,,1,,,,,,5555
73,3,,24311-240100, ,"0-RING 1A P-10A",2,2,,,,.,.1,.,,535554



YO0K3452

] 64 AVNA=WINT (P—L& A1)
Fig. CONTROL VALVE (ARM & SWING)
COUNTRY P JAS | E X

LT = AYRO-L/ALTASSY (PTORE)
AL O1—[ O GONTROL VALVE ASSY(P.T. 0. SFEC.)
(172171-74130)
7o Fig.62 REF, Vo8
x inc. ig. . NGO
7 aniie” " Figie3 REF. No.

Fig.65 REF. Ne.
Fig.66 REF. No.

AT
CPTIONAL

OL VALV% ASSY {LOTUS ROQOT SPEC.)

CONTR
{172172-741103
Fig. 62 REF. No.BA
ine. Fig.62 REF. No.9 ~ 44
Fig.53 REF, No.lA ~ 22
Fig. EF. No.1A ~ 57
ig. 1A ~ 38 T4
A~ 27

g.54 R
Eig.65 REF. No 7
Fig.56 REF. No ARM i
AUNO-LALTASSY ‘
CONTROL VALVE ASSY 15
{172171-74110)

Fig.B82 REF. No.7
ine. Fig.582 BEF. Ne.
#ig.83 REF.

Fig. 64 REF.

Fig. 65 REF.
Fig .

6
2 Lo
LOTUS ROQT SPEC.
% AN
37
3635
34

‘ -

* T g
OPT{ONAL




1,2,,172171-72550, ,"SECTION KIT, SPOOL"™,1,1,,,,,555355535555>5
1A,2,,172172-72510, ,""SECTION KIT, SPOOL",,,,.1,,.555555555>5
2,3,,172171-72600, ,""SECTION ASSY, SPOOL",1,1,,,1,,,,555555555
3,4,,172168-72750, ,"'SPRING,CHECK VALVE",1,1,,.1,,,,,.555555>
4,4,,172168-72760, ,"SPRING, SPOOL™,1,1,,.,1,,,..,,5555555>5
5,4,,172151-74060, ,""BOLT, SOCKET HEAD",2,2,,,2,,553555353553
6,4,,172122-74130, ,POPPET,1,1,,,1,,,,,:5555555
7,4,,172116-74190, ,"PLATE, SEAL",2,2,,,2,,,5535535533>»
8,4,,172116-74220, ,SCREW,2,2,,,2,,,,,,,5,555>
9,4,,933166-80520, ,WIPER,2,2,,,2,,,,,,,,,555>

10,4, ,933166-80530, ,CAP,1,1,,,1,,,,,5555555>

11,4, ,933166-80550, ,""SCREW, CAP",1,1,,,1,,,,55555555>5
12,4,,933171-80510, ,""SEAT, SPRING",2,2,,,2,,,5,553555535
13,4,,933171-80590, ,0-RING,1,1,,,1,,,,,.,,5555>
14,4,,933171-80610, ,0-RING,2,2,,,2,,,,,,555555>
15,3,,172171-72650, ,""VALVE 210/25,RELIEF",1,1,,,,555553552555
15A,3,,172168-72710, ,VALVE, , ,,.,1,,,.,.:55555>
16,4,,172116-74150, ,0-RING,1,1,,,1,,,,,.,.,555>
17,3,,172310-79180, ,VALVE, 1,1, ,,,,,55555555 55
17A,3,,172142-74960, ,"VALVE, RELIEF",,,.,.,1,.,.:55535554
18,4,,172116-74150, ,0-RING,1,1,,,1,,,,,.555555>
19,2,,172168-72560, ,""SECTION KIT, SPOOL™,1,1,,,1,,,555555555>5
20,3,,172168-72650, ,""SECTION ASSY, SPOOL",1,1,,,1,,,.,555555535
21,4,,172168-72750, ,"SPRING,CHECK VALVE",1,1,,.1,,..,.555455>
22,4,,172168-72760, ,"SPRING, SPOOL"™,1,1,,,,,.5555555535
22A,4,,172122-74050, ,SPRING, ,,,,1,,,,,:5555555
23,4,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,,2,,,5553525535
24,4,,172122-74130, ,POPPET,1,1,,,1,,,.555555535
25,4,,172116-74190, ,"PLATE, SEAL",2,2,,.,2,,,.355235224
26,4,,172116-74220, ,SCREW, 2,2, ,,2,,,,,,,:5555>
27,4,,933166-80520, ,WIPER,2,2,,,2,,,,,,,,55555
28,4,,933166-80530, ,CAP,1,1,,,1,,,,,,5555555
29,4,,933166-80550, ,"SCREW, CAP",1,1,,.1,,..,.:555255>
30,4,,933171-80510, ,"SEAT, SPRING",2,2,,.,2,,.,:555355235
31,4,,933171-80590, ,0-RING,1,1,,,1,,,,,,,,,5555
32,4,,933171-80610, ,0-RING,2,2,,,2,,,,,55555555
33,3,,172168-72730, ,"VALVE 260/33,RELIEF",1,1,,,1,,,55555355555
34,4,,172116-74150, ,0-RING,1,1,,,1,,,,,,,555555
35,3,,172310-79180, ,VALVE,1,1,,,1,,,,5:555555>
36,4,,172116-74150, ,0-RING,1,1,,,1,,,,,,,555555



Y0O0K3452

(0. B8 TR (T-ngstr )
Fig. CONTROL VALVE (BOOM & BUGKET)

JhO0-LILTASSY
P (AS EX CONTROL VALVE ASSY
CATION C> CD Fig. 62 REF. No.7
inc. Fig.62 REF. No.9 ~ 44
Fig.63 REF. No.l ~ 22
Fig.64 REF. No.l ~ 57
Fig.65 REF. No.1 ~ 38
Fig.66 REF. No.1 ~ 27

17A
Lo te
LOTUS ROOT SPEC.
21
r20 24

ok

BUCKET
AR O=I/ULTASSY (L2348 AMO-/IVTASSY (PTOEHE)
CONTROL VALVE ASSY (LOTUS ROOT SPEC.) CONTROL VALVE ASSY(P.T.0C.SPEC.)
(172172=-74110) (172171-74130
Fig.62 REF. No.BA Fig.62 REF. No.8
inc. Fig.62 REF. No.9 ~ 44 inc. Fig.62 REF. No.9 ~ 23,35 ~ 55
Fig 63 REE. No. 1A ~ 22 Fig.63 REF. No.1 ~ 22
Fig. 64 REF. Mo.lA ~ 57 Fig.64 REF. No.1 ~ 38,58 ~ 73
Fig.65 REF. No.1A ~ 3B Fig.85 REF. No.1 ~ 36
Fig.66 REF. No.1A ~ 27 Fig. 66 REF. No.1 ~ 27



1,2,,172171-72620, ,""SECTION ASSY.,SPOOL"™,1,1,,,,555553525535
1A,2,,172168-72670, ,""SECTION ASSY, SPOOL",,,,.1,,,55535555535
2,3,,172168-72750, ,""SPRING,CHECK VALVE"™,1,1,,,1,,,.,555555535
3,3,,172122-74050, ,SPRING,1,1,,,1,,,,5,555555>
4,3,,172151-74060, ,"BOLT, SOCKET HEAD",2,2,,.2,,:5535555355>5
5,3,,172122-74130, ,POPPET,1,1,,,1,,,,,:5555555
6,3,,172116-74190, ,"PLATE, SEAL",2,2,,,2,,,5535535533>»
7,3,,172116-74220, ,SCREW, 2,2, ,,2,,,,,,,555555
8,3,,933166-80520, ,WIPER,2,2,,,2,,,,,,,5,555>
9,3,,933166-80530, ,CAP,1,1,,,1,,,,,,,555555

10,3, ,933166-80550, ,""SCREW, CAP",1,1,,,1,,.,,,2555555>»
11,3,,933171-80510, ,""SEAT, SPRING",2,2,,,2,,,55535535535
12,3,,933171-80590, ,0-RING,1,1,,,1,,,,,.,,,555>
13,3,,933171-80610, ,0-RING,2,2,,,2,,,,,.5555555
14,2,,172168-72660, ,""'SECTION ASSY, SPOOL™,1,1,,.1,,,..,.555555>
15,3, ,172168-72750, ,""SPRING,CHECK VALVE™,1,1,,,1,,,,,5555555>
16,3, ,172122-74050, ,SPRING,1,1,,,1,,,,555555535

17,3, ,172151-74060, ,""BOLT, SOCKET HEAD",1,1,,,1,,,.5535555535
18,3,,172122-74130, ,POPPET,1,1,,,1,,,.,555535555
19,3,,172116-74190, ,""PLATE, SEAL",2.,2,,.2,,,.53552355>5
20,3,,172116-74220, ,SCREW,1,1,,,1,,,,,:5555555
21,3,,172146-74740, ,WASHER,1,1,,,1,,,,.55555535
22,3,,933166-80520, ,WIPER,2,2,,,2,,,,,,,,55555

23,3, ,933166-80530, ,CAP,2,2,,,2,,,,,.5555555

24,3, ,933166-80550, ,""SCREW, CAP",1,1,,.1,,.,.,.555355>5
25,3,,933171-80510, ,"SEAT, SPRING™,1,1,,.1,.,...2555555>»
26,3,,933171-80590, ,0-RING,1,1,,,1,,,,,,,5.555>
27,3,,933171-80610, ,0-RING,2,2,,,2,,,,,,,,.555



YODK 3452

ANA=LALT (ER&TL—K
Fig.es ( "

CONTROL VALVE (TURNING & BLADE)

COUNTRY | JP|AS|EX

AxMA=L/ULFASSY (L)
CONTROL VALVE ASSY (LOTUS ROOT SPEC.)
{172172-74110) (=}
Fig.62 REF. No.8A TURNING
inc. Fig.62 REF. No. 9§ 14
i EF. No.1
EF. No.1
EF. No.1
EF. No.t

J6A-L/WTASSY (
éﬁp CONTROL VALVE ASSY(P.T.
~< (172171-74130)
Fig.62 REF. No.8
& inc. Fig.62 REF. No.9
Fig.63 REF. No.!
Fig.64 REF. No. |l
Fig.65 REF. No.|
Fig.66 REF. No.l

d el

APPLI - .
_ AV O=L/IULTASSY
CATION O O CONTROL VALVE ASSY
(172171=-7T4110)
Fig.62 REF. No.7
inc. Fig.62 REF. No.9 ~ 44
Fig.53 REF. No.1 ~ 22
Fig.64 REF. No.1 ~ §7
Fig.65 REF. No.1 ~ 36
Fig.686 REF. No.1 ~ 27

P TOt#)
0. SPEC.)



,»,172168-45400, ,""PLATE ASSY, LINK",,1,,,...555355525>5
»»,172165-45490, ,CUSHION, ,5,,,,,,,,5555555>5
»»,22252-000280, ,"CIRCLIP ~ 28™,.5,,,,,,,55555555>
,»,26106-100352, ,""BOLT M10X 35 PLATED",.,5,,,,5553555555595
,»»,26013-100302, ,"'BOLT M10X 30",,3,,,5555555555593
»»,26716-100002, ,"NUT 10™,,1,,,,,.5555555555
1,,172171-74101, ,""VALVE,CONTROL", ,1,,,,,.1,,,555555>
8,2,,172168-72620, ,""SECTION ASSY.,SPACER",,1,,,,,553555555525
9,3,,172122-73430, ,PLUG, ,1,,,,,,5:55555555
10,3,,172142-74900, ,SPACER, ,1,,,,,,55555555 5>
11,2,,172171-72630, ,"VALVE 175/25,RELIEF", .2, ,.....05555255>5
12,3,,172116-74150, ,0-RING, ,2,,,,,,,,.555555>
13,2,,172171-72640, ,""VALVE 160/24 ,RELIEF",,1,,,,,,555355555>5
14,3,,172116-74150, ,0-RING, ,1,,,,,,5:555555 55
15,2,,172168-72740, ,"PLUG ASSY",,1,,,,555555535353>
16,2,,172151-74110, ,TIE-ROD, ,2,,,,,,,555555555
17,2,,172151-74120, ,TIE-ROD, ,1,,,,,.5555555555
18,2,,172175-74270, ,""PLUG ASSY",.3,,,.555555533335
19,3,,172112-06480, ,PLUG, ,3,,,,,,5555555555
20,3,,172112-06490, ,0-RING, ,3,,,,,.5555555555
21,2,,172175-74350, ,"PLUG ASSY",,3,,.555555333532255
22,3,,172116-74150, ,0-RING, ,3,,,,,,,,55555555
23,3,,172116-74320, ,PLUG, ,3,,,,,555535555555
24,2,,172122-74520, ,"'SECTION, INLET",.2,,,.55555555353>5
25,3,,172823-74270, ," INLET HOUSING",,2,,,,555555555533
26,3,,933171-80590, ,0-RING, ,2,,,,,,,,55555555
27,2,,172146-74680, ,""SECTION ASSY, SPACER",.,1,.,.,.,.533555555525
28,3,,172122-73430, ,PLUG, ,1,,,,,55555555555
29,3,,172146-74750, ,SPACER, ,1,,,,,.55553555335
30,3,,23871-030000, ,""PLUG PT3/8,SCREW",,1,,,,,.555555555>5
31,3,,933171-80590, ,0-RING, ,1,,,,,,,,55555555
32,2,,26716-080002, ,"NUT M 8™,.,4,,,,,,,,.555555>
33,2,,26716-100002, ,"NUT 10%,,2,,,,,.5555555555

RPRR R R R

1
2
3
4
5
6
7



Y00K3452

Fig.67

COUNTRY | JP |AS

EX

APPLI -
CATICN O -

avk@=L/ULTASSY (20K VILF)
CONTROL VALVE ASSY {FRONT MULTI)

(172171-74101)

Fig.67 REF. No.7

inc. Fig.67 REF.
Fig.688 REF.

12

UL
30312829 19 20

AMNA=LILT (PR=KN) (JOYNILF)
CONTROL VALVE (P PORT) (FRONT MULTI)

AT (1)
PUMP (1)

M7 (3)
PUMP (3)

32



,,172168-72580, ,""SECTION ASSY, SPOOL™,,1,,,.555553525535
,»,172122-74050, ,SPRING, ,1,,,,,,,555555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",,2,,,5:5555355535535>5
»»,172116-74190, ,"PLATE, SEAL",.2,,,,,.,.55555555
,,172116-74220, ,SCREW, ,2,,,,,,,,,555555>
»»,933166-80520, ,WIPER, ,2,,,,,,,,5555555>
3,,933166-80530, ,CAP, ,1,,,,,,555555555>5
8,3,,933166-80550, ,"SCREW, CAP™,.,1,,,,,,,55555555>
9,3,,933171-80510, ,"'SEAT, SPRING",.2,,,,.5555555255>5
10,3,,933171-80590, ,0-RING, ,1,,,,,,555555555>
11,3,,933171-80610, ,0-RING, ,2,,,,,,,5,5555555>
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",,1,,,,5555535235535
13,3,,172122-74050, ,SPRING, ,1,,,,,,,55555555>

14,3, ,172151-74060, ,""BOLT, SOCKET HEAD",,2,,,.555553535235
15,3,,172116-74190, ,"PLATE, SEAL",.2,,,,,.5555555555
16,3,,172116-74220, ,SCREW, ,2,,,,,,55555555 55
17,3,,933166-80520, ,WIPER, ,2,,,,,,,,5555555>5
18,3,,933166-80530, ,CAP, ,1,,,,,,5555555555
19,3,,933166-80550, ,""SCREW, CAP",,1,,,,55535523232335
20,3,,933171-80510, ,"SEAT, SPRING"™,,2,,,.,:5555552355>5
21,3,,933171-80590, ,0-RING, ,1,,,,,,,,55555555
22,3,,933171-80610, ,0-RING, ,2,,,,,,,,55555555

1,2
2,3
3,3
4,3
5,3
6,3
7



YOOK3452

o B8 Ak (E (onvbekz)
Fig. CONTROL VALVE (TRAVEL) (FRONT MULTD)

COUNTRY | JP IASEX

APPLI - N
cation] O

OV kO=M/ULTASSY (7DRTF)
CONTROL VALVE ASSY (FRONT MULTH)
(172171-74101)
Fig.67 REF, No.7
inc. Fig.67 REF.
Fig.68 REF.
£ig.89 REF.
Fig. 70 REF.
Fig. 7! REF.

et/

14

EfT (&)
TRAVEL (LEFT)
12

EfT (8)
‘ THAVEL (RIGHT)




,»,172171-72590, ,"'SECTION ASSY.,SPOOL",,1,,,,555555255595
,»,172168-72750, ,""SPRING,CHECK VALVE",,1,,,,.5555355555>5
,,172122-74050, ,SPRING, ,1,,,,,,,555555555

,»,172151-74060, ,"'BOLT, SOCKET HEAD",,1,,,.55555353555555
,,172122-74130, ,POPPET, ,1,,,,,,,555555555

,»,172116-74190, ,"PLATE, SEAL",.2,,,,,,5555555555
3,,172116-74220, ,SCREW, ,1,,,,,,,55555555>
8,3,,172146-74740, ,WASHER, ,1,,,,,.,,:5555555
9,3,,933166-80520, ,WIPER, ,2,,,,,,,,55555555

10,3, ,933166-80530, ,CAP,,2,,,,,,,55555555>
11,3,,933166-80550, ,"SCREW, CAP",.,1,,,,,,5555555555
12,3,,933171-80510, ,""SEAT, SPRING™,,2,,,,,55553355555>5
13,3,,933171-80590, ,0-RING, ,1,,,,,,,55555555>
14,3,,933171-80610, ,0-RING, ,2,,,,,,55555555 55
15,2,,172168-72610, ,""SECTION ASSY, SPOOL™,,1,,,:55555353535555>5
16,3,,172168-72750, ,""'SPRING,CHECK VALVE",,1,,,,:55555535355>»
17,3,,172168-72760, ,""SPRING, SPOOL",,1,,,,,553555555545
18,3,,172151-74060, ,"'BOLT, SOCKET HEAD",.,2,,,.:55555553535
19,3,,172122-74130, ,POPPET, ,1,,,,,.5555555555
20,3,,172116-74190, ,"PLATE, SEAL™,.2,,,,.,.55555555>
21,3,,172116-74220, ,SCREW, ,2, ,,,,,,555555555
22,3,,933166-80520, ,WIPER, ,2,,,,,,,,:5555555
23,3,,933166-80530, ,CAP, ,1,,,,,,5555555555

24,3, ,933166-80550, ,"'SCREW, CAP",,1,,,,5555555355355
25,3,,933171-80510, ,"'SEAT, SPRING",,2,,,,555555525535
26,3,,933171-80590, ,0-RING, ,1,,,,,,,,55555555
27,3,,933171-80610, ,0-RING, ,2,,,,,,,,55555555
28,2,,172171-72660, ,""VALVE 210/25,RELIEF",,1,,,,,..555555545
29,3,,172116-74150, ,0-RING, ,1,,,.,.5555555555
30,2,,172171-72740, ,PLUG, ,2,, ,,,,5555555555
31,2,,172175-74270, ,""PLUG ASSY",,2,,.55555533332255
32,3,,172112-06480, ,PLUG, ,2,,,,,,,555555555
33,3,,172112-06490, ,0-RING, ,2,,,,,.555555355
34,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",.3,,,,..5555555525
35,3,,172116-74150, ,0-RING, ,3,,,,,,5555555555

36,3, ,24311-240100, ,"0-RING 1A P-10A",.3,,,:55555553333»
37,2,,172146-74730, ,""VALVE ASSY",.,2,,.25555333352275
38,3,,172116-74150, ,0-RING, ,2,,,,,.5555555555
39,2,,172171-72730, ,"'SECTION ASSY.,SPOOL",,1,,,,,55555555523

1,2
2,3
3,3
4,3
5,3
6,3
7



YO0K3452

_ IVNO=IULT (P=A&RAVY) (EYRIW
rig. 88 Soraos VALVE Gw R G ok WTD)

COUNTRY|JP |ASIEX

APPLI - -
CATION O|—|—

AMO=WL/ALTASSY (200 5FUF)
CONTROL VALVE ASSY (FRONT MULTI)
(172171-74101)

Fig.67 REF. No.7

inc. Fig.67 REF. No.8 ~ 33
ig.58 REF. No.1 ~ 22
Fig.69 REF. No.1 ~ 39
Fig.70 REF. No.1 ~ 22
Fig.7! REF. No.1 ~ 15

37

OPTIONAL




,,172171-72650, ,"'VALVE 210/25,RELIEF",,1,,,,,55555555535
»»,172116-74150, ,0-RING, ,1,,,,,.,,55555555
,,172168-72730, ,""VALVE 260/33,RELIEF",,1,,,,555555535555
»»,172116-74150, ,0-RING, ,1,,,,,,5555555555
»,172171-72740, ,PLUG, ,4,,,,,,5555555555

,,172175-74210, ,""SPOOL SECTION ASSY",,1,,...553555355554
3,,172168-72750, ,""SPRING,CHECK VALVE", ,1,,,,5555553555553
8,3,,172168-72850, ,"END, SPOOL™,,1,,,,,5555555525>5
9,3,,172168-72860, ," SEAT,SPRING", ,1,,,,,555553555535
10,3,,172168-72880, ,SPRING, ,1,,,,,,555555555>
11,3,,172168-72890, ,CAP, ,1,,,,,:5555555555
12,3,,172168-72900, ,CAP, ,1,,,,,,5555555555
13,3,,172151-74060, ,""BOLT, SOCKET HEAD",,4,,,.,5555535535535
14,3,,172122-74130, ,POPPET, ,1,,,,,.55555555 55
15,3,,172175-74220, ,"'SEAT, SPRING",.,1,,,,.5555555355>5
16,3,,172151-74320, ,0-RING, ,2,,,,,,,,,555555>
17,3,,933171-80590, ,0-RING, ,1,,,,,,,55555555>
18,2,,172146-74730, ,""VALVE ASSY",.,1,,,:555535535533>5
19,3,,172116-74150, ,0-RING, ,1,,,,,,5:555555 55
20,2,,172310-79180, ,VALVE, ,1,,,,,,5:5555555>
21,3,,172116-74150, ,0-RING, ,1,,,,,,555555555>5
22,2,,172171-72720, ,""SECTION ASSY.,SPOOL",,1,,,,555553525535

1,2
2,3
3,2
4,3
5,2
6,2
7



¥00K3452

ANO-LILT (T=AL&NryN) (7Y
Fi 70 CONTROL VALVE (BOOM & BUCKET) (FRON??A}SET)I)

g.
COUNTRY [ JPIASIEX

APPLT —
CAT JON O|—|—

AVRO=I/NLTASSY (70XRFLF)
CONTROL VALVE ASSY (FRONT MULTD)
17217174101}

Fig. &7 REF. Neo.7

inc. Fig.87 REF. No.8 ~ 33
Fig.68 REF. No.l ~ 22
Fig.69 REF. No. | ~ 39
Fig.70 REF. No.1l ~ 22
Fig. 71 REF. No.1 ~ 15

14

Ry
18 BUCKET

8

20




,,172171-72620, ,""SECTION ASSY.,SPOOL™,,1,,,.,555553525535
,»,172168-72750, ,"'SPRING,CHECK VALVE",,1,,,,5555553555553
,,172122-74050, ,SPRING, ,1,,,,,.,555555555
,»,172151-74060, ,""BOLT, SOCKET HEAD",,2,,,55555355535533>5
,,172122-74130, ,POPPET, ,1,,,,,,,555555555
,»,172116-74190, ,"PLATE, SEAL",.2,,,,,,5555555555
3,,172116-74220, ,SCREW, ,2, ,,,,,,,.555555>
8,3,,933166-80520, ,WIPER, ,2,,,,,,,5.555555
9,3,,933166-80530, ,CAP, ,1,,,,,,,55555555>

10,3, ,933166-80550, ,"'SCREW, CAP™,.1,,,,,,,:55555555
11,3,,933171-80510, ,""SEAT, SPRING™,.,2,,,.55553553533>»
12,3,,933171-80590, ,0-RING, ,1,,,,,,,55555555>
13,3,,933171-80610, ,0-RING, ,2,,,,,,,,.555555>
14,2,,172171-72740, ,PLUG, ,2,,,,,,5555555555
15,2,,172171-72710, ,"'SECTION ASSY.,SPOOL"™,.,1,,,,,55555555535

1,2
2,3
3,3
4,3
5,3
6,3
7



YOOK3452

IVNA=LLT (RERTL—K) (DJOVRILF
Fi9.7 1 CONTROL VALVE (TURNING & BLADE) (FRONT I\)AULTI)

COUNTRY | JPIASIEX

APPL| - o
CATION O -

AV O-RINLTASSY (70U NTLF)
CONTROL VALVE ASSY (FRONT MULTD
(172171-74101)

Fig.87 REF. No.7
inc. Fig.587 REF. No.8 ~ 33
Fig.68 REF. No.t ~ 22
Fig.6% REF. Ne.! ~ 39
Fig.70 REF. No.1 ~ 22
Fig. 7l REF. No.1 ~ 15
14
14

(=]
TURNING




,»,172168-45400, ,""PLATE ASSY, LINK",,,1,1,,,..,5555555>»
»»,172165-45490, ,CUSHION, , ,5,5,,,,,555555555
,»,22252-000280, ,"CIRCLIP ~ 28™,,,5,5,,,,,555555555
,»,26106-100352, ,""BOLT M10X 35 PLATED",,.5.,5,.,,.:555555535
,»,26013-100302, ,""BOLT M10X 30",,,3,3,,.55555553555>5
,»,26716-100002, ,"NUT 10™,,,1,1,,,,5555555555
1,,172171-74121,,"VALVE ASSY, CONTROL",,,1,1,,,,.555555535
8,2,,172168-72620, ,""SECTION ASSY.,SPACER",,,1,1,,,,,555555555
9,3,,172122-73430, ,PLUG, , ,1,1,,,.,,,55555555
10,3,,172142-74900, ,SPACER, , ,1,1,,,,,,,555555>
11,2,,172171-72500, ,""SECTION KIT,INLET",,,1,1,,,,,,5555555>»
12,3,,172171-72630, ,"'VALVE 175/25,RELIEF",,,1,1,,,,5535555355>5
13,4,,172116-74150, ,0-RING, , ,1,1,,,,,,,,,5555>
14,3,,172116-74150, ,0-RING, ,,1,1,,,,,,.5:5555>
15,3,,172116-74320, ,PLUG, , ,1,1,,,,,,,555555>

16,3, ,172122-74520, ,""SECTION, INLET",,,1,1,,,..,5555555>»
17,4,,172823-74270, ," INLET HOUSING",,,1,1,,,,,5535555535
18,4,,933171-80590, ,0-RING, , ,1,1,,,,,,,5.55555
19,2,,172171-72700, ,"'SECTION KIT,SPACER",,.,1,1,,,,55553555555
20,3,,172171-72630, ,""VALVE 175/25,RELIEF",,,1,1,,,,.555555595
21,4,,172116-74150, ,0-RING, , ,1,1,,,,,,,5,5555>
22,3,,172146-74680, ,""'SECTION ASSY, SPACER",,.,1,1,,,,.5535555535
23,4,,172122-73430, ,PLUG, , ,1,1,,,,,,,5555555
24,4,,172146-74750, ,SPACER, ,,1,1,,,,,5:555555>

25,4, ,23871-030000, ,"PLUG PT3/8,SCREW",,,1,1,,,,55535555555
26,4,,933171-80590, ,0-RING, , ,1,1,,,,,,,5,55555
27,3,,172146-74720, ,""VALVE ASSY, SHUT-OFF",,,1,1,,,,.5535555535
28,4,,172116-74150, ,0-RING, , ,1,1,,,,,,,,,55555
29,4,,24311-240100, ,"0-RING 1A P-10A",,,1.,1,,...52555355>
30,2,,172171-72510, ,"SECTION KIT,INLET",,,1,1,,,.:555555555
31,3,,172171-72640, ,"'VALVE 160/24 ,RELIEF",,,1,1,,,,,555555535
32,4,,172116-74150, ,0-RING, , ,1,1,,,,,,,,,55555
33,3,,172122-74520, ,"SECTION, INLET",,.,1,1,,....5555555>
34,4,,172823-74270, ," INLET HOUSING",,,1,1,,,,.555555555
35,4,,933171-80590, ,0-RING, ,,1,1,,,,,,,,:5555>
36,2,,172112-06480, ,PLUG, ,,2,2,,,,,,,,.55555
37,2,,172112-06490, ,0-RING, , ,2,2,,,,,,,,,5,5>
38,2,,172116-74150, ,0-RING, ,,2,2,,,,,,.555555>
39,2,,172116-74320, ,PLUG, , ,2,2,,,,.,,.5.55555
40,2,,26716-080002, ,"NUT M 8™,,,4,4,,,,,,,,5,555>
41,2,,26716-100002, ,"NUT 10",,,2,2,,,,,,,555555>
42,2,,172151-74110, ,TIE-ROD, , ,2,2,,,,,,,5555555
43,2,,172151-74120, ,TIE-ROD, , ,1,1,,..,.55555555

RPRR R R R

1
2
3
4
5
6
7



Y30K3452

T2 IhOLILT (PR-) (AS)
Fig. CONTROL VALVE (P PORT) (AS)
COUNTRI JPIASIE R (4)
AE?HON —|O|— P R (2)
éggPﬁi}

JhO-LALTASSY (AS)
CONTROL VALVE ASSY (AS]

(172171=74121)
Fig.72 REF. No.7
inc. Fig. 72 REF. No.8 ~ 43
Fig.73 REF. No.l ~ 22
Fig.74 REF. No.1 ~ 42
Fig.75 REF. No.1 ~ 23
Fig.76 REF. No.1 ~ 15
7 ?——4
‘ o3
B—2
]
G
8
—
: : 39 38 10 9 37 38 38 3¢9
13 K (1) \C’
PUMP (1)
12 "4
l *
i
11
P
I AT (4)
20 PUMP (4)
- 30
21
33 31

w7 (2]
PUMP {2} w7 (3)
PUMP (3)



,,172171-72580, ,""SPOOL SECTION ASSY",,.,1,1,,.,.5535555535
,»,172122-74050, ,SPRING, ,,1,1,,,,,,55555555
,»,172151-74060, ,"BOLT, SOCKET HEAD™,,,2,2,,,55355535535555
,,172116-74190, ,"PLATE, SEAL",,,2,2,,,,,,.5555555
,,172116-74220, ,SCREW, , ,2,2,,,,,,,,555555
»»,933166-80520, ,WIPER, , ,2,2,,,,,,,5555555
3,,933166-80530, ,CAP, ,,1,1,,,,,,55555555
8,3,,933166-80550, ,"SCREW, CAP",,,1,1,,,,,,,5555555
9,3,,933171-80510, ,"SEAT, SPRING",,,2,2,,,,,535555355>5
10,3,,933171-80590, ,0-RING, ,,1,1,,,,,,,,55555>
11,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,5,55555
12,2,,172171-72610, ,""SECTION ASSY.,SPOOL",,,1,1,,,,555555555>5
13,3,,172122-74050, ,SPRING, , ,1,1,,,,,,,5,55555

14,3, ,172151-74060, ,""BOLT, SOCKET HEAD",,,2,2,,,55535555532>5
15,3,,172116-74190, ,""PLATE, SEAL",,.2,2,,,.5535555355>5
16,3,,172116-74220, ,SCREW, , ,2,2,,,,,,,555555>
17,3,,933166-80520, ,WIPER, ,,2,2,,,,,,,,,,5,5>
18,3,,933166-80530, ,CAP, ,,1,1,,,,,55555555>
19,3,,933166-80550, ,"'SCREW, CAP",,.,1,1,,,,:555555535
20,3,,933171-80510, ,"SEAT, SPRING",,.,2,2,,,,5355235523
21,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
22,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,,,55555

1,2
2,3
3,3
4,3
5,3
6,3
7



YO0K3452

T3 SO GE) (AS)
Fig. CONTROL " VALVE (TRAVEL) (AS)

COUNTRY | JP |ASIEX

ARPL[ -~ o
CATIONI = O

JxhO-LIULTASSY (AS)
CONTROL VALVE ASSY (AS) \‘
{(172171~-74121)

Fig.72 REF. No.7
inc. an 72 HEF. No.8 ~ 43 e
3 REF. No.l ~ 22 F - 3
Flg 74 REF. No.1 ~ 47 O~
. No. I ~ 23 -
1~ 15 -




,,172171-72530, ,"SECTION KIT, SPOOL"™,,,1,1,,,,.5535555535
,,172171-72590, ,""SECTION ASSY.,SPOOL",,,1,1,,,,555555555>5
,,172168-72750, ,""SPRING,CHECK VALVE",,,1,1,,,,.,5535555535
,,172122-74050, ,SPRING, ,,1,1,,,,,,,,:.555>

,»,172151-74060, ,"'BOLT, SOCKET HEAD",,,2,2,,.:5535555355>5
,,172122-74130, ,POPPET, , ,1,1,,,,,,55555555
4,,172116-74190, ,"'PLATE, SEAL™,,.2,2,,,553555353523
8,4,,172116-74220, ,SCREW, , ,2,2,,,,,,,555555>
9,4,,172146-74740, ,WASHER, , ,1,1,,,,,,,,55555>

10,4, ,933166-80520, ,WIPER, ,,2,2,,,,,,,,.5555,
11,4,,933166-80530, ,CAP, ,,2,2,,,,,,,555555>

12,4, ,933166-80550, ,""SCREW, CAP",,,1,1,,,,,5553555555
13,4,,933171-80510, ,""SEAT, SPRING",,,2,2,,,5535553535553
14,4,,933171-80590, ,0-RING, ,,1,1,,,,,,,,:.555>
15,4,,933171-80610, ,0-RING, ,,2,2,,,,,,,555555>

16,3, ,172146-74720, ,""VALVE ASSY, SHUT-OFF",,,1,1,,,,,5553555554
17,4,,172116-74150, ,0-RING, , ,1,1,,,,,,,,,5555>

18,4, ,24311-240100, ,"0-RING 1A P-10A",,,1,1,,,,,555555553
19,3,,172146-74730, ,""VALVE ASSY",,.1,1,,,.:5553555535
20,4,,172116-74150, ,0-RING, ,,1,1,,,,,,,555555>
21,2,,172168-72610, ,"'SECTION ASSY, SPOOL™,,,1.1,....255353554
22,3,,172168-72750, ,"SPRING,CHECK VALVE",,,1,1,,,,.5535555535
23,3,,172168-72760, ,"'SPRING, SPOOL",,,1,1,,,,,55555555>5
24,3,,172151-74060, ,"BOLT, SOCKET HEAD",,.2,2,,,.:5553555535
25,3,,172122-74130, ,POPPET, ,,1,1,,,,,,,555555>
26,3,,172116-74190, ,"PLATE, SEAL",.,.2.2,,,.5535235533>»
27,3,,172116-74220, ,SCREW, , ,2,2,,,,,,,,555555
28,3,,933166-80520, ,WIPER, ,,2,2,,,,,,,,55555

29,3, ,933166-80530, ,CAP,,,1,1,,,.,,55555555

30,3, ,933166-80550, ,"SCREW, CAP",,,1,1,,,,,,,555555>
31,3,,933171-80510, ,"'SEAT, SPRING",,.2,2,,..:5535335532
32,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
33,3,,933171-80610, ,0-RING, ,,2,2,,,,,5,5555555>
34,2,,172171-72660, ,""VALVE 210/25,RELIEF",,,1,1,,,,.555555545
35,3,,172116-74150, ,0-RING, ,,1,1,,,,,,,,:5555>
36,2,,172171-72740, ,PLUG, , ,2,2,,,,,,,5.55555
37,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",,.,2,2,,,,.553555535
38,3,,172116-74150, ,0-RING, ,,2,2,,,,,,.555555>
39,3,,24311-240100, ,"0-RING 1A P-10A",,..2,.2,,.,..52555355>5
40,2, ,172146-74730, ,""VALVE ASSY",,,1,1,,,..53555955>5
41,3,,172116-74150, ,0-RING, ,,1,1,,,,,,,5.55555
42,2,,172171-72730, ,""'SECTION ASSY.,SPOOL™,,,1,1,,,,5555555555

1,2
2,3
3,4
4,4
5,4
6,4
2



Y00K3452

AVRNA=WINWT (P=L& XA )
F§Q.74 CONTROL VALVE (ARM & SWING) {A(S/;\S)

COUNTRY | JP JASIEX - é@?i?éﬁ
APPLT - __ O|— G
CATION

IRO-AAATASSY (AS)
CONTROL VALVE ASSY (AS)
(172171-74121)

Fig. 72 BEF, No.7

S IR
RS
RN N .":6 —(1,3
DR

"'\“)\'\\'

inc. Fig. 72 REF. No.8 ~ 43 AT ST
Fig. 73 REF. No.1 ~ 22 OPT TONAL 9 9 2
Fig 74 REF. No. | ~ 42 &Y
Fig.75 REF. No.1 ~ 23 ;
Fig.76 REF. No.1 ~ 15
‘ 40

QPTICHAL




,,172171-74200, ,"'SPOOL SECTION KIT",,,1,1,,,,,5553555554
,,172168-72730, ,""VALVE 260/33,RELIEF",,,1,1,,,,5555552355
»»,172116-74150, ,0-RING, ,,1,1,,,,,,5,55555>
,»,172310-79180, ,VALVE, , ,1,1,,,,,,55555555
»»,172116-74150, ,0-RING, ,,1,1,,,,,,,,:.5.5>
,,172175-74210, ,"'SPOOL SECTION ASSY",,.,1,1,,.,.5535555535
4,,172168-72750, ,"'SPRING,CHECK VALVE",,,1,1,,,,,55555555>»
8,4,,172168-72850, ,"END, SPOOL™,,,1,1,,,,,,,5555555
9,4,,172168-72860, ," SEAT,SPRING", , ,1,1,,,,,,5555555>»
10,4,,172168-72880, ,SPRING, ,,1,1,,,,,,,555555>
11,4,,172168-72890, ,CAP, ,,1,1,,,,,55555555>
12,4,,172168-72900, ,CAP, ,,1,1,,,,,55555555>
13,4,,172151-74060, ,""BOLT, SOCKET HEAD",,,4,4,,,.,5535555535>5
14,4,,172122-74130, ,POPPET, ,,1,1,,,,,,:555555>
15,4,,172175-74220, ,"'SEAT, SPRING",,,1,1,,,,,55555355>
16,4,,172151-74320, ,0-RING, , ,2,2,,,,,,,,,5555>
17,4,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
18,2,,172171-72650, ,"'VALVE 210/25,RELIEF",,,1,1,,,,5535555355>5
19,3,,172116-74150, ,0-RING, , ,1,1,,,,,,,5:5555>
20,2,,172171-72740, ,PLUG, ,,4,4, ,,,,,.,.55555
21,2,,172146-74730, ,"VALVE ASSY",,.1,1,,...553535533
22,3,,172116-74150, ,0-RING, , ,1,1,,,,,,,,,5555
23,2,,172171-72720, ,""'SECTION ASSY.,SPOOL™,,,1,1,,,,,555555554

1,2
2,3
3,4
4,3
5,4
6,3
7



Y0OK3452

_ 7 AVRNA=LILT (T=L&/TYR) (AS)
Fig. CONTROL VALVE (BOOM & BUCKET) (AS)

COUNTRY [ JP |ASIEX A
APPLT —| “_ WSS W
CATION O }vggﬁ-‘;g.@)
Q Q R < !‘, ’GQ) -“;‘(:33
JIvkO-L/ULZASSY (AS) “‘!’v“’fﬁ?{' el IS
CONTROL VALVE ASSY (AS) &AW, &
(172171-74121) . gl

Fig.72 REF. No.7

inc. Fig.72 REF. No.8 ~ 43 FASe bV IS
Fig.73 REF. No.1 ~ 22 BUCKET
Fig.74 REF. No.1 ~ 42
Fig.75 REF. No.1 ~ 23
Fig.76 REF. Ne¢.1 ~ 15

INrubk 6
BUCKET

20



,,172171-72620, ,"'SECTION ASSY.,SPOOL™,,,1,1,,,,5555555595
,»,172168-72750, ,"'SPRING,CHECK VALVE",,,1,1,,,,.555555545
,»,172122-74050, ,SPRING, , ,1,1,,,,,,55555555
,»»,172151-74060, ,"BOLT, SOCKET HEAD",,,2,2,,,,,5535555555
,,172122-74130, ,POPPET, ,,1,1,,,,,,,5:5555>
»»,172116-74190, ,"PLATE, SEAL",,,2,2,,,,,,,:55555>
3,,172116-74220, ,SCREW, , ,2,2,,,,,,,,,55555
8,3,,933166-80520, ,WIPER, ,,2,2,,,,,,,5,5555>
9,3,,933166-80530, ,CAP, ,,1,1,,,,,,.5555555
10,3,,933166-80550, ,""SCREW, CAP",,,1,1,,,,,553555555>5
11,3,,933171-80510, ,""SEAT, SPRING",,,2,2,,,,5555555535
12,3,,933171-80590, ,0-RING, , ,1,1,,,,,,,,,55555
13,3,,933171-80610, ,0-RING, , ,2,2,,,,,,,,,55555
14,2,,172171-72740, ,PLUG, ,,2,2,,,,,55555555>»
15,2,,172171-72710, ,"'SECTION ASSY.,SPOOL™,,,1,1,,,,5553555555>5

1,2
2,3
3,3
4,3
5,3
6,3
7



Y00K3452

aAvhO-=LILT (ER& 7L
Fi g.7 6 G

COUNTRY [ JP |ASTEX

APPLI —~ _
CATION| O

ahO=WIULTASSY (AS)
CONTROL VALVE ASSY (AS}
(172171-74121)

Fig.72 REF. No.7

inc. Fig.72 REF. No.8 ~ 43
Fig.73 REF. No.1 ~ 22
Fig.74 REF. No. 1 ~ 42
Fig.75 BEF. No.1 ~ 23
Fig.76 REF. No.1 ~ 15

14




,»,172186-74140, ,VALVE, , ,,,1,,,,,.55:555>
,»,172186-74610, ,SOLENOID, , ,,,1,,,,,,5.55555
,»,172186-74620, ,0-RING, ,,,,1,,,,,,5,55555
»,172186-74630, ,0-RING, ,,,,1,,,,,,,5:5555
,,172186-74640, ,SPRING, ,,,,1,,,,,,,555555
2,,172186-74650, ,"SPOOL KIT",,,,,1,,,,.55555555
8,2,,172162-74860, ,BOLT, ,,,.2,,,5,55555555
9,2,,24311-000180, ,"0-RING 1A P-18.0",,,,,1,,55555555555
10,2,,172179-73540, ,0-RING, , ,,,1,,,,,.5555555
12,1,,22217-080000, ,""'SPRING WASHER 8", ,,.,.2,.,55555553555>5
13,1, ,26116-080752, ,"BOLT M 8X 75 PLATED",,,,.2,5555535235535

1,1
3,2
4,2
5,2
6,2
7



Y0O0K3452

77 —N\{IWT (L)
Fig. LOW-HIGH VALVE (LOTUS ROOT SPEC.)




,,172168-74710, ,"VALVE ASSY,PTO0",1,1,1,1,,,,.,2555555>»
,,172614-74410, ,TIE-R0OD,2,2,2,2,,,,,,,555555»
,,172168-74800, ,"'SECTION SET, SPOOL",1,1,1,1,,,,,555555535
,,172116-74190, ,"PLATE, SEAL",2,2,2,2,,,.,,.,3555255>5
,,172312-74220, ,SPACER,2,2,2,2,,,,,,,5:5555>
,,172312-74230, ,0-RING,2,2,2,2,,,,,,,,555555
4,,172151-74290, ,"'BOLT, SOCKET HEAD",2,2,2,2,,,,535535353523
8,4,,172168-74830, ,SPACER,1,1,1,1,,,,.,555555535
9,4,,172168-74840, ,PIN,1,1,1,1,,,,,,,,,5555>
10,4,,172168-74850, ,SLEEVE,1,1,1,1,,,,5555555555
11,4,,172168-74860, ,""BOLT, SOCKET HEAD",2,2,2,2,,,.,5535535535>5
12,4,,172168-74870, ,""BALL,STAINLESS STEEL",2,2,2,2,,,,55355535535>»
13,4,,172168-74880, ,SPRING,1,1,1,1,,,,,,5555555>»

14,4, ,933166-80520, ,WIPER,2,2,2,2,,,,,,,,,,,,,,
15,4,,933166-80530, ,CAP,1,1,1,1,,,,,:5555555>
16,4,,933171-80590, ,0-RING,1,1,1,1,,,,,,,5,55555
17,4,,933171-80610, ,0-RING,2,2,2,2,,,,5535535535>»
18,3,,172168-74810, ,""SECTION ASSY.,INLET",1,1,1,1,,,,,555555535
19,3,,172168-74820, ,"'ROD, TIE",1,1,1,1,,,,.555555555
20,3,,26716-080002, ,"NUT M 8",4,4,4,4,,,,.5532522235
21,3,,26716-100002, ,""NUT 10",2,2,2,2,,,.553533533>»
22,3,,933171-80420, ,""SECTION, OUTLET",1,1,1,1,,,,,555555553
23,2,,172168-74750, ,"BRACKET COMPL.",1,1,1,1,,,,,,5555555>»
24,2,,26013-100162, ,"BOLT M10X 16",3,3,3.3,,.:555555355>5
25,2,,26013-100302, ,"BOLT M10X 30",3,3,3,3,,.:555555555>5

1,2
2,3
3,3
4,4
5,4
6,4
2



Y00K3452

PTO/LY
Fi 0.7 8 P.T.0.VALVE

(CONFLUENCE!}

~ (8i%)




,,172151-74611, ,""VALVE ASSY,RMT.CONT.",.2,,,555553553533>5
»,172164-74560, ,PLUG, ,4,,,,,,,,:5555555
»»,172164-74610, ,COLLAR, ,8,,,,,.5555555555
,»,172164-74620, ,D1SC, ,2,,,,,,,,55555555
»,172164-74630, ,NUT, ,2,,,,,,,,.5555555
8,2,,172164-74650, ,PLUG, ,4,,,,,,,555555555
9,2,,172151-74860, ,""'SHIM(COUNT. SET",,8,,555555535522335
10,2,,172151-74870, ,SPRING, ,8, ,,,,,,555555555
11,2,,172151-74880, ,RETAINER, ,8,,,,55555355335535
12,2,,172151-74890, ,"SP (SYN.",.8,,,,:::5553352535
13,2,,172151-74900, ,PISTON, ,8, ,,,,5,55555555>
14,2,,172151-74910, ,SEAL, ,8, ,,,,55555555555
15,2,,172151-74930, ,BO0T, ,2,,,,,55555555555
16,2,,172151-74940, ,PLATE, ,2,,,,,,,555553555>5
17,2,,172151-74950, ,UNION, ,2,,,,,,,,,555555>
18,2,,172151-74980, ,PLATE, ,2,,,,,,5555555555
19,2,,24311-000200, ,""0O-RING 1A P-20.0",,8,,,55553555353553
20,2,,24321-000700, ,"0-RING 1A G-70.0",,2,,,5555553523523
21,2,,26116-060202, ,"BOLT M 6X 20", ,8,,,,55555555355>5

1,1
3,2
5,2
6,2
7,2



Y00K3452

79 JEIAVILT (DOVKNYLF)
Fig. REMOTE CONTROL VALVE (FRONT MULTI)

COUNTRY | JP|AS|EX
APPLT -
CATION O|—|—

REFER TO Fig. 25
15%@; s

X

21 )
16 ()
18 @)(s
14 @
5 =
19 O
" 8
1 @
8
12 =]
10 £
G ®
(1) E
By 8




,,172165-74310, ,"JOY-STICK R.H.",,,1,1,,,,,.55355555
»»,172151-73350, ,"PLATE, PORT",,,1,1,,,,,5.555555>
,»,172151-73370, ,BUSH, ,,1,1,,,,,5.555555>
»»,172151-73380, ,PLATE, , ,1,1,,,,,,55555555
,»,172151-73400, ,PLUG, ,,4,4,,,,,,,,:5555>
8,2,,26450-080302, ,"BOLT M 8X 30",,.2,2,,,555355535535>»
9,2,,172151-73430, ,WASHER, , ,8,8,,,,,.5555555>
10,2,,172151-73440, ,RETAINER, ,,4,4,,,,55355535535>»
11,2,,172151-73450, ,WASHER, , ,4.,4,,,,,,.5:5555>
12,2,,172151-73460, ,SPRING, , ,4,4,,,,,,.,:5555>
13,2,,172151-73480, ,J0INT, ,,1,1,,,,,55555555>
14,2,,172151-73490, ,PLATE, ,,1,1,,,,,55555555>
15,2,,172151-73500, ,""NUT, ADJUST",,,1,1,,,,:,55555555>»
16,2,,172151-73590, ,BUSH, ,,1,1,,,,,,:5:5555>
17,2,,172151-73610, ,TERMINAL, ,,2,2,,,,5555555555
18,2,,172151-73620, ,BELLOWS, ,,1,1,,,,,5535555555
19,2,,172151-73630, ,""SEAL KIT, SUB",,,1,1,,,,.5535555535
20,3,,172151-73360, ,"'SEAL WASHER",,,2,2,,,,55355535535>»
21,3,,172151-73420, ,SEAL, ,,4,4, ,,,,:.5555555
22,3,,24315-000200, ,"0-RING 1B P-20.0",,.,4,4,,.,5355232224
23,3,,24341-000900, ,"0-RING 1A S-90.0",,.1.,1,,.....2555535>»
24,2,,172165-74320, ,R0D, ,,4,4,,,,,,.555555>
25,2,,172165-74330, ,SPRING, , ,4,4, ,,,,,,,,5555
26,2,,172165-74350, ,""HANDLE, SUB",,.,1,1,,.,...5555255>»
29,3,,172151-73530, ,""HANDLE, CAP",,,1.,1,,,..55555355>5
35,3,,172151-73660, ,"'SCREW 4X30",,.,1,1,,,,.55352553
36,3,,22137-040000, ,"WASHER 4, POLISHED",,,2,2,,,,55535525535
37,3,,26553-040102, ,""SCREW 4X10",,,2,2,,,,35553535535

38,3, ,26553-050082, ,"SCREW 5X8",,.2,2,,,.3555355335
39,3,,26716-040002, ,"NUT M 4™,,.,2,2,,,,,,,,,,5555
40,3,,26716-040002, ,"NUT M 4™,,,1,1,,,,,,,5555555
41,2,,22351-050010, ,"SPRING PIN 5X10",,,1,1,,,,,55555555>»
42,2, ,26756-140002, ,""LOCK NUT M14 PLATED",,.,1,1,....:55535554
43,1, ,26013-060252, ,"BOLT M 6X 25",,.,4,4,,,.:555322235

1,1
3,2
4,2
5,2
7,2



Y00K3452

80 VEIT ) (As)
Fig. REMOTE CONTROL VALVE (RIGHT) (AS)

RHUNoO. 1. BHUNoO. (1) »B42k883%7,
APPLT -
‘ CATION —|O|—




,»,172165-74300, ,"JOY-STICK L.H.",,,1,1,,,,,555355554
»»,172151-73350, ,"PLATE, PORT",,,1,1,,,,,5.555555>
,»,172151-73370, ,BUSH, ,,1,1,,,,,5.555555>
»»,172151-73380, ,PLATE, , ,1,1,,,,,,55555555
,»,172151-73400, ,PLUG, ,,4,4,,,,,,,,:5555>
8,2,,172151-73430, ,WASHER, , ,8,8,,,,,,5,55555>
9,2,,172151-73440, ,RETAINER, ,,4,4,,,,:55355355135
10,2,,172151-73450, ,WASHER, , ,4,4, ,,,,,,5.5555
11,2,,172151-73460, ,SPRING, ,,4,4,,,,,,.555555>
12,2,,172151-73480, ,J0INT, ,,1,1,,,,,,,5.5555>
13,2,,172151-73490, ,PLATE, ,,1,1,,,,,55555555>
14,2,,172151-73620, ,BELLOWS, ,,1,1,,,,,555555535
15,2,,172151-73630, ,""SEAL KIT, SUB",,,1,1,,,,.5535555535
16,3,,172151-73360, ,"'SEAL WASHER",,.2,2,,,.555555355>5
17,3,,172151-73420, ,SEAL, ,,4,4,,,,,5:555555>5

18,3, ,24315-000200, ,""0-RING 1B P-20.0",,,4,4,,,,.553525535
19,3, ,24341-000900, ,""0-RING 1A S-90.0",,,1,1,,,,,5535555535
20,2,,172151-73650, ,"'NUT, ADJUST",,,1,1,,,,,55555555>5
21,2,,172165-74320, ,R0D, , ,4,4,,,,,,55555555
22,2,,172165-74330, ,SPRING, ,,4,4,,,,,,,,:5555>
23,2,,172165-74340, ,""HANDLE, SUB",,.1,1,,.,..,:2555555>»
26,3,,172151-73530, ,""HANDLE, CAP",,.,1,1,,,,.55555555>»
27,3,,172151-73640, ,CAP, ,,1,1,,,,,55555555>
28,3,,172151-73660, ,"SCREW 4X30",,,1,1,,,.555555255>»
29,3,,22137-040000, ,"WASHER 4, POLISHED",,.2,2,,,:555525355>5
30,3, ,26553-040102, ,""'SCREW 4X10",,.2,2,,.,2553525532
31,3,,26553-050082, ,""'SCREW 5X8",,,2,2,,,553555355353553
32,3,,26716-040002, ,"NUT M 4™,,.2,2,,,,,,,,555555
33,3,,26716-040002, ,"NUT M 4™,,.,1,1,,,,,,55555555
34,2,,22351-050010, ,"SPRING PIN 5X10",,,1,1,,,..55555955>5
35,2,,26450-080302, ,"'BOLT M 8X 30",,.,2,2,,.555535335533
36,2,,26756-140002, ,"LOCK NUT M14 PLATED™,,.,1,1,,,..5553555554
37,1,,26013-060252, ,"BOLT M 6X 25",,.,4.,4,,,,.:55535254

1,1
3,2
4,2
5,2
7,2



YD0K 3452

B Eur o ()
Fig. REMOTE CONTROL VALVE (LEFT) (AS)

BHUNoO. 1{E. BHUNo. (1) »536&88HET.
linc. (1) ~ 36
4 COUNTRY[JP [AS|EX

APPLI -
CATION| O|—




172165-74201, ,""BRACKET COMPL.",,1,,.55553555355553
,,172165-74202, ,BRACKET, ,1,,,,,N,,,,,M/#60568,,,,,,
172151-74600, ,""VALVE CMP ,MULTICHNG.",,1,,,,5555535555535
,1,,172151-74601, ,VALVE, ,1,,,,,S,,,,,M/#60541, ,,,,,

. 172151- 74700, ,LEVER, ,1,,,,,,5555555555
,2,,182900-77250, ,LEVER, ,1,,,,,S,,,,,M/#60560,,,,,,

,1

|_\..

172151-74710, ,COVER, ,1,,,,,55555555555
,,182900-77220, ,COVER, ,1,,,,,S,,,,,M/#60560,,,,,,
,172151-74720, ,COVER, ,1,,,,,,5555555555
2,,182900 16530, ,COVER, ,1,,,,,N,,,,,M/#60560,,,,,,
,172151-74730, ,SPRING, ,1,,,,,,,55555555>
2,,182900 22300, ,SPRING, ,1,,,,,N,,,, ,M/#60560,,,,,,
,172151-74740, ,"PLATE, MARK", ,1,,,,5555553555553
,,172151-74750, ,"PLATE, MARK",,1,,,,,Z,,,,,M/#60560,,,,,,
,,172151 74760, ,WASHER, ,2,,,,,.5555555555
-1,2,,953KM0-00220, ,WASHER, ,2,,,,,N,,,,,M/#60560,,,,,,
10,2,,172151-74760, ,WASHER, ,1,,,,,,,55555555>
10-1,2,,953KM0-00220, ,WASHER, ,1,,,,,N,,,, ,M/#60560,,,,,,
11,2,,172151-74770, ,""GASKET, CYL. HEAD",,1,,,,.Z,,,,,M/#60560,,,,,,
12,2,,23871-010000, ,"PLUG PT1/8,SCREW", ,1,,,,5555555353525
12-1,2,,953KM0-10894, ,"'PLUG PT1/8",,1,,,,,N,,,,,M/#60560,,,,,,
13,2,,24190-100001, ,""BALL 5/16, STEEL™,,1,,,,5555355553555>5
14,2, ,24311-000280, ,""0-RING 1A P-28.0",,1,,,,5553555353523
15,2,,24321-000600, ,""0-RING 1A G-60.0",.2,,,,.5555555355>5
16,2, ,26450-060162, ,"'BOLT M 6X 16",.,2,,,,55555522355>5
16-1,2,,182900-77240, ,BOLT,,2,,,,,S,,,,,M/#60560,,,,,,
17,2, ,26450-060162, ,""BOLT M 6X 16",,8,,,:555535535555>»
ir7-1,2,,182900-77200, ,BO0LT,,8,,,,,S,,,,,M/#60560,,,,,,
18,2,,26450-060162, ,"'BOLT M 6X 16",.8,,,,55555555355>5
18-1,2,,182900-77190, ,BOLT,,8,,,,,N,,,,,M/#60560,,,,,,
19,2, ,26647-060202, ,"WING BOLT M 6X20",,1,,..255555353554
19-1,2,,182900-77230, ,"WING BOLT",,1,,,,,R,,,,,M/#60560,,,,,,
19A,2,,182900-77210, ,''DUST SEAL",,1,,,,,W,,,,,M/#60560,,,,,,
20,1,,26013-100252, ,""BOLT W/WASHER M10X25",,3,,,,.553555555595
21,1,,26013-100302, ,"BOLT M10X 30", ,4,,,.35555555355>5

N



YOOK3452

FIg.B

d—=9ULT (20 YILF)
ROTARY VALVE (FRONT MALTI)

COUNTRY

EX

APPLT -
CATION

3R

PREVIOUS

FB?E
PREVIQUS




1,1,,772171-75100-4, ,"'"RESERVOR (GREEN)",1,1,,,1,,,55535355555>5
1A,1,,772171-75100-2, ,""RESERVOR (YELLOW)™,,,1,1,,,55535555355>5
2,2,,172137-73700, ,"FILTER, SUCTION",1,1,1,1,1,,,,,55555555
3,2,,172124-73700, ,"BAR,FILTER SUPPORT",1,1,1,1,1,,,,.55535555
4,2,,172141-73750, ,"FILTER ASSY, RETURN",1,1,1,1,1,,,,,.555555>
5,3,,172141-73760, ,ELEMENT ,1,1,1,1,1,,,,,,5555545
6,3,,172141-73770, ,"VALVE ASSY, BYPASS",1,1,1,1,1,,,,,,5555535
7,2,,172112-75780,,"SPRING, STRAINER™,1,1,1,1,1,,,,,,5555555
8,2,,26716-100002, ,"NUT 10",1,1,1,1,1,,,,555555555
9,2,,933152-02710, ,"'SPRING, SIDE CLUTCH,1,1,1,1,1,,,,,,5555555
11,2,,172171-75210-4, ,""COVER,RESERVOR" ,1,1,,,1,,,,,5555555>»
11A,2,,172171-75210-2, ,""COVER,RESERVOIR", ,,1,1,,,,.5535555535
12,2,,172141-75430-4, ,""COVER, INTAKE" ,1,1,,,1,,,,555555555
12A,2,,172141-75430-2, ,""COVER, INTAKE (YELLOW",,,1,1,,,,5555553555
13,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,1,1,1,,,.,,.555555>
14,3, ,172122-75620, ,BOLT,2,2,2,2,2,,,,455353553

15,3, ,172122-75630, ,GASKET ,4,4,4,4,4,,,,,553553525
16,2,,172116-75850-5, ,"PLUG,O0IL FEED",1,1,,,1,,,,555555555
16A,2,,172116-75850, ,"PLUG, OIL FEED",,,1,1,,,..55555555>5
17,2,,22417-200160, ,""COTTER PIN
2.0X16",1,1,1,1,,,Z,,,M/#60541, ,M/#60541, ,M/#60541, ,M/#60541, ,
18,2,,24311-000380, ,""0-RING 1A P-38.0",1,1,1,1,1,,,,,5555555>»
19,2,,24321-001050, ,"0O-RING 1A G-105.0",1,1,1,1,1,,,,.55555554
20,2,,26013-080202, ,""BOLT W/WASHER M8X20',6,6,6,6,6,,,5555553555
21,2,,933171-

23042, ,MAGNET,1,1,1,1,,,Z,, ,M/#60541, ,M/#60541, ,M/#60541, ,M/#60541, ,
22,2,,172183-75750, ,"PLUG 24, DRAIN",1,1,1,1,,,,,,5555555>»
22-1,2,,172187-75500, ,"PLUG
24",1,1,1,1,1,,N,, ,M/#60541, ,M/#60541, ,M/#60541, ,M/#60541, ,
23,2,,172165-75450-5, ,PLATE,1,1,,.1,,,..,.555355>»
23A,2,,172165-75450, ,PLATE, , ,1,1,,,,,,,5555555
24,2,,172165-75460, ,GASKET,1,1,1,1,1,,,,,,5555535
25,2,,172165-75481, ,ELEMENT,1,1,1,1,1,,,,,5555555>»
26,2,,22137-080000, ,"WASHER 8, POLISHED",6,6,6,6,6,,,,5,5555555
27,2,,24321-001150, ,"0-RING 1A G-115.0",1,1,1,1,1,,,,.55535554
28,2,,26022-050102, ,"SCREW M 5X 10",3,3,3,3,3,,,55555352555
29,2,,24341-000300, ,"0-RING 1A S-30.0",1,1,1,1,1,,,,,455555554
30,1,,172126-16540, ,"CLAMP 10X70",1,1,1,1,1,,,.,.555555>
31,1,,124766-59050, ,"CLAMP 12",1,1,1,1,1,,,,,...5555>
32,1,,172165-75490, ,HOSE,1,1,1,1,1,,,,,,5555555
33,1,,22137-140000, ,""WASHER 14 ,POLISHED",4,4,4,4,4,,,,55355232>
34,1,,22217-140000, ,"SPRING WASHER 14",4,4,4,4,4,,,,,553553524
35,1,,26116-140302, ,"BOLT M14X 30 PLATED",2,2,2,2,2,,,,,:555255>»
36,1,,26116-140452, ,""BOLT M14X 45 PLATED",2,2,2,2,2,,,,3:553533523



Y00K3482

2 V]
Fi g83 HYD. OIL TANK

BHUNO. 1. BHUNo. (1} #5208 2Y,
1inc. (1) ~ 29

a—26

12

B 22
PREVIOUS




,»,172165-76860, ,FLANGE,1,1,1,1,,,,,,5555555>

,,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,,,,,53555335>5
,,172141-76900, ,""CONNECTOR 1/2L",3,3,3,3,,:55535555335>5
,»24315-000180, ,""0O-RING 1B P-18.0",3,3,3,3,,,,.555535555
,,22117-120000, ,""WASHER 12",4,4,4,4,,,,:55353525335
,»,172168-76240, ,""CONNECTOR UN7/8PF1/2",1,1,1,1,,,,5555533525
1,,24321-000450,,"0-RING 1A G-45.0",1,1,1,1,,,,,555555523
8,1,,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,4,4,,,,5553522335
9,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,,.5555553>
10,1,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,5555555535
11,1,,933152-24120,,"0-RING (B)",1,1,1,1,,,,5555555535
12,1,,933166-24140, ,CONNECTOR,1,1,1,1,,,,,55555555>»
13,1,,172171-78101, ,HOSE,1,1,1,1,,,,,,,5.55555
14,1,,172173-78180, ,""COVER, HOSE",1,1,1,1,,,,,.55535555
15,1,,172171-78250, ,""HOSE P208EV092S™,1,1,1,1,,,,,.555355554
16,1, ,172165-78810, ,""HOSE G208CV115S™,2,2,2,2,,,,5535535533>»
17,1,,172122-79890, ,"CLAMP 350",2,2,2,2,,,,5535535533>»

18,1, ,23000-060000, ,""CLAMP 60',4,4,4,4,,,,,3:553553523

1,1
2,1
3,1
4,2
5,1
6,1
7



Y00K3452

, 8 HERE (92 D~H YT~ T)
Fig. HYD. OIL PIPING (TANK~PUMP~VALVE)

15

BEFR T
HYD.QIL PUMP

. /'
'\QM*JD%S—WH$?
'.\\CONTROL YALVE

-
L % :
=

"y

Y NSy

o :ﬁ¥@l§ﬁh

CRENT Iy ..
SR P -




»»,172165-76860, ,FLANGE, ,,,,1,,,,,,5555555
,,172142-76130, ,"" JOINT 7/8UN-1/4",,,,,1,,,53555332225
,,172141-76900, ,""CONNECTOR 1/2L",,,,,3,.55535525355>5
,»,24315-000180, ,""0O-RING 1B P-18.0",,,,.3,,,55553555535
,,22117-120000, ,"WASHER 12", ,,,,4,,,,,55555555
,»»,172168-76240, ,""CONNECTOR UN7/8PF1/2",,,,,1,,.35555555335
1,,24321-000450,,"0-RING 1A G-45.0",,,,,1,,55555353553
8,1,,26013-120302, ,"'BOLT W/WASHER M12X30",,,,:4,555535525355>5
9,1,,933152-07400, ,"0-RING (A)",,,,,1,..5:5555333>
10,1,,933152-07400,,"0-RING (A)",,,,.:1,..::55553555
11,1,,933152-24120,,"0-RING (B)"..,,.1,...::555555>

12,1, ,933166-24140, ,CONNECTOR, , ,,,1,,55535555555»
13,1,,172171-78101, ,HOSE, , ,,,1,,,,55555555>
14,1,,172173-78180, ,""COVER, HOSE",,.,,.1,,.:5553555535
15,1,,172452-78150, ,""HOSE G208BZ040™,,,,,1,,,5555535554
16,1, ,172165-78810, ,""HOSE G208CV115S",,,,.2,,.5535535535>»
17,1,,172122-79890, ,""CLAMP 350", ,,,.2,,555535555535
18,1,,23000-060000, ,"CLAMP 60", ,,,,4,,,,,55555555
19,1,,172183-74110, ,""VALVE COMP.,CHECK", ,,,.1,,,,,5555255>5
20,1,,172452-74150, ,"BRACKET ASSY",,,..1l,...555553555
21,1,,26013-100252, ,"'BOLT W/WASHER M10X25",,,,:2,555555552335
22,1,,172165-76550, ,CONNECTOR, ,,,,1,,555553555553
23,2,,24315-000110, ,"0-RING 1B P-11.0",,,,.1,,,.555555535
24,1,,172141-76990, ,"BUSH 38-55, PIN",,,.,.1,...,.555555>
25,1,,172141-76990, ,"BUSH 38-55, PIN",,,,.1,....5555555>5
26,1, ,23395-030000, ,""JOINT RRN3/8",,,,,1,,.55555225135
27,1,,172452-78140, ,""HOSE G208BC080",,,,,1,,.555555555>»

1,1
2,1
3,1
4,2
5,1
6,1
7



Y00K 3457

, 8 HERE (9 0~RYT~IT) (LA itg)
Fi g. HYD. OIL PIPING (TANK~PUMP~VALVE) (LOTUS ROOT SPEC.)

3

sl

i3 T @g

HYD. OTC TANK P
(
/ ! 12 BERT
H A s
; | 14 HYD.OIL PUMP
-’12:(\ i Pt
ST N e
P
~. o
DN TN - AT

.. CONTROL VALVE
~

0 £
v - =t ::‘ . q |
L 1P ]
"‘h-°¢g¢>4u| 2,
4HHN

B

e

REFER _TO



,,172730-75140, ,ADAPTOR,2,2,2,2,2,,,,,35535533»
,,172168-76130, ,""CONNECTOR UN3/4PF3/8',1,1,1,1,1,,,,555552335
,,933152-24120,,"0-RING (B)",1,1,1,1,1,,,,,5555355>
,»,24315-000140, ,"0-RING 1B P-14.0",2,2,2,2,2,,,:553355235
,»»,933152-24120, ,"0-RING (B)",4,4,4,4,4,,,,,5533352>5
,»»933152-24120, ,"0-RING (B)",3,3,3,3,3,,555555353535
1,,933155-08481, ,"CONNECTOR (A)",4,4,4,4,4,,,,3,55332225
8,1,,172171-78500, ,HOSE,1,1,1,1,1,,,,,,5555555
9,1,,172171-78510, ,HOSE,1,1,1,1,1,,,,,,555555>
10,1,,172171-78520, ,HOSE,1,1,1,1,
11,1,,172171-78530, ,HOSE,1,1,1,1,1,,,,,,,55555>
12,1,,172171-78540, ,HOSE,1,1,1,1,1,,,,,,5555555
13,1,,172171-78550, ,HOSE,1,1,1,1,1,,,,,,5555555
14,1,,172168-78700-4, ,"'SUPPORT ,HOSE 97)",1,1,,,1,,,5555553595
14A,1,,172168-78700, , " SUPPORT ,HOSE (86)",,,1,1,,,,5555555535
15,1,,172168-78740, ,""COVER ASSY",1,1,1,1,1,,,,.,3555545
16,2,,172168-78760, ,RUBBER,1,1,1,1,1,,,,,55555555
17,1,,172168-78920, ,""HOSE P208CC080S",1,1,1,1,1,,,,,55555535
18,1,,172168-78960, ,""HOSE P206BC080S",1,1,1,1,1,,,,,,5555555
19,1,,22217-100000, ,"'SPRING WASHER 10",2,2,2,2,2,,,,5:555355>5
20,1,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,2,2,2,,55555533525
21,1,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,2,2,2,,,,:553553554
22,1,,172142-76160, ,"JOINT 3/4UN-3/8",3,3,3,3,3,,:5535525355>5
23,1,,172165-78150, ,GROMMET ,1,1,1,1,1,,,,5455555555
24,1,,172168-78590, ,CLAMP,1,1,1,1,1,,,,,.555455>»
25,1,,172171-78900, ,COVER, ,,6,6,,,,1,,,,,5,5,>
26,1,,172122-79920, ,CLAMP, ,,6,6,,,,1,,,,,,,,,,
27,1,,23000-025000, ,"CLAMP 25",,,6,6,,,,1,,,5555554

1,1
2,1
3,2
4,1
5,1
6,1
7

111111111,,,,,
1



YQ0K3452

-3

WT~T—=H~T—L)
P1PING (VALVE~MOTOR~BOOM)

ASHR
AS SPEC.

R L—F/0LT
.~ TUBRNING BRAKE VALVE
HEQTE-—%
TURNING MOTOR




,»,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,, 355555533333
,»,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,5555555
,,172312-76220, ,""CONNECTOR 1/4-3/4UN",3,3,3,3,,,555355553555
»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,,,545555333535
»»23393-020000, ,""JOINT 90RGI11/4",2,2,2,2,,,,5533525575
»»23393-030000, ,""JOINT 90RGI 3/8",4,4,4,4,,,,,333522575
1,,933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,,553555>
8,1,,933152-24120, ,"'0-RING (B)",3,3,3,3,,.55535555355>5
9,1,,933155-08481, ,""CONNECTOR (A)",2,2,2,2,,,5555533333>5
10,1,,172171-78181, ,""HOSE P204BE127S",1,1,1,1,,,,.,:55535554
11,1,,172168-78191, ,""HOSE P204BC195S",1,1,1,1,,,,.,5555555>»
12,1,,172141-78240, ,HOSE,1,1,1,1,,,,,,,5555555
13,1,,172168-78980, ,""HOSE P204BC100S",2,2,2,2,,,,5535555533»
14,1,,172131-78600, ,HOSE,1,1,1,1,,,,,5,555555>
15,1,,172168-78900, ,""HOSE P206BCO70S™,1,1,1,1,,,,,5555355554
16,1, ,172168-78940, ,""HOSE P206BC089S™,1,1,1,1,,,,,,5555555>»
17,1,,172168-76140, ,""CONNECTOR UN3/4PF1/4",1,1,1,1,,,,55535552335
18,2,,933152-24120, ,"0-RING (B)",1,1,1,1,,,,,5355553555>5

1,1
2,2
3,1
4,1
5,1
6,1
7



Y00K3452

_ 87 HERE (ST ~24 R ~21 %)
Fig. HYD. OIL PIPING (VALVE~SWIVEL~SWING)

L

RN
s

10

oIy
NG CYLINDER

il

ALY
SWIVEL JOINT

.(gﬁﬁ’V' {f:d )
P ).‘.‘,, )
[ ' A AW Y A AN
. Sk )
'\\ J /:lyM:l—)[//UlJ'
. CONTROL VALVE

/ A\




,»»,172168-76130, ,""CONNECTOR UN3/4PF3/8",,,:,:255335555333135
,»,933152-24120, ,"0-RING (B)",,,,.2,,,,555552555
,»,172312-76220, ,""CONNECTOR 1/4-3/4UN",,,,,3,,555553332525
»»,23391-020000, ,""JOINT RGI1/4", ,,,.2,,,3555555223
»»23393-020000, ,""JOINT 90RGI1/4", ,,,,2,5,55555353332>5
»»23393-030000, ,""JOINT 90RGI 3/8",,,,.4,:,55555333335
1,,933152-24120,,"0-RING (B)",,,,,2,,,5552555555
8,1,,933152-24120, ,"0-RING (B)",,,,.3,,5555555355>5
9,1,,933155-08481, ,"CONNECTOR (A)",,,,:2,5255333322235
10,1,,172171-78181, ,""HOSE P204BE127S",,,,.1,,.:5553555235
11,1,,172168-78191, ,""HOSE P204BC195S",,,,.1,,.5535555555>»
12,1,,172141-78240, ,HOSE, , ,,,1,,,,,.555555>
13,1,,172168-78980, ,""HOSE P204BC100S",,,,,2,,55535555535>»
14,1,,172131-78600, ,HOSE, ,,,,1,,,,555555555
15,1,,172168-78900, ,""HOSE P206BCO70S",,,,.,1,,.:555555535
16,1, ,172168-78940, ,""HOSE P206BC089S", ,,,.1,,.55355535555>»
17,1,,172168-76140, ,""CONNECTOR UN3/4PF1/4",,,,,1,,,553555355>5
18,2,,933152-24120, ,"0-RING (B)",,,,.1,,,5555555555
19,1,,172147-76180, ,""ELBOW 90B 1/4X3/8",,,,.,1,.55555553535
20,1,,172131-76200, ,""CONNECTOR 3/8,1/4",,,,,1,.,55353352525
21,1,,24315-000110, ,"0-RING 1B P-11.0",,,,.1,...55555553
22,1,,172452-78160, ,""HOSE P206BB087",,,,,1,,.5535555555>»

1,1
2,2
3,1
4,1
5,1
6,1
7



YOOK3452

. 8 AERE (/I T~AARN~ZA V) (LY UitH)
Fig. HYD. OIL PIPING (VALVE~SWIVEL~SWING)

(LOTUS ROOT SPEC.)
10

| e /LH 11 g@w
45 &

)

.

<
57

’
)

AATI T
SWING.CYL!NDER

ARk
SWIVEL JOINT

A kO-LILT
CONTROL VALVE




,»,172168-76150, ,""CONNECTOR UN7/8PF1/2",1,1,,,,55355555533135
,»,933152-07400, ,"0-RING (A)",1,1,,,,,,5555525555
,,172141-76220, ,NIPPLE,1,1,,,,,,,,55555555
»»23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,,,5553533555555
,,172164-76110, ,ELBOW,1,1,,,,,,,.55555555

,»,172170-78240, ,HOSE,1,1,,,,,5555555555>

1,,172168-78251, ,""HOSE G608BCO78S",1,1,,,,5553555353553
8,1,,23000-035000, ,"CLAMP 35",2,2,,,,,,555552555>5
9,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",1,1,,,,,5353552552223
10,2,,24315-000140, ,"'O-RING 1B P-14.0",1,1,,,,.5555555355>5
11,1,,172165-76220, ,NIPPLE,1,1,,,,,,,,,5555555
12,1,,172312-17260, ,""GROMMET 22X2.3",1,1,,,,551,.55555555
13,1,,172142-76290, ,""GROMMET 28X2.3",1,1,,,,551,.55555555
14,1,,172312-76290, ,"ELBOW 3/8-1/4",1,1,,,,,.,2,555555235
15,1,,172168-78320, ,""HOSE G802BY060",1,1,,,,,.2,55555955>5
16,1, ,23010-014000, ,"CLAMP 14",2,2,,,,,525535535535>»

1,1
2,2
3,1
4,1
5,1
6,1
7



Y00K3452

AERE (U5—>)
Fi 9.8 9 HYD. OIL PIPING (RETURN)

6 /@ COUNTRY|JP |ASIEX
APPLI -
é ‘ ’ CATION O T O

_ aYRO-ASLT
CONTROL _VALVE

AARNLTaA N
SWIVEL JOINT




,»»,172168-76150, ,""CONNECTOR UN7/8PF1/2",,,,,1,,.355555553135
,»933152-07400, ,""0-RING (A)",,,,.1,,,,555552555
,»,172452-76100, ,"JOINT ASSY",,,,.1,,,.,.555555>
,»,23871-040000, ,"PLUG PT1/2,SCREW", ,,,.2,,,5553355555>5
,,172164-76110, ,ELBOW, ,,,.1,,,,,,555555>
»»,172170-78240, ,HOSE, ,,,,1,,,,,55555555

1,,172168-78251, ,""HOSE G608BCO78S™,,,,,1,,55535555555>»
8,1,,23000-035000, ,"CLAMP 35", ,,,,2,,,,55555555>»
9,1,,172168-76160, ,""CONNECTOR PF1/2-3/8",,,.,.1,.,553355255>5
10,2,,24315-000140, ,""0-RING 1B P-14.0",,,,.1,,..55555355>5
11,1,,172165-76220, ,NIPPLE, , ,,,1,,,,,,,.,:5,5>
12,1,,172312-17260, ,""GROMMET 22X2.3",,,,.1,,,55535555535
13,1,,172142-76290, ,""GROMMET 28X2.3",,,,.1,,,55535555535
14,1, ,23393-030000, ,"JOINT 90RGI 3/8",,,,,1,,,:555555535
15,1,,172452-78180, ,""HOSE G806BY060™,,,,,1,,,55555355554
16,1,,23010-014000, ,"CLAMP 14", ,,,,1,,,,,55555555
17,1,,172141-76180, ,CONNECTOR, , ,,,1,,55535555555»
18,2,,24315-000110, ,"0-RING 1B P-11.0",,,,,1,,55555555555
19,1,,172452-78170, ,""HOSE G604BY068",,,,.,1l,,,.555535555
20,1, ,23000-022000, ,"CLAMP 22", ,,,,1,,,,,55555555

1,1
2,2
3,1
4,1
5,1
6,1
7



YO0K3452

_ 90 HERE (U5—2) (LyavHR)
Fig. HYD.OIL PIPING (RETURN) (LOTUS ROOT SPEC.)

P
Hé&

REFER _TO
Fig. 77

-
1
Sy S
i

el Suley Ay
CONTROL VALVE

AARN aA b
SWIVEL JOINT




»»,172164-76110, ,ELBOW, ,1,1,1,,,,,,55555555

,,172168-76150, ,""CONNECTOR UN7/8PF1/2",,1,1,1,,,,5535555355>5
,»,933152-07400, ,"0-RING (A)",,1,1,1,,,,,,,5555555
,»,172168-76160, ,""CONNECTOR PF1/2-3/8",,1,1,1,,,,.555555525
,»,24315-000140, ,""0O-RING 1B P-14.0",,1,1,1,,,,,55555955>»
»»,172165-76220, ,NIPPLE, ,1,1,1,,,,,,,,,55555
1,,172168-76380,,J0INT,,1,1,1,,,,,,,555555>
8,1,,172168-76370, ,ELBOW, ,1,1,1,,,,,,5555555>
9,1,,23871-040000, ,"PLUG PT1/2,SCREW",,2,2,2,,,,,5533555555
10,1,,172170-78240, ,HOSE, ,1,1,1,,,,,,55555555
11,1,,172168-78251, ,""HOSE G608BCO78S™,,1,1,1,,,,,553555535
12,1,,172170-78400, ,HOSE, ,1,1,1,,,,,55555555>

13,1, ,23000-016000, ,""CLAMP 16",,2,2,2,,,,55355535533>»

14,1, ,23000-035000, ,"CLAMP 35",,2,2,2,,,,53555335255

1,1
2,1
3,2
4,1
5,2
6,1
7



YOOK3482

EEEE (UH—=>) (70K 9LF) (AS
Fig.g HYD.OIL PIPING (RE URN) (FRONT MUL)TI) (AS)

COUNTRY | JPIASIEX

APPLI -
aation| OO -

pm Vg S B A Ford
CONTROL VALVE

Y S
o re——_—r}

AANNITFIA
SWIVEL JOINT




,»,172168-76300, ,"JOINT, 3RD™,1,1,,,,,,5555555555
,,172112-77420, ,""CONNECTOR PF1/2PT3/4",1,1,,,,35553522335>5
,,23871-030000, ,""PLUG PT3/8,SCREW",1,1,,,,555535555355>5
»»23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,,555533555555
,»,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,,,,5535555555533
»»933152-24120, ,"0-RING (B)",2,2,,,,,:25553352535
2,,933166-24120, ,""CONNECTOR PF1/2-10",2,2,,,5355535523355
8,2,,172168-78460, ,""HOSE G208BC145",1,1,,,,.555355535535>»
9,2,,172168-78370, ,""HOSE G208BC127",1,1,,,,,5555532523
10,2,,22137-100000, ,""WASHER 10,POLISHED",2,2,,,,,5555555553>
11,2,,172142-76270, ,"JOINT 1/2, SWIVEL",1,1,,,,55555553352>
12,3,,172142-77040, ,""SEAL SET",1,1,,,,555553535535
13,2,,172142-76280, ,"" JOINT 374, SWIVEL",1,1,,,,,55555532555
14,3,,172142-77050, ,""SEAL SET",1,1,,,,.5553555355>5
15,2,,172171-76900-4, ,"TUBE,P.T.0.",1,1,,,,,,5555535553
15-1,2,,172171-76901-4, ,"TUBE (PTO
(GREEN)",1,1,,,,,N,, ,M/#60608, ,M/#60608, ,,,,,
16,2,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,53555535555355>5
17,2,,172175-78360, ,HOSE,1,1,,,,,,,5:555555>
18,2,,172164-78760, ,HOSE,1,1,,,,,,,55555555>
19,2,,172137-75570, ,"ADAPTER PF1/2",1,1,,,,5535555523335
20,2,,172151-76600, ,""ADAPTER PF3/4,BLIND",1,1,,,,555535555355>5
21,2,,172165-03231, ,"LABEL, P.T.0.",1,1,,,..555355535555>5

1,2
2,2
3,2
4,2
5,2
6,2
7



Y00K3452

92 HERE (PTORLT~TL—L4)
Fig. HYD.OIL PIPING (P.T. 0. VALVE~FRAME)

PTOFwh (DL—LIVN)
KIT{FRAME END}

P.T.0.
(172191-74600)
B Fig.34 REF. No.1

inc. Fig.34 REF. No.2 ~ 32

s Fig 92 REF. No.1 ~ 21

O hO-LRTY
CONTROL VALVE




,»,172142-76130, ,""JOINT 7/8UN-1/4",1,1,1,1,,,,55335225>5
,,172168-76130, ,""CONNECTOR UN3/4PF3/8",2,2,2,2,,4,533555332225
»»933152-24120, ,"0-RING (B)",2,2,2,2,,,,,,55555355
,,172633-76160, ,""ADAPTER 1/2-3/4",1,1,1,1,,,,,52355555>5
,»,172168-76180, ,""CONNECTOR UN3/4PT1/2",1,1,1,1,,,,55555353525
»,933152-24120, ,"0-RING (B)",1,1,1,1,,,,::55555535
2,,172124-76350, ,""CONNECTOR 1/2",1,1,1,1,,,,,5555355555
8,3,,933152-07400, ,"'0-RING (A)",1,1,1,1,,,,,535555355>
9,2,,23391-040000, ,"JOINT RGI 1/2",1,1,1,1,,,,,55555355>
10,2,,23391-060000, ,"JOINT RGI 3/4",1,1,1,1,,,,55555353525
11,2,,933152-07400, ,"0-RING (A)",1,1,1,1,,,,5555555535
12,2,,172130-78220, ,HOSE,1,1,1,1,,,,,,,5555555
13,2,,172168-78230, ,""HOSE P206BB070",2,2,2,2,,,,,553553553
14,2,,172168-78331, ,""HOSE G608BC058",1,1,1,1,,,,,55555555>
15,2,,172168-78340, ,""HOSE G212BC068",1,1,1,1,,,,,55555355>
16,2,,172168-76130, ,""CONNECTOR UN3/4PF3/8",1,1,1,1,,,,55555555135
17,3,,933152-24120,,"0-RING (B)",1,1,1,1,,,,,,,,,,,,,,
18,2,,172312-76180, ,"NIPPLE 1/2X3/8",1,1,1,1,,,,5535555355>5
19,2,,172146-74720, ,""VALVE ASSY, SHUT-OFF",1,1,1,1,,,,.5553555555
20,3,,172116-74150, ,0-RING,1,1,1,1,,,,,55555955>»
21,3,,24311-240100, ,"0-RING 1A P-10A",1,1,1.,1,,.,.,255353524
22,2,,23393-040000, ,"JOINT 90RGI 1/2",1,1,1,1,,,,5555552335
23,1,,172175-78360, ,HOSE,1,1,1,1,,,,,,,5,55555
24,1,,172164-78760, ,HOSE,1,1,1,1,,,,,,,5:5555>
25,1,,172168-76300, ,"JOINT, 3RD",1,1,1,1,,,,,5455535555
26,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,1,1,,,,55555555135
27,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,1,1,,,,55355553555>5
28,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,2,2,,,555355523355
29,1,,933152-24120, ,"0-RING (B)",2,2,2,2,,,,:555522225

30,1, ,933166-24120, ,""CONNECTOR PF1/2-10",2,2,2,2,,,,335555525133
31,1,,172168-78370, ,""HOSE G208BC127",1,1,1,1,,,...2555535>»
32,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,2,2,,,,.553555535
33,1,,172142-76270, ,""JOINT 1/2, SWIVEL",1,1,1,1,,,,.:55555545
34,2,,172142-77040, ,"SEAL SET",1,1,1,1,,,..,5555255>
35,1,,172142-76280, ,""JOINT 3/4, SWIVEL",1,1,1,1,,,,.555555595
36,2,,172142-77050, ,"SEAL SET",1,1,1,1,,,,555555355>
37,1,,172171-76900-4, ,"TUBE,P.T.0.",1,1,,,.,,555355535555>»
37-1,1,,172171-76901-4, ,"TUBE (PTO
(GREEN)",1,1,,,,,N,, ,M/#60608, ,M/#60608, ,,,,,
37A,1,,172171-76900-2, ,""TUBE P.T.0.",,.,1,1,,,..55555955>5
37A-1,1,,172171-76901-1,,"TUBE P.T.O",,,1,1,,,N,,,,,,,M/#60608, ,M/#60608, ,
38,1,,26013-100252, ,"BOLT W/WASHER M10X25",2,2,2,2,,,55535555355 5
39,1,,172151-79410, ,HOSE, , ,1,1,,,,.,.5555555
40,1,,172151-79420, ,COVER, ,,1,1,,,,,,:555555>

41,1, ,23000-035000, ,"CLAMP 35", ,.2,2,,,,3555522335

42,1, ,23000-041000, ,"CLAMP 41", ,.,2,2,,,,5553552233

1,2
2,2
3,3
4,2
5,2
6,3
7



Y00K3452

, 93 HERE (PTOKLTY) (8%)
Fig. HYD.OIL PIPING (P.T.0. VALVE) (CONFLUENCE)

[
P \_,J[
P

dxs0-LIVT
CONTROL VALVE




»»,172730-75140, ,ADAPTOR,4,4,4,4,,,,,,,,5:555>»
,»,23391-030000, ,""JOINT RGI 3/8",2,2,2,2,,,,5553522335
,»,23391-020000, ,""JOINT RGI11/4",4,4,4,4, ,,,,3555332225
»»23391-020000, ,"JOINT RGI1/4",2,2,2,2,,,545555333535
,»,24315-000140, ,"0O-RING 1B P-14.0",4,4,4.,4,,,,.:552335524
»»23394-030000, ,""JOINT 45RGI 3/8",2,2,2,2,,,553335232515
1,,172168-78200, ,""HOSE P204AB043",2,2,2,2,,,,3:553533523
8,1,,172141-78460, ,HOSE,2,2,2,2,,,,,,,,555555
9,1,,172141-78470, ,HOSE,2,2,2,2,,,,,,,,55555>
10,1,,172141-78480, ,HOSE,2,2,2,2,,,,,,,555555>»
11,1,,172141-78490, ,HOSE,2,2,2,2, ,,,,,:5555555

RPRR R R R

1
2
3
4
5
6
7



YO0K 3457

HERE (ET)
Fi g.g 4 HYD. OIL PIPING (TRAVEL)

EffE—%
TRAVEL MOTOR




»»23391-030000, ,""JOINT RGI 3/8",,,,,2,5535555523335
,»,23391-020000, ,""JOINT RGI1/4", ,,,.2, 535553522335
,»»23394-030000, ,""JOINT 45RGI 3/8",,,.,2,5553555332225
,,172168-78200, ,""HOSE P204AB043",,,,.2,,5553555255>5
,»»,172157-76220, ,""CONNECTOR 1/4-3/8",,,.:2,5553333235275
»»1E3030-78370, ,PLUG, ,,,,2,,,,,55555555
1,,23394-020000, ,"JOINT 45RGI11/4", ,,,.2,535553522335
8,1,,24315-000110,,"0-RING 1B P-11.0",,,,,2,555555355523
9,1,,172123-76120, ,""CONNECTOR PF1/4",,,,.,2,:55555333335
10,1, ,23394-020000, ,"JOINT 45RGI1/4", ,,,.,2,,535555233133
11,1, ,24315-000110, ,"0O-RING 1B P-11.0",,,,,2,,553555355553
12,1,,24315-000180, ,""0-RING 1B P-18.0",,,,,4,,5535553553523
13,1,,933160-01370, ,""CONNECTOR PF1/2-3/8",,,,.4,533555352233>
14,1, ,172452-78100, ,""HOSE F204BBO95W", ,,,.2,,.35553555535
15,1,,172452-78110, ,""HOSE F206BCO9OW", ,,,.2,,.55553555535
16,1, ,172452-78120, ,""HOSE F206BBO91W", ,,,.2,,.5535555555>»
17,1,,172452-78130, ,""HOSE G706BBO92W", ,,,,2

RPRR R R R

1
2
3
4
5
6
7



YD0K3452
. OB HEEE (E7) (L)
Fig. HYD.OIL PIPING{TRAVEL) (LOTUS ROOT SPEC.)

= e

TRAVEL MOTOR

ETE—S -
"/\'




1,1,,172171-78770, ,""HOSE G206ABO78W",1,1,1,1,1,,,,,5555555>»
2,1,,172142-76500-4, ,""PIPE(A), BOOM(GREEN)",1,1,,,1,,,,555553555>5
2A,1,,172142-76500, ,"PIPE(A), BOOM  (87)",,,1,1,,,,,::553555>
3,1,,172142-76520-4, ,""PIPE(B) , BOOM(GREEN)",1,1,,,1,,,,,5555355>
3A,1,,172142-76520, ,"PIPE(B), BOOM  (87)",,,1,1,,,,,:..55555>
4,1,,172171-76541-4, ,""TUBE W/BUSH,ARM",1,1,,,,555555555535
4A,1,,172171-76541-1, ,""TUBE,ARM", ,,1,1,,,,,55555535>5
5,1,,172171-76560-4, ,"TUBE W/BUSH,ARM",1,1,,,,5555555352525
5A,1,,172171-76560-2, ,""TUBE W/BUSH,ARM",,,1,1,,,,,,5355555>5
6,1,,172171-76581-4, ,"TUBE,BUCKET",1,1,,,.5553555535555
6A,1,,172171-76581-1, ,"TUBE,BUCKET",,,1,1,,,,:,5555555>»
7,1,,172171-76600-4, ,"TUBE,BUCKET",1,1,,,,555553555535
7A,1,,172171-76600-2, ,""TUBE R W/BUCKET",,,1,1,,,,5555552555
8,1,,172141-76670-4, ,""CLAMP,PIPECA)(GREEN)",1,1,,,,.5555555355>5
8A,1,,172141-76670, ,""CLAMP, PIPECA) (87)",..1,1,,,,3555555533
9,1,,172183-76230, ,CLAMP,2,2, ,,,,,,,555355555
9A,1,,172183-76230-5, ,""CLAMP 13.8(YELLOW:87",,,2,2,,555535552355>5
10,1, ,26013-100352, ,""BOLT M10X 35",8,8,8,8,7,,5535553555553
11,1,,172312-78270, ,HOSE,2,2,2,2,2,,,,,,55555 55
12,1,,172141-78440, ,HOSE,1,1,1,1,1,,,.5455555555
13,1,,172141-78400, ,HOSE,,1,1,1,1,1,,,..,555554
14,1,,172141-78410, ,HOSE,1,1,1,1,1,,,,,,5555545
15,1,,172183-81160, ,"TREE CLIP",2,2,2,2,2,,,,.55353523
16,1,,172175-76401, ,""CLAMP, TUBE(GREEN:97)",1,1,,,1,,,.:55555545
16A,1,,172175-76401-5, ,""CLAMP,, TUBE(YELLOW:87", ,,1,1,,,55555553555>5
17,1,,172175-76411, ,""RUBBER, TUBE",2,2,2,2,2,,,,.25353554
18,1,,172175-76420, ,""COLLAR, TUBE",7,7,7,7,7,,553533533523
19,1,,172175-76431, ,""CLAMP T4_5(GREEN:97)",4,4,,,4,,,33555332525
19A,1,,172175-76431-5, ,""CLAMP,, TUBE(YELLOW:-87", ,,4,4,,..555555353>5
20,1,,172175-76440, ,""RUBBER, TUBE",8,8,8,8,8,,..,,.555555>
21,1,,172175-76450-4, ,"PLATE (GREEN)",1,1,,...55555555555
21A,1,,172175-76450-5, ,"W.P BACH PLATE (87)",,,1,1,,.:5535555355>5
22,1,,26013-120352, ,"BOLT M12X 35",2,2,2,2,,,.553552355>5
23,1,,172171-78910, ,COVER, , ,2,2,,,,1,,,,,.,.5>
24,1,,172143-79800, ,"COVER, HOSE",,,1,1,,.,1,..,..5555
25,1,,172137-79970, ,COVER, , ,1,1,,,,1,,,,,,,.,,
26,1,,23000-025000, ,"CLAMP 25",,,8,8,,,.,1,.,55555554
27,1,,172172-76400, ,"PIPE(L) , ARM",,,,.1,,.2,,,..,,..,
28,1,,172172-76460, ,"PIPE(R) , ARM",,,,.1,,.,2,,,..,,.,,
29,1,,172172-76420, ,"PIPE(L), BUCKET",,,,,1,,52,55553535555
30,1,,172172-76440, ,"PIPE(R), BUCKET",,,,,1,552,55553535555
31,1,,172141-76680, ,"CLAMP, PIPE(B)",,,,352553255355553355
32,1,,22217-080000, ,"SPRING WASHER 8",,,.,.4,..2,.55535555
33,1,,26716-080002, ,"NUT M 8™,,,,.4,.,2,,,,5:555>



Y00Kk3452

5.9 6 B0

ASts

10
19—
20 3

T=L

AV 1 s ecy
BUCKET CYLINDER

ARM CYLINDER

(T—=L4)

A St
AS 3PEC.

T—LIUws
BOOM CYL INDER

L PIPING (BOOM)

L3t

29




1,1,,172191-74501, ,"P.T.0. KITCARM END)",1,1,,,,5555535525575
2,2,,172112-76300-4, ,""RETAINER A,BOOM PIPE",1,1,,,,,55555535555>»
2A,2,,172112-76300-3, ,""RETAINER A,BOOM PIPE",,,1,1,,,,,555555555
3,2,,172171-76861-4, ,"TUBE P.T.O. L",1,1,,,,.5555555355>5
3A,2,,172171-76861-1, ,TUBE, ,,1,1,,,,,,,,:5555>
4,2,,172171-76881-4,,"TUBE P.T.O. R",1,1,,,,555553555535
4A,2,,172171-76881-1, ,TUBE, ,,1,1,,,,,55555555>
5,2,,172142-76950-4, ,""CLAMP 1/2 (GREEN:z97)",4,4,,,,5:35553522335
5A,2,,172142-76950, ,""CLAMP 1/2",,,4,4,,,,,53:3355555
6,2,,172183-74820-4,,"STOP VALVE",2,2,,,,.5553552355>5
7,3,,172142-77150, ,"SEAL SET",2,2,,,,,,5555555555

12,3, ,22242-000300, ,""CIRCLIP 30",2,2,,55555559355935
13,2,,172171-78350, ,HOSE,1,1,1,1,,,,,,,5555555
14,2,,172171-78360, ,HOSE,1,1,1,1,,,,,,,555555>
15,2,,172176-78270, ,""HOSE G208ABO87W',2,2,,,,.55555523555
16,2,,23871-040000, ,"PLUG PT1/2,SCREW",2,2,,,5555555533535
17,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4,4,,,,:5553555335>5
18,2,,26116-100552, ,""BOLT M10X 55 PLATED",1,1,1,1,,,,,555555535
19,2,,26013-120402, ,"'BOLT M12X 40",1,1,1,1,,,,.555555555
20,2,,22217-100000, ,"SPRING WASHER 10",1,1,1,1,,,..55555955>5
21,2,,26013-120502, ,""BOLT M12X 50",1,1,1,1,,,.,555355554
22,2,,26116-120602, ,""BOLT M12X 60 PLATED",2,2,2,2,,,,5535535533>»
23,2,,22217-120000, ,"SPRING WASHER",2,2,2,2,,,,5,55352553
24,2,,172183-76260, ,SPACER,1,1,1,1,,,.,,2555355>»
25,2,,172183-76250, ,PLATE,1,1,1,1,,,,:555555555
26,1,,172137-75570, ,""ADAPTER PF1/2",,,1,1,,,,1,,,553355>
27,1,,172142-78790, ,""COVER 20-600, HOSE",,,1,1,,,.,1,,,,555555
28,1,,172150-79030, ,"COVER,HOSE", ,,1,1,,,,1,,.,,55555>
29,1,,23000-035000, ,"CLAMP 35",,.,2,2,,,,1,,,.555555
30,1,,23000-041000, ,"CLAMP 41",,,2,2,,,,1,,,.555545



YO0K34562

, HERE (PTO7—LIYK)
Fig. HYD.OIL PIP 0.

ING(P.T.O. ARM END)

PTO*:
F.T.0.K
(172191
linc.RE
4
((24
A SR
AS SPEC. A St
26 AS SPEC.

BNy —
T e L]




:,172168-76550,,"JOINT
,,172162-76770, ,"" JOINT

RPRR R R R

1
2
3
4
5
6
7

,172123-76120, ,""CONNECTOR PF1/4",.5,,,:555552333335

PF1/4‘_0-9",,1,,,,,,,,,,,,,,,,
PF1/4",,2,,,,,,,,,,,,,,,,

,»,24315-000110, ,"0-RING 1B P-11.0",,7,,,.5535555325335
,»,24315-000110, ,"0-RING 1B P-11.0",,1,,,,,55555555535
,»,172123-76120, ,""CONNECTOR PF1/4",.,8,,,5555553333335
1,,24315-000110,,"0-RING 1B P-11.0",,8,,,5555555353553

8,1,,172168-79100, ,""HOSE G604BCO30 A", ,1,,,,5553555355523
9,1,,172168-79110, ,""HOSE G604BCO70S B",,1,,,,:5555555355>5

10,1,,172168-79120, ,""HOSE
11,1,,172168-79130, ,""HOSE
12,1,,172168-79140, ,""HOSE
13,1,,172168-79150, ,""HOSE
14,1,,172168-79160, ,"'HOSE
15,1,,172168-79170, ,""HOSE

G604BCO70S C",,1,,,,5555523553555
G604BCO30 D™, ,1,,,5555555355535
G604BCO70 E™,,1,,,,55555353552335
G604BCO95S F,,1,,,,555555555555
G604BCO95S G, ,1,,,,,55552523555
G604BCO30 H™,,1,,,5555535553553>5



YOO0K3452

98 AVNO-LEE (VBN T~FUINLT) (2OVRILF)
Fig. CONTROL PIPING (REMO—-CON VALVE&CHANGE(F%%%%E)MULTH

COUNTRY [ JP IASIEX

I o) i 13 8
GAT | ON 6 & g
i o—7 TP 15 4 11

S/ BT 7
9-—?? f\ /lgf%:lL
ARG S

~
" Qv RO—=LLT /

/ wwaﬂ:ywm#\
N MULTI GHANGE VALVE —~
\,\_> CONTROL VALVE R )

4 i > 2




,,172151-76030, ,"'BOLT, PIPE JOINT",,2,,,,5555535235535
,,172151-76040, ,"BOLT, PIPE JOINT",,2,,,,555553525535
,,172123-76120, ,""CONNECTOR PF1/4™",,8,,,555535553335225
,,172123-76120, ,""CONNECTOR PF1/4",,1,,,,:5555533353>5
»»,172141-76180, ,CONNECTOR, ,1,,,,,,,55555555>
2,,24315-000110,,"0-RING 1B P-11.0",,1,,,,555553555535
8,1,,24315-000110,,"0-RING 1B P-11.0",,8,,,55553555355553
9,1,,24315-000110,,"0-RING 1B P-11.0",,1,,,55553555355553
10,1,,24315-000180, ,""0-RING 1B P-18.0",.,4,,,,.5555555355>5
11,1,,24315-000180, ,""0O-RING 1B P-18.0",.,4,,,,55555555355>5
12,1,,172123-76120, ,"'CONNECTOR PF1/4",.,2,,,,53355525333135
13,1,,172141-76180, ,CONNECTOR, ,6, 5 ,5555535535555»
15,2,,24315-000110, ,"0-RING 1B P-11.0",,6,,,5555355535535553
16,1,,24315-000110, ,"0-RING 1B P-11.0",.,2,,,,.5555555355>5
17,1,,172126-11510, ,"'BAND 300", ,10,,,,55555555355>5
18,1,,172168-46870, ,BRACKET, ,1,,,,,,5555555555
19,1,,172164-78520, ,""HOSE G604BY115S T",,1,,,,555553555535
20,1,,172165-78570, ,HOSE, ,2,,,,,,,555555555
21,1,,172165-78900, ,HOSE, ,1,,,,,.5555555555
22,1,,172165-78910, ,HOSE, ,1,,,,,.5555555555
23,1,,172165-78920, ,HOSE, ,1,,,,,5555555555>5
24,1,,172165-78930, ,HOSE, ,1,,,,,5555555555>5
25,1,,172165-78940, ,HOSE, ,1,,,,,,555555555>5
26,1,,172165-78950, ,HOSE, ,1,,,,,.5555555555
27,1,,172165-78960, ,HOSE, ,1,,,,,.5555555555
28,1,,172165-78970, ,HOSE, ,1,,,,,5555555555>
29,1,,172165-79870, ,HOSE, ,1,,,,,55555555555
30,1,,26013-100162, ,"BOLT M10X 16",,2,,,5555535535533>»
31,1, ,23010-014000, ,"CLAMP 14",.2,,,,,,:5555533535

1,1
2,1
3,1
4,1
5,1
7



Wi3Hs)

g g JVNA-VEE (FzoI LT~y O-LIIT)
Fig.

(OAYRYLF)
CONTROL PIPING (CHANGE VALVE~CONTROL VALVE)

(FRONT MULTI)

COUNTRY [UP TAS|EX th583 |
wPPLT =T~ T [ VIEWED FROM UPPER
CATION PR O é

AARILYavA~
SWIVEL JOINT




,,172123-76120, ,""CONNECTOR PF1/4",,,12,12,,,,553535552575
,,172123-76120, ,""CONNECTOR PF1/4",,.,5,5,,,555535522335
,,172123-76120, ,""CONNECTOR PF1/4",,,1,1,,,,55535552335
,,172141-76180, ,CONNECTOR, ,,1,1,,,,55553555555
,»,24315-000110, ,"0-RING 1B P-11.0",,,1,1,,,,.55555355>5
1,,172168-76550, ,"JOINT PF1/4-0.9",,,1,1,,,,55555553135
8,1,,172162-76770, ,"' JOINT PF1/4",,,2,2,, 355535523355
9,1,,24315-000110,,"0-RING 1B P-11.0",,,12,12,,,,,.55555553
10,1,,24315-000110, ,"O-RING 1B P-11.0",,,7,7,,25553555235>5
11,1,,24315-000110, ,"O-RING 1B P-11.0",,,1,1,,,,,55555355>
12,1, ,24315-000110, ,"0-RING 1B P-11.0",,,1,1,,,,.553555535
13,1, ,194202-56460, ,BAND, ,,
14,1,,172170-78210, ,HOSE, ,,
15,1,,172170-78220, ,HOSE, , ,
16,1,,172170-78230, ,HOSE, , ,
17,1,,172165-79220, ,HOSE, ,,

1,1
2,1
3,1
4,1
6,2
7

18,1,,172165-79290, ,HOSE, ,
19,1,,172165-79300, ,HOSE, ,
20,1,,172165-79310, ,HOSE, , ,
21,1,,172165-79340, ,HOSE, , ,
22,1,,172165-79350, ,HOSE, ,,
23,1,,172165-79360, ,HOSE, ,,
24,1,,172165-79370, ,HOSE, , ,1,1,,,,,,,5555555
25,1,,172165-79641, ,""HOSE G604BY185T",,,1,1,,...52555355>5
26,1,,172165-79810, ,SPONGE, , ,2,2,,,,,,,555555>
27,1,,172165-79820, ,COVER, , ,2,2,,,,,,5555555>5
28,1,,172122-79930, ,"CLAMP B",,.,4.,4,,,,,.5.555555
29,1,,23010-014000, ,"CLAMP 14" ,,.2,2,,,,5535535532>»



Y00K3452

Fi CONTROL PIPING (DIRECT) (AS)

9.1 00 JvhO-ILEE (’MITDM (QS)
EX

COUNTRYIJP|AS
APPLT - -
CATION| ™ O

AARNIT A~
SWIVEL JOINT

/v) ' MERT
)
..;' 3 v "\’

Q-
OL_VALVE




,1,,172112-77580, ,"JOINT 1/8",1,1,1,1,1,,,,55553355>
,1,,172141-77800, ,""JOINT, GREASE",4,4,4,4,4,,,,,,3555535
,1,,172142-77811, ,HOSE,2,2,2,2,2,,,,,,555555>
,,172312-77820, ,"FITTING, GREASE"™,1,1,1,1,1,,,,.55535555
»»,172149-78500, ,HOSE,1,1,1,1,1,,,,,.5555555

,24761-020000, ,""NIPPLE PT1/8,GREASE™,3,3,3,3,3,,555555353555

RPRR R R R

1
2
3
4
5
6



YO0K34562

fe. 101 Gtasiid




1,1,,172171-81103-4, ,"'BOOM ASSY",1,1,,,,555355353553
1A,1,,172171-81103-1,,"BOOM ASSY",,,1,1,,,,555555555>5
2,2,,172116-82400, ,"PIN BUSH 38X55",2,2,2,2,,,,.,553523553
3,2,,172168-81400, ,"'SEAL ,DUST 38X48X4",2,2,2,2,,,,553525255>5
4,1,,172141-81401-4,,"PIN 38-164",1,1,,,,,,5355232523
4A,1,,172141-81401-2, ,"PIN 38-164",,,1,1,,,,.553555535
5,1,,172141-81421-4, ,"PIN 38-120",2,2,,,,55553533533»
5A,1,,172141-81421-2,,"PIN 38-120",,,2,2,,,,55535535535
6,1,,24761-050000, ,"NIPPLE C,GREASE",1,1,1,1,,,,,.:55535555
7,1,,933171-29750, ,"'SHIM SET, PIN 38",4,4,4,4,,,,,55555223
8,1,,172141-82104-4, ,"'ARM 1080 .W/BUSH",1,1,,,,5555535523555
8A,1,,172141-82104-1,,""ARM 1080",,,1,1,,,,55535555535
9,2,,172171-81261, ,"BUSH 35X50",2,2,2,2,,,,55355535533>»
10,2,,172171-81280, ,"'SEAL 35X45X4",4,4,4,4,,,,,553322235
11,2,,172141-82270, ,""BUSH 35 45",2,2,2,2,,,,,53555335>5
12,2,,172141-82280, ,""BUSH 38 45, PIN",2,2,2,2,,,,,535535535>»
13,2,,172168-81400, ,""SEAL ,DUST 38X48X4",2,2,2,2,,,,553533533>»
14,1,,172141-82301-4,,"PIN 35-92",1,1,,,,,55535535533>»
14A,1,,172141-82301-2, ,"PIN 35-92",,,1,1,,,,,,5555255>
15,1,,172122-82302-4, ,"PIN ASSY_.,ARM",1,1,,,,.5555552955>5
15A,1,,172122-82302-2, ,""PIN ASSY,ARM",,,1,1,,..,555355554
16,1,,172141-84600, ,"'SHIM 35",2,2,2,2,,,,5535535533>»

17,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,1,1,,,,,,5555555>»
18,1,,933171-29750, ,"'SHIM SET, PIN 38",1,1,1,1,,,,:555555535
19,1,,172171-82510, ,"'SHIM 39X75 COMP",2,2,2,2,,,,5355232524
20,1,,172171-81270, ,0-RING,2,2,2,2,,,:.2553533524
21,1,,172141-84401-4, ,""LINK W/BUSH,BUCKET",1,1,,,55555555355525
21-1,1,,172141-84402, ,""BUCKET LINK",1,1,,,,,N,,,M/#60576, ,M/#60576,,,,,,
21A,1,,172141-84401-2, ,"LINK,BUCKET (YELLOW)",,,1,1,,...555553555
21A-1,1,,172141-84402-
1,,"LINK,BUCKET(YELLOWS?7",,,1,1,,,N,,,,,,,M/#60576, ,M/#60576, ,
22,2,,172141-82270, ,"'BUSH 35 45",2,2,2,2,,,,:,5535335535
23,2,,172141-72561,,"BUSH 35 40 A, PIN",2,2,2,2,,,..,:2555255>5
24,2,,172171-81280, ,""SEAL 35X45X4",6,6,6,6,,,,.55555555>5
25,1,,172141-84500-4, ,""ARM(L) ,BUCKET",1,1,,,,555555535355>5
25A,1,,172141-84500-2, ,"'ARM L,BUCKET (YELLOW",,,1,1,,,5555553535555
26,1,,172141-84510-4, ,""ARM(R) ,BUCKET",1,1,,,,555535555355>5
26A,1,,172141-84510-2, ,"'ARM R,BUCKET (YELLOW",,,1,1,,,..555553555
27,1,,172141-99470-4, ,"PIN KIT,ARM",2,2,,,,55553533533>5
27A,1,,172141-99470-1, ,""PIN KIT,ARM", ,.2,2,,,:5535552355>5
28,2,,172141-84550-4, ,"PIN 35-152",2,2,,,,45553555532523
28A,2,,172141-84550-1, ,"PIN 35-152",,,2,2,,,,5535555533>»
29,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE',2,2,2,2,,,,555552353>5
30,2,,933110-86600, ,""NUT M24, NYLON",2,2,2,2,,,,,3555535555
31,2,,933171-29760, ,WASHER,2,2,2,2,,,,5532552355»
32,2,,172141-84601, ,"SHIM 35",2,2,2,2,,,,5555552335
33,1,,172164-81670, ,SPACER,3,3,3,3,,,55555355553
34,1,,22157-120000, ,"WASHER 12",3,3,3.,3,,,..55555255>5
35,1,,26013-120302, ,"'BOLT W/WASHER M12X30',3,3,3,3,,.55555553555
36,1,,172010-01640, ,SPACER,1,1,1,1,,,,,52555355>»
37,1,,172146-82910, ,SPACER,1,1,1,1,,,,555555355>»
38,1,,172164-81670, ,SPACER,1,1,1,1,,,,,.553555554
39,1,,172164-81670, ,SPACER,2,2,2,2,,,,,,32555255»

40,1, ,22157-100000, ,""WASHER 10",1,1,1,1,,,,,.55535555

41,1, ,22157-120000, ,"WASHER 12",1,1,1,1,,,,,.:55535555

42,1, ,22157-120000, ,"WASHER 12",2,2,2,2,,,,5355332523

43,1, ,26013-100252, ,"BOLT W/WASHER M10X25",1,1,1,1,,,,,5355553555>5
44,1, ,26013-120252, ,""BOLT M12X 25",1,1,1,1,,,..,2555455>»
45,1,,26013-120302, ,""BOLT W/WASHER M12X30'",2,2,2,2,,,,553533555555
46,1, ,172141-81401-4, ,"PIN 38-164",1,1,,,,,2355532223>
46A,1,,172141-81401-2,,"PIN 38-164",,,1,1,,,,5535555355>5

47,1, ,172141-83291-4, ,"'BRACKET ,BOOM (GREEN)",1,1,,,,5555355553555>5
47A,1,,172141-83291-2, ,""BRACKET ,BOOM(YELLOW)™, ,,1,1,,,,,5535555 55



49,2,,172141-83330, ,""BUSH 50X45",2,2,2,2,,,,3.553533553
50,1,,172171-82310, ,"PIN 50X292",1,1,1,1,,,,,5535555535
51,1,,172141-83341-4,,"PIN 38-226",1,1,,,,5555535335535
51A,1,,172141-83341-2, ,"PIN 38-226",,,1,1,,,,:555355553>
52,1,,172141-83372-4,,"PIN 38-94",1,1,,,,,:5535555355>5
52A,1,,172141-83372-2, ,"PIN 38-94(YELLOW:87)",,,1,1,..55335233323
53,1,,172141-83390, ,"PLATE, PIN LOCK",1,1,1,1,,,,,555555553
54,1,,172141-94260, ,"PIN 38-130",1,1,1,1,,,,,555555535
55,1,,22242-000500, ,"CIRCLIP 50",1,1,1,1,,,.,,.:555955>5

56,1, ,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,2,2,,,55555533525
57,1,,26116-160402, ,"'BOLT M16X 40 PLATED",2,2,2,2,,,,553553535>»
58,1,,933171-29750, ,"SHIM SET, PIN 38",2,2,2,2,,,,.55355235535
59,1,,172141-83400, ,PLATE,1,1,1,1,,,,.,555555535
60,1,,22217-160000, ,"SPRING WASHER 16",2,2,2,2,,,,,535525355>5
61,1,,26013-120302,,"BOLT W/WASHER M12X30',1,1,1,1,,,,55555535555
62,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE",2,2,2,2,,,,5555533535
63,1,,172183-81160, ,"TREE CLIP",1,1,1,1,,,,,,5555555>»
64,1,,172183-81170, ,"TREE CLIP",2,2,2,2,,,,5535535533>»
65,1,,172183-81160, ,"TREE CLIP",4,4,4.,4,,,,,,.555255>
66,1,,172173-81700, ,SHIM,1,1,1,1,,,,,,,,:5555>
67,1,,172173-81710, ,SHIM,1,1,1,1,,,,,,,5555555
68,1,,172429-84450, ,"LINK F ASSY, BUCKET",1,1,,,,,.1,.,5555545
69,2,,172141-72561, ,"BUSH 35 40 A, PIN",2,2,,,,,,1,,,:555545
70,2,,172171-81280, ,""SEAL 35X45X4",6,6,,,.551..55555555
71,2,,172141-82270,,"BUSH 35 45",2,2,,,,,.1,,.:55455>5
73,1,,172141-03050, ,LABEL,1,1,,,,,,1,,,5555555



YOOK3452

rie. 102 oot u

PO YT
ARM GYLIRDER™

P [Ty
20 40 - "
@ o/@ 14 dg g 197 ’?GT
n - ~ ay 1 ;{d{ > = U‘
S w sy 9 SH1Ro CYLINDER % =56

BUCKET GYLINDER

Y 5\\%\%%%€%¥ 3gj2:5

23 SR
HAAras
§§2¢! OPTIONAL

ISy WD w o
BUCKET FOQK SPEC.




,»,172172-81101, ,"'BOOM W/BUSH", ,,,,1,,555555555135
,,172168-81410, ,""SEAL 45X55X4, DUST",,,.,2,5553555353523
,,172112-83500, ,"PIN BUSH 45X60",,,,,2,555553555535
»»,172160-81401, ,"PIN 38X176™,,,,,1,,,,:.5555555
,,172141-81421-4, ,"PIN 38-120",,,,,2,,,,,.555555>
»»,172164-81670, ,SPACER, ,,,,3,,,,,:5555555
1,,172171-82510,,"SHIM 39X75 COMP™, ,,,.2,5555355535533>»
8,1,,172165-82550, ,"SHIM 45X1.2",,,,,1,,,55553553523
9,1,,172165-82560, ,"'SHIM 45X80X1.2",,,,,1,,,.555535555
10,1,,172165-82570, ,"'SHIM 45X80X1.6",,,,,1,,,5555532554

11,1, ,22157-120000, ,"WASHER 12",,,,.3,.,555355553

12,1, ,24761-050000, ,""NIPPLE C,GREASE", ,,,,1,,.5535555535>5
13,1,,26013-120302, ,"'BOLT W/WASHER M12X30",,,,:3,555555553555
14,1,,933171-29750, ,"'SHIM SET, PIN 38", ,,..2,.,:555555355>5
15,1,,172452-81200, ,"ARM ASSY",,,,.1,,,,:.5555555

16,2, ,172168-81260, ,""BUSH 38X55",,,,.2,,555355535555>»
17,2,,172168-81400, ,""SEAL ,DUST 38X48X4",,,,.2,55355535335235
18,2,,172141-82280, ,""BUSH 38 45, PIN",,,,,4,,,55355535535>»
19,2,,172122-82290, ,"SEAL, DUST",,,,.,4,,.,:.555555>
20,1,,172452-81300, ,PROTECTOR, ,,,,1,.,.555555355>5
21,1,,172142-81620, ,0-RING, ,,,,2,,,,,,,55555>
22,1,,172164-81670, ,SPACER, ,,,,2,,,,,55555555
23,1,,172122-82302-4, ,"PIN ASSY. ,ARM", ,,..,2,.55555353523
24,1,,22157-120000, ,"WASHER 12", ,,..2,,,5355535255

25,1, ,24761-040000, ,"NIPPLE B,GREASE", ,,.,.1,....5555955>5
26,1, ,26013-120302, ,"'BOLT W/WASHER M12X30",,,,:2,555555552335
27,1,,933171-29750, ,"SHIM SET, PIN 38",,,,.2,,,55535525535
28,1,,172164-81810, ,""ARM(L) ,BUCKET(GREEN)", ,,,,1,.5535533233525
29,1,,172164-81820, ,""ARM(R) ,BUCKET(GREEN)", ,,..1,,,.555555545
30,1,,172164-81960, ,"PIN KIT, BUCKET ARM",,,.,.1,,...0555955>5
31,2,,172164-81830, ,"PIN 38X170A", ,.,.1,.,.553555535
32,2,,172164-81850, ,"PIN 38X170B",,,,,1,,,.5535555535
33,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE", ,,..1,,,.:55555545
34,2,,933110-86600, ,""NUT M24, NYLON",,.,,.2,,.:5553555535
35,2,,933171-29751, ,""SHIM SET,38X(0-.8,1.2",,,,,2,,553555555333
36,2,,933171-29760, ,WASHER, ,,,,2,,,,.55555555
37,1,,172428-84450, ,"LINK, BUCKET F (97)",.,.51,.5555555355>5
38,2,,172164-81880, ,""BUSH 38X55, PIN",,,..2,.:555555355>5
39,2,,172122-82290, ,"SEAL, DUST",,,,.6,,.,,.5555555

40,2, ,172168-84411, ,""BUSH 38-48-33.5",,,,.2,.5555552355>5
42,1,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,,.2,5555555525135
43,1,,933171-29750, ,"SHIM SET, PIN 38",,,,.2,,.55355535535>»
44,1,,172122-81581-1,,"PIN (B), BOOM",,,,.1,,,,,,5555555
45,1, ,172160-82290, ,""BRACKET ASSY, BOOM",,,.,.1,.....555255>5
47,2, ,172160-82320, ,""BUSH 60X45", ,,.,.2,.555555255>5

48,1, ,172160-82310, ,"PIN 60-292",,,,,1,,,.55555355>5
49,1,,172142-82370, ,"PIN 45X237",,,,.1,,.2553525535

50,1, ,172146-82910, ,SPACER, ,,,,1,,.,.,,555555
51,1,,172141-83372-4,,"PIN 38-94", ,,,.1,,..,.555255>
52,1,,172141-83390, ,"PLATE, PIN LOCK",,,,.1,,...5555255>5
53,1,,172141-83400, ,PLATE, , ,,.,1,,,,:.5555555
54,1,,172112-87840, ,""SHIM 45X1",,,,,4,,.5535535533>»
55,1,,172141-94260, ,"PIN 38-130",,,,.,1,,,55553555555
56,1,,22217-160000, ,"SPRING WASHER 16", ,,..2,.,..535555355>5
57,1,,22242-000600, ,"CIRCLIP 60", ,,,.1,,.,.5555355>5

58,1, ,22417-800630, ,"COTTER PIN 8.0X63",,,,,2,,55555532553
59,1,,26013-100252, ,""BOLT W/WASHER M10X25",,,,:2,555535555355>5
60,1,,26013-120252, ,"BOLT M12X 25", ,,,.1,,..,5555255>5
61,1,,26116-160402, ,"BOLT M16X 40 PLATED",.,..2,.,:5535525955>5
62,1,,933171-29750,,"SHIM SET, PIN 38", ,,..2,,..55555955>5

1,1
2,2
3,2
4,1
5,1
6,1
7



Y0O0K3452

. 108 Zht7-4 (NLYavi#)
Fig. BOOM & ARM (N-LOTUS ROOT SPEC.)

-z
ARM CYLTNDER ™"

27
5661\9
P o

AAT

Nrubha s SWING CYLINDER 8

BUCKET CYLINDER

. 30— 4?9

AN
BUCKET



,»,172172-81101, ,"'BOOM W/BUSH", ,,,,1,,555555555135
,,172168-81410, ,""SEAL 45X55X4, DUST",,,.,2,5553555353523
,,172112-83500, ,"PIN BUSH 45X60",,,,,2,555553555535
»»,172160-81401, ,"PIN 38X176™,,,,,1,,,,:.5555555
,,172141-81421-4, ,"PIN 38-120",,,,,2,,,,,.555555>
»»,172164-81670, ,SPACER, ,,,,3,,,,,:5555555
1,,172171-82510,,"SHIM 39X75 COMP™, ,,,.2,5555355535533>»
8,1,,172165-82550, ,"SHIM 45X1.2",,,,,1,,,55553553523
9,1,,172165-82560, ,"'SHIM 45X80X1.2",,,,,1,,,.555535555
10,1,,172165-82570, ,"'SHIM 45X80X1.6",,,,,1,,,5555532554

11,1, ,22157-120000, ,"WASHER 12",,,,.3,.,555355553

12,1, ,24761-050000, ,""NIPPLE C,GREASE", ,,,,1,,.5535555535>5
13,1,,26013-120302, ,"'BOLT W/WASHER M12X30",,,,:3,555555553555
14,1,,933171-29750, ,"'SHIM SET, PIN 38", ,,..2,.,:555555355>5
15,1,,172160-81203, ,""ARM W/BUSH", ,,,,1,,,55535555555

16,2, ,172168-81260, ,""BUSH 38X55",,,,.2,,555355535555>»
17,2,,172168-81400, ,""SEAL ,DUST 38X48X4",,,,.2,55355535335235
18,2,,172141-82280, ,""BUSH 38 45, PIN",,,,,4,,,55355535535>»
19,2,,172122-82290, ,"SEAL, DUST",,,,.,4,,..:.555555>
20,1,,172142-81620, ,0-RING, ,,,,2,,,,,55555555
21,1,,172164-81670, ,SPACER, ,,,,2,,,,,55555555
22,1,,172122-82302-4, ,"PIN ASSY. ,ARM", ,,..,2,.553555353523
23,1,,22157-120000, ,"WASHER 12", ,,,.,2,,555355535535>»

24,1, ,24761-040000, ,"NIPPLE B,GREASE", ,,.,.1,....5555355>5
25,1,,26013-120302, ,"'BOLT W/WASHER M12X30",,,,:2,555555555593
26,1,,933171-29750, ,"'SHIM SET, PIN 38",,.,.2,.,:55352553
27,1,,172164-81810, ,""ARM(L) ,BUCKET(GREEN)", ,,,,1,.5535533233525
28,1,,172164-81820, ,""ARM(R) ,BUCKET(GREEN)", ,,,,1,.5535533233525
29,1,,172164-81960, ,"PIN KIT, BUCKET ARM",,,.,.1,,..,5555555>5
30,2,,172164-81830, ,"PIN 38X170A", ,,..1,...00555955>5
31,2,,172164-81850, ,"PIN 38X170B",,,,.1,.,.553555535
32,2,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,,.1,,,5555553555>5
33,2,,933110-86600, ,""NUT M24, NYLON",,,,.2,,.:5553555935
34,2,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",,,,.,2,,,33555552225
35,2,,933171-29760, ,WASHER, ,, ,,2,,.,,,55555555
36,1,,172168-84402, ,"LINK,BUCKET(YELLOW8B7", ,,,,1,,55555555535
37,2,,172164-81880, ,""BUSH 38X55, PIN",,,,,2,.555553555553
38,2,,172122-82290, ,"SEAL, DUST",,,,.6,,.,,.:555555
39,2,,172168-84411, ,"BUSH 38-48-33.5",,,..2,.55535555355>5
40,1,,24761-020000, ,"NIPPLE PT1/8,GREASE", ,,,.2,,555555555133
41,1,,933171-29750, ,"SHIM SET, PIN 38",,,,,2,,,5555535555
42,1, ,172122-81581-1, ,"PIN (B), BOOM™,,,,,1,,,.555553555>5
43,1, ,172160-82290, ,""BRACKET ASSY, BOOM",,,.,.1l,....5555955>5
45,2, ,172160-82320, ,""BUSH 60X45", ,,,.2,.55535555355»

46,1, ,172160-82310, ,"PIN 60-292",,,,.1,,..,2555455>5

47,1, ,172142-82370, ,"PIN 45X237",,,,,1,..553555355>5
48,1,,172146-82910, ,SPACER, ,,,,1,,,,,55555555

49,1, ,172141-83372-4, ,"PIN 38-94",,,,.1,,..,.555255>
50,1,,172141-83390, ,"PLATE, PIN LOCK",,,,.1,,..,5555555>
51,1,,172141-83400, ,PLATE, , ,,.,1,,,,,.5555555
52,1,,172112-87840,,"SHIM 45X1™,,,,,4,,,53555532523
53,1,,172141-94260, ,"PIN 38-130",,,,,1,,55555555554
54,1,,22217-160000, ,"SPRING WASHER 16", .,,..2,.,..535555355>5
55,1,,22242-000600, ,"CIRCLIP 60", ,,,.1,,.,,.555555>

56,1, ,22417-800630, ,"COTTER PIN 8.0X63",,,,,2,,,53555535524
57,1,,26013-100252, ,"'BOLT W/WASHER M10X25",,,,,2,555555555535
58,1,,26013-120252, ,"BOLT M12X 25", ,,,,1,,.5535555555>5
59,1,,26116-160402, ,"BOLT M16X 40 PLATED",.,..2,.,:555525355>5
60,1,,933171-29750, ,"SHIM SET, PIN 38", ,,..2,,..55555355>5

1,1
2,2
3,2
4,1
5,1
6,1
7



Y0oOK3452

1 0 T—L&7—L (LYIVHE)
Fig. BOOM&ARM (LOTUS ROOT SPEC.)

BOOM CYLINDER 54%

9

gk y
BUCKET CYLINDER

BUCKET




,1,,772141-81402-4, ,"'BUCKET ASSY(490)",1,1,,,55535555553335
,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,555535555355 55
,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,555535555355 55
,2,,172141-86231-4, ,"TEETH ASSY",4,4,,,.,,53552335225
6,3,,172141-86231-4, ,TEETH,4,4,,,,,,,,.555555>

7,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,,,..5553553533>»
11,3,,172137-86770, ,BOLT,8,8,,,,,,5.55555555

12,3,,172137-86780, ,NUT,8,8, ,,,,,,555555555
13,2,,172142-86280, ,""BOLT M14X 40",6,6,,,,55555525255>5
14,2,,172142-86290, ,"NUT 14",6,6,,,,,,,555555555

15,2, ,22217-140000, ,""SPRING WASHER 14',6,6,,,,555553555535

16,1, ,172173-99460, ,"PIN KIT, BUCKET",2,2,,,,555355535535553
16A,1,,172173-99460-1, ,"KIT,BUCKET PIN",,.,2,2,,,,5535555555>»
17,2,,172141-84601, ,"'SHIM 35",2,2,2,2,,,,,355535255
20,2,,172141-86252-1, ,"PIN 35-195",2,2,2,2,,,,.535555355>5
21,2,,26116-100652, ,"'BOLT M10X 65 PLATED",2,2,2,2,,,,5535535535>»
22,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,2,2,,,,55535552335
23,2,,26716-100002, ,"NUT 10",4,4,4,4,,,,5535535533>»
24,2,,172171-81500, ,"COLLAR 35X48.6X22",2,2,2,2,,,55525222375
25,1,,772142-81600-4, ,""CUTTER(S) ,SIDE(GREEN",1,1,,,,,,1,,,555555>
26,2,,172142-86510-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,,51,,5555555>
27,2,,172142-86520-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,,.,1,,5555555>»
28,2,,172142-86540, ,"'BOLT M14X 30",6,6,,,,551555555555>5
29,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,,1,,,5555555

1
3
4
5



YOOK3452

Fig. 1 0 IB‘U%;gEl\T

1 (490)

HANHYFIASSY (A7va)
Si{DE CUTTER ASSY (OPTIONAL)




,1,,172164-81950-4, ,"PIN KIT,BUCKET(GREEN", ,,,,2,,5555355235575
,2,,172164-81630-4, ,"PIN 38X229 (GREEN)™,,,,:2,5555352332333
,2,,172164-81700, ,""COLLAR 38X50.8X22",,,,.2,5535553533523
,»»,24761-020000, ,"'NIPPLE PT1/8,GREASE", ,,..2,,,53555555595
,,26116-100652, ,""BOLT M10X 65 PLATED™,,,,.,2,,,55555335553
»»,26716-100002, ,"NUT 10",,,,,2,,,,555555555

,,933171-29751, ,"'SHIM SET,38X(0.8,1.2",,,,.,2,5535553552335
8,1,,172452-86200, ,""BUCKET ASSY",,,,,1l,.,55555555555
9,1,,172452-86350, ,PLATE, ,,,,2,,,,,55555555
10,1,,26577-080162, ,""'SCREW M 8X 16", ,,,.4,.5555555955>5

1,1
2,2
3,2
4,2
5,2
6,2
7,2



Y00K3452

1 06 VTl (750) (LYaVi)
Fig. BUCKET (750) (LOTUS ROOT SPEC.)




,»»,172164-81950-4, ,"PIN KIT,BUCKET(GREEN", ,,,,2,5555555353535
,,172164-81630-4, ,"PIN 38X229 (GREEN)",,.,,.2,5555535552335
,»,172164-81700, ,""COLLAR 38X50.8X22",,,,.2,,55535535533>»
,24761-020000, ,""NIPPLE PT1/8,GREASE",,,.,.2,,,5553555555
,26116-100652, ,""BOLT M10X 65 PLATED",,,..2,.55535555355>5
,26716-100002, ,"NUT 10™,,,,,2,,,5555555555

,933171-29751, ,"SHIM SET,38X(0.8,1.2",,,,,2,,5535553332525
,172452-86100, ,""BUCKET ASSY",,,.,1,.555553555555

O~NOURWNPE
RPNNNNMNNNPRE



Y00K3452

VTN (1000) (Lravis)
Fig.1 07 (1000) (LOTUS R50T SPEC.)

BUCKET




,», (72141-82412-4, ,""BUCKET ASSY(290)",1,1,,,55535555253335
,»,172142-86150-4, ,"CUTTER(L) ,SIDE(GREEN",1,1,,,,5555555355555
,,172142-86160-4, ,"CUTTER(R) ,SIDE(GREEN",1,1,,,,4,555555355555
,,172142-86280, ,""BOLT M14X 40",6,6,,,,55555555955>5
»,172142-86290, ,"NUT 14",6,6,,,,,,,55555555>5

2,,22217-140000, ,"'SPRING WASHER 14" ,6,6,,,:555535553553>»
8,2,,772141-86231-4, ,"TEETH ASSY",2,2,,,:55553533533>5
9,3,,172137-86770,,BOLT,4,4,,,,,,,,.:5:555

10,3,,172137-86780, ,NUT,4,4,,,,,,,,55555555
11,3,,172141-86231-4, ,TEETH, 2,2, ,,,,,,,.5555555
12,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,,,.555535535533>»
16,1, ,172173-99460, ,"PIN KIT, BUCKET",2,2,,,,555355535535553
17,2,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,,,:5555355535535>5
18,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,,555533552555
19,2,,172141-84601, ,""SHIM 35",2,2,,,,,,,,,555555>
22,2,,172141-86252-1, ,"PIN 35-195",2,2,,,,.55553533553
23,2,,26716-100002, ,"NUT 10",4,4,,,,,,,55555555>
24,2,,172171-81500, ,"COLLAR 35X48.6X22",2,2,,,,5553553533523
25,1,,772141-81442-4, ,"BUCKET ASSY(340)",1,1,,,,,553555555523
27,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,555555535355>5
28,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,5555555353525
29,2,,172142-86280, ,"'BOLT M14X 40",6,6,,,,555553555535
30,2,,172142-86290, ,"NUT 14",6,6,,,,,5555555555>
31,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,.,,553555535554
32,2,,772141-86231-4, ,"TEETH ASSY".,2,2,,,.555355332223
33,3,,172137-86770, ,BOLT,4,4, ,,,,,,.:5555555

34,3,,172137-86780, ,NUT,4,4,,,,,,,,.555555>
35,3,,172141-86231-4, ,TEETH,2,2,,,,,,,.55555555
36,3,,172137-86710, ,"TEETH SHIM 17 SET",2,2,,,,,.355535533
40,1,,772141-81422-4, ,"'BUCKET ASSY(390)",1,1,,,,5555555555133
42,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,55555355555 5
43,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,55553555535 55
44,2, ,172142-86280, ,""BOLT M14X 40",6,6,,,,,535555552535
45,2,,172142-86290, ,"NUT 14",6,6,,,,,:555355355555

46,2, ,22217-140000, ,"SPRING WASHER 14",6,6,,,,,55555552535
47,2,,772141-86231-4, ,"" TEETH ASSY",3,3,,..555555552335
48,3,,172137-86770, ,BOLT,6,6,,,,,5555555555>

49,3, ,172137-86780, ,NUT,6,6,,,,,5555552555>
50,3,,172141-86231-4, ,TEETH,3,3,,,.,,.,,55555555
51,3,,172137-86710, ,"TEETH SHIM 17 SET",3.,3,,..,55555555535
55,1,,772141-81432-4, ,""BUCKET ASSY(540)",1,1,,,555355525223135
57,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,55555555355»
58,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,,5555555355>5
59,2,,172142-86280, ,"BOLT M14X 40",6,6,,,:555355535255
60,2,,172142-86290, ,"NUT 14",6,6,,,,,,5555553555>
61,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,,555555532553
62,2,,772141-86231-4, ,"TEETH ASSY",4,4,,,,..25535235535
63,3,,172137-86770, ,BOLT,8,8,,,,,..:55555555

64,3,,172137-86780, ,NUT,8,8,,,,,.,,55555555
65,3,,172141-86231-4, ,TEETH, 4,4, ,,,,.,,55555555
66,3,,172137-86710, ,"TEETH SHIM 17 SET",4,4,,,,,55553555233>
70,1,,772142-81600-4, ,"'CUTTER(S) ,SIDE(GREEN",1,1,,,,,,1,,.555555>»
71,2,,172142-86510-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,,.,1,,,,55555>
72,2,,172142-86520-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,,,1,,,,55555>
73,2,,172142-86540, ,"BOLT M14X 30",6,6,,,.551.555555555
74,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,,1,,55555555

1,1
3,2
4,2
5,2
6,2
7



YOO0K3452

_ 1 0 RTIN APHYFAYR)
Fig. BUCKET (ATTACHMENT)

COUNTRY [ JP |AS|EX i {290)
wPPLT T~ [ — 25(340)
CATION 40( 390 )
5'5( 540 )
I ] I I | I 1]
6 7 4 5 8 3 76
30 31 28 29 32 27 3130
45 46 43 44 47 42 4645
60 61 58 59 62 &7 5160
I I I |
10 1 9




1,,172173-99460, ,"PIN KIT, BUCKET",2,2,,,55553555353553
2,,172141-86252-1,,"PIN 35-195",2,2,,,,,5535553553523
2,,26116-100652, ,""BOLT M10X 65 PLATED",2,2,,,5:5555355535533>5
,2,,24761-020000, ,"NIPPLE PT1/8,GREASE™,2,2,,,,55555555353>5
,2,,172141-84601, ,"SHIM 35",2,2,,,,,,,,,,,5555>
8,2,,26716-100002, ,"NUT 10",4,4,,,,,,,,5555555>5
9,2,,172171-81500, ,"COLLAR 35X48.6X22",2,2,,,3:5355535335335
10,1,,172141-87200-4, ,""BUCKET ASSY(290S)',1,1,,,555553522335>5
11,2,,172141-87210-4, ,""BUCKET ASSY(290S)",1,1,,,:,55555355255>5
12,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN"",1,1,,,,,5355555555135
13,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,5555555555135
14,2,,172142-86280, ,""BOLT M14X 40",6,6,,,55555553535553
15,2,,172142-86290, ,"NUT 14",6,6,,,,,.5555555555
16,2,,22217-140000, ,"'SPRING WASHER 14',6,6,,,,.5555555355>5
17,2,,772173-86140, ,"" TEETH ASSY",2,2,,,,,5555532233
18,3,,172173-86220, ,POINT,2,2,,,,,,,,.555555>
19,3,,172173-86230, ,"PIN ASSY, LOCK",2,2,,,:5555355535535>5
20,4,,172173-86240, ,PIN,2,2,,,,,,,,.,,:555>

21,4,,172173-86250, ,PIN,2,2,,,,,,,,55555555

22,3,,172173-86210, ,"ADAPTER 16",2,2,,,,.5555555255>5
23,1,,172141-87300-4, ,""BUCKET ASSY(340S)",1,1,,,55535555552335
24,2,,172141-87310-4, ,""BUCKET ASSY(340S)",1,1,,,555553555335>5
25,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN" ,1,1,,,,55555555355 55
26,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,,5555555355>5
27,2,,172142-86280, ,"BOLT M14X 40" ,6,6,,,.555355532524
28,2,,172142-86290, ,"NUT 14",6,6,,,,,5555555555>
29,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,55555355535535>»
30,2,,772173-86140, ,""TEETH ASSY',3,3,,..5555535555135
31,3,,172173-86220, ,POINT,3,3,,,,,.,.55555555
32,3,,172173-86230, ,"PIN ASSY, LOCK'",3,3,,.,,.55555523555>5
33,4,,172173-86240, ,PIN,3,3,,,,,,,55555555>

34,4,,172173-86250, ,PIN,3,3,,,,,,,5.555555

35,3,,172173-86210, ,"ADAPTER 16",3,3,,.,.:555555355>»
36,1,,172141-87400-4, ,""BUCKET ASSY(390S)",1,1,,,,5533555555223
37,2,,172141-87410-4, ,""BUCKET ASSY(390S)",1,1,,,,5553555552533
38,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,555555535352>5
39,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN" ,1,1,,,,555535555355»
40,2,,172142-86280, ,""BOLT M14X 40",6,6,,,,,55555355535
41,2,,172142-86290, ,"NUT 14",6,6,,,,,:555355355555
42,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,55555552535

43,2, ,772173-86140, ,"TEETH ASSY",3,3,,,.55553555355>5
44,3,,172173-86220, ,POINT,3,3,,,,,,,,55555555

45,3, ,172173-86230, ,""PIN ASSY, LOCK",3,3,..,,.5555555355>5
46,4,,172173-86240, ,PIN,3,3,,,,,,,5:555555>

47,4,,172173-86250, ,PIN,3,3,,,,,,,55555555>

48,3, ,172173-86210, ,"ADAPTER 16",3,3,,,,555535555355 5

49,1, ,172141-87101-4, ,"'BUCKET ASSY(490S)",1,1,,,5555525532553
50,2,,172141-87111-4, ,""BUCKET ASSY(490S)",1,1,,,,,53352552225
51,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,,,4555555355>5
52,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,,5555555355>
53,2,,172142-86280, ,"BOLT M14X 40",6,6,,,:5553555532553
54,2,,172142-86290, ,"NUT 14",6,6,,,,,,555555555>
55,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,,,,535555335555
56,2,,772173-86140, ,"TEETH ASSY",3,3,..,.5555555255>5
57,3,,172173-86220, ,POINT,3,3,,,,,,,,55555555
58,3,,172173-86230, ,"PIN ASSY, LOCK,3,3,,,,55555555355>5
59,4,,172173-86240, ,PIN,3,3,,,,,,,55555555

60,4,,172173-86250, ,PIN,3,3,,,,,.,.55555555

61,3,,172173-86210, ,"ADAPTER 16',3,3,,.,,.:555555255>»
62,1,,172141-87500-4, ,""BUCKET ASSY(540S)",1,1,,,,55353555552333
63,2,,172141-87510-4, ,""BUCKET ASSY(540S)",1,1,,,55535552522335
64,2,,172142-86150-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,55555555355>»
65,2,,172142-86160-4, ,""CUTTER(R) ,SIDE(GREEN",1,1,,,,,,555552355>5

1
2
3
4
5



66,2,,172142-86280, ,"'BOLT M14X 40",6,6,,,,5555535535535
67,2,,172142-86290, ,"NUT 14",6,6,,,,,,555555555>5
68,2,,22217-140000, ,"SPRING WASHER 14" ,6,6,,,55555355535533»
69,2,,772173-86140, ,"TEETH ASSY",4.,4,,,,.,:552555255>5
70,3,,172173-86220, ,POINT,4,4,,,,,,,,,555555>
71,3,,172173-86230, ,"'PIN ASSY, LOCK",4,4,,,,.553555353523
72,4,,172173-86240, ,PIN,4.4,,,,,,,,.,,,5,5>

73,4,,172173-86250, ,PIN,4,4,,,,,,,,.,,:5,5>

74,3,,172173-86210, ,"ADAPTER 16",4,4,,,,.,:5535555255>5

75,1, ,772142-81600-4, ,""CUTTER(S) ,SIDE(GREEN",1,1,,,,,51,,,555555>
76,2,,172142-86510-4, ,""CUTTER(L) ,SIDE(GREEN",1,1,,,,,51,,5555355>
77,2,,172142-86520-4, ,"'CUTTER(R) , SIDE(GREEN",1,1,,,,,,1
78,2,,172142-86540, ,"'BOLT M14X 30",6,6,,,,551555555555>5
79,2,,22217-140000, ,"SPRING WASHER 14",6,6,,,,,,1,,,5555555
80,1,,172173-86200, ,"TOOTH KIT, POINT",1,1,,,,,,2,555555555
82,2,,172173-86230, ,"PIN ASSY, LOCK",1,1,,,,,52,5535555535



YO0K3452

_ INTyN SHAT (PHYFAY
F'9-1 0 ATTACHMENI;))
EX

COUNTRY[JP [AS
wpLl ~T ST — 23
CATION 36

MA@
REPAIR PART




1,1,,172141-94103-4, ,"'BLADE 850 ASSY",1,1,1,1,,,,.,5555555>»
2,2,,172168-81270, ,""SEAL ,DUST 38X50X4",4,4,4,4,,,,,5535252135
3,1,,172141-94260, ,"PIN 38-130",2,2,2,2,,,,553555533>»
4,1,,172141-94271-4,,"PIN 38-94",2,2,,,,,..53555255>5
4A,1,,172141-94271-1, ,"PIN 38-94",,,2,2,,,,.355232523
5,1,,172124-94310, ,"PLATE, LOCK",2,2,2,2,,,,55535335535
6,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,2,2,,,553555335225
7,1,,24761-040000, ,"NIPPLE B,GREASE",2,2,2,2,,,,55355535533>»
8,1,,26013-100252, ,""BOLT W/WASHER M10X25',4,4,4,4,,,,,55555355>5
9,1,,933171-29750, ,"'SHIM SET, PIN 38",2,2,2,2,,,,:555355553
10,1,,172164-81670, ,SPACER,2,2,2,2,,,,553553533»
11,1,,22157-120000, ,"WASHER 12",2,2,2,2,,,,5535535533>»
12,1,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,2,2,,,555535552335



Y00K3452

| TL—K (85
Fig. 1 1 BLADE(8(580)O)




,,172141-94112-4, ,""BLADE 1150 ASSY",1,1,,...55555353554
,,172141-94342-4, ,""BLADE 1150 ASSY",1,1,,,,.553555353553
,,172168-81270, ,"SEAL ,DUST 38X50X4",4,4,,,,,553553533523
»»,172141-94260, ,"PIN 38-130",2,2,,,,,,,555555555
,,172141-94271-4, ,"PIN 38-94",2,2,,,,,,,,,,,,,5,,
»»,172124-94310, ,"PLATE, LOCK",2,2,,,,,,,,5555555>
2,,24761-020000, ,"NIPPLE PT1/8,CGREASE™,2,2,,,55553555332525
8,2,,24761-040000, ,"NIPPLE B,GREASE™,2,2,,,,5553555353523
9,2,,26013-100252, ,""BOLT W/WASHER M10X25',4,4,,,,,,33555552225
10,2,,933171-29750, ,"'SHIM SET, PIN 38",2,2,,,,.55535555355>5
11,2,,172164-81670, ,SPACER, 2,2, ,,,,,,,:5555555
12,2,,22157-120000, ,"WASHER 12",2,2,,,,555535535533>»
13,2,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,,,53555535555335>5

1,1
2,2
3,3
4,2
5,2
6,2
7



Y00K3452

1 1 TL—=K (
Fig. BLADE (1150) (ATTACHMENT)

RHUNo. 1. ﬁ,HdL/No 251 38dHBET,
linc.2 ~ 13

4

1150) (PAYFAUN)

COUNTRY | JP

APPLT -
cation| O




,», 172168-45220, ,""D-PATTERN LINK ASSY",1,1,,,..555355535535>5
,»,172168-03260, ,"LABEL, PATTERN D",1,1,,,,,5555555555>5
,»,172141-03390, ,LABEL,1,1,,,,,.,,:5555555

»»,194200-37780, ,"LS-NUT 8",1,1,,,,,.5555555555
»»,172734-41300, ,"BALL, LINK",1,1,,,,,.,,55555555
,,172141-43310, ,ROD(D2),1,1,,,,555555555555
2,,1A1040-43900, ,""SPRING WASHER",1,1,,,,,555535555535
8,2,,172168-45810, ,"SHAFT, D-PATTERN",1,1,,,,,55555555535
9,2,,172168-45840, ,"LINK W/BUSH",1,1,,,,,553555555525
10,3,,172141-41360, ,"'BUSH 1415",2,2,,,,55535555335224
11,2,,172168-45880, ,"ROD 230",1,1,,,,,55555555555
12,2,,172122-46571, ,""ROD-END 8",2,2,,,,,553555353523
13,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,555553555535
14,2,,22137-080000, ,""WASHER 8, POLISHED",1,1,,,,,.55553555535
15,2,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,,.5555555535
16,2, ,22217-080000, ,""SPRING WASHER 8",1,1,,,,.,5553555535
17,2,,22217-100000, ,""SPRING WASHER 10',2,2,,,,,555535535535
18,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,55355535335235
19,2,,24761-040000, ,""NIPPLE B,GREASE",1,1,,,,.5555555955>5
20,2,,26013-080202, ,"'BOLT W/WASHER M8X20",1,1,,,,555555555593
21,2,,26013-080302, ,""BOLT M 8X 30",1,1,,.,:55553525535
22,2,,26013-080402, ,"'BOLT M 8X 40",1,1,,,,5555535535535
23,2,,26051-080002, ,"NUT M 8",2,2,,,,,,,,55555555
24,2,,26116-100202, ,""BOLT M10X 20 PLATED",2,2,,,.,:5553555255>5

1,1
2,2
3,2
4,2
5,2
6,2
7



Y08K3452

D-PATTERN LINK (OPTIONAL)

E R P A Aix: ]
CANGPY SPEC.

COUNTRY | JP |AS

APPLI — I
eation| O

NN
N
BHUNO . 1 g ; 3

BHUNO. 2AB2AR2HET,
tine. 2 ~ 24

REFER_TO Fig.??j__ﬁzfgézi;>
\a\_: ;
1

i
~

. 1 1 DNI=2Ug (A T3Y)
Fig.
EX

4 Rk

CABIN SPEC. -




1,,172191-08501,,"P.T.0. KIT",1,1,,,,,,1,,,5,55555

2,,172191-74600, ,"P.T.0. KIT(FRAME END",1,1,,,,,52,535555355>5
2,,172191-74501,,"P.T.0. KITCARM END)",1,1,,,,55355553552335
2,,172168-74620, ,"P.T.0. KIT(FR, UNITE",1,1,,,,,,4,,55555525

15
21
31
4



YOOK 34472

COUNTRY 1 JP
APPLT =
CATION O

AS

re. 113 51540

O.KIT

PTOxwh
P.T.0.KIT
1 (172191-08501)

inc.Fig.58 REF.No.!
Fig.59 REF. Ne.!
Fig.80 REF. Neo.l

I

]

PTO#wh (7L —ALE)
P.T.0,KIT(FRAME END)
2 {172191-T74560)

inc.Fig. 34 REF. No.2 ~ 32
Fig.92 REF.No.! ~ 21

TOFYh (P—ATMR)
T.0.KIT(ARM END)
{172191-74501)
inc.Fig. 97 REF.No.2 ~ 25

P
P.
3

PTO*vh (&%)
£.T.0.K| T {CONFLUENCE)
4 (172168-74820}
inc.Fig.35 REF.Nu.2 ~ 25
Fig.78 REF.No.1 ~ 25
Fig.93 REF.No.1 ~ 22

[kl cy—ad
;!'!:E;%ﬁ RIcH

A kO—-43 —ALUS ~ A
539.34 gd‘il%%f%gglgﬁcg&mou Fig.97§@5§%¥9%a;?;{o.}aa& END} ;:;9,35 AR (PTOIVMD {}gi

R =

CONTROL EQUIPMENT
(P.T.0.CONTROL) (CONFLUENCE}

iy
L T

REEY
Fin-ga (PTO/BT~TL—4)

HYD.GIL PIPING
{P.7.0. VALVE ~ FRAME!

¥
-

33
g ]




[Info]

PcNo=Y00K3452
PcName=B22-2B(JP,AS,EX)
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=B
JpnPreface=1

EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (B)
EngSec3=B
EngPreface=1



0,Y00K3452

1,001, ,"VEHICLE B22-2B(JP,AS,EX)"

2,1, ,LABEL(CABIN) (JP),B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS,, B22-
2B(UY®Y)

2,2, ,LABEL(CABIN) (EX),B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS, B22-
2B(UY®Y)

2,3, ,LABEL(CABIN) (AS) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS , B22-
2B(UY®Y)

2,4, ,LABEL(CANOPY) (JP),B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS , B22-
2B(UY®Y)

2,5, ,LABEL(CANOPY) (EX) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS,, B22-
2B(UY®Y)

2,6, ,LABEL(CANOPY) (AS) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS , B22-
2B(UY®Y)

2,7,,"SAFETY LABEL",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,8, ,TOOL,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY°Y)
2,9, ,"INLET HOSE & EXHAUST PIPE",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,10, ,ACCELERATOR,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS, B22-
2B(UY®Y)

2,11, ,"ENGINE MOUNT",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,12,,"RADIATOR & MOUNT",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,13,,"FUEL TANK & FUEL PIPE",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,14, ,BATTERY,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)
2,15, ,"ELECTRIC PART(CABIN,CANOPY)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,16, ,"ELECTRIC PART(CABIN,CANOPY)(AS'",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®°Y)

2,17, ,"ELECTRIC PART(CABIN)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,18,,"WORK LAMP™,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,19, ,"HEATER & DEFROSTER",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,20, ,RADIO(OPTIONAL) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS , B22-
2B(UY®Y)

2,21,,"ROLLER & ADJUST",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,22, ,"ROLLER & ADJUST(LOTUS ROOT SPE'",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,23, ,CRAWLER,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®°Y)
2,24,,"CONTROL EQUIPMENT(LEVER STAND",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®°Y)

2,25,,"CONTROL EQUIPMENT(LEVER STAND",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,26, ,"CONTROL EQUIPMENT(LEVER STAND",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,27,,"CONTROL EQUIPMENT(BOOM & BUCK',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,28, ,"CONTROL EQUIPMENT(ARM & TURNI',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,29, ,"CONTROL EQUIPMENT(TRAVEL)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,30, ,"CONTROL EQUIPMENT(SWING)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,31, ,"CONTROL EQUIPMENT(BLADE)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,32,,"CONTROL EQUIPMENT(CUT OFF LEVE'",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)



2,33, ,"CONTROL EQUIPMENT(CUT OFF LEVE",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,34, ,"CONTROL EQUIPMENT(P.T.0.CONTRO",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,35, ,"CONTROL EQUIPMENT(P.T.0.CONTRO",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,36, ,"FRAME & TURNING BEARING',B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,37, ,"FRAME & TURNING BEARING(LOTUS",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,38, ,"FRAME COVER(CABIN)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,39, ,"FRAME COVER(CANOPY)',B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,40, ,STEP,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)
2,41, ,"SEAT & SEAT MOUNT",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,42, ,"SEAT MOUNT(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,43, ,BONNET,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)
2,44, ,CABIN,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)
2,45, ,CABIN(AS) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®°Y)
2,46, ,"CABIN DOOR",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,47, ,CANOPY,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)
2,48, ,"HYD.OIL PUMP & JOINT",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,49, ,"HYD.OIL PUMP & JOINT(FRONT MUL",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,50, ,"BOOM CYLINDER(CABIN)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,51, ,"BOOM CYLINDER(CANOPY)',B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,52, ,"BOOM CYLINDER(CANOPY)(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,53,,"ARM CYLINDER",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,54, ,"BUCKET CYLINDER",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,55,,"SWING CYLINDER™,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,56, ,"BLADE CYLINDER",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,57, ,"TRAVEL MOTOR",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,58, ,"TRAVEL MOTOR(LOTUS ROOT SPEC.)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,59, ,"TURNING MOTOR",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,60, ,"SWIVEL JOINT",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®Y)

2,61, ,"SWIVEL JOINT(LOTUS ROOT SPEC.)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,62, ,"CONTROL VALVE(P PORT)'",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,63, ,"CONTROL VALVE(TRAVEL)',B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,64, ,"CONTROL VALVE(ARM & SWING)',B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,65, ,"CONTROL VALVE(BOOM & BUCKET)'",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,66, ,"CONTROL VALVE(TURNING & BLADE)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)



2,67, ,"CONTROL VALVE(P PORT)(FRONT MU',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,68, ,"CONTROL VALVE(TRAVEL)(FRONT MU',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,69, ,"CONTROL VALVE(ARM & SWING)(FRO",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,70, ,"CONTROL VALVE(BOOM & BUCKET)(F',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,71, ,"CONTROL VALVE(TURNING & BLADE)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,72, ,"CONTROL VALVE(P PORT)(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,73, ,"CONTROL VALVE(TRAVEL)(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,74, ,"CONTROL VALVE(ARM & SWING)(AS)',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,75, ,"CONTROL VALVE(BOOM&BACKET)(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,76, ,"CONTROL VALVEL(TURNING&BLADE)("*,B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,77, ,"LOW-HIGH VALVE(LOTUS ROOT SPEC",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,78,,"P.T.0. VALVE",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,79, ,"REMOTE CONTROL VALVE(FRONT MUL",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,80, ,"REMOTE CONTROL VALVE(RIGHT)(AS",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,81, ,"REMOTE CONTROL VALVE(LEFT)(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,82, ,"ROTARY VALVE(FRONT MULTI)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,83,,"HYD.OIL TANK",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,84, ,"HYD.OIL PIPING(TANK-PUMP-VALVE",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,85, ,"HYD.OIL PIPING(TANK-PUMP-VALVE",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,86, ,"HYD.OIL PIPING(VALVE-MOTOR-BOO",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,87, ,"HYD.OIL PIPING(VALVE-SWIVEL-SW",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,88, ,"HYD.OIL PIPING(VALVE-SWIVEL-SW',B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,89, ,"HYD.OIL PIPING(RETURN)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,90, ,"HYD.OIL PIPING(RETURN)(LOTUS R'",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,91, ,"HYD.OIL PIPING(RETURN)(FURONT",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,92, ,"HYD.OIL PIPING(P.T.0.VALVE-FRA",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,93, ,"HYD.OIL PIPING(P.T.0.VALVE)(CO",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,94, ,"HYD.OIL PIPING(TRAVEL)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,95, ,"HYD.OIL PIPING(TRAVEL)(LOTUS R",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,96, ,"HYD.OIL PIPING(BOOM)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®°Y)

2,97, ,"HYD.OIL PIPING(P.T.0.ARM END)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)



2,98, ,"CONTROL PIPING(REMO-CON VALVE-"",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,99, ,"CONTROL PIPING(CHANGE VALVE-CO'",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,100, ,""CONTROL PIPING(DIRECT)(AS)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,101, ,GREASING,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)
2,102, ,"BOOM & ARM",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-
2B(UY®°Y)

2,103, ,"BOOM & ARM(N-LOTUS ROOT SPEC.)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,104, ,"BOOM & ARM(LOTUS ROOT SPEC.)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,105, ,BUCKET,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®°Y)
2,106, ,""BUCKET(750) (LOTUS ROOT SPEC.)'",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,107, ,"BUCKET(1000) (LOTUS ROOT SPEC.)",B22-2BC(R)JP,B22-2BP(R)JP,B22-
2BC(R)AS,B22-2BP(R)AS,B22-2B(UY®Y)

2,108, ,BUCKET(ATTACHMENT) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,109, ,"BUCKET S-TYPE(ATTACHMENT)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,110, ,BLADE(850) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-2BP(R)AS ,B22-
2B(UY®°Y)

2,111, ,BLADE(1150) (ATTACHMENT) ,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)

2,112, ,"D-PATTERN LINK(OPTIONAL)",B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS,B22-
2BP(R)AS,B22-2B(UY®Y)
2,113,,P.T.0.KIT,B22-2BC(R)JP,B22-2BP(R)JP,B22-2BC(R)AS, B22-2BP(R)AS, B22-
2B(UY®Y)



	preface.pdf
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST(JP,EX)
	PAINT PART No,&COLOR OF MAIN PARTS
	PAINTED COLOR LIST(AS)
	PAINT PART No,&COLOR OF MAIN PARTS
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-96
	PICTURESQUE INDEX(3) FIGURE 97-108
	PICTURESQUE INDEX(3) FIGURE 109-113


